YANMAR PARTS CATALOG

0CK10-M33003EN

Last update Oct., 2017




PREFACE

1. This parts catalog is last revised of Yanmar crawler back-hoe VI070.

2. Parts catalog history

Parts catalog NO. Published Remarks
1st edition 000YO0K3300 1997/ 1 Abolish old edition
1st revised 000Y00K3301 1998/ 7 Abolish old edition
2nd revised 000Y00K3302 1999/ 7 Abolish old edition
Last revised 000Y00K3303 2002/11
3. Model name
SECT ION Golumn Model name M/# Manufactured
(A) V1070 CR) (JP
B V1070 PR) (P
I (Vehicle) Eg; x:g;g ggg;gﬁ: 00501~06087 1996/ 7~2001/10
E) VIO70 GR) (EX
(D) V1070 PR) (EX
I Engine) (A) ATNE98-BV 00307~06475 1996/ 6~1999/ 7
B) ATNE98-EBY 03833~ 1998/ 6~

(Note) C:Cabin spec. P:Canopy spec. R:Rubber crawler spec. JP:Japan AS:Australia
EX:export except Europe,U.S.A. & Australia

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use in
repairing causes such as an early breakage, for instance.

YO0K330323-0211 V1070 (JP, AS, EX)



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



A TS

VEHICLE PAINTED COLOR

97

13

T
|

=l

IVOVEYRUYT L—LRES

AROUND ENGINE & INSIDE OF FRAME
F ARFEEY RUGEERE M
AROUND SEAT & OPERATION

96

97

YANMAR Warm Gray

(%Ilzofj\ D%j;— BEE e FHEAHES  (Paint Part No.)

Code | ription Painted Color Munsel No. 16L4F (16L Can) | ALZE (4L Can) | 27" L-(SPRAY)
88 |7 \Xﬁw;z_r\lfﬁ 7_I_J;3 p_Gj; fer'f - 0.6B2.2/4.2 981101-09588 | 977620-40880 | 977620-30881
g7 | EEEEEEE X@;F;;ié?e; = 3. 85BG5. 31/9. 15 981101-09597 | 977620-40970 | 977620-30971
96 | SRS ;\TM\FVI;(_lech?;;r:J_/ 4. 84GYS. 42/6. 99 981101-09599 | 977620-40990 | 977620-30991
72 Z\m;};’:k_a Tf/ ;J (;ajya b= 5.39Y2.92/0.78 | @ ——- 977620-40720 | TOR-90460003
73 Y=L L— 7¥5.3/0.8 | | TOR-90450003

YO0K330323-0210 V1070 (JP, AS, EX)




mER (1)

e - -
PICTURESQUE INDEX(1) - - - MAIN PARTS

BOOM

J—LTZ% vk Fig 122
BOOM BRACKET
J—L Fig. 123,124

HYD. OIL PIPING

CONTROL PIPING

MERE Fig. 100~110
Jv hO—)LEE Fig. 111~120

ARM CYLINDER

HOLD VALVE

F—L o Fig. 7516

R—IL KL TD Fig 97

.

>

TJ—LIYUH Fig. 73,74
BOOM CYLINDER

mR—JL /LT Fig. 96
HOLD VALVE

JL—FK Fig 131
BLADE

SWING CYLINDER

S\

RATY S Fig 19,80

BLADE CYLINDER

JL—FK2)UH Fig 81,82

Ny b &Ny REY Fig 129
BUCKET & BUCKET PIN
24 Fig. 130

HOOK

7—L Fig. 125,126
ARM

N7y b F—L & Yy Fig 127,128
BUCKET ARM & LINK

Ny k)R Fig 77,78
BUCKET CYLINDER

ik Fig. 1~6 RSE & HEXE Fig 12 Ry k Fig.5b~b7| [¥+¥E>S>F Fig.21 49— Fig 32~35
LABEL SUC. PIPE & EXH.PIPE BONNET CABINLAMP COOLER
R&eWIR Fig 7~10 | | T 2wk Fig 15 4%+ Fig. 58 v/ ES5VT Fig28 v EY Fig. 59~68
SAFETY LABEL ENGINE MOUNT DUCT CANOPYLAMP CABIN
HES Fig 11 SUT—4 & 39 b Fig16 {EBiB42 Y Fig 98 E—% Fig.29 ¥ EY K7 Fig. 69,70
ACCESSORY RADIATOR & MOUNT HYD. OIL TANK HEATER CABIN DOOR

PRS2 Y & BRElNA T Fig. 11 #A4II5—F Fig 99 F70X%4 Fig.30 X% /FE Fig Tl

FUEL TANK & FUEL LINE HYD. OIL COOLER DEFROSTER CANOPY

NyT1) Fig. 18 S TF Fig. 31

BATTERY gm/lo &

Y—hk & U—bkT Uk Fig. 54
SEAT & SEAT MOUNT

EITE—4 Fig. 83
TRAVEL MOTOR

Tt Fig. 13,14
ACCELERATOR

I2HEEEE Fig 40~47
CONTROL EQUIPMENT

REMOTE CONTROL VALVE

JEa/NLT Fig. 90~92

SPROCKET & ROLLER

IDLER & ADJUST
2 B8—3 Fig. 38,39
CRAWLER

2704wy~ & B—3S Fig. 36
TALFS & 7Ov X+ Fig 37

WERA T aL Fig
KIT PARTS FOR REMODEL
(OPTIONAL)

A . 132~136

0CK10-M33003 V1070 (JP, AS, EX)

BEES Fig. 19~26

ELECTRIGC PART

IN)LTE Fig. 48

VALVE PLATE

JL—L & EEIRNT ) 4 Fig. 49
FRAME & TURNING BEARING
JL—LAH/N— Fig. 50~52
FRAME COVER

ATy T & 4232 Fig. b3
STEP & INSTRUMENT PANEL
SHERY T & B#EE Fig 72
HYD. OIL PUMP & JOINT
EERIE—4 Fig. 84

TURNING MOTOR

AARNJ)LoaAf >k Fig. 85, 138,139
SWIVEL JOINT
arvka—JL/N)LT Fig. 86~89
CONTROL VALVE

aO—4A1)/3)L7 Fig. 93, 94
ROTARY VALVE

JyL /A4 Kn\JLT Fig. 95
SOLENOID VALVE
ERJ)—2 05 Fig. 121
GREASING




mER (2)

-« v = e e SHERBR

PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

CON

avhO—)LERE Fig. 111~120

TROL PIPING

{EShim4Z 4 Fig. 98
HYD. OIL TANK

JHER
HYD. 0

N

—tu
g
—
o-
—0a
Gy —

P

00~110

SWING CYLINDER

AL VTS Fig. 19,80

AT —3 Fig.99
HYD. OIL COOLER

HER>Y T & B#EF Fig. 72
HYD. OIL PUMP & JOINT

BR—JLK/NJLT Fig 97
HOLD VALVE

T—LL) A Fig 75,76
ARM CYLINDER

Ny RSy UA Fig 71,78
BUCKET CYLINDER

BOOM CYLINDER

T—LI) % Fig. 13,74

R—JL K/3)LT Fig. 96
HOLD VALVE

JEI2/\LT Fig 90~92
REMOTE CONTROL VALVE

MEEE—4 Fig. 84
TURNING MOTOR

EITE—4 Fig. 83
TRAVEL MOTOR

a—41/\)L7J Fig. 93,94
ROTARY VALVE

JyL/A4K/\J)LT Fig 95
SOLENOID VALVE

a2 hO—)L/3LT Fig 86~89

CONTROL VALVE

0CK10-M33003 V1070 (JP, AS, EX)

TJL—Fk2YU% Fig 81,82
BLADE CYLINDER

AAR)LT 342+ Fig. 85,138,139
SWIVEL JOINT




Fig. No

. Fig. Name

VEHICLE VIO70(JP,AS,EX)

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

. LABEL(CABIN : JP)
. LABEL(CABIN : AS,EX)

. LABEL(CABIN : CRANE SPEC.)

. LABEL(CANOPY : JP)

. LABEL(CANOPY : AS,EX)

. LABEL(CANOPY : CRANE SPEC.)

. SAFETY LABEL(CABIN : JP)

. SAFETY LABEL(CABIN : AS,EX)

. SAFETY LABEL(CANOPY : JP)
SAFETY LABEL(CANOPY : AS,EX)
ACCESSORY

SUC. PIPE & EXH. PIPE
ACCELERATOR
ACCELERATOR(ONE-TOUCH DECEL SP
ENGINE MOUNT

RADIATOR & MOUNT

FUEL TANK & FUEL LINE

BATTERY

ELECTRIC PART(WIRING)

ELECTRIC PART(WIRING : CRANE)
ELECTRIC PART(EQUIPMENT)
ELECTRIC PART(ROOMLANP,WIPER)
ELECTRIC PART(CRANE : 1)

ELECRTIC PART(CRANE : 2)

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
ELECTRIC PART(INDICATOR BOX)
ELECTRIC PART(COOLER)
CABINLAMP KIT(OPTIONAL)
CANOPYLAMP KIT(OPTIONAL)
HEATER
DEFROSTER
RADIO
COOLER(ENGIEN RELATED)
COOLER(CONDENSER RELATED)
COOLER(CABIN RELATED)
COOLER(PIPING)
SPROCKET & ROLLER
IDLER & ADJUST
CRAWLER(PREVIOUS)

CRAWLER(NEW)

CONTROL EQUIPMENT(LEVER STAND & LOCK LEVER L)
CONTROL EQUIPMENT(LOCK LEVER R : CANOPY)

CONTROL EQUIPMENT(OPERATION LEVER)

CONTROL EQUIPMENT(TRAVEL)
CONTROL EQUIPMENT(SWING)

CONTROL EQUIPMENT(BLADE)

CONTROL EQUIPMENT(LOW-HIGH PEDAL)

CONTROL EQUIPMENT(P.T.O.)
VALVE PLATE

FRAME & TURNING BEARING

0CK10-M33003



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

74.

Fig. Name
FRAME COVER(TURNING:CABIN)
FRAME COVER(TURNING:CANOPY)
FRAME COVER(TRAVEL)
STEP & INSTRUMENT PANEL
SEAT & SEAT MOUNT
BONNET(1 : BODY)
BONNET(2 : UPPER COVER)
BONNET(3 : SIDE,REAR COVER)
DUCT
CABIN(BODY)(JP,EX:PREVIOUS)
CABIN(BODY)(AS:PREVIOUS)
CABIN;1(BODY)(JP,EX:NEW)
CABIN;1(BODY)(CRANE)
CABIN(BODY)(AS:NEW)
CABIN;2(SIDE SASH)
CABIN(FRONT SASH)(PREVIOUS)
CABIN(FRONT SASH)(NEW)
CABIN(FITTING PART)(JP,EX)
CABIN(FITTING PART)(AS)
CABIN DOOR(BODY)
CABIN DOOR(FITTING PART)
CANOPY
HYD. OIL PUMP & JOINT
BOOM CYLINDER(PREVIOUS)

BOOM CYLINDER(NEW)

Contents

Fig. No.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
138.
139.
86.
87.
88.
89.
90.
91.
92.
93.
94,

95.

137

96

Fig. Name
ARM CYLINDER(PREVIOUS)
ARM CYLINDER(NEW)
BUCKET CYLINDER
BUCKET CYLINDER
SWING CYLINDER(PREVIOUS)
SWING CYLINDER(NEW)
BLADE CYLINDER(PREVIOUS)
BLADE CYLINDER(NEW)
TRAVEL MOTOR
TURNING MOTOR
SWIVEL JOINT(Y SPEC.)
(85A)SWIVEL JOINT KIT(N SPEC.)
(85B)SWIVEL JOINT(N SPEC.)
CONTROL VALVE(21)
CONTROL VALVE(2)
CONTROL VALVE(3)
CONTROL VALVE(4)
REMOTE CONTROL VALVE(JP,EX)
REMOTE CONTROL VALVE(AS : L)
REMOTE CONTROL VALVE(AS : R)
4-WAY ROTARY VALVE(MULTI CHANGE SPEC.)
2-WAY ROTARY VALVE(MULTI CHANGE SPEC.)
SOLENOID VALVE(CRANE)
. (95A)SOLENOID VALVE(CRANE SPEC.)

. HOLD VALVE(CRANE:BOOM)

0CK10-M33003



Fig. No.
97.
98.
99.
100.
101.
102.
103.
104.
105.
106.
107.
108.
109.
110.
111.
112.
113.
114.
115.
116.
117.
118.
119.
120.

121.

Fig. Name
HOLD VAKVE(CRANE:ARM)
HYD. OIL TANK
LUB. OIL COOLER
HYD. OIL PIPING(TANK - PUMP - CONTROL VALVE)
HYD. OIL PIPING(CONTROL VALVE - TURNING MOTOR,BOOM)
HYD. OIL PIPING(CONTROL VALVE - SWIVEL,SWING)
HYD. OIL PIPING(RETURN : 1)
HYD. OIL PIPING(RETURN : 2)
HYD. OIL PIPING(P.T.O.,FRAME END)
HYD. OIL PIPING(P.T.O.,FRAME END : AS SPEC.)
HYD. OIL PIPING(TRACK FRAME)
HYD. OIL PIPING(BOOM)
HYD. OIL PIPING(BOOM : CRANE SPEC.)
HYD. OIL PIPING(P.T.O.,ARM END)
CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN)(JP,EX)

CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN)(AS)

CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT
SPEC..JP,EX)

CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT
SPEC.:AS)

CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY ROTARY VALVE)

CONTROL PIPING(4-WAY ROTARY VALVE - CONTROL VALVE)

CONTROL PIPING(REMOTE CONTROL VALVE - 2-WAY ROTARY VALVE -
CONTROL VALVE)

CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT :

CRANE SPEC.)

CONTROL PIPING(4-WAY ROTARY VALVE - CONTROL VALVE)(4-WAY MULTI
CHANGE SPEC.)

CONTROL PIPING(CONTROL VALVE - CYLINDER - TANK)(4-WAY MULTI
CHANGE SPEC.)

GREASING

Contents

Fig. No.

122

123.

124.

125.

126.

127.

128.

129.

130.

131.

132.

133.

134.

135.

136.

Fig. Name

. BOOM BRACKET

BOOM

BOOM(CRANE SPEC.)

ARM

ARM(CRANE SPEC.)

BUCKET ARM & LINK

BUCKET ARM & LINK(CRANE SPEC.)
BUCKET & BUCKET PIN
HOOK(CRANE SPEC.)

BLADE

COOLER KIT(OPTIONAL)
P.T.O.,KIT(OPTIONAL)

4-WAY MULTI VALVE KIT(OPTIONAL)
2-WAY MULTI VALVE KIT(OPTIONAL)

CRANE KIT(OPTIONAL)

0CK10-M33003



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.1

Fig.1. LABEL(CABIN : JP) BrvioT00mp OvioToexc
(C)=VIO70(AS)C (F)=VIO70(EX)P
BB NG, 112 No. Lev. Parts No. Description Qty I R
R ONO. 24 39 &A% T, [ COUNTRY [ JP [ AS | EX ] (A B (© O () (A
1NG.2~30. [FigMo [ T]2 2] 1 1 772187-03102  LABEL SET, VIO70 1
4 1A 2 772187-03100  LABEL SET, VIO70 1 M
LN N smaas. R 1A-1 2 772187-03101  LABEL SET, VIO70 1
AN 2~38. amﬁmﬁmm 2 3 172187-03110  LABEL, SPECIFICATION 1
| — 2-1 3 172187-03111  LABEL, SPECIFICATION 1 N
JRNERyp OzELY 42 43 (A=M/#00882)
DETAILS OF BATTERY PART. VIEWED FRON ) * 22 3 172187-03112  LABEL, SPECIFICATION 1 N
H—S o A=M/#05206
10 COOLER SPEC. B ot g 3 ( 3 17;187—03120 LABEL 1 2
7 47“%;;” 15 3 3A 3  172187-03121  LABEL 1 3
3 OLELTS VLN 4 3 172187-03130  LABEL, VIO70 2
©n58L | VIEHED FRoM Q) 5 3 172146-03140  LABEL 1
Ly ViEHED FRUD) == 6 3 172187-03140  LABEL, REAR 1
Ql;%;i:fs—é;gg*gmm ii 4 5 = 7 3 172187-03150  LABEL 1 6
—_— “ ” N 7A 3 172187-03151  LABEL 1 6
18 46 9 W 8 3 172187-03160  LABEL, BOOM 1
_ 26 21 9 3 172141-03170  LABEL, RESTART 1
Viowes Frou © ®nsmr R 10 3 172187-03170  LABEL, FUSE 1 8
F@ 10A 3 172187-03171  LABEL, FUSE 1 8
DETAILS OF Bzﬁ%ﬂmm == 14 11 3 172164-03180 MARK,NO.1 1
— @gf:;n%u 12 3 172141-03202  LABEL,CAUTION 1
39 & o L VIEwED 0N @ 13 3 172147-03210  LABEL,2 SPEED 1
%36 PUT OF RIGHT PLAGE | * 14 3 172173-03250  LABEL 1
Onba a7 15 3 172183-03250  LABEL,FUEL 1
N ][ BTAILS 0F© 16 3 172142-03302  LABEL,CAUTION 1
‘ 17 3 172155-03310  LABEL, OILING 1
Dr58L = 18 3 172141-03360  LABEL, START SWITCH 1
ViEwED FRoM (D) 19 3 172964-03370  LABEL 1
WiENo. BENo, TR 20 3 172964-03390  LABEL,ADJUST 1
B ER AL Mo oD : T 21 3 172164-03500  LABEL,START 1
INTO THIS LOCATION. MACHINE SERIAL No. 22 3 172164-03510 LABEL,LOADING 1
1S STMPED T 23 3 172164-03520  LABEL,DANGER 1
24 3 172164-03540  LABEL 1
®nsan 12 25 3 172164-03560  LABEL 1
VIEWED FROM () 26 3 172964-03610  LABELA 1
J . 27 3 172165-03661  LABEL,DANGER 1
35 28 3 172519-04180 LABEL,WARNING 1
29 3 172519-04290  LABEL,WARNING 1
[ﬁ%ﬁ?ﬁﬁﬁﬁoﬂ 30 3 172519-04300  LABEL 1
HANUAL CASE 31 3 121470-44540  LABEL, SUB-TANK 1
32 3 172187-03230  LABEL 1
33 3 172187-03190  LABEL(PATTERN-A) 1
Remarks 34 2 172187-03180  LABEL 1 1
(1)RUBBER CRAWLER SPEC. 35 2 172964-03481  TAG ASSY, CAUTION 1
g;ﬁggg lg c’;/lng#l(\)n?%gézg 36 2 17218303280  LABEL, LOCK 1
(4)2-WAY MULTI VALVE SPEC. 37 2  172164-03200  LABEL,BRAND 1
(5)4-WAY MULTI VALVE SPEC. 38 2 172164-03210  LABEL, CAB. 1
(6)FROM *1997.01 CORRESPONDS OF 7A. 39 2 172164-03530  LABEL,WARNING 1
(7)OPTIONAL 39-1 2 172164-03531  LABEL,WARNING 1 R

(8)FROM *1997.01 CORRESPONDS OF 10A.

(9)COOLER SPEC. (A=M/#01661)
(M)MISPRINT 41 1  172175-03550 LABEL(2-WAY 1 4

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.1. LABEL(CABIN : JP)

BN 11
RELNO. 25395 EHET,
1 INC. 2~39. 1

4

. 1Al

B UNO.1AIE
EH? LNO.2M 5332 BHET .
1A

1A INC. 2~33

3y 7 ) EREEAR

(OLELYA
DETAILS OF BATTERY PART ~ VIEWED FROM (&)

10 7—Sthk
COOLER SPEC.
0 ] D/L;i" o
7 = =
47
3 QHIRL
©@r38L

(ODESNA: - 41
DETAILS OF (H) RESERVOR b
18 4 2
46 9
S ® 26 21
HIRIL CLELYY 4
VIEWED FROM(E)  VIEWED FROM (B) £

VIEWED FROM ©)

VIEWED FROM (3)

EEEHE
DETAILS OF BONNET INSIDE

|—
IR

%36

T

(OLELI
VIEWED FROM{:)

#aNo. #EINo. FTZIfT B
MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

®ns8L 12

VIEWED FROM ( :)

I ERAR A R
IN THE OPERATION
MANUAL CASE

ERTRE ) 47 A
PUT OF RIGHT PLACE| *

][ ©#aa
13 DETAILS OFQ!

1

IS
THI

H{ENo. FTZI4 B
MACHINE SERIAL No.

STAMPED [INTO
S LOCATION.

[ COUNTRY [ JP [ AS |
[Figho. [ 1] 2]

AR
A4 MACHINE FRONT

T

v
279 1A /3L TR
2-WAY VALVE PAR

15 32

@ 14
(GEELT

VIEWED FROM (:)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.1

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Remarks

(1)RUBBER CRAWLER SPEC.

(2)USED TO M/#00528.

(3)USED FROM M/#00529.

(4)2-WAY MULTI VALVE SPEC.

(5)4-WAY MULTI VALVE SPEC.

(6)FROM *1997.01 CORRESPONDS OF 7A.
(7)OPTIONAL

(8)FROM *1997.01 CORRESPONDS OF 10A.
(9)COOLER SPEC.

(M)MISPRINT

No. Lev. Parts No. Description Qty R
A B € ©O E ¢
42 1 172173-03560 LABEL (YANMAR 1 4
43 1 172173-03570 LABEL (KOMATSU 1 4
44 1 172187-03210 LABEL 1 7
45 1 172187-03220 LABEL 1 7
46 1 172165-03471 LABEL 1 5
47 1 172187-03400 LABEL,CONTROL PANEL 1 9
48 1 172187-03410 LABEL 1 9
49 1 172187-03050 LABEL 1 7
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.2. LABEL(CABIN : AS,EX)
R LNO. 11
RH LN 2505388 HET .
1 INC. 2~38. 13
12
m GLEL I
1 VIEWED FROM (B)
il (gt
new 10
20 25 21 18 _ 19
ﬁaﬁ.)b @7] FRNL

36 35

o T

{

Ok
VIEWED FROM (D)

[(OPESAT =

DETAILS 0F®RESERVOR

16

‘!
I!A'

Ry FREEME

DETAILS OF BONNET INSIDE

VIEWED FROM

DETAILS OF BATTERY PART

VIEWED FROM (D)

©patsn
DETAILS oF©

73y 7 1) BREEAE

COUNTRY [ JP [ AS | EX |
[1]2]2]

cR

(OLE
DETAILS OF (@)

187
PREVIOUS

OLETD
VIEWED FROM (&)

4

17 9

H{ENo. BERANo. TR E

[EIEHJIRMEEEF ]
N ‘THE" OPERAT |ON

MANUAL CASE

MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

HNo. $TZIRIE

MACHINE SERIAL No.

IS STAMPED INTO
THIS LOCATION.

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.2
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

@n3R1L

VIEWED FROM Q)

Remarks

(1)RUBBER CRAWLER SPEC.
(2)COOLER SPEC.
(M)MISPRINT

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 772187-03220 LABEL SET,VIO70 E 1 1 M
1-1 1 772187-03221 LABEL SET,VIO70 E P 1 1
2 2 172187-03140  LABEL, REAR 1 1
3 2 172187-03160 LABEL, BOOM 1 1
4 2 172164-03180 MARK,NO.1 1 1
5 2 172147-03210 LABEL,2 SPEED 1 1
6 2 172173-03250  LABEL 1 1
7 2 172187-03130  LABEL, VIO70 2 2
7-1 2 172187-03700  LABEL,VIO70 2 2 N
(C=M/#01106) (E=M/#01106)
8 2 172187-03310 LABEL,SPECE 1 1
8-1 2 172187-03311 LABEL,SPEC E 1 1 N
(C=M/#01106) (E=M/#00965)
9 2 172146-03320 LABEL,GREASE E 1 1
10 2 172187-03320  LABEL,OIL & WATER E 1 1
11 2 172187-03330 LABEL,GREASING E 1 1
12 2 172187-03350 LABEL,FUSE E 1 1
13 2 172141-03360  LABEL, START SWITCH 1 1
14 2 172187-03370 LABEL,RADIATOR COVER 1 1
15 2 172171-03400 TAG ASSY, CAUTION 1 1
16 2 124764-44810 LABEL, SUB TANK 1 1
17 2 22857-300050 SCREW, 3X 5 4 4 z
(C=M/#00501) (E=M/#00501)
18 2 172141-03440  LABEL 1 1
19 2 172183-03450  LABEL,FUEL 1 1
20 2 172171-03700  LABEL 1 1
21 2 172171-03710  LABEL 1 1
22 2 172171-03720  LABEL 1 1
23 2 172171-03750  LABEL 2 2
24 2 172171-03760  LABEL 1 1
25 2 172171-03770 LABEL 1 1
26 2 172171-03780 LABEL 1 1
27 2  172155-03790 LABEL,RE-FUELING 1 1
28 2 172171-03790  LABEL, RADIATOR 1 1
29 2 172171-03800  LABEL 1 1
30 2 172171-03810 LABEL 1 1
31 2 172187-03190  LABEL(PATTERN-A) 1 1
32 2 172187-03640 LABEL,GRIPE 1 1
33 2 172183-03280  LABEL, LOCK 1 1
34 2 172164-03210  LABEL, CAB. 1 1
35 2 172164-03700  LABEL,WIPER 1 1
36 2 172164-03710  LABEL,BREAKER 1 1
37 2 172164-03200  LABEL,BRAND 1 1
38 2 172187-03360 LABEL,ADJUST CRAWLER 1 1 1
39 1 172989-03410  LABEL, PTO SELECT 1 1 W
(C=M/#05284) (E=M/#05284)
40 1 172187-03400 LABEL,CONTROL PANEL 1 1 2
41 1 172187-03660 LABEL,FAN CL E 1 1 2
42 1 172989-03100 LABEL,COOLER 1 1 W 2

(C=M/#01654)

(E=M/#01654)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003 Fig.3

i . (A)=VIOT0(IP)C (D)=VIOTO(AS)P
Fig.3. LABEL(CABIN : CRANE SPEC.) PARVIAOEN O orosr
(C)=VIOTO(AS)C (F)=VIOTO(EX)P
B LNO. 11 No. Lev. Parts No. Description Qty |
S . A (B () O () A
Rl IpaIRAART. [FigNo. [3]-]-] 1 1 772187-03510  LABEL SET,70 CRANE C 1

1-1 1 772187-03511 LABEL SET,70 CRANE C

[
p=4

1 (A=M/#05345)
4 2 2 172187-03111  LABEL, SPECIFICATION 1
k% 3 2 172187-03120  LABEL 1
3A 2 172187-03121  LABEL 1
©uit = iy 4 2 172187-03130  LABEL, VIO70 2
DETAILS OF © s ?[su gﬁﬂmm oART OLELT 5 2 172146-03140  LABEL 1
- ®r381L VIENED FROM B 6 2 172187-03140  LABEL, REAR 1
VIEWED FROH B) 7 2 172187-03151  LABEL 1
8 2 172187-03160  LABEL, BOOM 1
9 2 172141-03170  LABEL, RESTART 1
10 2 172187-03171  LABEL, FUSE 1
11 2 172164-03180  MARK,NO.1 1
- 12 2 172141-03202  LABEL,CAUTION 1
®vr— ©@#n38L 13 2 172147-03210  LABEL,2 SPEED 1
DETAILS OF (H) RESERVOR VIEWED FROM () 14 2 172173-03250  LABEL 1
C ) 15 2 172183-03250  LABEL,FUEL 1
454 16 2 172142-03302  LABEL,CAUTION 1
17 2 172155-03310  LABEL, OILING 1
18 2 172141-03360  LABEL, START SWITCH 1
W 19 2 172964-03370  LABEL 1
e 134 20 2 172964-03390  LABEL,ADJUST 1
e o o i 21 2 172164-03500  LABELSTART 1
——  (@O#38L 22 2 172164-03510 LABEL,LOADING 1
_VIEWED FROM (D) 23 2 172164-03520  LABEL,DANGER 1
@48 24 2 172164-03540  LABEL 1
1 25 2 172164-03560  LABEL 1
®rs80L 26 2 172964-03610  LABELA 1
_VIEWED FROM ) 27 2 172165-03661  LABEL,DANGER 1
28 2 172519-04180  LABEL,WARNING 1
ﬁmﬁt’%gg’fxﬂfﬂﬁﬁ 29 2 172519-04290  LABEL,WARNING 1
ENGINE Now 1S STAWPED 30 2 172519-04300  LABEL 1
INTO THIS LOCATION. 31 2 121470-44540  LABEL, SUB-TANK 1
37 b B0, AL E 32 2 17218703230  LABEL 1
MACHINE SERIAL No. 33 2 172964-03481  TAG ASSY, CAUTION 1
}ﬁlgTﬁggﬂlémT" 34 2 172187-03180  LABEL 1
35 2 172187-03190  LABEL(PATTERN-A) 1
GLELY 12 36 2 172183-03280  LABEL, LOCK 1
VIEWED FROM (F) 37 2 172187-03711  LABEL 1
38 2 172187-03741  LABEL 1
39 2 172187-03750  LABEL 1
33 4 40 2 172187-03760  LABEL 1
41 2 172187-03781  LABEL 1
[%ﬁﬂﬁﬁgﬁgﬁoﬂ = = 42 2 172187-03721  LABEL 1
MANUAL CASE _ 43 2 172164-03200  LABEL,BRAND 1
— 44 2 172164-03210  LABEL, CAB. 1
45 2  172164-03530  LABEL,WARNING 1
momarks 451 1 17216403531  LABEL,WARNING 1 R
(1)RUBBER CRAWLER SPEC. (A=M/#01661)
(2)USED TO M/#00528. 46 2 172187-63510  LABEL 1
(3)USED FROM M/#00529. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.3

i - (A)=VIOT0(IP)C (D)=VIOTO(AS)P
Fig.3. LABEL(CABIN : CRANE SPEC.) B Vioro0ms B Viorne
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
B LNO. 11 No. Lew Parts No. Description Qty I
Py A (B (©) O (E ¢
M rehgdazy. [FigNo. [3]-1-| 47 2 17242503350  LABEL 2 w
1 (A=M/#05345)
kss
©azm Cuym 1) 208 :
w7 1) SR -
DETAILS OF(©) 1N @n38L
DETAILS OF BATTERY PART @nomn Py Fioe &
VIEWED FROW B)

®v¥—samem OLELY"
DETAILS OF @ RESERVOR VIEWED FROM 1.:)

C )

45

o T

Ry IR ) , 47 ©mam
DETAILS OF BONNET INSIDE _ H
———— (@O»3RL DETAILS OF ©

VIEWED FROM ( )

o
11 ’

®n3RL
VIEWED FROM (B)

H#i{ANo. #EBINo. FTZIM &
MACHINE SERIAL No.
ENGINE No. |S STAMPED

INTO THIS LOCATION.

H{ANo. FTZIGIE
MACHINE SERIAL No.
1S STAMPED INTO

THIS LOCATION.

GLEL Y 12

VIEWED FROM (:)

HR BN A EEFE P
[N THE OPERAT ION|
MANUAL CASE

Remarks
(1)RUBBER CRAWLER SPEC.
(2)USED TO M/#00528.

(3)USED FROM M/#00529. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.4. LABEL(CANOPY : JP)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.4
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description I R
A B () DO () (A
[ 1 1 772187-03110  LABEL SET(VIO70 P 1
RH UNO 26 5385 BHE T, 1A 2 772187-03100  LABEL SET, VIO70 1 M
1 ING.2~38. 1 -t 434 1A-1 2 772187-03110  LABEL SET(VIO70 P 1
P NG A 4 1 MACHINE FRONT 2 3 172187-03111  LABEL, SPECIFICATION 1
RHUNO. 2 533584 5T, 3 3 172187-03121 LABEL 1
WING.2~33 254 LT 4 3 172187-03130  LABEL, VIO70 2
4 - 2MAY VALVE PART 5 3 17214603140  LABEL 1
®nsmn (OCELTY
VIEWED FRON B VIEHED FROl ©) 6 3 172187-03140  LABEL, REAR 1
23 » 15 32 7 3 172187-03151  LABEL 1
10 8 3 172187-03160  LABEL, BOOM 1
pr 97 9 3 17214103170  LABEL, RESTART 1
5 i — 10 3 172187-03171  LABEL, FUSE 1
®n35R0 DETAILS OF BATTERY PART 1 3 172164-03180  MARK,NO.1 1
posy 12 3 172141-03202  LABEL,CAUTION 1
@4‘ 14 13 3 172147-03210  LABEL,2 SPEED 1
@uem 14 3 172173-03250  LABEL 1
6 DETAILS OFS:z 15 3 172183-03250 LABEL,FUEL 1
YA 16 3 172142-03302  LABEL,CAUTION 1
A5 DETAILS OF (0) RESERVOR 17 3 172155-03310  LABEL, OILING 1
R e 10 18 3 172141-03360  LABEL, START SWITCH 1
B —— @\37 19 3 172964-03370  LABEL 1
) 20 3 172964-03390  LABEL,ADJUST 1
A g .. - 21 3 17216403500  LABEL,START 1
22 3 172164-03510  LABEL,LOADING 1
@8 23 3 17216403520  LABEL,DANGER 1
VIEWED FROM E:) . 18 24 3 172164-03540 LABEL 1
= Ehsal 25 3 172164-03560  LABEL 1
1 ®»358L 26 3 172964-03610 LABELA 1
VIEWED FROM ©) 27 3 172165-03661  LABEL,DANGER 1
28 3 172519-04180  LABEL,WARNING 1
e B 29 3 172519-04290  LABEL,WARNING 1
. T R 3 oo yen 1
INTO THIS LOCATION. IS STAWPED INTO 31 3 121470-44540 LABEL, SUB-TANK 1
THIS LOGATION. 32 3 172187-03230  LABEL 1
TFRESY 4 33 3 172187-03240  LABEL 1
PUT OF RIGHT PLAGE 34 2 172187-03180  LABEL 1 1
_ 12 35 2 172964-03481  TAG ASSY, CAUTION 1
C",'?E%%{;M ® 36 2 17218303280  LABEL, LOCK 2
37 2 172519-03150  LABEL, ACCEL 1
38 2 172165-03141  LABEL,FRONT 1
35 40 1 172151-03550  LABEL,PATTERN B 1 4
401 1 172151-03551  LABEL 1 R 4
[ﬁﬁﬂ%ﬁﬁﬁﬁﬁoﬂ _________ (B=M/#05645)
MANUAL CASE a1 1 172187-03050  LABEL 1 4
42 1 172173-03550  LABEL (2-WAY 1 2
43 1 172173-03560  LABEL (YANMAR 1 3
—— a4 1 172173-03570  LABEL (KOMATSU 1 3
emarks 45 1 172187-03250  LABEL 1 4
gg?ﬁ,ﬁ%f@f%&z SS':,EE% 46 1  172187-03260  LABEL 1 4
(3)4-WAY MULTI VALVE SPEC.
(4)OPTIONAL
(M)MISPRINT Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.5. LABEL(CANOPY : AS,EX)

R LNO. 11

R Lgoi g;wassisaﬁaz

1 INC. 2~

2
O
DETAILS OF@
5
31
@O#r38L

VIEWED FROM (D)

Ry FREEEH
DETAILS OF BONNET INSIDE

® vy—gpaem
DETAILS 0F®RESERVOR

®nsRL

VIEWED FROM (F)

15

IDANGER!

[ SRR A EE P ]
IN THE OPERATION
MANUAL CASE

© st
DETAILS OF (©)

VIEWED FROM (&)

®ns8L
VIEWED FROM

COUNTRY

¢

H 3 —EEHE
DETAILS OF COVER

GLELI)
35 VIEWED FROM E)
Tt LA—ER S
DETAILS OF ACCELERATOR LEVER

RN 2]
DETAILS OF BATTERY PART

@n3RL

@n38L

VIEWED FROM (D

H#{&No. #EEANo. FTRIGIE
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

HiENo. $TZIGIE
MACHINE SERIAL No.
IS STAMPED INTO

THIS LOCATION.

0CK10-M33003 Fig.5
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

w
~

172165-03141
172519-03150

w
4]

LABEL,FRONT
LABEL, ACCEL

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 772187-03220 LABEL SET,VIO70 E 1 1
1-1 1 772187-03230 LABEL SET,VIO70E P 1 1
2 2 172187-03140  LABEL, REAR 1 1
3 2 172187-03160 LABEL, BOOM 1 1
4 2 172164-03180 MARK,NO.1 1 1
5 2 172147-03210 LABEL,2 SPEED 1 1
6 2 172173-03250  LABEL 1 1
7 2 172187-03700  LABEL,VIO70 2 2
8 2 172187-03311 LABEL,SPEC E 1 1
9 2 172146-03320 LABEL,GREASE E 1 1
10 2 172187-03320 LABEL,OIL & WATER E 1 1
11 2 172187-03330  LABEL,GREASING E 1 1
12 2 172187-03350 LABEL,FUSE E 1 1
13 2 172141-03360  LABEL, START SWITCH 1 1
14 2 172187-03370  LABEL,RADIATOR COVER 1 1
15 2 172171-03400 TAG ASSY, CAUTION 1 1
16 2 124764-44810 LABEL, SUB TANK 1 1
17 2 22857-300050 SCREW, 3X 5 4 4
18 2 172141-03440 LABEL 1 1
19 2 172183-03450 LABEL,FUEL 1 1
20 2 172171-03700 LABEL 1 1
21 2 172171-03710  LABEL 1 1
22 2 172171-03720  LABEL 1 1
23 2 172171-03750  LABEL 2 2
24 2 172171-03760  LABEL 1 1
25 2 172171-03770  LABEL 1 1
26 2 172171-03780  LABEL 1 1
27 2 172155-03790  LABEL,RE-FUELING 1 1
28 2 172171-03790  LABEL, RADIATOR 1 1
29 2 172171-03800  LABEL 1 1
30 2 172171-03810 LABEL 1 1
31 2 172187-03240 LABEL 1 1
32 2 172187-03360 LABEL,ADJUST CRAWLER 1 1
33 2 172183-03280  LABEL, LOCK 2 2
2 1 1
2 1 1

1 1

w
(2]

172989-03410

LABEL, PTO SELECT
(D=M/#05284)

Remarks
(1)RUBBER CRAWLER SPEC.
(M)MISPRINT

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.6. LABEL(CANOPY : CRANE SPEC.)

LNO. 1{Z

BN e saeranss, COUNTRY | Jp [ AS | EX |
1 INC. 2~46. - NO.

1

4

53
4 14 ®nI81L
OLED ®n380L CLELY VIEKED FROM (©
DETAILS OFS:z VIEWED FROM ! VIEWED FROM ED
35
13 AT EL:
On8L DETAILS OF BATTERY PART
VIEWED FROM (D

@v¥—s
L2 DETAILS OF () RESERVOR
Ry FPIEREM

. 36
DETAILS OF BONNET INSIDE @\ 1 \g k
42 Joa

T I LS—EBEEM p %%f: fgm 0F©
DETAILS OF ACCELERATOR LEVER &
45 @ 5 4
C
®7J ZRL D Py
VIEWED FROM (B) - ®

10l

HENo. #EANo. $TZILE
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

#{ENo. I THIGIE
MACHINE SERIAL No.
= IS STAWPED INTO

nFRNL THIS LOCAT ION.

G212 12

VIEWED FROMS:)

[mz%mmniﬁm ]
IN THE OPERAT ION
MANUAL CASE

0CK10-M33003 Fig.6

(A)=VIO70(JP)C (D)=VIOTO(AS)P
(B)=VIO70(IP)P (E)=VIO70(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772187-03520 LABEL SET 70 CRANE P 1
1-1 1 772187-03521 LABEL SET 70 CRANE P 1 N

(B=M/#05345)

2 2 172187-03111 LABEL, SPECIFICATION 1
3 2 172187-03121 LABEL 1
4 2 172187-03130 LABEL, VIO70 2
5 2 172146-03140 LABEL 1
6 2 172187-03140 LABEL, REAR 1
7 2 172187-03151 LABEL 1
8 2 172187-03160 LABEL, BOOM 1
9 2 172141-03170 LABEL, RESTART 1
10 2 172187-03171 LABEL, FUSE 1
11 2 172164-03180 MARK,NO.1 1
12 2 172141-03202 LABEL,CAUTION 1
13 2 172147-03210 LABEL,2 SPEED 1
14 2 172173-03250 LABEL 1
15 2 172183-03250 LABEL,FUEL 1
16 2 172142-03302 LABEL,CAUTION 1
17 2 172155-03310 LABEL, OILING 1
18 2 172141-03360 LABEL, START SWITCH 1
19 2 172964-03370 LABEL 1
20 2 172964-03390 LABEL,ADJUST 1
21 2 172164-03500 LABEL,START 1
22 2 172164-03510 LABEL,LOADING 1
23 2 172164-03520 LABEL,DANGER 1
24 2 172164-03540 LABEL 1
25 2 172164-03560 LABEL 1
26 2 172964-03610 LABELA 1
27 2 172165-03661 LABEL,DANGER 1
28 2 172519-04180 LABEL,WARNING 1
29 2 172519-04290 LABEL,WARNING 1
30 2 172519-04300 LABEL 1
31 2 121470-44540 LABEL, SUB-TANK 1
32 2 172187-03230 LABEL 1
33 2 172964-03481 TAG ASSY, CAUTION 1
34 2 172187-03180 LABEL 1
35 2 172187-03240 LABEL 1
36 2 172183-03280 LABEL, LOCK 2
37 2 172187-03711 LABEL 1
38 2 172187-03741 LABEL 1
39 2 172187-03750 LABEL 1
40 2 172187-03760 LABEL 1
41 2 172187-03781 LABEL 1
42 2 172519-03150 LABEL, ACCEL 1
43 2 172187-03721 LABEL 1
44 2 172165-03141 LABEL,FRONT 1
45 2 172187-63510 LABEL 1
46 2 172425-03350 LABEL 2 w

Remarks
1)RUBBER CRAWLER SPEC.

(B=M/#05345)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.7

; . (A)=VIO70(IP)C (D)=VIO70(AS)P
Fig.7. SAFETY LABEL(CABIN : JP) (vioTauR)c O=vioToep
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty I
COUNTRY [ JP | AS [ EX (A B (©) DO () (A
Figho | 7|88 1 1 172141-03202  LABEL,CAUTION 1
2 1 172142-03302  LABEL,CAUTION 1
3 1 172964-03370  LABEL 1
1 4 1 172964-03390  LABEL,ADJUST 1
33 5 1 172964-03481  TAG ASSY, CAUTION 1
6 1 172164-03500  LABEL,START 1
B - 7 1 172164-03510 LABEL,LOADING 1
El Iﬁ‘ﬁg"gﬂﬁﬁm 8 1 172164-03520  LABEL,DANGER 1
MANUAL. CASE 9 1  172164-03540  LABEL 1
10 1 172164-03560  LABEL 1
10 13 - 1 1 172964-03610  LABELA 1
@ A= 5 12 1 172165-03661  LABEL,DANGER 1
LR B om 13 1 17251904180  LABELWARNING 1
et 14 1 172519-04290  LABEL,WARNING 1
15 1 172519-04300  LABEL 1
14 15 16 1 18 19 16 1  172164-03530  LABEL,WARNING 1
& AE s A% s 16-1 1 172164-03531  LABEL,WARNING 1 R
El:::.a »rouaenis "::‘:‘;:m:w EEZ’EE&;’ g Efll-iiﬂ\ht (A=M/#01661)
[ Bt jfteteniin] - 17 1 172187-03410  LABEL 1
18 1 172187-03721  LABEL 1
19 1 172425-03350  LABEL 2 w
(A=M/#05345)
1
6 12
= ] = )
a ©nsaML SETAILS oF A BETAILS OF CONDENSER
L VIENED FRON ) DETAILS OF BATTERY PART
111819 9 —
®»381L
VIEWED FRON B)
©»r38L
VIEWED FROM (©
®h38RL
VIEWED FROM ()
U — SEREE
DETAILS OF RESERVOR
Remarks ’ Yes . No ’ Yes . No . N . X )"
(1)CRANE SPEC. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.8

; . (A)=VIO70(JP)C (D)=VIO70(AS)P
Fig.8. SAFETY LABEL(CABIN : AS,EX) (BIVIOTOUPP (BVIOTOEXC
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | JP | AS | EX A B (© O E F
FigNo. | 7|88 1 1 17217103400  TAG ASSY, CAUTION 1 1
2 1 17214103440  LABEL 1 1
3 1 17217103700  LABEL 1 1
1 4 1 172171-03710  LABEL 1 1
é 5 1 172171-03720  LABEL 1 1
5 6 1 17217103750  LABEL 2 2
A\ pANGER - m 7 1 172171-03760  LABEL 1 1
."’:.:‘.’;:m‘:ﬁ 6 8 8 1 172171-03770  LABEL 1 1
- e [ A wiine ; N T 9 1 17217103780  LABEL 1 1
R, i R - 10 1 172171-03790  LABEL, RADIATOR 1 1
MANUAL CASE 11 1 17217103800  LABEL 1 1
7 9 12 1 17217103810  LABEL 1 1
y N 13 1  172164-03700  LABEL,WIPER 1 1
1\ ;ﬁ"ﬁimw 14 1 172187-03660 LABEL,FAN CLE 1 1
SHING AREA 15 1 17218703640  LABEL,GRIP E 1 1
Kot e s for i 3o
or implements not to hit you when
) the upperstructure swings.
13
___Aownon
EVE R ] _,(nﬂﬁﬂ
DETAILS OF CONDENSER ([?ETMLS 0Fn©RESERv0R
13]
(OLELN
VIEWED FROM @) ¢
@8N
VIEWED FROM ()
— 6
Ky 7 B
DETAILS OF BATTERY PART Y.
1 =
--Zi- 6
CLELI
VIENED FROM B) — —

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.9

Fig.9. SAFETY LABEL(CANOPY : JP) BrvioToome (BvioToExe
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY [ JP [ AS [ EX (A) B) (C) (D) (E) (F)
Fig.No. [ 9 J10]10 1 1 172141-03202  LABEL,CAUTION 1
2 1 172142-03302  LABEL,CAUTION 1
1 2 4 3 1 172964-03370  LABEL 1
AEE A= = 4 1 172964-03390  LABEL,ADJUST 1
g [T | 5 1 172964-03481  TAG ASSY, CAUTION 1
B Enmm 6 1 172164-03500  LABEL,START 1
et BREEAR i EZE o 7 1 172164-03510  LABEL,LOADING 1
[ IN THE OPERATION] 8 1 172164-03520  LABEL,DANGER 1
MANUAL CASE 9 1 172164-03540  LABEL 1
10 10 1 172164-03560  LABEL 1
1 1 172964-03610  LABELA 1
% 12 1 172165-03661  LABEL,DANGER 1
T 13 1 172519-04180  LABEL,WARNING 1
i 14 1 172519-04290  LABEL,WARNING 1
1 15 1 172519-04300  LABEL 1
R Al‘i — 16 1 172187-03721  LABEL 1
| A= S [ | AZ T 17 1 172425-03350  LABEL 2 W
el Il (B=M/#05345)
B eenaein.” e
®rs8L
17—jEH/ VIEWED FROM (&)
V
®n3RL e
VIEWED FROM B) .
Y
1y TV EREEE
OLELTS : DETAILS OF BATTERY PART
VIEWED FROM ©)
®»380L
VIEWED FROM (B)
Remarks Yes No Yes No
(1)CRANE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.10

Fig.10. SAFETY LABEL(CANOPY : AS,EX) (viorouPIC O=vioTorP
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY [ JP | AS [ EX A B © O (B ¢
Fig.No. | 9 | 10| 10 1 1 172171-03400  TAG ASSY, CAUTION 1 1
2 1  172141-03440  LABEL 1 1
1 4 3 1 172171-03700  LABEL 1 1
v T 4 1 172171-03710  LABEL 1 1
é Erm 5 1 172171-03720  LABEL 1 1
A o TNGER - 6 1 172171-03750  LABEL 2 2
D, NOT orerate 5 6 7 7 1 172171-03760  LABEL 1 1
e s e, WRIING y, NI y, NI 8 1 172171-03770  LABEL 1 1
EEREZE th EEEmEEE 9 1 172171-03780  LABEL 1 1
[MN[TJEE 8R§§AT|0N] 10 1 172171-03790  LABEL, RADIATOR 1 1
11 1 172171-03800  LABEL 1 1
I 12 1 172171-03810  LABEL 1 1

8 9 10 11
A waiing DANGER A\ wanie AN warning
KEEP OFF MACHINE e —
SWING AREA s o —

To avoid serious injury or death,
keep away enough for machine tail
or implements not to hit you when
the upperstructure swings.

AR

VIEWED FROM (:)

AT o
DETAILS OF BATTERY PART

(OLEL
VIEWED FROM B)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.11. ACCESSORY

B LNo. 1i&
BHULNo. 2051954 8HET
1 inc.2~19

1

A

z
°

Lev.

0CK10-M33003 Fig.11

(A)=VIO70(JP)C (D)=VIOTO(AS)P
(B)=VIO70(IP)P (E)=VIO70(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P

Parts No. Description Qty |

A ® € O E ©

1 1 772187-05100 TOOLASSY 1 1 1 1 1 1
2 2 104200-92350 DRIVER, SCREW 1 1 1 1 1 1
3 2 119640-92750 WRENCH, FILTER 80 1 1 1 1 1 1
4 2 171301-92750  WRENCH, L.O. FILTER 1 1 1 1 1 1
5 2 28110-080100 SPANNER, 8X10 1 1 1 1 1 1
6 2 28110-120140 SPANNER, 12X14 2 2 2 2 2 2
7 2 28110-170190 SPANNER, 17X19 1 1 1 1 1 1
8 2 28110-220240 SPANNER, 22X24 1 1 1 1 1 1
9 2 28110-270300 SPANNER, 27X30 1 1 1 1 1 1
10 2 28150-080000 WRENCH, BAR 8 1 1 1 1 1 1
11 2 28227-271400 BOX WRENCH 27X140 1 1 1 1 1 1
12 2 28230-120250 HANDLE, TURN 12X250 1 1 1 1 1 1
13 2 933110-09701 HOSE, GREASE 1 1 1 1 1 1
14 2 933110-09801 GUN, GREASE 1 1 1 1 1 1
15 2 933110-90000 BAG, TOOL 1 1 1 1 1 1
16 2 933171-00470 PLIER 200 1 1 1 1 1 1
17 2 172122-05101 NOZZLE 1 1 1 1 1 1
18 2 28110-320360 SPANNER, 32X36 1 1 1 1 1 1
19 2 28150-050000 WRENCH, BAR 5 1 1 1 1 1 1
20 1 172176-07330 BAG, MANUAL 1 1

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.12

1 A)=VIO70(JP)C D)=VIO70(AS)P
Fig.12. SUC. PIPE & EXH. PIPE (B=voroap)c DvioTo(s9F
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
A B () DO () (A
~ Sy vEAy EENG) 1 1 172187-11310  COVER ASSY, MUFFLER 1 1 1 1 1 1
CYLINDER HEAD (ENG.) 2 1 172187-11350 PIPE ASSY, EXHAUST 1 1 1 1 1 1
3 1 172187-11400 CLAMP 1 1 1 1 1 1
TL—H—R—2 28 4 1 22137-080000 WASHER, 8 2 2 2 2 2 2
BREATHER HOSE 5 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
6 1 26106-100652  BOLT, M10X 65 PLATED 1 1 1 1 1 1
B 7 1  26116-080162  BOLT, M8X 16 PLATED 2 2 2 2 2 2
PREVIOUS 8 1 26706-100002  NUT, M10 1 1 1 1 1 1
9 1 933152-09280  BAND 1 1 1 1 1 1 W
(A=M/#00819)
10 1 172187-11520 HOSE 1 1 1 1 1 1
1 1 172187-11640  BRACKET 1 1 1 1 1 1
12 1 172187-11550  SUPPORT ASSY, HOSE 1 1 1 1 1 1
13 1 172158-78250  CLAMP, 45 2 2 2 2 2 2
14 1 22217-100000  WASHER, SPRING 10 1 1 1 1 1 1
15 1 22137-100000 WASHER, 10 2 2 2 2 2 2
16 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3 3
17 1 23000-080000 CLAMP, 80 3 3 3 3 3 3
18 1 26013-080202  BOLT, M8X 20 2 2 2 2 2 2
19 1 26013-100202  BOLT, M10X 20 2 2 2 2 2 2
20 1 26013-120252  BOLT, M12X 25 2 2 2 2 2 2
ENGINE PART 21 1 26116-101002  BOLT, M10X100 PLATED 3 3 3 3 3 3
T0 ENGINE 22 1 172187-11500 CLEANER ASSY, AIR 1 1 1 1 1 1
23 2 172187-11530  BODY ASSY 1 1 1 1 1 1
24 2 119808-12540  VALVE, UNLOADER 1 1 1 1 1 1
25 2 129062-12560  ELEMENT 1 1 1 1 1 1
26 2 129062-12570  COVER ASSY 1 1 1 1 1 1
27 1 22117-100000  WASHER, 10 1 1 1 1 1 1
28 1 172187-11510  PIPE, AIR INTAKE 1
28-1 1 172187-11650  SILENCER, INTAKE 1 1 1 1 1 1 s
(A=M/#01041)
29 2 172187-11660  HOSE,SUC.A 1 1 1 1 1 1
(A=M/#01041)
30 2 172187-11670  HOSE,SUC.A 1 1 1 1 1 1
(A=M/#01041)
31 2 172187-11680  SILENCER, INTAKE 1 1 1 1 1 1
(A=M/#01041)
32 2 23000-080000 CLAMP, 80 2 2 2 2 2 2

(A=M/#01041)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.13

i A)=VIO70(JP)C D)=VIO70(AS)P
Flg .13. ACCELERATOR EB;:VIO70§JP;P EE;:VIO70((EX))C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172187-12100 LEVER, ACCELERATOR 1 1 1 1 1 1
1-1 1 172187-12101 LEVER, ACCELERATE 1 1 1 1 1 1 R
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
2 2 172165-12140 GRIP 1 1 1 1 1 1
3 1 172187-12120 SUPPORT 1 1 1 1 1 1
4 1 172137-12270 JOINT, CABLE 1 1 1 1 1 1
5 1 1C6281-52310 PIN, SNAP 6 2 2 2 2 2 2
6 1 1A1040-56900  PIN, 6X17 2 2 2 2 2 2
7 1 22137-060000  WASHER, 6 2 2 2 2 2 2
8 1 26013-100162 BOLT, M10X 16 2 2 2 2 2 2
9 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
10 1  172187-12110 CABLE, ACCELERATOR 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.14. ACCELERATOR(ONE-TOUCH DECEL SP

P/GC NEWS No:YOO0K3303-6
PUBL I SHED: 2007/06

TRy FTRILFY k(BH)
ONE TOUCH DECEL KIT(PREVIOUS)
172187-08210

REHLNO 1[ERH LNO. 20 5402 BHET .
1 INC.2~40

ENGINE PART:

1
4

IURYFTELFY b

ONE TOUCH DECEL KIT
172187-08200

RH LN, 1-11%

RHLNO. 205378 8HET.
1-1 INC. 2~37

M/#00501~00743

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.14
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Remarks

(1)REF.NO.1 IS SAME WITH 1-1,38,39

& 40.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-08210  LABEL SET, 1-TOUCH 1
1-1 1 172187-08200  LABEL SET, 1-TOUCH 1 1 S
(A=M/#00744)
2 2 172187-12200 BASE CMP 1 1
4 3 24550-014200  BUSH, 14X20 1 1
5 2 172187-12260 LINK A 1 1
6 2 172187-12280 LINKB 1 1
8 3 24550-014200  BUSH, 14X20 1 1
9 2 172187-12320  SHAFT ASSY, DESEL 1 1
10 2 172187-12340  SPRING, RETURN 1 1
11 2 172187-12350  CABLE, ACCELERATOR 1 1
12 2 172187-12360  CABLE, ACCELERATOR 1 1
13 2 172175-12370  PLATE 1 1
14 2 172187-16570  HARNESS 1 1
15 2 172190-17220  RELEY, TIMER 1 1
16 2 172187-17900  SOLENOID 1 1
17 2 1C6281-52310 PIN, SNAP 6 4 4
18 2 1A3809-56915  PIN, 6X20 1 1
19 2 119620-66820 JOINT 1 1
19-1 2 172A21-12250 JOINT 1 1 N
(A=XXX) (B=XXX)
20 2 22137-060000 WASHER, 6 5 5
21 2 22217-100000 WASHER, SPRING 10 1 1
22 2 22351-040025 PIN, SPRING 4.0X25 1 1
23 2 24311-000210 O-RING, 1AP21.0 4 4
24 2 26013-100162 BOLT, M10X 16 2 2
25 2 26022-060252  SCREW, M6X25 2 2
26 2 26116-100162 BOLT, M10X 16 PLATED 1 1
27 2 26716-060002 NUT, M6 1 1
28 2 933166-17730  WASHER 1 1
29 2 26013-060162 BOLT, M6X 16 2 2
30 2 172190-45080 LEVER, DECEL 1 1
31 2 172187-45080 KNOB, DESEL 1 1
32 2 172122-79920  CLIP, HOSE 2 z
(A=M/#00819)
33 2 172122-79930 CLAMP, HOSE 1 z
(A=M/#00819)
34 2 933168-55770  BAND 2 2
35 2 933152-09280  BAND 3 3
(A=M/#00819)
36 2 933152-09280 BAND 1 1
(A=M/#01819)
37 2 1A1680-57850  CLAMP 8X100 1 1
38 2 172187-16580 HARNESS 1 1 z
(A=M/#00744)
39 2 172162-61850 GROMMET 11 z
(A=M/#00744)
40 2 172122-79920 CLIP, HOSE 1 1 Z
(A=M/#00744)
41 1 172187-12100 LEVER, ACCELERATOR 1 1
41-1 1 172187-12101 LEVER, ACCELERATE 1 1 R

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.14

; _ (A)=VIOT0(P)C (D)=VIO70(AS)P
Fig.14. ACCELERATOR(ONE-TOUCH DECEL SP oy=vorounc ©-vioTaaop
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
: No. Lev. Parts No. Description Qty |
CECNCHCNCNE
(A=M/#01675) (B=M/#01675)
JyEyFTHEILF Y b (BH) COUNTRY [ JP [ AS [ EX ] 42 2 172165-12140  GRIP 1 1
?;\lglgguggz?gCEL KIT (PREVI10US) ENGINE PART [Fig.No. [14] - [ -] 43 1 172137-12270 JOINT, CABLE 1 1
R LNO. IIZRH LNO. 20 5405 BHET 44 1 1C6281-52310  PIN, SNAP 6 22
1 INC. 2~40 45 1 1A1040-56900  PIN, 6X17 2 2
1 46 1 22137-060000 WASHER, 6 2 2
‘ 47 1 26013-100252 BOLT, M10X 25 2 2
IVEYFTRLEY b
ONE TOUCH DECEL KIT
172187-08200
R LNO. 1-11%
RHLUNO.2A\ 5312 BAHET .
1-1 INC. 2~37
M/100501~00743
Remarks
(1)REFNO.1 IS SAME WITH 1-1,38,39
& 40. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.15

; (A)=VIO70(JP)C (D)=VIOTO(AS)P
Flgl5 ENGINE MOUNT (B)=VIO70(IP)P (E)=VIO70(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
! A (B) () O (B ¢
9 I 1 1 172162-13170 WASHER 2 2 2 2 2 2
L 2 1 172162-13180 MOUNT, ENGINE 8 8 8 8 8 8
g 3 1 172165-13220 WASHER 8 8 8 8 8 8
4 1 172187-13700 BRACKET, FR 1 1 1 1 1 1
5 1 172187-13730 BRACKET, RF 1 1 1 1 1 1
5-1 1 172187-13731 BRACKET 1 1 1 1 1 1 R
(A=M/#06045) (B=M/#06045) (C=M/#06045) (D=M/#06045) (E=M/#06045) (F=M/#06045)
6 1 172187-13760 BRACKET, RR 1 1 1 1 1
7 1 172187-13800 BRACKET, LR 1 1 1 1 1 1
8 1 172187-13830 STOPPER ASSY 2 2 2 2 2 2
9 1 172187-13870 BOLT 16X30 1 1 1 1 1 1
10 1 1E6480-16920 BOLT 12 12 12 12 12 12
11 1 172137-46040 SEAT, SPRING 12 12 12 12 12 12
12 1 22217-100000 WASHER, SPRING 10 12 12 12 12 12 12
13 1 22217-120000 WASHER, SPRING 12 8 8 8 8 8 8
14 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4 4
15 1 26076-120352 BOLT, 10.912X 35 8 8 8 8 8 8
16 1 26076-161302 BOLT, 10.916X130 3 3 3 3 3 3
TO ENGINE ]
2 ;
TO ENGINE @2
g
|
4 \
|
|
|
2 |
i
i
|
) |
$
,. ;
/ Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.16. RADIATOR & MOUNT

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.16
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

—5% vy MIEBINEBBBT S
COOLER KIT is shown in Fig. 132

Fig.99

T
J-3tttk
COOLER SPEC.

Fo f\%\‘

h-3ttak
COOLER SPEC.

45—39

Remarks
(1)NOT APPLIED FOR COOLER SPEC.
(2)COOLER SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172187-18400 GUARD 1 1 1 2
1-1 1 172187-18401  GUARD ASSY, BELT 1 1 N 2
(C=M/#01406) (E=M/#01406)
2 1 22217-100000 WASHER, SPRING 10 2 2 2 2
3 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2
4 1 172187-13260 SHROUD ASSY 1
4-1 1 172187-13261  SHROUD ASSY 1 1 1 1 1 1 N
(A=M00647)
5 1 172187-13300 HOSE A, RADIATOR 1 1 1 1 1 1
6 1 172187-13310 HOSE B, RADIATOR 1 1 1 1 1 1
7 1 172187-13320 MOUNTR 1 1 1 1 1 1
8 2 172187-13530  SEAL, RADIATOR 1 1 1 1 1 1
9 2 172187-13540  SEAL, RADIATOR 1 1 1 1 1 1
10 1 172187-13360 SEAL 1 1 1 1 1 1
11 1 172187-13370  SEAL 1 1 1 1 1 1
12 1 172187-13390 BRACKET R 1 1 1 1 1 1
13 1 172187-13420 BRACKET L 1 1 1 1 1 1
14 1 172187-13480  SEAL 1 1 1 1 1 1
15 1 172124-13500 MOUNT, PAD 2 2 2 2 2 2
16 1 172187-13501 NET ASSY, WIRE 1 1 1 1 1 1 1
17 1 172187-13550 HOSE 1200 1 1 1 1 1 1
18 1 172162-13780  MOUNT, PAD 2 2 2 2 2 2
19 1 26716-100002 NUT, M10 4 4 4 4 4 4
20 1 172171-14610  HOSE, FUEL 1 1 1 1 1 1
21 1 171064-44510 TANKASSY, SUB 1 1 1 1 1 1
22 2 171064-44520 BODY, TANK 1 1 1 1 1 1
23 2 121450-44531  CAP 1 1 1 1 1 1
24 2 124450-44560 RETAINER 1 1 1 1 1 1
25 2 121470-44581  GASKET 1 1 1 1 1 1
26 2 23065-070225 HOSE 7X 225 1 1 1 1 1 1
27 1  124450-44550 BAND 1 1 1 1 1 1
28 1 121256-44600 BRACKET, SUB TANK 1 1 1 1 1 1
29 1 121450-49110 COCK ASSY, 3-WAY 1 1 1 1 1 1
30 2 121450-49100 BODY, 3-WAY COCK 1 1 1 1 1 1
31 2 121250-49121 PLUG, DRAIN 1 1 1 1 1 1
32 2 24311-000160 O-RING, 1AP16.0 1 1 1 1 1 1
33 1 124766-59050  CLIP, HOSE 12 4 4 4 4 4 4
34 1 172162-62540  SEAL, STEP 1 1 1 1 1 1
35 1 22217-080000  WASHER, SPRING 8 3 3 3 3 3 3
36 1 22217-080000 WASHER, SPRING 8 6 6 6 6 6 6
37 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2 1
38 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
39 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
40 1 23010-050000 CLAMP, 50 4 4 4 4 4 4
41 1 26013-100252 BOLT, M10X 25 4 4 4 4 4 4
42 1 26022-080162  SCREW, M8X16 2 2 2 2 2 2
43 1 26051-080002 NUT, M8 4 4 4 4 4 4
44 1 26116-080162 BOLT, M8X 16 PLATED 3 3 3 3 3 3
45 1 26116-080162 BOLT, M8X 16 PLATED 6 6 6 6 6 6
46 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2 2 1
47 1  26116-080252 BOLT, M8X 25 PLATED 2 2 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.16

1 A)=VIO70(JP)C D)=VIO70(AS)P
Flg . 16 " RAD |ATO R & MO U NT EB;:VIO7OEJP;P EE;ZV|O70((EX))C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
48 1 172187-13900 RADIATOR 1
H—S5Z%wy MIERINESETEW 48-1 1 172187-13901 RADIATOR 1 1 1 1 1 1 N
COOLER KIT is shown in Fig. 132 (A=M/#01106)
48-2 1 172187-13902 RADIATOR ASSY 1 1 1 1 1 1 N
(A=M/#05256) (B=M/#05256) (C=M/#05256) (D=M/#05256) (E=M/#05256) (F=M/#05256)
50 2 172187-13920 HOSE, RUBBER 1 1 1 1 1 1
50-1 2 172187-13921 HOSE, RUBBER 1 1 1 1 1 1 N
(A=M/#05256) (B=M/#05256) (C=M/#05256) (D=M/#05256) (E=M/#05256) (F=M/#05256)
51 2 119259-44570 CAP, RADIATOR 1 1 1 1 1 1
52 2 121250-44590 CLAMP 2 2 2 2 2 2
53 1 172187-13250 MOUNT L 1 1 1 1 1 1
54 2 172187-13530 SEAL, RADIATOR 1 1 1 1 1 1
55 2 172187-13540 SEAL, RADIATOR 1 1 1 1 1 1
56 1 172122-79890 CLAMP, HOSE 5
Fig. 99
T
)3tk
COOLER SPEC.
Fa AV
3 9 TO ENGINE
I-3ttH%
COOLER SPEC.
Remarks
(1)NOT APPLIED FOR COOLER SPEC.
(2)COOLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.17. FUEL TANK & FUEL LINE

R UNO. 1%
RHELN. 2005168 EHET
1 INC.2~16

=
-1 _REFER T0 Fig. 16

23

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.17

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Remarks

(1)A=REFER NO.26 96MM,NO.26-1 116MM.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.47-1
(2)B=REFER NO.30 77MM,NO.30-1 97MM.
(3)C=REFER NO.38 50MM,N0O.38-1 70MM.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772187-14100 TANKASSY, FUEL 1 1 1 1 1 1
2 2 104200-11920 COCK, WATER 1 1 1 1 1 1
4 2 172162-14200  GASKET 1 1 1 1 1 1
5 2 172187-14220 GAUGE, FUEL 1 1 1 1 1 1
6 2 172187-14240 HOSE 1 1 1 1 1 1
7 2 172141-14260 FLOAT 1 1 1 1 1 1
8 2 172187-14280  CAP ASSY, TANK 1 1 1 1 1 1
8-1 1 172455-14340  CAP ASSY, TANK 1 1 1 1 1 1 R
(A=M/#05297) (B=M/#05297) (C=M/#05297) (D=M/#05297) (E=M/#05297) (F=M/#05297)
9 3 172187-14320  GASKET 1 1 1 1 1 1
10 2 172187-14500  CATCH, FUEL 1 1 1 1 1 1
11 2 172187-14510 HOSE 1 1 1 1 1 1
12 2 22217-050000 WASHER, SPRING 5 5 5 5 5 5 5
13 2 23010-014000 CLAMP, 14 2 2 2 2 2 2
14 2 23080-013000 CLAMP, 13 1 1 1 1 1 1
15 2 26557-050122  SCREW, M5X12 5 5 5 5 5 5
16 2 172187-14290 NET, FUEL 1 1 1 1 1 1
17 1 22217-160000  WASHER, SPRING 16 4 4 4 4 4 4
18 1 26116-160402 BOLT, M16X 40 PLATED 4 4 4 4 4 4
19 1 172187-14390 HOSE 1 1 1 1 1 1
20 1 172187-14430 HOSE 1 1 1 1 1 1
21 1 172187-14460 CLAMP 4 4 4 4 4 4
22 1 172187-14470 HOSE 1 1 1 1 1 1
23 1 172171-14610  HOSE, FUEL 1 1 1 1 1 1
24 1 172122-16600 CLAMP, DOUBLE 1 1 1 1 1 1
25 1  119225-52102 PUMP ASSY, FUEL FEED 1 1 1 1 1 1
26 1 129335-55700  SEPARATOR ASSY,WATER 1
26-1 1 129335-55705  SEPARATOR,WATER 1 1 1 1 1 1 F
(A=M00567)
27 2 104200-55321  VALVE, TAPER 1 1 1 1 1 1
28 2 104200-55330 SPRING, VALVE 1 1 1 1 1 1
29 2 104200-55341 HANDLE 1 1 1 1 1 1
30 2 124064-55510 COVER 1
30-1 2 121254-55510 COVER 1 1 1 1 1 1 S
(A=M00567)
31 2 102103-55520 O-RING 1 1 1 1 1 1
32 2 110250-55610 RING, RETAINING 1 1 1 1 1 1
33 2 121257-55720  SPRING 1 1 1 1 1 1
34 2 121257-55731 FLOAT 1 1 1 1 1 1
36 2 101720-55750  PLUG, 6 2 2 2 2 2 2
37 2 104200-55750  SCREW, M4 1 1 1 1 1 1
38 2 171081-55910  SCREEN 1
38-1 2 121850-55710 SCREEN 1 1 1 1 1 1 S
(A=M00567)
39 2 23418-060000  GASKET, 6X1.0 2 2 2 2 2 2
40 2 24311-240100 O-RING, 1AP10A 1 1 1 1 1 1
41 1 124766-59050  CLIP, HOSE 12 8 8 8 8 8 8
42 1 172110-78320 COLLAR 1 Z
(A=M00567)
43 1 22137-060000 WASHER, 6 2 2 2 2 2 2
44 1 22217-080000  WASHER, SPRING 8 1 1 1 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.17

i (A)=VIO70(JP)C (D)=VIOTO(AS)P
Fig.17. FUEL TANK & FUEL LINE A (BvioToExe
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
B LN 11 A B () O (E) R
B CNO 25 65 8 HET 45 1 22217-100000  WASHER, SPRING 10 4 4 4 4 4 a4
1 INC.2~16 46 1 26013-060162 BOLT, M6X 16 2 2 2 2 2 2
47 1 26116-080852 BOLT, M8X 85 PLATED 1
© .
1 g 8 47-1 1 26116-080652 BOLT, M8X 65 PLATED 1 1 1 1 1 1 S
4 (@S (A=M00567)
48 1 26116-100162 BOLT, M10X 16 PLATED 4 4 4 4 4 4
49 1 933152-09280 BAND 1 1 1 1 1 1
50 1 933168-55770 BAND 1 1 1 1 1 1
51 1 22137-160000 WASHER, 16 4 4 4 4 4 4

.
-~ —REFER TO Fig.16

i A

§iNg

Remarks
(1)A=REFER NO.26 96MM,NO.26-1 116MM.

INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.47-1
(2)B=REFER NO.30 77MM,NO.30-1 97MM.

(3)C=REFER NO.38 50MM,NO.38-1 70MM. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.18

; A)=VIO70(JP)C D)=VIO70(AS)P
Flgl8 BATTERY EB;:VIO70§JP;P EE;:VIO70((EX))C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |

A (B) () O (B ¢

1 1 172187-16100 CORD, BATTERY 1 1 1 1 1 1

2 2 172187-16120 CORD, BATTERY 1 1 1 1 1 1

3 2 172187-16130 WIRE, FUSIBLE 1 1 1 1 1 1

4 1 172187-16110 CORD, BATTERY 1 1 1 1 1 1

5 1 172187-16150 BATTERY 1 1 1 1 1 1

TO ENGINE 6 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1

> 7 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1

8 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1 1 1

9 1 26716-080002 NUT, M8 1 1 1 1 1 1

10 1 172112-16201 RETAINER, BATTERY 1 1 1 1 1 1

11 1 172512-16350 ROD, CLAMP 2 2 2 2 2 2

12 1 22157-080000 WASHER, 8 2 2 2 2 2 2

13 1 26716-080002 NUT, M8 4 4 4 4 4 4

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.19. ELECTRIC PART(WIRING)

Ty Uit
CABIN SPEC.

EFER TO Fig. 31

REFER TO Fig. 18

10
éjﬂ

@z
DETAILS OF®)

fr—
—&

®na
DETAILS OF B

s "t,\ e\
:’79 :—/ £
) 10 ENGINE
=\
12—%s
4 < §
DY 8§

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.19
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172126-11510 BAND 3 3 3 3 3 3
2 1 172187-16500 HARNESSA 1 1 1 1 1 1
3 1 172187-16510 HARNESS B 1
31 1 172187-16511  NARNESS B 1 1 1 1 1 1 N
(A=M/#01234)
4 1 172187-16520 HARNESS C 1 1 1 1 1 1
5 1 172187-16530 HARNESS, WIRE 1 1 1 1 1 1
6 1 933152-09280 BAND 2 2 2 2 2 2
7 1 172187-16560 GROMMET 2 2 2 2 2 2
8 1 172187-16600 CORD, ENGINE EARTH 1 1 1 1 1 1
9 1 194440-51620 CLAMP 2 2 2 2 2 2
10 1  194440-51620 CLAMP 1 1 1 1 1 1
11 1 1A1380-58050 GROMMET, 16X20X4.5 1 1 1 1 1 1
11-1 1 933171-15680  GROMMET 1 1 1 1 1 1 S
(A=M/#01661) (B=M/#01661) (C=M/#01661) (D=M/#01661) (E=M/#01661) (F=M/#01661)
12 1 172131-78350 GROMMET, 13.5 1 1 1 1 1 1
13 1 22137-100000 WASHER, 10 2 2 2 2 2 2
14 1 22137-100000  WASHER, 10 1 1 1 1 1 1
15 1 22217-050000 WASHER, SPRING 5 1 1 1 1 1 1
16 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
17 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
18 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2
19 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
20 1  26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2 2
21 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1 1 1
22 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 2
23 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1 1 1
24 1 26716-050002 NUT, M5 1 1 1 1 1 1
25 1 933152-09280 BAND 5 5 5 5 5 5
26 1 172122-79920  CLIP, HOSE 1 1 1 1 1 1
27 1 172187-16550 HARNESS F 1
27-1 1 172187-16551 HARNESS F 1 N
(A=*1997.01)
27-2 1 172187-16552 HARNESS F 1 1 1 N
(A=M/#01041)
28 1 933152-09280  BAND 2 2 2
29 1 172643-11610 BUSH 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.20

Fig.20. ELECTRIC PART(WIRING : CRANE) (yevioroor)c O:vioroeop
(C)=VIO70(AS)C (F)=VIO7O(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | JP | AS | EX A (B) () O (B ¢
FigNo. | 20| - | - 1 1 172137-16560 BAND 2 2
2 1 172137-16560 BAND 4 4
3 1 172137-16560 BAND 15 15
4 1 172732-16560 LINK, FUSIBLE 1 1
5 1 172187-16700 HARNESS,C-A 1 1
6 1 172187-16710 HARNESS,C-B 1 1
7 1 172187-16720 HARNESS,C-C 1 1
8 1 172187-16730 HARNESS,C-D 1 1
9 1 172187-16740 HARNESS 1 1
10 1 172183-46440 CLAMP, WRC10 2 2
11 1 933152-09280 BAND 3 3
12 1  933152-09280 BAND 1 1
13 1 172187-17520 CLAMP, 5X35 3 W
(B=M/#05284)
14 1 172187-16750 HARNESS,C-F 1
15 1 172187-16760 HARNESS,C-G 1
15-1 1 172187-16761 HARNESS 1 N
(A=M/#05096)
16 1 172187-16780 TUBE 1
17 1 172187-17520 CLAMP, 5X35 2
18 1  933152-09280 BAND 2
(:}\;N-\BP/Y ES’I{'-‘:E? REFER TO Fig. 23 19 1 933168-56000 GROMMET, 17X9 2
REFER TO Fig. 60 20 1 172122-16590 BAND 200F 4
REFER TO Fig. 24 21 1 172187-16660 PUSH MOUNT 2
4 22 1 172187-16770 HARNESS 1
23 1  194440-51620 CLAMP 1
24 1 26557-050122 SCREW, M5X12 4
25 1 933152-09280 BAND 3
26 1 933152-09280 BAND 1
27 1 933168-56000 GROMMET, 17X9 1
28 1 933152-09280 BAND 2
(A=M/#05096)
29 1 22857-500100 SCREW, 5X10 3

(B=M/#05284)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.21. ELECTRIC PART(EQUIPMENT)

REFER TO Fig. 25

REFER TO Fig. 4

0CK10-M33003 Fig.21

(A)=VIO70(JP)C (D)=VIO70(AS)P
(B)=VIO70(JP)P (E)=VIO70(EX)C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172187-17100  SWITCH ASSY, STARTER 1 1 1 1 1 1
2 2 172187-17070 CORD ASSY 1 1 1 1 1 1
3 2 172187-17080 COVER 3 3 3 3 3 3
4 2 172187-17090 COVER 2 2 2 2 2 2
6 2 933110-00301 KEY ASSY 1 1 1 1 1 1
7 1 172187-17110 BRACKET 1 1 1 1 1 1
8 1 172164-17140  SWITCH 1 1 1 1 1 1
9 1 172187-17150  PLATE 1 1 1 1 1 1
10 1 172187-17200  BOX, FUSE 1 1 1 1 1 1
11 2 172175-17120  PULLER 1 1 1 1 1 1
13 2 172187-17220 COVER 1 1 1 1 1 1
14 2 29420-050000  FUSE, B 5A 2 2 2 2 2 2
15 2 29420-150000 FUSE, B 15A 6 6 6 6 6 6
16 2 29420-300000 FUSE, B 30A 2 2 2 2 2 2
17 1 172162-17400 LAMP ASSY, WORK 1 1 1 1 1 1
18 2 172141-17211 BULB 1 1 1 1 1 1
19 2 26013-080202 BOLT, M8X 20 2 2 2 2 2 2
20 2 22157-080000  WASHER, 8 2 2 2 2 2 2
21 1  194464-52190 SWITCH, SAFETY START 1 1 1 1 1 1
22 1 119247-77100 RELAY, SAFETY 3 3 3 3 3 3
23 1  129136-77200 RELAY, SAFETY 1 1 1 1 1 1
24 1  119650-77910 RELAY ASSY, GLOW 1 1 1 1 1 1
27 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
28 1 22217-080000  WASHER, SPRING 8 3 3 3 3 3 3
29 1 26013-060162 BOLT, M6X 16 2 2 2 2 2 2
30 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
31 1 26022-060122  SCREW, M6X12 3 3 3 3 3 3
32 1 26022-060122  SCREW, M6X12 2 2 2 2 2 2
33 1 26022-060202  SCREW, M6X20 2 2 2 2 2 2
34 1 26022-060202  SCREW, M6X20 2 2 2 2 2 2
35 1 26116-080202 BOLT, M8X 20 PLATED 3 3 3 3 3 3
36 1 26716-080002 NUT, M8 2 2 2 2 2 2
37 1 26776-160002 NUT, LOCK M16 1 1 1 1 1 1
38 1 26776-180002 NUT, LOCK M18 1 1 1 1 1 1
39 1  933110-05300 HORN 1 1 1 1 1 1
39-1 1 933110-05301 HORN 1 1 1 1 1 1 N
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
40 1 172162-17410 LAMP ASSY, HEAD 1 1 1 1 1 1
41 2 29220-788200  BULB, 12V 25W 1 1 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.22

; A)=VIO70(JP)C D)=VIO70(AS)P
Fig.22. ELECTRIC PART(ROOMLANP,WIPER) -vioTapye o-vorose
(C)=VIOTO(AS)C (F)=VIOT0(EX)P

No. Lev. Parts No. Description Qty |

@ B (€ O E @

22857-400100 SCREW, 4X10
933113-05150 LAMP, ROOM
933113-05160 BULB, 12V 5W

172164-17200 MOTOR, WIPER
172164-17210 ARM, WIPER
172162-17320 BLADE 400,WIPER

172187-17450 BRAKER
26013-060122 BOLT, M6X 12
26022-050202 SCREW, M5X20

© oo N[O AwN R
I S P N I
P WRRRRREREN
P WRRRRREREN
P WRRRRREREN

:;77——REFER TO Fig. 19

S

,/

-

REFER TO Fig. 31

\REFER T0 Fig. 19 /

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.23. ELECTRIC PART(CRANE : 1)

E R A =g e
CABIN SPEC.

REFER TO
Fig. 20

ER A
CANOPY SPEC.

REFER TO Fig. 54

REFER TO Fig. 54

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.23
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-17910 BRACKET,PANEL-C 1
2 1 26013-080122 BOLT, M8X 12 4
3 1 172187-17920  BRACKET,PANEL-P 1
4 1 26557-030202  SCREW, M3X20 2 2
5 1 26013-080162 BOLT, M8X 16 3
6 1 172187-17861 CONTROLLER ASSY 1 1
7 1 172187-17881 PANEL,CRANE 1 1
7-1 1 172187-17882 PANEL ASSY, CRANE 1 1 R
(A=M/#05514) (B=M/#05514)
7-2 1 172187-17883 PANEL, CRANE 1 1 R
(A=MXXXXX) (B=MXXXXX)
8 1 172164-45880  BOLT 4 4
9 1 26013-080162 BOLT, M8X 16 4 4
10 1 172141-17150 BUZZER 1 1
11 1 194201-57200  FLASHER, UNIT 1 1
11-1 1  194080-57202 RELAY, FLASHER 1 1 N
(A=M/#05284) (B=M/#05284)
12 1 1E6910-82500 RELAY, CA-1A 2 2
13 1 26013-060162 BOLT, M6X 16 1 1
13-1 1 26013-060202 BOLT, M6X 20 1 1 N
(A=M/#05284) (B=M/#05284)
14 1 26013-060162 BOLT, M6X 16 1 1
14-1 1 26013-060122 BOLT, M6X 12 1 1
15 1 1E6300-81050 LAMP, FLASHER 1 1
15-1 1 1E6300-81050 LAMP, FLASHER 2 K
(A=M/#05151)
16 2 172738-17120  BULB, 12V 20W 1 1
16-1 2 172738-17120  BULB, 12V 20W 2 K
(A=M/#05151)
17 1 172187-17721  STAY, LAMP 1 1
18 1 22217-100000 WASHER, SPRING 10 1 1
19 1 26117-100202 BOLT M10X 20 PLATED 1 1
19-1 1 26116-100202 BOLT, M10X 20 PLATED 1 1
20 1 26367-060002 NUT, M6 2 2
20-1 1 26367-060002 NUT, M6 4 K
(A=M/#05151)
21 1 22137-080000 WASHER, 8 1 1
21-1 1 22137-080000 WASHER, 8 2 K
(A=M/#05151)
22 1 172187-63400 GAUGE, LEVEL 1 1
23 1 172164-68270  SPACER 1 1 W
(A=M/#05284) (B=M/#05284)
24 1 172647-16560  WIRE, EARTH 2 1 W

(A=M/#05151)

(B=M/#05151)

Remarks
(M)MISPRINT.

Yes

N:Old *ies

New, Q:0ld £5 New, R:0ld £=5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

0CK10-M33003 Fig.24

Fig.24. ELECRTIC PART(CRANE : 2) BrvioT00mp OvioToexc
(C)=VIO70(AS)C (F)=VIOTO(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | P | AS | EX A B (C) O (B F
[Fig.No. [24] - [ -] 1 1 172187-17730  SENSOR 2 2
2 1 172187-17740  SENSOR 2 2
3 1 26116-060304  BOLT, M6X 30 PLATED 4 4
4 1 26717-060002  NUT, M6 4 4
41 1 26716-060002  NUT, M6 2 2 R
(A=M/#06088) (B=M/#06088)
5 1  26757-100002  NUT, LOCK M10 11
6 1 172187-61800 CASE ASSY, SENSOR 2 2
6-1 1 172A78-61800-2 CASE ASSY 2 2 F
(A=MHEXXXXX) (B=M/EXXXXX)
7 1 172187-61840 COVER, SENSOR CASE 2 2
7-1 1 172A78-61840-2 COVER, SENSOR 2 2 F
(A=MIHXXXXX) (B=MI#XXXXX)
8 1 22217-060000 WASHER, SPRING 6 6 6 z
(A=M/#06088) (B=M/#06088)
9 1 26018-080202  BOLT, M8X 20 8 8
9-1 1 26013-080162  BOLT, M8X 16 8 8 N
(A=M/#05199) (B=M/#05199)
10 1 26117-060202  BOLT M 6X 20 6 6
10-1 1 26013-060162  BOLT, M6X 16 6 6 N
(A=M/#06088) (B=M/#06088)
102 1 26014-100252  BOLT, M10X 25 4 4 s
(A=MIHXXXXX) (B=MI#XXXXX)
11 1 172187-63500  PLATE 11
12 1 172187-63510  LABEL 1 1
13 1 22137-100000 WASHER, 10 2 2
14 1 26117-100252  BOLT M10X 25 PLATED 11
14-1 1 26116-100252  BOLT, M10X 25 PLATED 11 R

(A=M/#06052) (B=M/#06052)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

Yes Yes

REPLACEMENT WITH REF.6-1,7-1,10-2. N:Old £ =5 New, Q:0ld 25 New, R:0ld €25 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.25. ELECTRIC PART(INDICATOR BOX)

Fv/ EftH
GANOPY SPEC.

Lol
REPAIR PART

14 19 13 9
33 38 32 28

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.25
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

1419 13 9
33 38 32 28

I_I_'_I_I

1
23

A2 OF—8 Ry Y AGEE
INDICATOR BOX IN SECTION

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172187-17252 BOX, INDICATOR 1 1 1
1-1 1 172187-17253 BOX, INDICATOR 1 1 1 N
(A=M/#01406) (C=M/#01406) (E=M/#01406)
1-2 1 172445-17550  INDICATOR BOX 1 1 1 N
(A=M/#01654) (C=M/#01654) (E=M/#01654)
2 2 172187-17253 BOX, INDICATOR 1 1 1 1
5 3 172187-17280  SWITCH ASSY, LIGHT 1 1 1
6 3 172187-17290  SWITCH ASSY, HEATER 1 1 1
7 3 172187-17300  SWITCH ASSY, WIPER 1
7-1 3 172187-17301  SWITCH ASSY, WIPER 1 1 1 N
(A=M/#00921)
9 3 172187-17320  PACKING 1 1 1
11 3 172187-17341  GAUGE ASSY 1 1 1
12 3 172187-17350 METER ASSY, HOUR 1 1 1
13 3 172187-17360  PRINT, CIRCUIT 1 1 1
14 3 172187-17371  CIRCUIT ASSY 1 1 1
15 3 172187-17380 BULB 4 4 4
19 3 172187-17470  PLATE 1 1 1
20 3 172187-17480 BULB 2 2 2
21 2 172444-17560 SPONGE 1 1 1 w
(A=M/#01652) (C=M/#01652) (E=M/#01652)
22 1 172519-63240 BOLT 4 4 4 4 4 4
23 1 172187-17550  BOX, INDICATOR 1 1 1
23-1 1 172187-17551 BOX, INDICATOR 1 1 1 N 1
(B=M/#01476) (D=M/#01476) (F=M/#01476)
26 2 172187-17280  SWITCH ASSY, LIGHT 1 1 1
28 2 172187-17320  PACKING 1 1 1
30 2 172187-17341  GAUGE ASSY 1 1 1
31 2 172187-17350 METER ASSY, HOUR 1 1 1
32 2 172187-17360  PRINT, CIRCUIT 1 1 1
33 2 172187-17371 CIRCUIT ASSY 1 1 1
34 2 172187-17380 BULB 4 4 4
38 2 172187-17470 PLATE 1 1 1
39 2 172187-17480 BULB 2 2 2
40 2 172187-17560 CAP 2 2 2
41 2 172187-17570 GASKET 2 2 2
42 1 172A77-17500 MONITOR ASSY 1 1 1 1 1 1 w2
(A=MZZ2Z22) (B=MZZ2222) (C=Mzz222) (D=MZ22272) (E=MZZ2Z2Z) (F=MZ2222)

Remarks

(1)HOUR METER = ANALOG TYPE.
ONLY THE MONITOR PORT COPES IN

REF.NO.42.

(2JHOUR METER = L.C.D. TYPE.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.26

Fig.26. ELECTRIC PART(COOLER) BrvioToome BoToec
(C)=VIO70(AS)C (F)=VIO70(EX)P

No. Lev. Parts No. Description Qty |

J—5%y MIEEIREBHETEL, ®) B ©) © (€

COOLER KIT is shown in Fig. 132 1 1 172126-11510  BAND 1 1 1
2 1 172122-16590  BAND 200F 2 2 2
3 1 172187-16611  HARNESS 1 1 1
4 1 172187-16620 HARNESS 1 1 1
5 1 172187-16630 HARNESS 1 1 1
6 1 172187-16640 HARNESS 1 1 1
7 1 172164-16750 HARNESS,WIRE(COOL C 1 1 1
15 23 4 1 1 172164-16770  BRACKET 1 1 1
14 1 194440-51620 CLAMP 1 1 1
15 1 119247-77100  RELAY, SAFETY 5 5 5
16 1 22137-060000 WASHER, 6 5 5 5
17 1 22857-400120  SCREW, 4X12 2 2 2
'.!, 18 1 26022-040102 SCREW M 4X 10 1 1 1
H 19 1 26022-060122  SCREW, M6X12 5 5 5
£, %@ 20 1 26716-040002  NUT, M4 1 1 1
& - 21 1 933152-09280  BAND 2 2 2
_, 11 22 1 933152-09280  BAND 1 1 1
l 23 1 933152-09280  BAND 1 1 1
B 24 1 933152-09280 BAND 4 4 4
o 25 1 933152-09280 BAND 3 3 3

REFER TO Fig. 19

v Yes | Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.27

Fig.27. CABINLAMP KIT(OPTIONAL) (vioTaeR)c @=viorose
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY [ JP | AS [ EX ® B © © € ©
FigNo. | 27| = | = 1 1 172187-08600  CABIN LAMP KIT 1
2 2 172187-16590  HARNESS(CABIN LAMP 1
3 2 172187-17500  LAMP, CABIN 1
4 3 172187-17540 BULB 1
5 2 172187-17510  SWITCH, LAMP 1
6 2 172187-17520  CLAMP, 5X35 2
*rEVSUIFxy b 7 2 172187-69050  PLATE, LAMP 1
CABINLAMP KIT 8 2 172122-79920  CLIP, HOSE 1
172187-08600 9 2 22217-100000 WASHER, SPRING 10 1
R UNo. 1IZRH LNo. 2 5No. 11EEHFET, 10 2 26116-100162  BOLT, M10X 16 PLATED 1
1 INC Ref.No.2~11 1 2 933168-56000 GROMMET, 17X9 1

REFER TO Fig. 22

L

@—REFER T0 Fig. 22

REFER TO Fig. 59, 61

RS 0" REFER TO Fig. 67
e

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.28. CANOPYLAMP KIT(OPTIONAL)

1

v/ /ESUTFYE
CANOPYLAMP KIT

172187-08610

B UNo. 11X

R LNo. 2 520%EHET .
1 INC. 2~20.

COUNTRY

JP

AS

EX

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.28

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Fig. No.

28

REFER TO Fig. 19

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172187-08610 CANOPYLAMP KIT 1
2 2 172187-03680 LABEL(LAMP SWITCH 1
3 2 172126-16540 CLAMP 1
4 2 172187-16560 GROMMET 1
5 2 172122-16590 BAND 200F 4
6 2 172187-16650 HARNESS(CANOPYLAMP 1
7 2 172187-16660 PUSH MOUNT 2
8 2 172187-17500 LAMP, CABIN 1
9 3  172187-17540 BULB 1
10 2 172187-17530 SWITCH ASSY 1
11 2 172187-18570 CLIP 1
12 2 172187-61360 COVER, HARNESS 1
13 2 22217-100000 WASHER, SPRING 10 1
14 2 22217-100000 WASHER, SPRING 10 1
15 2  26116-100162 BOLT, M10X 16 PLATED 1
16 2  26116-100162 BOLT, M10X 16 PLATED 1
17 2 26557-050122 SCREW, M5X12 4
18 2 933152-09280 BAND 3
19 2 933152-09280 BAND 2
20 2 933168-56000 GROMMET, 17X9 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.29

1 A)=VIO70(JP)C D)=VIO70(AS)P
Flg.29. HEATER EB;:VIO7OEJP;P EE;:VIO70((EX))C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
E—%F%v b A B () DO () (A
HEATER KIT 1 1 172187-17610  PLATE 1
172187-08160 1-1 1 172187-17590  PLATE,HEATER BASE EV 1 1 1 1 N
B LNo. 2(% (A=M/#00921)
RH UNo. 35 B LNo. 13%&# %7, 2 1 172187-08160 HEATERKIT 11
2 INC.3~13 3 2 172187-17630  VALVE 1 1 1 1
4 2 172187-17660 HOSE, HEATER 2 2 2 2
9 B 5 2 172187-17290  SWITCH ASSY, HEATER 11
PEVI0US 6 2 172637-76110  ADAPTER, DRAIN 1 1 1 1
‘ 10 7 2 172122-79930  CLAMP, HOSE 1 1 1 1
3 - 7-1 2 172122-79930  CLAMP, HOSE 2 2 2 2 K
y/ N (A=M/#00882)
10 N 8 2 172187-03690  LABEL(HEATER SWITCH
S~ 9 2 22857-500120  SCREW, 5X12 8 8 8 8
e 6 & e 9-1 2 22857-500100  SCREW, 5X10 8 8 8 8 R
T0 ENGINE 13 . (A=M/#00882)
10 2 23000-022000 CLAMP, 22 4 4 4 4
11 2 172187-17600 HEATER 1 1 1 1
12 2 933171-15680 GROMMET 2 2 2 2
TO ENGINE 13 2 933166-24240  ELBOW, SWIVEL JOINT 1 1 1 1
14 1  26116-080162  BOLT, M8X 16 PLATED 2 2 2 2
15 1 26013-100202  BOLT, M10X 20 4 4 4 4
16 1 22217-080000 WASHER, SPRING 8 2 2 2 2
17 1 172187-17690  GUIDE, HOSE 1
17-1 1 172187-17691  GUIDE, HOSE 1 1 1 1 1 S

(A=M/#00567)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.30. DEFROSTER

TI7AREFy b+

DEFROSTER KIT

172187-08530

RiUNo. 1IZRH LNo. 20 5 22% EHET .

1

INC. 2~22

1

4

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.30
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-08530 DEFROSTER KIT 1
2 2 172120-17710 NOZZLE, DEFROSTER 1 1
3 2 172142-17830 HOSE 1 1
4 2 172164-45880 BOLT 2 2
5 2 172187-61420 HANDLE, LOCK 1
5-1 2 172187-61421 HANDLE, LOCK 1 1 N
(A=M/#01625)
6 2 172187-61600 GRILLE 1 1
7 2 172187-61690 VENTILATOR 1 1
8 2 172187-61700 DUCT ASSY 1 1
9 2 172187-61750 DUCT ASSY 1 1
10 2 172187-63200 COVER ASSY 1 1
11 2 172519-63240 BOLT 6 6
12 2 172158-78250 CLAMP, 45 1 1
13 2 22137-100000 WASHER, 10 1 1
14 2 22137-100000 WASHER, 10 2 2
15 2 26013-080162 BOLT, M8X 16 2 2
16 2 26013-080162 BOLT, M8X 16 2 2
17 2 26013-080202 BOLT, M8X 20 2 2
18 2 26013-100202 BOLT, M10X 20 1 1
19 2 26013-100252 BOLT, M10X 25 2 2
20 2 26557-050102 SCREW, M5X10 2 2
21 2 933110-58400 GROMMET, 43 1 1
22 2 172164-17701 BRACKET(DEFROSTER 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.31. RADIO

0CK10-M33003 Fig.31

(A)=VIO70(JP)C (D)=VIO70(AS)P
(B)=VIO70(JP)P (E)=VIO70(EX)C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172187-17800 RADIO 1
1-1 1 172187-17801 RADIO 1 F
(A=M/#01041)
1-2 1 172187-17802  RADIO 1 1 R
(A=M/#01234)
1-3 1 172187-17803 RADIO 1 1 R
(A=M/#05460) (E=M/#05460)
2 1 172187-17810  ANTENNA 1 1 1
3 1 172187-17820  BRACKET F 1 1 1
4 1 172187-17830 BRACKET R 1 1 1
5 1 22217-050000 WASHER, SPRING 5 4 4 4
6 1 22217-080000 WASHER, SPRING 8 2 2 2
7 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2
8 1 26557-050082  SCREW, M5X 8 4 4 4
9 1 26716-040002 NUT, M4 2 2 2
10 1 172187-17842 RADIO (EP 1
10-1 1 172187-17843 RADIO(EP 1 R

(C=M/#05460)

'

BACK UP

ACGC

GND

CHECK

CHECK

1B#

PREVI0OUS

1-1

-

ACC

BACK UP{

GND

CHECK

CHECK

53
NEW

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.NO.19 REF.
NO.27-2.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.32. COOLER(ENGIEN RELATED)

J-5%yM OHTER 33
COOLER KIT A ONLY

9—5% v MIIBEIREZESBBT S
COOLER KIT is shown in Fig.132

4-7%9M, BOA THEA
COOLER KIT A, B ONLY

31 7-5%9A,B,C mH THER
COOLER KIT A, B, C ONLY

REFER TO Fig. 16

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.32

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172126-11510 BAND 1 1 1
(A=M/#05263) (C=M/#05263) (E=M/#05263)
2 1 172187-18260 COMPRESSOR ASSY 1 1 1
3 1 172187-18300 BRACKET (A) 1 1 1
4 1 172187-18340 BRACKET ASSY 1 1 1
5 1 172187-18360 BRACKET (C) 1 1 1
6 1 172187-18410  NUT, PULLEY 1 1 1
7 1 172187-18420 BRACKET 1 1 1
8 1 172187-18451  V-BELT 1 1 1
9 1 172187-18500 BAR, ADJUST 1 1 1
10 1 129466-96240  SPACER 2 2 2
11 1 22137-080000  WASHER, 8 1 1 1
12 1 22137-080000 WASHER, 8 2 2 2
13 1 22137-080000 WASHER, 8 2 2 2
14 1 22137-080000  WASHER, 8 2 2 2
15 1 22137-080000 WASHER, 8 2 2 2
16 1 22137-100000 WASHER, 10 2 2 2
17 1  26450-080502 BOLT, M8X 50 2 2 2
18 1 26106-100352 BOLT, M10X 35 PLATED 2 2 2
19 1 26013-080162 BOLT, M8X 16 2 2 2
20 1 26013-080162 BOLT, M8X 16 1 1 1
21 1 26013-080252 BOLT, M8X 25 2 2 2
22 1 26013-080252 BOLT, M8X 25 2 2 2
23 1 26013-080252 BOLT, M8X 25 1 1 1
24 1 26013-080352 BOLT, M8X 35 1 1 1
25 1 26106-080352 BOLT, M8X 35 PLATED 1 1 1
26 1 26106-080602 BOLT, M8X 60 PLATED 1 1 1
27 1 172187-11100 PULLEY ASSY, TENSION 2 2 2
(A=M/#01540) (C=M/#01540) (E=M/#01540)
28 2 172187-11120 PULLEY, TENSION 2 2 2
28-1 2 172187-11121 PULLEY, TENSION 2 2 2
(A=M/#01540) (C=M/#01540) (E=M/#01540)
29 2 22252-000350  RING, 35 2 2 2
30 2 24104-062024  BEARING, BALL 6202UU 2 2 2
30-1 2 24104-062020  BEARING, 6202UUC3 2 2 2
(A=M/#01540) (C=M/#01540) (E=M/#01540)
31 1 129951-01740 COVER 1
(A=M/#00924)
32 1  172187-11110 V-PULLEY, CL 1
(A=M/#00597)
33 1 26013-100302 BOLT, M10X 30 3
(A=M/#00597)
34 1 129900-42461  V-PULLEY 1

(A=M/#00924)

N:Old

Yes

‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'

Yes
Yes'



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.33

Fig.33. COOLER(CONDENSER RELATED) ay-vioroeic i
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
H—5%y MIRA1R2ESETEL @w B © © 6 6
COOLER KIT is shown in Fig. 132 1 1  172122-13310  MOUNT, PAD 4 4 4
2 1 172162-18030 CONDENSER 1 1 1
3 1 172162-18040 BRACKET, RADIATOR 1 1 1
4 1 172187-18110 DRIER ASSY, RECEIVER 1 1 1
5 1 172187-18130 BRACKET (A) 1 1 1
6 1 172187-18140 BRACKET (B) 1 1 1
7 1 172187-18560 COVER 1 1 1
8 1 22217-080000 WASHER, SPRING 8 8 8 8
9 1 26013-080162 BOLT, M8X 16 2 2 2
10 1 26013-080162 BOLT, M8X 16 2 2 2
11 1 26013-080162 BOLT, M8X 16 2 2 2
12 1 26716-080002 NUT, M8 8 8 8
13 1 172187-18600 FREON(R134 5 5 5 W
(A=M/#00921)
14 1 172187-03410 LABEL 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.34. COOLER(CABIN RELATED)

=%y MIEEI1NZBRBT &
COOLER KIT is SHOWN IN Fig. 132

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.34
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172122-13310 MOUNT, PAD 3 3 3
2 1 172176-17870 MOUNT 2 2 2
3 1 172162-18070 PLUG, DRAIN 2 2 2
4 1 1E8080-79430 SWITCH ASSY, CONTROL 1 1 1
4-1 1 1E8080-79431 SWITCH ASSY, CONTROL 1 1 1 N
(A=M/#05768) (C=M/#05768) (E=M/#05768)
5 1 1E8080-79450 KNOB, FAN 2 2 2
6 1 1E8080-79470 NUT, JN4 3 3 3
7 1  198325-87200 COOLER ASSY 1 1 1
7J 2 1E8300-79450 RELAY 1 1 1
(A=M/#00501)
7N 2 198325-87350 RESISTOR 1 1 1
(A=M/#00501)
7P 2 198325-87360 THERMOSTAT 1 1 1 W
(A=M/#00501)
7R 2 194670-90520 RELAY 1 1 1 W
(A=M/#00501)
8 1 197830-87910 GRILLE 2 2 2
9 1 197830-88611 GRILLE 2 2 2
10 1 172164-18550 BRACKET ASSY 1 1 1
11 1 172164-18830 MOUNT 2 2 2
12 1 172164-18900 DUCT, COOLER 1 1 1
13 1 172164-18910 PLATE 1 1 1
14 1 172164-18920 FILTER 1 1 1
15 1 172164-18960 PANEL ASSY 1 1 1
16 1 172164-19100 SWITCH 1 1 1
17 1 172164-19150 BRACKET 1 1 1
18 1 172164-19170 PLATE ASSY 2 2 2
19 1 194167-61650 NUT, SPEED 4 4 4
20 1  194940-61790 SCREW, TAPPING M5X16 5 5 5
21 1  194940-61790 SCREW, TAPPING M5X16 4 4 4
22 1 172164-65710 RUBBER, SEAL 2 2 2
23 1 172176-68200 WASHER, 18X6.3X2.3 2 2 2
24 1 22137-050000 WASHER, 5 4 4 4
25 1 22137-080000 WASHER, 8 3 3 3
26 1 22157-080000 WASHER, 8 4 4 4
27 1 22217-050000 WASHER, SPRING 5 4 4 4
28 1 22217-080000 WASHER, SPRING 8 1 1 1
29 1 22217-080000 WASHER, SPRING 8 3 3 3
30 1 22869-400160 SCREW, 4X16 12 12 12
31 1 26013-080202 BOLT, M8X 20 4 4 4
32 1 26013-080202 BOLT, M8X 20 4 4 4
33 1 26013-080252 BOLT, M8X 25 4 4 4
34 1 26116-050162 BOLT, M5X 16 PLATED 4 4 4
35 1 26589-060162 SCREW, M6 2 2 2
36 1 26716-080002 NUT, M8 6 6 6
37 1 26716-080002 NUT, M8 1 1 1
38 1 172164-18660 BRACKET ASSY 1 1 1
39 1 172187-18510 BRACKET R 1 1 1
40 1 172187-18530 BRACKET L 1 1 1
41 1 172176-68200 WASHER, 18X6.3X2.3 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.34

i (A)=VIO70(JP)C (D)=VIOTO(AS)P
Fig.34. COOLER(CABIN RELATED) (vioroene O-vioTonsP
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
9—5%y FMIEEI1R2ZBBTE W

B © ©® B &

COOLER KIT is SHOWN IN Fig. 132

42 1 26013-060162 BOLT, M6X 16
43 1 26013-080202 BOLT, M8X 20
44 1 172187-03400 LABEL,CONTROL PANEL

I~
P A AN>
=

Yes

N:OldwNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.35. COOLER(PIPING)

=%y MIER12ZBRT S
COOLER KIT is shown in Fig. 132

0CK10-M33003 Fig.35

(A)=VIOT0(IP)C (D)=VIOTO(AS)P
(B)=VIO70(JP)P (E)=VIOTO(EX)C
(C)=VIO70(AS)C (F)=VIOTO(EX)P

No. Lev. Parts No. Description Qty |

A B (€ O (E) (F)
1 1 172126-11510 BAND 1 1 1
2 1 172643-11610 BUSH 1 1 1
3 1 172165-18080 CONNECTOR 1 1 1
4 1 172187-18161 HOSE 1 1 1
5 2 198083-87820 O-RING, 14 1 1 1
6 1 172187-18170 HOSE 1 1 1
7 2 198083-87840 O-RING, LO 2 2 2
8 1 172187-18180 HOSE 1 1 1
9 2 198083-87880 O-RING 2 2 2
10 1 172187-18190 HOSE 1 1 1
11 2 198083-87880 O-RING 2 2 2
12 1 172164-18730 TUBE 1 1 1
13 2 198083-87880 O-RING 1 1 1
14 1 172187-18220 HOSE C 1 1 1
16 1 172187-18570 CLIP 4 4 4
17 1 172187-18590 RUBBER 1 1 1
18 1 172176-61130 SPONGE, HOSE 1 1 1
19 1 172122-79890 CLAMP, HOSE 2 2 2
20 1 22137-060000 WASHER, 6 2 2 2
21 1  22137-080000 WASHER, 8 2 2 2
22 1 26013-060162 BOLT, M6X 16 2 2 2
23 1 26013-060252 BOLT, M6X 25 2 2 2
24 1 26013-080252 BOLT, M8X 25 2 2 2
25 1  933152-09280 BAND 4 4 4
26 1 172164-19110 PLATE 3 3 3
27 1 172164-18800 CLIP 1 1 1
28 1 172164-18810 CLIP 1 1 1
29 1 197821-88380 INSULATOR 1 1 1
30 1 172187-18200 HOSE A 1 1 1
31 1 172187-18210 HOSE B 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.36. SPROCKET & ROLLER

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.36

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172187-29100 SPROCKET 2 2 2 2 2 2
1-1 1 172187-29101  SPROCKET 2 2 2 2 2 2
(A=M/#5256) (B=M/#05256) (C=M/#05256) (D=M/#05256) (E=M/#05256) (F=M/#05256)
2 1 22217-140000 WASHER, SPRING 14 24 24 24 24 24 24
2-1 1  172455-29150 WASHER 24 24 24 24 24 24
(A=M/#05199) (B=M/#05199) (C=M/#05199) (D=M/#05199) (E=M/#05199) (F=M/#05199)
3 1 26116-140352 BOLT, M14X 35 PLATED 24 24 24 24 24 24
3-1 1 172455-29140  BOLT 24 24 24 24 24 24
(A=M/#05199) (B=M/#05199) (C=M/#05199) (D=M/#05199) (E=M/#05199) (F=M/#05199)
4 1 172187-37301 ROLLER COMP. 10
4-1 1 172187-37302 ROLLER, LOWER 10 10 10 10 10 10
(A=M/#01041)
6 2 172187-37320  SHAFT 10 10 10 10 10 10
7 2 172187-37331  COVER, SEAL 10
7-1 2 172187-37332  COVER, SEAL 10 10 10 10 10 10
(A=M/#01041)
8 2 172187-37341 COVER, SEAL 10
8-1 2 172187-37342  COVER, SEAL 10 10 10 10 10 10
(A=M/#01041)
9 2 182900-55790  BUSH 20 20 20 20 20 20
10 2 182900-55680  FLOATING SEAL 20 20 20 20 20 20
11 2 22242-000320  RING, 32 10 10 10 10 10 10
12 2 24311-000320 O-RING, 1AP32.0 20 20 20 20 20 20
12-1 2 24311-000320 O-RING, 1AP32.0 10 10 10 10 10 10
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
13 2 933171-13691 PLUG 10 10 10 10 10 10
14 1 22217-200000  WASHER, SPRING 20 20 20 20 20 20 20
15 1 26116-200402 BOLT, M20X 40 PLATED 20 20 20 20 20 20
16 1 172187-37500 ROLLER ASSY, CARRIER 2
16-1 1 172187-37501 ROLLER ASSY, CARRIER 2
(A=M00524)
16-2 1 172187-37502 ROLLER ASSY, CARRIER 2 2 2 2 2 2
(A=M/#00952)
16-3 1 172187-37503 ROLLER ASSY, CARRIER 2 2 2 2 2 2
(A=XXX) (B=XXX) (C=XXX) (D=XXX) (E=XXX) (F=XXX)
18 2 172187-37520 SHAFT, ROLLER 2
18-1 2 172187-37521  SHAFT, ROLLER 2 2 2 2 2 2
(A=M/#00524)
18-2 2 172187-37522  SHAFT, ROLLER 2 2 2 2 2 2
(A=XXX) (B=XXX) (C=XXX) (D=XXX) (E=XXX) (F=XXX)
19 2 172187-37530 WASHER, CARRIER 2 2 2 2 2 2
20 2 172187-37540  CAP, ROLLER 2 2 2 2 2 2
21 2 172187-37550  SEAL, CARRIER ROLLER 2 2 2 2 2 2
22 2 22242-000300 RING, 30 2 2 2 2 2 2
23 2 24105-062064  BEARING, BALL 6206Z 4 4 4 4 4 4
24 2 933171-13691 PLUG 2 2 2 2 2 2
25 2 22252-000621 RING, 62 2 2 2 2 2 2
(A=M/#00952)
26 1 22217-160000 WASHER, SPRING 16 2 2 2 2 2 2
Remarks 27 1 26116-160852 BOLT, M16X 85 PLATED 2 2 2 2 2 2
28 1  26716-160002 NUT, M16 2 2 2 2 2 2

1)A=REFER NO.16 100MM,NO.16-1 120MM.

2)B=REFER NO.18 143MM,NO.18-1 157MM.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.37

; A)=VIO70(JP)C D)=VIO70(AS)P
Flg-37- IDLER & ADJUST EB;:WO?OEJP;P EE;:VIO70((EX))C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
A B () DO () (A
1 1 772187-37100 IDLER ASSY, RUBBER 2 2 2 2 2 2
1-1 1  772455-37100 IDLER ASSY, RUBBER 2 2 2 2 2 2 N
6-1 (A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
7-1 2 2 172187-37191  IDLER ASSY, RUBBER 2 2 2 2 2 2
21181 2-1 2 172187-37192  IDLER ASSY, RUBBER 2 2 2 2 2 2 R
14-1 191 (A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
2-2 2 172455-37120 IDLER ASSY 2 2 2 2 2 2 S
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
\_5_1 4 3 182900-57380 BUSH 4 4 4 4 4 4
17 17-1 5 2 182900-54140 FLOATING SEAL ASSY 4 4 4 4 4 4
o s it 5-1 2 172162-37171  SEAL, FLOATING 4 4 4 4 4 4 S
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
B 0—5 6 2 182900-55720 IDLER SEAL COVER 2 2 2 2 2 2
IRON CRAWLER SPEC. 6-1 2 172455-37140 COVER, IDLER SEAL 2 2 2 2 2 2 S
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
7 2 182900-55720 IDLER SEAL COVER 2 2 2 2 2 2
7-1 2 172455-37150 COVER, IDLER SEAL 2 2 2 2 2 2 s
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
8 2 182900-55730 SHAFT 2 2 2 2 2 2
8-1 2 172455-37170  SHAFT, IDLER 2 2 2 2 2 2 s
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
9 2 182900-55740 PIN 14 4 4 4 4 4 4
9-1 2 172455-37180 PIN, SPRING 2 2 2 2 2 2 S
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
10 2 24311-000380 O-RING, 1AP38.0 4 4 4 4 4 4
11 2 933171-13691 PLUG 2 2 2 2 2 2
12 2 22242-000400 RING, 40 2 2 2 2 2 2 W
New (A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
13 1 772187-37110 IDLER ASSY, IRON 2 2 2 2 2 2
> o oS " prom——" 13-1 1  772455-37110  IDLERASSY, IRON 2 2 2 2 2 N
IRON CRAWLER SPEC. (A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (F=M/#05479)
14 2 172187-37110  IDLER ASSY, IRON 2 2 2 2 2 2
14-1 2 172455-37100  IDLER ASSY 2 2 2 2 2 2 S
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
16 3  182900-57380 BUSH 4 4 4 4 4 4
17 2 182900-54140  FLOATING SEAL ASSY 4 4 4 4 4 4
17-1 2 172162-37171 SEAL, FLOATING 4 4 4 4 4 4 S
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
18 2 182900-55720 IDLER SEAL COVER 2 2 2 2 2 2
18-1 2 172455-37140 COVER, IDLER SEAL 2 2 2 2 2 2 S
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
19 2 182900-55720 IDLER SEAL COVER 2 2 2 2 2 2
19-1 2 172455-37150 COVER, IDLER SEAL 2 2 2 2 2 2 S
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
20 2 182900-55730 SHAFT 2 2 2 2 2 2
20-1 2 172455-37170  SHAFT, IDLER 2 2 2 2 2 2 s
Remarks _ (A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
Ellz)gMRG\INLER RUBBER SPEC. D1=425MM. OR 21 2 182900-55740 PIN 14 4 4 4 4 4 4
(2)CRAWLER IRON SPEC. D2=410MM. 21-1 2 172455-37180  PIN, SPRING 2 2 2 2 2 2 s
(3)D3=REF.N0O.6,8,9,18,20,21 14MM, (A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=MI#05479) (F=M/#05479)
NO.6-1,8-1,9-1,18-1,20-1,21-1 22 2  24311-000380 O-RING, 1AP38.0 4 4 4 4 4 4
10MM Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.37. IDLER & ADJUST

NEW

0CK10-M33003 Fig.37
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

2-1
14-1

171
B2 17 i
PREVIOUS NEW

%Y 0—Shk
IRON CRAWLER SPEC.

No. Lev. Parts No. Description Qty |
A B () O (E) R
23 2 933171-13691 PLUG 2 2 2 2 2 2
24 2 22242-000400 RING, 40 2 2 2 2 2 2 W
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
25 1 172187-37700 ADJUSTER ASSY 2 2 2 2 2 2
26 1 172162-37770 TUBE ASSY, ADJUST 2 2 2 2 2 2
27 1 172162-37800 PISTON 2 2 2 2 2 2
28 1 172162-37810 PLATE, ADJUSTER 2 2 2 2 2 2
29 1 172122-37843 VALVE ASSY, NIPPLE 2 2 2 2 2 2
29-1 1 172122-37844 VALVE ASSY, NIPPLE 2 2 2 2 2 2 N
(A=M/#05739) (B=M/#05739) (C=M/#05739) (D=M/#05739) (E=M/#05739) (F=M/#05739)
30 2 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
31 2  24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
32 1 22217-140000 WASHER, SPRING 14 8 8 8 8 8 8
33 1 24325-000550 O-RING, 1BG55.0 2 2 2 2 2 2
33-1 1 198072-17440 O-RING, 55.0 1 1 1 1 1 1 N
(A=M/#06088) (B=M/#06088) (C=M1#06088) (D=M/#06088) (E=M/#06088) (F=M/#06088)
34 1 26116-140602 BOLT, M14X 60 PLATED 8 8 8 8 8 8
35 1 933126-50500 SEAL, OIL 2 2 2 2 2 2
36 1 933138-12101 RING G55,BACKUP 2 2 2 2 2 2
36-1 1 172478-37710 RING, BUCK UP 1 1 1 1 1 1 N
(A=M/#06088) (B=M/#06088) (C=M/#06088) (D=M/#06088) (E=M/#06088) (F=M/#06088)

18/
PREVIOUS

b3 $U0—S%
IRON CRAWLER SPEC.

Remarks

(1)CRAWLER RUBBER SPEC. D1=425MM. OR
429MM.

(2)CRAWLER IRON SPEC. D2=410MM.
(3)D3=REF.NO.6,8,9,18,20,21 14MM,
NO.6-1,8-1,9-1,18-1,20-1,21-1

10MM

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.38. CRAWLER(PREVIOUS)

TO M/#05395

B— K54 Fith
ROAD LINER "SPEC.
TO W/#05283

LY 0—Sik
RUBBER CRAWLER SPEC.

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.38

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Remarks

(1)SIMULTANEOUS REPLACEMENT WITH BOTH
LIFT & RIGHT SIDE PARTS ARE INTER-
CHANGEABLE WITH FIG.39 REF.NO.1
(1)SIMULTANEOUS REPLACEMENT WITH BOTH
LIFT & RIGHT SIDE PARTS ARE INTER-
CHANGEABLE WITH FIG.39 REF.NO.20

* TO M/#05395

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 172187-38100 SHOE, TRACK 1 1 1 1 1 1z 1
(A=M/#05396) (B=M/#05396) (C=M/#05396) (D=M/#05396) (E=M/#05396) (F=M/#05396)

4 4 182900-55800  BUSHING 36 36 36 36 36 36

7 4  182900-57570  SEAL 72 72 72 72 72 72

8 4 182900-57550  PIN 36 36 36 36 36 36

9 3 172187-38130  SHOE 38 38 38 38 38 38

10 3 172187-38140 BUSH 2 2 2 2 2 2

11 3 182900-54080  NUT,SHOE 152 152 152 152 152 152

12 3 182900-57560  PIN 2 2 2 2 2 2

13 3 182900-57580  SEAL 4 4 4 4 4 4

14 3 182900-57590  BOLT,SHOE 152 152 152 152 152 152

17 4 182900-55800  BUSHING 38 38 38 38 38 38

20 4 182900-57570  SEAL 76 76 76 76 76 76

21 4 182900-57550  PIN 38 38 38 38 38 38

22 3 172187-38130 SHOE 40 40 40 40 40 40

23 3 172187-38140 BUSH 2 2 2 2 2 2

24 3 182900-54080  NUT,SHOE 160 160 160 160 160 160

25 3 182900-57560  PIN 2 2 2 2 2 2

26 3 182900-57580  SEAL 4 4 4 4 4 4

27 3 182900-57590  BOLT,SHOE 160 160 160 160 160 160

28 1 182900-57510 SHOE 2

28-1 1 172187-38601 CRAWLER ASSY, RUBBER 2 2 2 2 2 2 N
(A=M/#00965)

29 1 172187-38200  SHOE ASSY, TRACK 2 2 zZ 2
(A=M/#05284) (B=M/#05284)

32 4 182900-55810  BUSHING 36 36

35 4 182900-57570  SEAL 72 72

36 4 182900-57600  PIN 36 36

37 3 182900-53340  BOLT 152 152

38 3 182900-55820  BUSHING 2 2

39 3 182900-57580  SEAL 4 4

40 3 182900-57610  PIN 2 2

41 3 182900-57620  SHOE 38 38

42 3 953KM0-02019 NUT 152 152

45 4 182900-55810  BUSHING 38 38

48 4 182900-57570  SEAL 76 76

49 4 182900-57600  PIN 38 38

50 3 182900-53340 BOLT 160 160

51 3 182900-55820  BUSHING 2 2

52 3 182900-57580  SEAL 4 4

53 3 182900-57610  PIN 2 2

54 3 182900-57620  SHOE 40 40

55 3 953KM0-02019 NUT 160 160

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.39. CRAWLER(NEW)

FROM M/#05396

wWAR
REPAIR PARTS

Ry o=
PAD CRAWLER SPEC.
FROM M/#05284

[T
3434 28 29 24 25 31

|

0CK10-M33003 Fig.39

Z 1 nH0—5it#
RUBBER CRAWLER SPEC.

Remarks

(1)CRAWLER IRON SPEC.
(2)CRAWLER RUBBER SPEC.
(3)PAD CRAWLER SPEC.

* FROM M/#05396

(A)=VIO70(JP)C (D)=VIO70(AS)P
(B)=VIO70(JP)P (E)=VIO70(EX)C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172187-38150  SHOE ASSY, TRACK 2 2 2 2 2 2
2 2 172455-38120  LINKASSY 2 2 2 2 2 2
3 3 172455-38180  LINK, TRUCK 76 76 76 76 76 76
4 3 172455-38190 LINK, TRUCK 7% 76 76 76 76 76
5 3 172455-38200  LINK, MASTER 2 2 2 2 2 2
6 3 172455-38210 LINK, MASTER 2 2 2 2 2 2
7 3 172455-38220  BUSH, TRUCK 76 76 76 76 76 76
8 3 172455-38230  PIN, TRUCK 76 76 76 76 76 76
9 3 172455-38240  BUSH, MASTER 2 2 2 2 2 2
10 3 172455-38250  PIN, MASTER 2 2 2 2 2 2
11 3 172455-38260 COLLAR 4 4 4 4 4 4
12 3 172455-38270  PIN, COTTER 2 2 2 2 2 2
13 3 172455-38280  SEAL 152 152 152 152 152 152
14 2 172187-38160  SHOE, TRACK 78 78 78 78 78 78
15 2 172455-38160  NUT, SHOE 156 156 156 156 156 156
16 2 172455-38160  NUT, SHOE 156 156 156 156 156 156
17 2 172455-38170  BOLT, SHOE 156 156 156 156 156 156
18 2 172455-38170  BOLT, SHOE 156 156 156 156 156 156
19 1 172187-38601 CRAWLER ASSY, RUBBER 2 2 2 2 2 2
20 1  172455-38700 CRAWLER ASSY, PAD 2 2
21 2 172455-38730 CRAWLER, PAD 78 78
22 2 172455-38750  LINKASSY 2 2
23 3 172455-38120  LINKASSY 2 2
24 4 172455-38180  LINK, TRUCK 76 76
25 4 172455-38190  LINK, TRUCK 76 76
26 4 172455-38200  LINK, MASTER 2 2
27 4 172455-38210  LINK, MASTER 2 2
28 4 172455-38220  BUSH, TRUCK 76 76
29 4 172455-38230  PIN, TRUCK 76 76
30 4 172455-38240  BUSH, MASTER 2 2
31 4 172455-38250 PIN, MASTER 2 2
32 4 172455-38260 COLLAR 4 4
33 4 172455-38270 PIN, COTTER 2 2
34 4 172455-38280  SEAL 152 152
35 3 172455-38160  NUT, SHOE 156 156
36 3 172455-38160  NUT, SHOE 156 156
37 3 172455-38170  BOLT, SHOE 156 156
38 3 172455-38170  BOLT, SHOE 156 156
39 1 172187-38300 TRACKASSY, MASTER 1 1 1 1 1 1w
(A=*2003.09) (B=*2003.09) (C=*2003.09) (D=*2003.09) (E=*2003.09) (F=*2003.09)
40 2 172187-38160  SHOE, TRACK 1 1 1 1 1 1
(A=*2003.09) (B=*2003.09) (C=*2003.09) (D=*2003.09) (E=*2003.09) (F=*2003.09)
41 2 172455-38160  NUT, SHOE 4 4 4 4 4 4
(A=*2003.09) (B=*2003.09) (C=*2003.09) (D=*2003.09) (E=*2003.09) (F=*2003.09)
42 2 172455-38170  BOLT, SHOE 4 4 4 4 4 4
(A=*2003.09) (B=*2003.09) (C=*2003.09) (D=*2003.09) (E=*2003.09) (F=*2003.09)
43 3 172455-38200 LINK, MASTER 1 1 1 1 1 1 W
(A=*2003.09) (B=*2003.09) (C=*2003.09) (D=*2003.09) (E=*2003.09) (F=*2003.09)
44 3 172455-38210  LINK, MASTER 1 1 1 1 1 1w
(A=*2003.09) (B=*2003.09) (C=*2003.09) (D=*2003.09) (E=*2003.09) (F=*2003.09)
45 3 172455-38240  BUSH, MASTER 1 1 1 1 1 1w

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.39

; (A)=VIO70(JP)C (D)=VIOTO(AS)P
FIng CRAWLER(N EW) (B)=VIO70(IP)P (E)=VIOT0(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty
A B () O (E) R
(A=*2003.09) (B=*2003.09) (C=*2003.09) (D=+2003.09) (E=*2003.09) (F=*2003.09)

FROM M/#05396

wWAR
REPAIR PARTS

b Ginen e 2
FROM M/#05284 22 21
|
[
23

[T T TT1T T T1T1
343428 29 24 25 31 33 272632 30 32

|

RUBBER CRAWLER SPEC.

Remarks

(1)CRAWLER IRON SPEC.
(2)CRAWLER RUBBER SPEC.
(3)PAD CRAWLER SPEC.

* FROM M/#05396

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.40. CONTROL EQUIPMENT(LEVER STAND & LOCK LEVER L)

COUNTRY

APPL |-
CATION

COUNTRY

APPLI-
CATION

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.40
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

COUNTRY | 9P | AS | EX

APPLI-

caTion| O | ~ | ©
37

*¥v/ Bt

CANOPY SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-17180 BRACKET 1 1 1 1 1 1
2 1 1D4070-23580 GRIP 1 1 1 1 1 1
3 1 172187-45400 STAND ASSY, LINK 1
3-1 1 172187-45401 STAND ASSY, LINK 1 1 1 1 1 1 N
(A=M/#00882)
4 1 172124-46200 O-RING 2 2 2 2 2 2
5 1 172187-46600 FOOTLEST L 1 1 1 1 1 1
6 1 172187-46650 STAND ASSY, LEVER 1
6-1 1 172187-46651 STAND ASSY, LEVER 1 1 1 1 1 1 N
(A=M00578)
7 2 172141-41370 BUSH 2 2 2 2 2 2
8 2 24550-025150 BUSH, 25X15 2 2 2 2 2 2
9 1 172187-46800 ARM ASSY, LOCK 1 1 1 1 1 1
10 1 172187-46820 GUIDE ASSY, HOSE 1 1 1 1 1 1
11 1 172165-47450 LEVER, LOCK 1 1
12 1 172165-47550 BUSH 1 1 1 1
13 1 172165-47621 GUIDE ASSY, LOCK 1 1 1 1 1 1
14 1 172165-47711 PLATE 2 2 2 2
15 1 172165-47801 SPRING, GAS 1 1 1 1 1 1
16 1 172165-47980 SHIM 2 2 2 2 2 2
17 1  172165-47990 WASHER 1 1 1 1 1 1
18 1 1A1380-56661 SPRING, RETURN 1 1 1 1 1 1
19 1 22137-080000 WASHER, 8 2 2 2 2 2 2
20 1 22137-080000 WASHER, 8 2 2 2 2 2 2
21 1 22242-000250 RING, 25 1 1 1 1 1 1
22 1 22272-000070 RING, E-7 1 1 1 1 1 1
23 1 22351-030032 PIN, SPRING 3.0X32 1
23-1 1 22351-035040 PIN, SPRING 3.5X40 1 1 1 1 1 1 N
(A=M/#00501)
24 1 22351-060040 PIN, SPRING 6.0X40 1 1 1 1 1 1
25 1  22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
26 1  24311-000340 O-RING, 1AP34.0 2 2 2 2 2 2
27 1  24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
28 1 26013-080162 BOLT, M8X 16 3 3 3 3 3 3
29 1 26013-080162 BOLT, M8X 16 8 8 6 6 8 8
30 1 26013-080202 BOLT, M8X 20 2 2 2 2 2 2
31 1 26013-080202 BOLT, M8X 20 2 2 2 2 2 2
32 1 26013-100202 BOLT, M10X 20 5 5 5 5 5 5
33 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
34 1 172187-46620 FOOT LESTR 1 1 1
35 1 26013-080162 BOLT, M8X 16 3 3 3
36 1 172165-47680 LEVER, LOCK 1 1
36-1 1 172165-47681 LEVER, LOCK 1 1 N
(C=M/#01597) (D=M/#01597)
37 1 172187-46980 LEVER (L), LOCK 1 1
38 1 26013-060202 BOLT, M6X 20 8 8
39 1 172187-47010 BRACKET R,EP 1 1
40 1 172187-47020 BRACKET L,EP 1 1
41 1 172165-46340 BOLT 6 6
42 1 22217-080000 WASHER, SPRING 8 6 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.41. CONTROL EQUIPMENT(LOCK LEVER R : CANOPY)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.41
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172164-17140 SWITCH 1 1 1
2 1 1D4070-23580 GRIP 1 1 1
3 1 172165-45970 SPRING 1 1 1
4 1 172187-46850 BRACKET 1 1 1
5 1 172187-46900 SHAFT ASSY 1 1 1
6 1 172187-46920 LEVER 1 1 1
7 2 172141-41360 BUSH 2 2 2
9 1 172187-46960 STAY ASSY, SWITCH 1 1 1
10 1  172519-63240 BOLT 2 2 2
11 1 22157-080000 WASHER, 8 1 1 1
12 1  24311-000210 O-RING, 1AP21.0 2 2 2
13 1 26013-080162 BOLT, M8X 16 1 1 1
14 1 26013-080162 BOLT, M8X 16 2 2 2
15 1 26013-100252 BOLT, M10X 25 2 2 2
16 1 26776-160002 NUT, LOCK M16 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.42. CONTROL EQUIPMENT(OPERATION LEVER)

[COUNTRYT JP|_AS

[FigNo. [ 42| 91,02

[EX |
[42]

Fv/ Bt
CANOPY SPEC. 19

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.42

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

20
TV IF TR
ONE TOUCH DECEL SPEC.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1 1 172151-45010 BOOT PLEVER 2 2 2 2
2 1 172165-45071 KNOB ASSY 1 1 1 1
3 1 172165-47821 LEVER 1 1
4 1 172165-47851 LEVER 1 1 1 1
5 1 172165-47871 KNOB ASSY 1 1 1 1 2
6 1 26587-040062 SCREW, M4X 6 2 2 2 2
7 1 26776-140002 NUT, LOCK M14 2 2 2 2
8 1 933168-55770  BAND 2 2 2 2
9 1 172164-45010 LEVERASSY 1 1
9-1 1 172164-45011 LEVER ASSY 1 1
(B=M/#05645) (F=M/#05645)
10 1 172164-45041 HINGE 1 1
11 1 172164-45050  PIN 8X 22 1 1
12 1 172164-45061 PIN 1 1
13 1 172164-45070  SPRING 1 1
14 1 172164-45080 SCREW, M6 1 1
15 1 172164-45090 CAP 1 1
16 1 172157-58830  KNOB, 6.5X18X35 1 1
17 1 22272-000060 RING, E-6 1 1
18 1 172187-45080 KNOB, DESEL 1 1 1
19 1 172190-45080 LEVER, DECEL 1 1 1
20 1 933168-55770  BAND 2 2 1

Remarks

(1)ONE-TOUCH DECEL SPEC.
(2)A KNOB WITH A BUILT-IN
HORN SWITCH.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.43

Fig.43. CONTROL EQUIPMENT(TRAVEL) BvioToumP Bvioroexe
(C)=VIO70(AS)C (F)=VIO70(EX)P

No. Lev. Parts No. Description Qty |
A B () DO () (A
1 1 172141-41340 BOOT 2 2 2 2 2 2
2 1 172187-45100 LEVER L COMP. 1 1 1 1 1 1
3 2  172141-41370 BUSH 2 2 2 2 2 2
5 1 172187-45150 LEVER R CMP. 1 1 1 1 1 1
6 2  172141-41370 BUSH 2 2 2 2 2 2
8 1 172187-45870 GRIP, DRIVE 1 1 1 1 1 1
9 1 172187-45880 GRIP, DRIVE 1 1 1 1 1 1
10 1 22137-040000 WASHER, 4 2 2 2 2 2 2
11 1 26116-100404 BOLT, M10X 40 PLATED 2 2 2 2 2 2
12 1 26116-100604 BOLT, M10X 60 PLATED 2 2 2 2 2 2
13 1 26587-040122 SCREW, M4X12 2 2 2 2 2 2
14 1 26716-100002 NUT, M10 4 4 4 4 4 4
15 1 172187-45190 SHAFT ASSY, TRACK 1 1 1 1 1 1
16 1 172124-46200 O-RING 3 3 3 3 3 3
17 1  24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
18 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
19 1 172187-45220 PEDAL ASSY 1 1 1 1 1 1
20 1 172187-45250 PAD, PEDAL 1 1 1 1 1 1
21 1 172187-45260 PEDAL ASSY 1 1 1 1 1 1
22 1 172187-45280 PAD, PEDAL 1 1 1 1 1 1
23 1 26013-060302 BOLT, M6X 30 4 4 4 4 4 4
24 1 172164-45230 ROD 135 ASSY 2 2 2 2 2 2
25 1 172122-46590 ELBOW 2 2 2 2 2 2
26 1 22137-080000 WASHER, 8 2 2 2 2 2 2
27 1 22417-160160 PIN, COTTER 1.6X16 2 2 2 2 2 2
28 1 26051-080002 NUT, M8 4 4 4 4 4 4
29 1 933110-54100 PIN 2 2 2 2 2 2

7

sd

Lo T

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.44. CONTROL EQUIPMENT(SWING)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.44
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-45530 SHAFT ASSY 1 1 1 1 1 1
2 1 172187-45560 LINK ASSY, PEDAL 1 1 1 1 1 1
3 2 172141-41360 BUSH 2 2 2 2 2 2
5 1 172187-45690 SHAFT ASSY, SWING 1 1 1 1 1 1
6 1  1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1 1
7 1 172124-46200 O-RING 2 2 2 2 2 2
8 1 22137-080000 WASHER, 8 1 1 1 1 1 1
9 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
10 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
11 1 24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
12 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
13 1 933110-54100 PIN 1 1 1 1 1 1
14 1 26013-080162 BOLT, M8X 16 3 3 3 3 3 3
15 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
16 1 26116-080304 BOLT, M8X 30 PLATED 2 2 2 2 2 2
17 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
18 1 26716-080002 NUT, M8 1 1 1 1 1 1
19 1 26716-080002 NUT, M8 2 2 2 2 2 2
20 1 172187-45500 PEDAL ASSY, SWING 1 1 1 1 1 1
21 1 172187-45650 SHAFT, COVER 1 1 1 1 1 1
22 1 172187-45720 COVER, PEDAL 1 1 1 1 1 1
23 1 172187-45760 PAD 1 1 1 1 1 1
24 1 172157-45990 BOOT, PEDAL 1 1 1 1 1 1
25 1 172165-46340 BOLT 2 2 2 2 2 2
26 1 22137-100000 WASHER, 10 2 2 2 2 2 2
27 1 22417-250200 PIN, COTTER 2.5X20 2 2 2 2 2 2
28 1  194200-37780 NUT, M8 1 1 1 1 1 1
29 1 172734-41300 JOINT, BALL 1 1 1 1 1 1
30 1 172187-45770 ROD 178 1 1 1 1 1 1
31 1 172168-45880 ROD 230 1 1 1 1 1 1
32 1 172122-46590 ELBOW 2 2 2 2 2 2
33 1 22137-080000 WASHER, 8 3 3 3 3 3 3
34 1 26051-080002 NUT, M8 5 5 5 5 5 5
35 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
36 1 172187-45600 BRACKET 1 1 1 1 1 1
37 1 172187-45660 LINK ASSY, SWING 1 1 1 1 1 1
38 2 172141-41370 BUSH 2 2 2 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.45. CONTROL EQUIPMENT(BLADE)

Q—1

~

COUNTRY | JP | AS | EX
APPLI-
cATIoN| ~ | ©| -

COUNTRY | JP | AS | EX
APPLI-
caTion| ~ | ©| -

2

17
\>-

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.45
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172964-12140 GRIP 1 1 1 1 1 1
2 1 172187-45300 LEVER ASSY 1 1 1 1
3 1 172187-45330 BRACKET CMP 1 1 1 1
4 2 172141-41360 BUSH 2 2 2 2
6 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
7 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
8 1 26347-100002 NUT, M10 1 1 1 1 1 1
9 1 26450-080352 BOLT, M8X 35 2 2 2 2 2 2
10 1 26716-080002 NUT, M8 2 2 2 2 2 2
11 1 172187-45800 CABLE, BLADE 1 1 1 1 1 1
12 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
13 1 26051-080002 NUT, M8 1 1 1 1 1 1
14 1 933110-54100 PIN 1 1 1 1 1 1
15 1 172187-45360 LINK ASSY, BLADE 1 1 1 1
16 1 22117-100000 WASHER, 10 1 1 1 1 1 1
17 1 172187-45810 LEVER ASSY,EP 1 1
18 1 172187-47110 BRACKET ASSY,EP 1 1
19 2 172141-41360 BUSH 2 2
21 1 172187-47140 LINK ASSY, BLADE EP 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.46

Fig.46. CONTROL EQUIPMENT(LOW-HIGH PEDAL) -vioTae)c o-vorose
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 172162-12480 SPRING, RETURN 1 1 1 1 1 1
2 1 1A1040-43900  WASHER, SPRING 1 1 1 1 1 1
3 1 172187-45900 PEDAL ASSY 1 1 1 1 1 1
4 1 172187-45930 BRACKET ASSY, PEDAL 1 1 1 1 1 1
5 1 172187-45960 BRACKET ASSY, PEDAL 1 1 1 1 1 1
6 2 172141-41360 BUSH 2 2 2 2 2 2
8 1 172187-45990 PEDAL PAD 1 1 1 1 1 1
9 1 24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
10 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
11 1 26013-080162 BOLT, M8X 16 3 3 3 3 3 3
12 1 26013-080202 BOLT, M8X 20 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.47. CONTROL EQUIPMENT(P.T.O.)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.47
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-03200 LABEL,P.T.O.LOCK 1 1 1 1 1 1
2 1 172068-28490 SPRING 2 2 2 2 2 2
3 1 172068-28490  SPRING 2 2 2 2 2 2
4 1 172110-45150 PIN (Q) 1 1 1 1 1 1
5 1  1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1 1
6 1 172187-46110 LINK ASSY, PTO 1 1 1 1 1 1
7 2 172141-41370 BUSH 2 2 2 2 2 2
9 1 172187-46140 BRACKET 1 1 1 1 1 1
10 1 172187-46190 ROD AASSY 1 1 1 1 1 1
11 1 172124-46200 O-RING 2 2 2 2 2 2
12 1 172187-46210 ROD 1 1 1 1 1 1
13 1 172187-46220  PEDAL ASSY 1 1 1 1 1 1
14 2 172141-41360 BUSH 2 2 2 2 2 2
16 1 172187-46290 PEDALASSY 1 1 1 1 1 1
17 1 172187-46340  PEDAL BASE 1 1 1 1 1 1
18 1 172187-46400 BRACKET ASSY 1 1 1 1 1 1
19 1 172187-46430 SHAFT 1 1 1 1 1 1
20 1 172187-46440  PLATE ASSY 1 1 1 1 1 1
21 1 172187-46500 PEDAL PAD 1 1 1 1 1 1
22 1 172122-46590 ELBOW 2 2 2 2 2 2
23 1  172116-46630 KNOB, LEVER 1 1 1 1 1 1
24 1 22137-080000 WASHER, 8 1 1 1 1 1 1
25 1 22137-080000 WASHER, 8 1 1 1 1 1 1
26 1 22137-080000  WASHER, 8 2 2 2 2 2 2
27 1 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1 1
28 1 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1 1
29 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
30 1 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
31 1 26013-080162 BOLT, M8X 16 1 1 1 1 1 1
32 1 26013-080162 BOLT, M8X 16 3 3 3 3 3 3
33 1 26013-100162 BOLT, M10X 16 1 1 1 1 1 1
34 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
35 1 26051-080002 NUT, M8 4 4 4 4 4 4
36 1  26116-080304 BOLT, M8X 30 PLATED 1 1 1 1 1 1
37 1 26756-080002 NUT, LOCK M8 2 2 2 2 2 2
38 1 26450-080302 BOLT, M8X 30 1 1 1 1 1 1
39 1 26668-080002 NUT, CAP M8 1 1 1 1 1 1
39-1 1 26658-080002 NUT, CAP M8 1 1 1 1 1 1 N
(A=M/#05514) (B=M/#05514) (C=M/#05514) (D=M/#05514) (E=M/#05514) (F=M/#05514)
40 1 26716-080002 NUT, M8 1 1 1 1 1 1
40-1 1 26756-080002 NUT, LOCK M8 1 1 1 1 1 1 N
(A=M/#05514) (B=M/#05514) (C=M/#05514) (D=M/#05514) (E=M/#05514) (F=M/#05514)
41 1 26716-080002 NUT, M8 2 2 2 2 2 2
42 1  933110-54100 PIN 1 1 1 1 1 1

PTO¥v MIHBIBESET =LY
P.T.0. KIT is shown in Fig. 133

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.48. VALVE PLATE

REFER TO Fig. 8

REFER TO Fig. 86

EFER TO Fig. 86

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.48
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lev. Parts No. Description Qty
A B (€ O (E) (F)
1 1 172187-45010 PLATE ASSY, VALVE 1 1 1 1 1 1
2 1 172187-45490 CUSHION ASSY 5
2-1 1 172187-45490 CUSHION ASSY 3 3 3 3 3 3 K
(A=M/#00819)
3 1  22242-000350 RING, 35 5 5 5 5 5 5
4 1 26106-100352 BOLT, M10X 35 PLATED 5
4-1 1 26106-100352 BOLT, M10X 35 PLATED 3 3 3 3 3 3 K
(A=M/#00819)
5 1 172187-45060 CUSHION ASSY 2 2 2 2 2 2 W
(A=M/#00819)
6 1 26106-100552 BOLT, M10X 55 PLATED 2 2 2 2 2 2 W
(A=M/#00819)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.49. FRAME & TURNING BEARING

2 0—3 ik
IRON CRAWLER SPEC.

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.49
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

9 L—uitHk
CRANE SPEC.

(B3

DETAILS OF®)

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172187-50100-2 FRAME ASSY, LOWER 1 1 1 1 1 1
1-1 1 172187-50101 FRAME ASSY, LOWER 1 1 1 1 1 1 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
1-2 1 172187-50102 FRAME ASSY, LOWER 1 1 1 1 1 1 Q
(A=M/#05479) (B=M/#05479) (C=M/#05479) (D=M/#05479) (E=M/#05479) (F=M/#05479)
1-3 1 172187-50103 FRAME ASSY, LOWER 1 1 1 1 1 1 S 3
(A=XXX) (B=XXX) (C=XXX) (D=XXX) (E=XXX) (F=XXX)
2 1 172141-50890 GROMMET 2 2 2 2 2 2
3 1 172187-50800  PLATE, GUARD 2 1
3-1 1 172187-50801 PLATE, GUARD 2 2 2 2 2 2 N
(A=M/#01041)
4 1 172187-50810  PLATE, GUARD 2 1
4-1 1 172187-50811 PLATE, GUARD 2 2 2 2 2 2 N
(A=M/#01041)
5 1 22137-160000  WASHER, 16 12 12 12 12 12 12 1
6 1 22217-160000 WASHER, SPRING 16 12 12 12 12 12 12 1
7 1 26116-160402 BOLT, M16X 40 PLATED 12 12 12 12 12 12 1
8 1 172187-53300-2 WEIGHT, COUNTER 1 1 1 1 1 1
9 1 172187-53310 BOLT 24X210 2 2 2 2 2 2
10 1 172187-53320 WASHER 3 3 3 3 3 3
11 1 172187-53330 BOLT 24X140 1 1 1 1 1 1
12 1 172187-54100 FRAME ASSY, TURNING 1 1 1 1 1 1
12-1 1 172187-54101 FRAME ASSY, TURNING 1 1 1 1 1 1 N
(A=M/#01540) (B=M/#01540) (C=M/#01540) (D=M/#01540) (E=M/#01540) (F=M/#01540)
13 2 172187-54750 BUSH 1 1 1 1 1 1
14 2 172187-54760 BUSH 1 1 1 1 1 1
21 1 172162-57650  BOLT M16X90 30 30 30 30 30 30
22 1 172162-57660  PIN, PARALLEL 2 2 2 2 2 2
23 1 172162-57660  PIN, PARALLEL 2 2 2 2 2 2
24 1 172187-68100  MOUNT CMP 1 1 1 1 1 1
24-1 1 172187-68101 MOUNT ASSY 1 1 1 1 1 1 N
(A=M/#01540) (B=M/#01540) (C=M/#01540) (D=M/#01540) (E=M/#01540) (F=M/#01540)
25 1 22217-160000 WASHER, SPRING 16 3 3 3 3 3 3
26 1 26116-160452 BOLT, M16X 45 PLATED 3 3 3 3 3 3
27 1 172187-57600 BEARING ASSY 1 1 1 1 1 1
29 2 172187-57630 SEAL 1 1 1 1 1 1
30 2 172187-57640  SEAL 1 1 1 1 1 1
31 1 172187-57610 BOLT 16X80 28 28 28 28 28 28
32 1 172187-54900 FRAME ASSY, TURNING 1 1 2
33 2 172187-54750 BUSH 1 1 2
34 2 172187-54760 BUSH 1 1 2

Remarks

(1)CRAWLER IRON SPEC.

(2)CRANE SPEC.

(3)H=REF.NO.1-2 40MM,NO.1-3 30MM

* A PART IS DIFFERENT WITH STANDARD
SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.50

; . (A)=VIO70(IP)C (D)=VIO70(AS)P
Fig.50. FRAME COVER(TURNING:CABIN) (yvioropC O=vioTorP
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
REFER TO Fig. 21 COUNTRY | JP [ AS [ EX A B () DO () (A
weLi- [T o] 4 38 1 1 172187-61380  COVER ASSY, MULTI 1
35 ‘3‘3 . 2 1 22217-100000 WASHER, SPRING 10 2 1
36 X ! L 3 1 26116-100202  BOLT, M10X 20 PLATED 2
> | Re—39 4 1 172187-61140  COVER, DRAIN 1 1 1
8 g | 5 1 172187-61150  COVER, DRAIN 1 1 1
N N/ Y-St 6 1 172187-61160  COVER, TURNING 1 1
COOLER SPEC. 7 1 172187-61180  COVER ASSY 1
S TN 7-1 1 172187-61080 COVERASSY 1 1 1 N
I L—AtE
CRANE SPEC. (A=M/#00921)
36 TR T T 8 1 172187-61330 COVER 1 1 1
PPLI 8-1 1 17218761331 COVER 1 1 1 N
caTion| O | ~ | - (A=M/#01540) (C=M/#01540) (E=M/#01540)
42 8-2 1 17218761332 COVER 1 1 1 N
31
% ZSﬂ 23_? F\%} EFE';“T;U% (A=M/#01571) (C=M/#01571) (E=M/#01571)
6 17 ! 12—e || [ ' 9 1 17218761350  COVER 1 1 1
; 10— | @4 4 10 1 172187-61360 COVER, HARNESS 1 1 1
‘ S = 13 1 1 172519-63240  BOLT 6 6 6
‘ 12 1 22217-080000 WASHER, SPRING 8 1 1 1
13 1 22217-080000 WASHER, SPRING 8 2 2 2
14 1 22217-100000 WASHER, SPRING 10 2 2 2
o 15 1 22217-100000  WASHER, SPRING 10 3 3 3
& 16 1 22217-100000 WASHER, SPRING 10 4 4 4
‘ o 17 1 22217-100000  WASHER, SPRING 10 3 3 3
E?ﬁoﬁ;m < i 2 LU Q \ 18 1 22217-100000 WASHER, SPRING 10 3 3 3
REFER T0 . 2N Ty~ ‘ 3 19 1 22217-100000 WASHER, SPRING 10 2 2 2
Fig. 105 2% 20 1 22217-100000  WASHER, SPRING 10 3 3
1 21 1 26106-100162  BOLT, M10X 16 PLATED 2 2 2
ﬂf?;ﬁ&’sﬁ? 22 1 26106-100162  BOLT, M10X 16 PLATED 2 2 2
i 23 1 26116-080162  BOLT, M8X 16 PLATED 1 1 1
! COUNTRY | JP [ AS | EX 24 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2
,‘/‘ AZ:HBN ol -1|- 25 1 26116-100202  BOLT, M10X 20 PLATED 2 2 2
39 | . 26 1 26116-100202  BOLT, M10X 20 PLATED 3 3 3
; | ? | 27 1 26116-100202  BOLT, M10X 20 PLATED 4 4 4
i B | 28 1 26116-100202  BOLT, M10X 20 PLATED 3 3 3
H—S%y NIARINESEFEL | 0—4 éfm 29 1 26116-100202  BOLT, M10X 20 PLATED 3 3 3
GOOLER KIT is shown in Fig. 132 | 15 AR AT xRy b 30 1 26116100202 BOLT, M10X 20 PLATED 2 2 2
{ é—ze HAY WULTI VALVE KIT is 31 1 26116-100202  BOLT, M10X 20 PLATED 3 3
! shown in Fig. 134 32 1 172187-61101  COVER ASSY, LAMP 1 1 1
1 2T ATFINL Ty bk 33 1 17218761120  COVER 1 1 1
BRIBESETEL 34 1 172187-61130  COVER, PUMP 1 1 1
" b 16 penr LTl Vs KIT s 35 1 172187-63300 COVER 2
! ; i 351 1 172187-63301  COVER 2 R
33 (C=M/#01661)
36 1 172162-68370  BOLT, M8X12 6
37 1 172162-62540  SEAL, STEP 2
Remarks 38 1 172187-61370 COVER 1 1 1 3
g;g"ggL'E%HQPNSCE SPEC. 381 1 17218761371 COVER 1 1 1 s
(3)COOLER KITAB,C (A=M/#01540) (C=M/#01540) (E=M/#01540)
(4)COOLER KIT D 38-2 1 172187-61372 COVER 1 1 1 N
L=REF.NO.38 60MM,NO.38-1 45MM (A=M/#01571) (C=M/#01571) (E=M/#01571)
(5)COOLER KIT D 39 1 172187-61470 GROMMET 1 1 1

(6)CRANE SPEC.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.50

i . (A)=VIOTO@P)C (D)=VIO70(AS)P
Fig.50. FRAME COVER(TURNING:CABIN) (y-vioroume i
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty I R
REFER TO Fig. 21 COUNTRY | JP [ AS [ EX A (B (©) () () (F)
wpL- [T 41 38 40 1 22217-080000 WASHER, SPRING 8 2 2 2 2
35 gg < 41 1  26116-080162  BOLT, M8X 16 PLATED 2 2 2 2
36 _ ! L 42 1 172187-61900  COVER, CRANE 1 6
o ‘ > Re—39 43 1 172165-62800 GROMMET 1 6
N/ H—S itk
COOLER SPEC.

’ ~
I L—AtE
26 CRANE SPEC.
COUNTRY | 9P | AS | EX
APPLI-
caTion| O | ~ | -
42
31 23 EFER TO
203 zsﬂ —? F\ﬁ Fig.30
6—" Lo
1
|

shown in Fig. 134

e_ " 4
‘ 43
L 13
AN [\\\‘ .
\~
4 \» H
N
»s €
€ 2 29
) ®—18
PTOH <P~9 \
P.T.0. SPEC.
REFER TO i 3
Fig. 105 i 2
\‘J 1
TIFF ok
MULTI CHANGE SPEC.
! COUNTRY | JP [ AS | EX
|
s 34 APPLI- 1
1 caTion| ©
32 / \ - 4
11— I g 5
| A
p—5%y raRERESETEN | (T4 gfz]
COOLER KIT is shown in Fig. 132 | @—15 44 TLNFINLTFy ME
i é_ REIMESEFEL
i 26 4-WAY MULTI VALVE KIT is
i

29 A RLFINLTHFY ML

HE1BEBETEL
! 2-WAY MULTI VALVE KIT is
29 ®*—16 shown in Fig. 135

33 8&—y

Remarks
(1)MULTI CHANGE SPEC.
(2)COOLER SPEC.

(3)COOLER KIT A,B,C

(4)COOLER KIT D

L=REF.NO.38 60MM,NO.38-1 45MM
(5)COOLER KIT D

(6)CRANE SPEC. ves No ves No
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.51. FRAME COVER(TURNING:CANOPY)

PTOtL#%
P.T.0. SPEC.
REFER TO

Fig. 105

REFER TO Fig. 21 COUNTRY

AS | EX

APPL |-
CATION

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.51
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

COUNTRY | JP [ AS [ EX

I L— Atk
CRANE SPEC.

COUNTRY | JP

APPLI-
cATIon| ©

COUNTRY

APPL |-
CATION

36 REFER TO
Fig. 30

s

A ]
CRANE SPEC.

29 &—23

APPLI-
caTIon | ©

TUFF oo
MULT| CHANGE SPEC.

REFER TO
| { Fig. 53

39
S

AT AILFIHRALTHy biE
REIMESETEL

4-WAY MULTI VALVE KIT is
shown in Fig. 134

294 TNFIRLTFY b
REI1BESET L

2-WAY MULTI VALVE KIT is
shown in Fig. 135

Remarks
(1)MULTI CHANGE SPEC.
(2)CRANE SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 2 172187-61380 COVER ASSY, MULTI 1 1
2 2 22217-100000 WASHER, SPRING 10 2 1
3 2 26116-100202 BOLT, M10X 20 PLATED 2 1
4 1 172187-61140 COVER, DRAIN 1 1 1
5 1 172187-61150 COVER, DRAIN 1 1 1
6 1 172187-61160 COVER, TURNING 1
7 1 172187-61080 COVERASSY 1 1 1
8 1 172187-61560 COVER 1 1 1
8-1 1 172187-61561  COVER 1 1 1 N
(B=M/#01571) (D=M/#01571) (F=M/#01571)
9 1 172187-61350 COVER 1 1 1
10 1 172187-61570 COVER, HARNESS 1 1 1
11 1 172519-63240 BOLT 6 6 6
12 1 22217-100000 WASHER, SPRING 10 2 2 2
13 1 22217-100000 WASHER, SPRING 10 3 3 3
14 1 22217-100000 WASHER, SPRING 10 4 4 4
15 1 22217-100000 WASHER, SPRING 10 3 3 3
16 1 22217-100000  WASHER, SPRING 10 3 3 3
17 1 22217-100000 WASHER, SPRING 10 2 2 2
18 1 22217-100000 WASHER, SPRING 10 3
19 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
20 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
21 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2
22 1  26116-100202 BOLT, M10X 20 PLATED 3 3 3
23 1 26116-100202 BOLT, M10X 20 PLATED 4 4 4
24 1 26116-100202 BOLT, M10X 20 PLATED 3 3 3
25 1  26116-100202 BOLT, M10X 20 PLATED 3 3 3
26 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2
27 1 26116-100202 BOLT, M10X 20 PLATED 3
28 1 172187-61101 COVER ASSY, LAMP 1 1 1
29 1 172187-61120 COVER 1 1 1
30 1 172187-61130 COVER, PUMP 1 1 1
31 1  194145-04810 WASHER 3 3 3
32 1 172187-17590  PLATE,HEATER BASE EV 1 1 1
35 1 172187-17691  GUIDE, HOSE 1 1 1
36 1 172519-63240 BOLT 1 1 1
37 1 172187-67450 COVERASSY 1 1 1
38 1 172187-67510 BRACKET 1 1 1
39 1 172187-67610  BRACKET 1 1 1
40 1 22217-080000 WASHER, SPRING 8 2 2 2
41 1 26013-100162 BOLT, M10X 16 1 1 1
42 1 26013-100202 BOLT, M10X 20 4 4 4
43 1 26013-100302 BOLT, M10X 30 3 3 3
44 1 26013-120352 BOLT, M12X 35 1 1 1
45 1  26116-080162 BOLT, M8X 16 PLATED 2 2 2
46 1 172162-62540 SEAL, STEP 2
47 1 172187-63300 COVER 2
47-1 1 172187-63301 COVER 2 R
(D=M/#01625)
48 1 172162-68370  BOLT, M8X12 6
49 1 172187-16560 GROMMET 1 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.51

; . (A)=VIO70(IP)C (D)=VIO70(AS)P
Fig.51. FRAME COVER(TURNING:CANOPY) (yvioropC O=vioTorP
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty I R
REFER TO Fig. 21 COUNTRY | JP | AS | EX A B () O (E) ()
APPLI- 50 1 172187-61360 COVER, HARNESS 1 2
47 cation| ~ [ © - 51 1 172187-61900 COVER, CRANE 1 2
48 52 1 172187-61910  COVER, HARNESS 1 2
. 53 1 172165-62800 GROMMET 1 2
PTOAE#%
P.T. 0. SPEC.
REFER TO
Fig. 105 48 COUNTRY | JP [ AS | EX
wei- | o1
CATION
3
2
1
TUFF oo
MULTI CHANGE SPEC.
2 L—itk
CRANE SPEC.
COUNTRY | JP
APPLI-
caTion| © | -
REFER TO
! ‘ { Fig. 53
! 5—39
i N
COUNTRY !
APPLI- !
CATION | 5
| 4 ARILFINILTFy ME
36 R 100 i 2 HEMESHT L
50 & i 4-WAY WULTI VALVE KIT is
49 )] . shown in Fig. 134
> ‘ 2T ARILFILTHY ME
EE1B5EBETF L
20 T4 2 WAY NULTI VALVE KIT is
2 &_23 shown in Fig. 135
‘ o\53
> L—oiti
CRANE SPEC.
Remarks
(1))MULTI CHANGE SPEC.
(2)CRANE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.52. FRAME COVER(TRAVEL)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.52
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172162-61500 TRIM 4 4 4 4 4 4
2 1 172187-61500 COVER 1 1 1 1 1 1
3 1 172187-61510 COVER, TRAVEL 1 1 1 1 1 1
4 1 172187-61520 COVER, TRAVEL 1 1 1 1 1 1
5 1  22137-100000 WASHER, 10 8 8 8 8 8 8
6 1 22157-100000 WASHER, 10 2 2 2 2 2 2
7 1 22157-120000 WASHER, 12 4 4 4 4 4 4
8 1 22217-100000 WASHER, SPRING 10 10 10 10 10 10 10
9 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
10 1 26116-100202 BOLT, M10X 20 PLATED 10 10 10 10 10 10
11 1 26116-120302 BOLT, M12X 30 PLATED 4 4 4 4 4 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.53. STEP & INSTRUMENT PANEL

RELHR
STANDARD SPEC.

19,26

3

>
Col

97—tk

OLER SPEC.

I—5F%v MIFEBE1REBRTSL
COOLER KIT is shown in Fig. 132

= ]
CABIN SPEC.

9,19

*v/ Btttk
CANOPY SPEC.

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.53
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

COUNTRY

APPL |-
CATION

®*—10

1B
PREVIOUS

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-61430 COVER, BONNET 1 1 1
2 1 22137-080000 WASHER, 8 3 3 3
2-1 1 22217-080000 WASHER, SPRING 8 3 3 3
3 1 26116-080162 BOLT, M8X 16 PLATED 3 3 3
4 1 22137-080000 WASHER, 8 3 3 3 W
(A=M/#01041) (C=M/#01041) (E=M/#01041)
5 1 172187-63130 COVER, PANEL 1
5-1 1 172187-63120 COVER, PANEL 1 1 1 1 1 1 N
(A=M/#00748)
6 1 172187-63140  INSTRUMENT PANEL L 1 1 1 1 1 1
7 1 172187-63150 COVER, PANEL 1 1 1 1 1 1
8 1  26116-100202 BOLT, M10X 20 PLATED 7 7 7 7 7 7
9 1 172187-62140  MAT 1 1 1
10 1 172187-63160 CLIP 4
10-1 1 172519-63240  BOLT 4 4 4 4 4 4 S
(A=M00578)
11 1 172187-63160  CLIP 5
11-1 1 172519-63240  BOLT 5 5 5 5 5 5 S
(A=M00578)
12 1 172519-63240 BOLT 6 6 6 6 6 6
13 1 22137-100000  WASHER, 10 2 2 2 2 2 2
14 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
15 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4 4
16 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
17 1 26116-080162 BOLT, M8X 16 PLATED 4 4 4 4 4 4
18 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2 2
19 1 172187-62120  MAT 1 1 1
20 1 172187-62130  STEP 1 1 1 1
21 1 22217-100000 WASHER, SPRING 10 7 7 7 7 7 7
22 1 172187-61220 COVER, BONNET 1 1 1 1 1 1
22-1 1 172187-61430 COVER, BONNET 1 1 N
(C=M/#05199) (D=M/#05199)
23 1 172187-61230 GRILLE 1 1 1 1 1 1
24 1 172187-61340 COVER 1 1 1 1 1 1
25 1 172187-62160  MAT 1 1 1
26 1 172187-62150 MAT 1 1 1
27 1 172187-61420 HANDLE, LOCK 1 1 1 1 1 1
27-1 1 172187-61421 HANDLE, LOCK 1 1 1 N
(A=M/#01661) (C=M/#01661) (E=M/#01661)
28 1 172989-62100 STEP 1 1

Remarks

(1)COOLER SPEC.
(2)P.T.0.SPEC.
(M)MISPRINT.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.54. SEAT & SEAT MOUNT

1B
PREVIOUS

UNo. 1-2, 21-31%
21-3 INC. 1A, 21A~1F, 21F.

Fy/ EftH
CANOPY SPEC.

o—22
REEAR
STANDARD SPEC.

&—35
JL—2itHE &
*v Bt
CRANE SPEC. &
CABIN SPEC.

COUNTRY[ JP

APPLI- - -
CATION ©

R
i%zm UNo. 1A, 21ADN B 1F, 2IFE EHE T,

¥ E it
GABIN SPEG.

COUNTRY] JP [ AS TEX
APPL |- | ol-lo

CATION

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.54
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

9 L=tk
CRANE SPEC.

\?;” COUNTRY] JP T AS [ EX
APPLI—|O o
B CATION

COUNTRY] JP [ AS | EX

APPLI- | _
CATION ©

COUNTRY] JP [ AS T EX

APPLI- _]-
CATION| ©

REFER TO Fig. 23

g L—otti
CRANE SPEC.
! EREEA
@ETAILS F®
! 19
31‘519vl\

20 QS—27

Fv/ EHE
CANOPY SPEC.

Remarks

(1)OPTIONAL SPEC.

(2)CRANE SPEC.

(3)L=REF.NO.9 355MM,NO.9-1 220MM
(3)L=REF.NO.1 355MM,NO.1-1 220MM

INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.9-1

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-64100  SEAT, OPERATOR 1 1
1-1 1 172455-64200  SHEET 1 1 F
(A=M/#05605) (E=M/#05605)
1-2 1 172457-08600  SEATKIT 1 1 N
(A=*2007.01) (E=*2007.01)
1A 2  172A46-64200 SEAT, OPERATOR 1 1 W
(A=*2007.01) (E=*2007.01)
1B 2 172A46-64490 STOPPER 1 1 W
(A=*2007.01) (E=*2007.01)
1c 2 172A46-64500  PLATE ASSY,SEAT 1 1 W
(A=*2007.01) (E=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 4 W
(A=*2007.01) (E=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 2 W
(A=*2007.01) (E=*2007.01)
1F 2 26051-080002 NUT, M8 4 4 W
(A=*2007.01) (E=*2007.01)
2 1 22217-080000 WASHER, SPRING 8 4 4 4 4 Z
(A=*2007.01) (B=*2007.01) (E=*2007.01) (F=*2007.01)
3 1 26716-080002 NUT, M8 4 4 4 4 Z
(A=*2007.01) (B=*2007.01) (E=*2007.01) (F=*2007.01)
4 1 172151-62240 GROMMET 1 1 1 1 1 1
5 1 172187-64190  MOUNT ASSY, SEAT 1
5-1 1 172187-64191 MOUNT ASSY 1 N
(A=M00578)
5-2 1 172187-64192 MOUNT ASSY, SEAT 1 1 1 1 1 1 N
(A=M/#00819)
5-3 1 172187-64193 MOUNT ASSY 1 1 1 1 1 1 N
(A=M/#01540) (B=M/#01540) (C=M/#01540) (D=M/#01540) (E=M/#01540) (F=M/#01540)
9 1 172187-64560  PLATE, SEAT 1 1
9-1 1 172187-64750 BRACKET 1 1 S
(A=M/#05605) (E=M/#05605)
10 1 172187-64650 PLATE ASSY 1 1 1 1 1 1
11 1 26013-100202 BOLT, M10X 20 5 5 5 5 5 5
12 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4
13 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4
14 1 22137-100000 WASHER, 10 2 2 2 2 2 2
15 1 194740-00160  SPRING, 10 4 4
15-1 1 933170-01490  SPRING 4 4 S
(A=M/#01515) (B=M/#01515)
16 1 172732-64210  BELT 1 1
19 1 22137-100000  WASHER, 10 5 5
19-1 1 22137-120000 WASHER, 12 5 5 S
(A=M/#01515) (B=M/#01515)
20 1 26716-100002 NUT, M10 4 4
20-1 1 172187-64830 NUT 4 4 S
(A=M/#01515) (B=M/#01515)
21 1  172422-64200 SEAT, OPERATOR 1 1
21-1 1 172422-64201  SEAT, OPERATOR 1 1 N
(B=M/#01661) (F=M/#01661)
21-2 1 172455-64200  SHEET 1 1 R

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.54. SEAT & SEAT MOUNT

1B
PREVIOUS

UNo. 1-2, 21-31%
21-3 INC. 1A, 21A~1F, 21F.

Fy/ EftH
CANOPY SPEC.

R
i%zm UNo. 1A, 21ADN B 1F, 2IFE EHE T,

¥ E it
GABIN SPEG.

COUNTRY] JP [ AS TEX
APPL |- | ol-lo

CATION

0CK10-M33003 Fig.54

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

o—22
REEAR
STANDARD SPEC.

&—35
JL—2itHE &
*v Bt
CRANE SPEC. &
CABIN SPEC.

COUNTRY[ JP

APPLI- | ~f | - 9 L—AitHk
CATION CRANE SPEC.

\?;” COUNTRY] JP T AS [ EX
APPLI—|O o
B CATION

COUNTRY] JP [ AS | EX

APPLI- | _
CATION ©

COUNTRY] JP [ AS T EX

APPLI- _]-
CATION| ©

REFER TO Fig. 23

No. Lev. Parts No. Description Qty |
B () ©O () F

(B=M/#05605) (F=M/#05605)

21-3 1 172457-08600 SEAT KIT 1 1 N
(B=*2007.01) (F=+2007.01)

21A 2 172A46-64200 SEAT, OPERATOR 1 1
(B=*2007.01) (F=*2007.01)

21B 2 172A46-64490 STOPPER 1 1
(B=*2007.01) (F=*2007.01)

21C 2  172A46-64500 PLATE ASSY,SEAT 1 1 W
(B=*2007.01) (F=*2007.01)

21D 2  26013-080202 BOLT, M8X 20 4 4 W
(B=*2007.01) (F=+2007.01)

21E 2 26013-100202 BOLT, M10X 20 2 2 W
(B=*2007.01) (F=*2007.01)

21F 2  26051-080002 NUT, M8 4 4 W
(B=*2007.01) (F=*2007.01)

22 1 172151-62240 GROMMET 1 1 1 1 1 W

(A=M/#00882)
23 1 172187-64790 SEAL 1 1 1 1 1
(A=M/#00921)

24 1 172187-64850 PLATE, SEAT(EP 1 1

25 1 172187-64900 PLUG 2 2 2

26 1 172187-64750 BRACKET 1 1

27 1 172187-64800 CAP 2 2

28 1 172131-78350 GROMMET, 13.5

29 1 26013-080162 BOLT, M8X 16 3

30 1 172151-62240 GROMMET 2 2

31 1 172187-64050 MOUNT CMP 1

33 1 172187-64870 PLATE,CTR CMP 1

34 1 172187-64950 BRACKET,RELAY CMP 1

g L—otti
CRANE SPEC.
! EREEA
@ETAILS F®
! 19
31‘519vl\

20 QS—27

Fv/ EHE
CANOPY SPEC.

Remarks
(1)OPTIONAL SPEC.
(2)CRANE SPEC.

(3)L=REF.NO.9 355MM,N0O.9-1 220MM
(3)L=REF.NO.1 355MM,NO.1-1 220MM
INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.9-1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.55. BONNET(1 : BODY)

9—5%v MIEA12EBRT
COOLER KIT is shown in Fig.132

R LNO. 3(%

RHLNO. QBN EEHET, EFER TO Fig. 56
3 INC. (3) ~11
3

@®n38EML
VIEWED FRON (&)

A
REPAIR PARTS

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.55
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-65500 BRACKET B ASSY, LOCK 1 1 1 1 1 1
1-1 1 172187-65501 BRACKET B 1 1 1 1 1 1 F
(A=M/#00882)
2 1 172187-66420 BRACKET ASSY, COVER 1 1 1 1 1 1
2-1 1 172187-66421 BRACKET ASSY, COVER 1 1 1 1 S
(A=M/#00882)
3 1 172187-65100 COVERASSY 1 1 1 1 1 1
4 2 172187-66110 RUBBER, SEAL 1850 1 1 1 1 1 1
5 2 172187-66120  RUBBER 2040 1 1 1 1 1 1
6 2 172187-66140 RUBBER 580 1 1 1 1 1 1
7 2 172187-66160  SEAL, BONNET 1 1 1 1 1 1
8 2 172187-66170  SEAL, BONNET 1 1 1 1 1 1
9 2 172187-66310 RUBBER, SEAL 1300 1 1 1 1 1 1
10 2 172187-66320 TRIM 1 1 1 1 1 1
11 2 172187-66330  RUBBER, SEAL 590 1 1 1 1 1 1
13 1 172187-65330 BRACKET L 1 1 1 1 1 1
14 1 172164-45980 GRIP, BONNET 1 1 1 1 1 1
15 1 172187-65530 BRACKETA 1 1 1 1 1 1
16 1 172187-65540 BRACKET B 1 1 1 1 1 1
17 1 172187-65550 BRACKET ASSY 1 1 1 1 1 1
18 1 172187-65980 PLATE, CATCH 1 1 1 1 1 1
19 1 172187-66400  STAY ASSY, GRIP 1 1 1 1 1 1
20 1 172187-69240 ROD ASSY, STOPPER 1 1 1 1 1 1
21 1 172187-69250  BRACKET 1 1 1 1 1 1
22 1 22137-080000 WASHER, 8 8 8 8 8 8 8
22-1 1 22137-080000 WASHER, 8 6 6 6 6 6 6 K
(A=M/#00501) (B=M/#00501) (C=M/#00501) (D=M/#00501) (E=M/#00501) (F=M/#00501)
23 1 22137-100000 WASHER, 10 4 4 4 4 4 4
24 1 22137-100000 WASHER, 10 1 1 1 1 1 1
25 1 22217-080000  WASHER, SPRING 8 2 2 2 2 2 2
26 1 22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2 2
27 1 26013-080162 BOLT, M8X 16 4 4 4 4 4 4
28 1 26013-080202 BOLT, M8X 20 5 5 5 5 5 5
29 1 26013-100202 BOLT, M10X 20 1 1 1 1 1 1
30 1 26013-100252 BOLT, M10X 25 6 6 6 6 6 6
31 1 26013-100302 BOLT, M10X 30 3 3 3 3 3 3
32 1 26557-080252  SCREW, M8X25 2 2 2 2 2 2
33 1 26716-080002 NUT, M8 1 1 1 1 1 1
34 1 22157-100000  WASHER, 10 2 2 2 2 2 2
35 1 933171-20390 SPONGE 1 1 1 1 1 1
36 1 1A1380-62160 WASHER 2 2 2 2 2 2 W
(A=M/#00501) (B=M/#00501) (C=M/#00501) (D=M/#00501) (E=M/#00501) (F=M/#00501)
37 1 22137-080000 WASHER, 8 4 4 4 4 4 4
38 1 26013-100402 BOLT, M10X 40 2 2 2 2 2 2
39 1 172162-61870 TRIM 1 1 1 1 1 1w
(A=M/#01597) (B=M/#01597) (C=M/#01597) (D=M/#01597) (E=M/#01597) (F=M/#01597)

Remarks

(1)REPAIR PART

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.1-1 2-1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.56

; . (A)=VIO70(JP)C (D)=VIOTO(AS)P
F|956 BONNET(2 : UPPER COVER) (B)=VIO70(IP)P (E)=VIOT0(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P

No. Lev. Parts No. Description Qty |

REFER TO Fig. 21 AW B (€ O E @

1 1 172187-65170 COVER, BONNET 1 1 1 1 1 1

3 2 172187-66220  SHEET, NON SLIP 1 1 1 1 1 1

929 4 1 172187-65200  CATCHASSY, COVER 1 1 1 1 1 1
5 1 172187-65290  BRACKET ASSY 1 1 1 1 1 1

4 6 1 172164-65460  SEAL, DUCT 1 1 1 1 1 1

15 7 1 172187-65460  PLATE, LOCK 1 1 1 1 1 1
25 8 1 172187-65470  BRACKET AASSY, LOCK 1 1 1 1 1 1
9 1 172164-65610 COVER ASSY 1 1 1 1 1 1

10 1 172164-66170  KEY ASSY, CYLINDER 1 1 1 1 1 1

1 1 172187-65130 COVERASSY 1 1 1 1 1 1

12 1 22137-060000 WASHER, 6 2 2 2 2 2 2

13 1 22137-080000 WASHER, 8 4 4 4 4 4 4

14 1 22137-080000 WASHER, 8 7 7 1 7 1 7

14-1 1 22137-080000 WASHER, 8 5 5 5 5 5 5 K
(A=M/#00501) (B=M/#00501) (C=M/#00501) (D=M/#00501) (E=M/#00501) (F=M/#00501)

15 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1

16 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4 4

17 1 26013-060122  BOLT, M6X 12 2 2 2 2 2 2

18 1 26013-080162  BOLT, M8X 16 5 5 5 5 5 5

19 1 26013-080202  BOLT, M8X 20 1 1 1 1 1 1

20 1  26013-100402  BOLT, M10X 40 2 2 2 2 2 2

21 1 26116-080162  BOLT, M8X 16 PLATED 4 4 4 4 4 4

22 1 26116-080604  BOLT, M8X 60 PLATED 1 1 1 1 1 1

23 1 26347-100002  NUT, M10 1 1 1 1 1 1

24 1 22137-080000 WASHER, 8 2 2 2 2 2 2

REFER TO Fig. 55

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.57. BONNET(3 : SIDE,REAR COVER)

REFER TO Fig.55

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.57
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172157-45840  WASHER 8X18X4 1 1 1 1 1 1
2 1 172187-65120 BONNET ASSY 1 1 1 1 1 1
3 1 172187-65180  BRACKETA 1 1 1 1 1 1
4 1 172187-65210 LEVER ASSY, LOCK 1 1 1 1 1 1
5 1 172187-65240 PLATE, LOCK 1 1 1 1 1 1
6 1 172734-65260 PIN, BONNET LEVER 1 1 1 1 1 1
7 1 172187-65270  PLATE, CATCH 1 1 1 1 1 1
8 1 172734-65270  SPRING, CATCH 1 1 1 1 1 1
9 1 172187-65350  BRACKET ASSY 1 1 1 1 1 1
10 1 172187-65400  SPRING, GAS 1 1 1 1 1 1
11 1 172187-65420 BRACKET R 1 1 1 1 1 1
12 1 172124-65480  CATCHER 1 1 1 1 1 1
13 1 172187-65750 DUCT ASSY 1 1 1 1 1 1
14 1 172187-65810 COVERASSY 1 1 1 1 1 1
15 2 172187-66340  SEAL, COVER 1 1 1 1 1 1
16 2 172187-66350  SEAL, COVER 1 1 1 1 1 1
17 1 172187-65820 PLATE A, LOCK 1 1 1 1 1 1
18 1 172187-65830  PLATE B, LOCK 1 1 1 1 1 1
19 1 172187-65860 CHANNEL 1 1 1 1 1 1
20 1 172187-65870 BRACKET ASSY 1 1 1 1 1 1
21 1 172187-66460 STAY ASSY, DUCT 1 1 1 1 1 1
22 1 172187-65960 LOCK PLATE ASSY 1 1 1 1 1 1
23 1 172164-66170  KEY ASSY, CYLINDER 1 1 1 1 1 1
24 1 172164-66170  KEY ASSY, CYLINDER 1 1 1 1 1 1
25 1 22117-080000 WASHER, 8 2 2 2 2 2 2
26 1 22137-080000 WASHER, 8 12 12 12 12 12 12
27 1 22137-080000  WASHER, 8 4 4 4 4 4 4
28 1 22137-080000 WASHER, 8 2 2 2 2 2 2
29 1 22137-100000 WASHER, 10 4 4 4 4 4 4
30 1 22137-100000  WASHER, 10 10 10 10 10 10 10
31 1 22417-200200  PIN, COTTER 2.0X20 3 3 3 3 3 3
32 1 22417-200200 PIN, COTTER 2.0X20 1 1 1 1 1 1
33 1 22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2 2
34 1 22487-080120  PIN, H8X 12 1 1 1 1 1 1
35 1 26013-080162 BOLT, M8X 16 10 10 10 10 10 10
36 1 26013-080162 BOLT, M8X 16 4 4 4 4 4 4
37 1 26013-080202 BOLT, M8X 20 2 2 2 2 2 2
38 1 26013-100202 BOLT, M10X 20 7 7 7 7 7 7
39 1  26013-100252 BOLT, M10X 25 4 4 4 4 4 4
40 1 26013-100452 BOLT, M10X 45 1 1 1 1 1 1
41 1  26347-100002 NUT, M10 1 1 1 1 1 1
42 1  26347-100002 NUT, M10 1 1 1 1 1 1
43 1 172187-66450  SHIM, CATCH PLATE 2 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.58. DUCT

11—

10 —

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.58
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-65280 COVER 1 1 1 1 1 1
2 1 172187-65740  DUCT ASSY 1 1 1 1 1 1
6 2 172187-65680  RUBBER 1780 1 1 1 1 1 1
9 2 172171-65780 RUBBER, SEAL 1 1 1 1 1 1
10 2 172165-66230 RUBBER, SEAL 1 1 1 1 1 1
11 2 172165-62630 RUBBER 90,EDGE 1 1 1 1 1 1 W
(A=M/#01597) (B=M/#01597) (C=M/#01597) (D=M/#01597) (E=M/#01597) (F=M/#01597)
15 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
16 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
17 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
18 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2 2
19 1  26116-101002 BOLT, M10X100 PLATED 1 1 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.59. CABIN(BODY)(JP,EX:PREVIOUS)

Fx B> ASSY(IRH)

CABIN ASSY (PREVI0US)

772187-68400 (JP, EX)

IHEINO. 590 B LNO. 1ik,

IEENO. 590 R H LNO. 2~39&

TEEINO. 64D R H LNO. 1~20&

IHENO. 650 R H LNO. 1~44&

IHENO. 67D RH LNO. 1~40%EHET

Fig.59 Ref.No. 1

INC Fig.59 Ref.No.2~39
Fig. 64 Ref.No.1~20
Fig. 65 Ref.No. 1~44
Fig. 67 Ref.No. 1~40

P/C NEWS No:YOOK3303-4
PUBLISHED: July, 2004

SR, BREZOY FASR
DESISTHRIT S,
OLD TYPE & NEW TYPE
CAN BE DISTINGUISHEP
BY FRONT GLASS
HEIGHT.

0CK10-M33003 Fig.59
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772187-68400 CABIN ASSY 1 1
2 2 172111-16890 GROMMET, 9 1 1
2-1 2 172176-67780 GROMMET, GS12A 1 1 S
(A=MI#00744) (E=M/#00744)
3 2 172176-17150 ASHTRAY 1 1
4 2 172176-17160 BEZEL 1 1
5 2  1A6260-64200 CLIP 4 4
6 2  1A6260-64200 CLIP 3 3
7 2 172176-67040-1 COVER, LINK 1 1
8 2 194145-04810 WASHER 9 9
9 2 172176-67181 GRIP 1 1
10 2 172176-67341 LINKA 1 1
11 2 172176-67740 SHIM, TEETH T=0.8 5 5
12 2 172176-67741 SHIM, TEETH T=1.2 5 5
13 2 172176-67760 PANEL, FRONT 1 1
14 2 172176-67870 TRAY 1 1
15 2 172176-67880 HOLDER 1 1
16 2 172176-68030 WASHER 2 2
17 2 172137-68120 PIN 2 2
18 2 172176-68160 GROMMET, 100X42 1 1
19 2  26589-060162 SCREW, M6 2 2
20 2 172176-68200 WASHER, 18X6.3X2.3 2 2
21 2 172187-68410 CABIN ASSY 1 1
21-1 2 172187-68411 CABIN ASSY 1 1 N
(A=*1997.01)
22 2 172162-69071 HANGER, COAT 1 1
23 2 26716-100002 NUT, M10 2 2
24 2 172187-69180 COVER 1 1
25 2 172187-69190 COVER 1 1
26 2 172176-69320 SEAL, DOOR 1 1
27 2 172187-69540 SEAL, CABIN 1 1
28 2 172176-69780 SEAL 1 1
29 2 172176-69890 LINK B 1 1
30 2  22157-080000 WASHER, 8 2 2
31 2 22217-100000 WASHER, SPRING 10 2 2
32 2  22867-300080 SCREW, 3X 8 2 2
33 2 26013-080162 BOLT, M8X 16 2 2
34 2 26013-080252 BOLT, M8X 25 2 2
35 2 26013-100302 BOLT, M10X 30 9 9
36 2  26022-050162 SCREW, M5X16 4 4
37 2  26022-060162 SCREW, M6X16 4 4
38 2  26450-080202 BOLT, M8X 20 2 2
39 2 172122-17190 CLIP, TREE 1 1 w

(A=*1997.01)

LA EZEE GBRE) L-ERTT.
..MARKED PART HAS BEEN CHANGED (ADDED).

Remarks
(1)USED TO *1996.12.
(2)USED FROM *1997.01.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.60. CABIN(BODY)(AS:PREVIOUS)

¥ £ ASSY(IBF)

CABIN ASSY (PREVIOUS)

772187-68470 (AS)

HENO. 600 R i LNO. 10,

IHENO. 60 Rt LNO. 2~39¢&

THENO. 64 R LND. 1~20&

IHENO. 650 R i LNO. 1~44&

HENO. 68D R LNO. 1~40%2BAFET

Fig. 60 Ref.No. 1

INC Fig. 60 Ref.No.2~39
Fig. 64 Ref.No.1~20
Fig. 65 Ref.No. 1~44
Fig. 68 Ref.No. 1~40

32

P/C NEWS No:YOOK3303-4
PUBLISHED: July, 2004

S, BRIEIAY FHSR
DESIZTHRT S,
OLD TYPE & NEW TYPE
CAN BE DISTINGUISHEP
BY FRONT GLASS
HEIGHT.

H=783mm

EFER TO Fig. 65

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.60
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 772187-68470  CABIN ASSY 1

2 2 172111-16890 GROMMET, 9 1

2-1 2 172176-67780  GROMMET, GS12A 1 S

(C=M/#00744)

3 2 172176-17150 ASHTRAY 1

4 2 172176-17160 BEZEL 1

5 2 1A6260-64200 CLIP 4

6 2 1A6260-64200 CLIP 3

7 2 172176-67040-1 COVER, LINK 1

8 2 194145-04810 WASHER 9

9 2 172176-67181  GRIP 1

10 2 172176-67341 LINK A 1

11 2 172176-67740  SHIM, TEETH T=0.8 5

12 2 172176-67741  SHIM, TEETH T=1.2 5

13 2 172176-67760  PANEL, FRONT 1

14 2 172176-67870  TRAY 1

15 2 172176-67880 HOLDER 1

16 2 172176-68030  WASHER 2

17 2 172137-68120 PIN 2

18 2 172176-68160 GROMMET, 100X42 1

19 2 26589-060162  SCREW, M6 2

20 2 172176-68200  WASHER, 18X6.3X2.3 2

21 2 172187-68410  CABIN ASSY 1
21-1 2 172187-68411 CABIN ASSY 1 N

(C=*1997.01)

22 2 172162-69071 HANGER, COAT 1

23 2 26716-100002 NUT, M10 2

24 2 172187-69180 COVER 1

25 2 172187-69190 COVER 1

26 2 172176-69320  SEAL, DOOR 1

27 2 172187-69540 SEAL, CABIN 1

28 2 172176-69780  SEAL 1

29 2 172176-69890 LINKB 1

30 2 22157-080000  WASHER, 8 2

31 2 22217-100000 WASHER, SPRING 10 2

32 2 22867-300080 SCREW, 3X 8 2

33 2 26013-080162 BOLT, M8X 16 2

34 2 26013-080252 BOLT, M8X 25 2

35 2 26013-100302 BOLT, M10X 30 9

36 2 26022-050162  SCREW, M5X16 4

37 2 26022-060162  SCREW, M6X16 4

38 2 26450-080202 BOLT, M8X 20 2

39 2 172122-17190  CLIP, TREE 1 W

(C=*1997.01)

LA EZEE GBRE) L-ERTT.
..MARKED PART HAS BEEN CHANGED (ADDED).

Remarks
(1)USED TO *1996.12.
(2)USED FROM *1997.01.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.61. CABIN;1(BODY)(JP,EX:NEW)

P/C NEWS No:YO0K3303-4
PUBLISHED: July, 2004

S BREZRY SR
DESICTHAT S,
OLD TYPE & NEW TYPE
CAN BE DISTINGUISHEP

BY FRONT GLASS

H=715mm

21

v E ASSY(Fi)

CABIN ASSY (NEW)

772187-68401 (JP, EX)

IHENO. 61D R H LNO. 11&,

HEANO. 61D R LNO. 2~43&

HENO. 64D R LNO. 1~20&

THENO. 660 R.tH LNO. 1~48&

HENC. 67TM R LNO. 1~40E2HFET,

Fig. 61 Ref.No.1

INC Fig. 61 Ref.No.2~43
Fig. 64 Ref.No.1~20

’ Fig. 66 Ref.No.1~48

Fig. 67 Ref. No. 1~40
32 22

é7 REFER TO Fig. 67

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.61
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772187-68401  CABIN ASSY 1 1
2 2 172176-67780 GROMMET, GS12A 1 1
3 2 172176-17150  ASHTRAY 1 1
4 2 172176-17160 BEZEL 1 1
5 2 1A6260-64200 CLIP 5 5
6 2 1A6260-64200 CLIP 3 3
7 2 172176-67040-1 COVER, LINK 1 1
8 2 194145-04810 WASHER 9 9
9 2 172176-67181  GRIP 1 1
10 2 172176-67341 LINK A 1 1
11 2 172176-67740  SHIM, TEETH T=0.8 5 5
12 2 172176-67741  SHIM, TEETH T=1.2 5 5
13 2 172176-67760  PANEL, FRONT 1 1
14 2 172176-67870  TRAY 1 1
15 2 172176-67880  HOLDER 1 1
16 2 172176-68030  WASHER 2 2
17 2 172137-68120 PIN 2 2
18 2 172176-68160 GROMMET, 100X42 1 1
19 2 172187-68050 SEAL, COVER 1 1
20 2 172176-68200  WASHER, 18X6.3X2.3 2 2
21 2 172187-68413 CABIN ASSY 1 1
22 2 172162-69071 HANGER, COAT 1 1
23 2 172187-68060 RUBBER, STOPPER 2 2
24 2 172187-69200 COVER ASSY 1 1
25 2 172187-69190 COVER 1
25-1 2 172187-69210 COVERASSY 1 1 N
(A=M/#00748)
26 2 172176-69320  SEAL, DOOR 1 1
27 2 172187-69540  SEAL, CABIN 1 1
28 2 172176-69780  SEAL 1 1
29 2 172176-69890 LINK B 1 1
30 2 22157-080000  WASHER, 8 2 2
31 2 22217-100000 WASHER, SPRING 10 2 2
32 2 22867-300080 SCREW, 3X 8 2 2
33 2 26013-080162 BOLT, M8X 16 2 2
34 2 26013-080252 BOLT, M8X 25 2 2
35 2 26013-100302 BOLT, M10X 30 9 9
36 2 26022-050162  SCREW, M5X16 4 4
36-1 2 26559-050162  SCREW, M5X16 4 4
37 2 26022-060162  SCREW, M6X16 4 4
38 2 26450-080202 BOLT, M8X 20 2 2
39 2 172187-68070-1 COVER, SASH 1 1
40 2 26589-060162  SCREW, M6 2 2
41 2 26716-100002 NUT, M10 2 2
42 2 172122-17190  CLIP, TREE 1 1
43 2 172519-63240 BOLT 4 4

SIS EERE GERE) LEBRTY.
.".MARKED PART HAS BEEN GHANGED (ADDED).

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.62. CABIN;1(BODY)(CRANE)

F B ASSY (L)
CABIN ASSY (CRANE)
772187-68420
772187-68421
TEENO. 620 R H LNO. 11,
IEENO. 6200 RH: LNO. 2~43&
IEENO. 64 R H LNO. 1~20&
TEENO. 660 RH LNO. 1~48&
HENO. 67D R LNO. 1~4052HFT,
Fig. 62 Ref.No. 1

INC Fig. 62 Ref.No.2~43

Fig. 64 Ref.No.1~20

) { Fig 66 Ref No.1~48

’ Fig. 67 Ref.No. 1~40

32 22

é? REFER TO Fig. 67

PUBL I SHED: July, 2004
SR, BRIETZOY RHSR
DESITTHATE L,
OLD TYPE & NEW TYPE
CAN BE DISTINGUISHEP
BY FRONT GLASS
HEIGHT.

H=715mm

SEASEZEE GERE) LERTT.
..MARKED PART HAS BEEN CHANGED (ADDED).

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.62
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772187-68420  CABIN ASSY, CRANE 1
1-1 1 772187-68421  CABIN ASSY, CRANE 1 N
(A=*1999.09)
2 2 172176-67780 GROMMET, GS12A 1
3 2 172176-17150 ASHTRAY 1
4 2 172176-17160 BEZEL 1
5 2 1A6260-64200 CLIP 5
6 2 1A6260-64200 CLIP 3
7 2 172176-67040-1 COVER, LINK 1
8 2 194145-04810 WASHER 9
9 2 172176-67181  GRIP 1
10 2 172176-67341 LINK A 1
11 2 172176-67740  SHIM, TEETH T=0.8 5
12 2 172176-67741  SHIM, TEETH T=1.2 5
13 2 172176-67760  PANEL, FRONT 1
14 2 172176-67870  TRAY 1
15 2 172176-67880 HOLDER 1
16 2 172176-68030  WASHER 2
17 2 172137-68120 PIN 2
18 2 172176-68160 GROMMET, 100X42 1
19 2 172187-68050 SEAL, COVER 1
20 2 172176-68200  WASHER, 18X6.3X2.3 2
21 1 172187-68010  CABIN ASSY, CRANE 1
21-1 1 172187-68011 CABIN ASSY, CRANE 1 N
(A=*1999.09)
22 2 172162-69071 HANGER, COAT 1
23 2 172187-68060 RUBBER, STOPPER 2
24 2 172187-69200 COVERASSY 1
25 2 172187-69210 COVERASSY 1
26 2 172176-69320  SEAL, DOOR 1
27 2 172187-69540 SEAL, CABIN 1
28 2 172176-69780  SEAL 1
29 2 172176-69890 LINKB 1
30 2 22157-080000  WASHER, 8 2
31 2 22217-100000 WASHER, SPRING 10 2
32 2 22867-300080 SCREW, 3X 8 2
33 2 26013-080162 BOLT, M8X 16 2
34 2 26013-080252 BOLT, M8X 25 2
35 2 26013-100302 BOLT, M10X 30 9
36 2 26022-050162  SCREW, M5X16 4
36-1 2 26559-050162  SCREW, M5X16 4
37 2 26022-060162  SCREW, M6X16 4
38 2 26450-080202 BOLT, M8X 20 2
39 2 172187-68070-1 COVER, SASH 1
40 2 26589-060162  SCREW, M6 2
41 2 26716-100002 NUT, M10 2
42 2 172122-17190 CLIP, TREE 1
43 2 172519-63240 BOLT 4

Remarks
* B PART IS DIFFERENT WITH STANDARD
SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.63. CABIN(BODY)(AS:NEW)

¥ B ASSY (Fiig)
CABIN ASSY (NEW)
772187-68401-1(AS)
IHENO. 63D R H LNO. 11,
IHENO. 63D R H LNO. 2~43&
IHEINO. 64 R H LNO. 1~20&
IHEINO. 660 R Hi LNO. 1~48&
IHENO. 68 R H LNO. 1~40&EHFET
Fig. 63 Ref.No. 1
INC Fig. 63 Ref.No.2~43
Fig. 64 Ref.No. 1~20
1 Fig. 66 Ref.No.1~48
' Fig. 68 Ref.No. 1~40

P/C NEWS No:YOOK3303-4
PUBLISHED: July, 2004

SER. BREIODEASR
DB SICTHRITEL,

OLD TYPE & NEW TYPE

CAN BE DISTINGUISHEP

BY FRONT GLASS

HE I GHT.

32 22

"7 REFER TO Fig. 68

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.63
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
€ ® B ©
1 1 772187-68471-1 CABIN ASSY 1
2 2 172176-67780 GROMMET, GS12A 1
3 2 172176-17150  ASHTRAY 1
4 2 172176-17160 BEZEL 1
5 2 1A6260-64200 CLIP 5
6 2 1A6260-64200 CLIP 3
7 2 172176-67040-1 COVER, LINK 1
8 2 194145-04810 WASHER 9
9 2 172176-67181  GRIP 1
10 2 172176-67341 LINK A 1
11 2 172176-67740  SHIM, TEETH T=0.8 5
12 2 172176-67741  SHIM, TEETH T=1.2 5
13 2 172176-67760  PANEL, FRONT 1
14 2 172176-67870  TRAY 1
15 2 172176-67880  HOLDER 1
16 2 172176-68030  WASHER 2
17 2 172137-68120 PIN 2
18 2 172176-68160 GROMMET, 100X42 1
19 2 172187-68050 SEAL, COVER 1
20 2 172176-68200  WASHER, 18X6.3X2.3 2
21 2 172187-68413 CABIN ASSY 1
22 2 172162-69071 HANGER, COAT 1
23 2 172187-68060 RUBBER, STOPPER 2
24 2 172187-69200 COVER ASSY 1
25 2 172187-69210 COVERASSY 1
26 2 172176-69320  SEAL, DOOR 1
27 2 172187-69540  SEAL, CABIN 1
28 2 172176-69780  SEAL 1
29 2 172176-69890 LINKB 1
30 2 22157-080000  WASHER, 8 2
31 2 22217-100000 WASHER, SPRING 10 2
32 2 22867-300080 SCREW, 3X 8 2
33 2 26013-080162 BOLT, M8X 16 2
34 2 26013-080252 BOLT, M8X 25 2
35 2 26013-100302 BOLT, M10X 30 9
36 2 26022-050162  SCREW, M5X16 4
36-1 2 26559-050162  SCREW, M5X16 4
37 2 26022-060162  SCREW, M6X16 4
38 2 26450-080202 BOLT, M8X 20 2
39 2 172187-68070-1 COVER, SASH 1
40 2 26589-060162  SCREW, M6 2
41 2 26716-100002 NUT, M10 2
42 2 172122-17190  CLIP, TREE 1
43 2 172519-63240  BOLT 4

SHIASEERE (B85 LEERTY.
.".MARKED PART HAS BEEN CHANGED (ADDED).

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.64. CABIN;2(SIDE SASH)

X
CABI

=
N

> ASSY[ZIEE59~63F ST &L
ASSY is shown in Fig. 59~63

REFER TO Fig. 59~63

0CK10-M33003 Fig.64
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

Remarks
(1)REFER NO. 9 INCLUDE REFER NO.12.
(2)REFER NO.15 INCLUDE REFER NO.17.

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 2 172176-67050 SASH 1 1 1
2 3  172176-66620 FRAME ASSY 1 1 1
4 4  172176-66760 SEAL, GLASS 1 1 1
5 4 172176-66770 SEAL, GLASS 1 1 1
6 4  172176-66780 STOPPER, RUBBER 1 1 1
7 4 172176-66820 RUBBER, STOPPER 1 1 1
8 3 172176-66800 GLASS 1 1 1
9 4  172176-66600 LOCK 1 1 1
12 4  172176-66750 SCREW 2 2 2
14 3  172176-66810 GLASS 1 1 1
15 4  172176-66610 LOCK 1 1 1
17 4  172176-66750 SCREW 2 2 2
19 4 172176-66790 CHANNEL ASSY 1 1 1
20 2 172176-67210 RUBBER 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.65. CABIN(FRONT SASH)(PREVIOUS)

P/C NEWS No:YOOK3303-4
PUBLISHED: July, 2004

ST, ARIE DY FHSR
DESISTHATEL,

14 (LH)
OLD TYP ¢ 16N TVPE 2 ey ELASSYERES), 0E ST 10
CABIN ASSY is shown in Fig. 59, 60
BY FRONT GLASS
HEIGHT nas
i 19 (RH) REFER TO Fig. 59, 60
12 W ’
20 (RH) 15 (LH)
b 9wy B
17 RH)
13 (LH)
10 (LH
18 ERH; 11 WLH 21 RH)
19 ®RH) /

31 1L
39 (RH)

29 (LH)
37 (RH)

27 (Lh)
35 (RH)

33 (LH)
31 (LH) 41 (RH)
39 RH)

30 (LH)
38 (RH)

0CK10-M33003 Fig.65
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

SEASEEE GBRE) LEBERTY .

No. Lewv. Parts No. Description Qty I R
A B (€ O (E) (F)

1 2 172176-67060  SASH 1 1 1

2 3 172176-66590 FRAME ASSY 1 1 1

4 4  172176-66890  GLASS RUN 1 1 1

5 4  172176-66990  GLASS RUN 1 1 1

6 4 172176-66900  STOPPER, RUBBER 2 2 2

7 3 172176-66970 GLASS 1 1 1 5
8 4 172176-66550 LOCKASSY (LH) 1 1 1

9 4 172176-66870  LOCKASSY (LH) 1 1 1 1
10 4 172187-67950  RETAINER, L.H. 1 1 1 1
11 4 172187-67970  PACKING 2 2 2 1
12 4 172187-67980  PIPE, RUBBER 3 3 3 1
13 4 172176-66920  LOCK 2 2 2 1
14 4 172176-66950  SCREW 2 2 2 1
15 4 172176-66960  SCREW 1 1 1 1
16 4 172176-66560  LOCK 1 1 1

17 4 172176-66880 LOCKASSY (RH) 1 1 1 2
18 4 172187-67960 RETAINER, R.H. 1 1 1 2
19 4  172187-67970  PACKING 2 2 2 2
20 4  172187-67980 PIPE, RUBBER 3 3 3 2
21 4 172176-66920  LOCK 1 1 1 2
22 4  172176-66950 SCREW 2 2 2 2
23 4 172176-66960  SCREW 1 1 1 2
25 3 172176-66980  GLASS 1 1 1 6
26 4 172176-66570  LOCKASSY (LOW:LH 1 1 1

27 4 172176-66870  LOCKASSY (LH) 1 1 1 3
28 4 172176-66930 SCREW 2 2 2 3
29 4 172176-66940  SCREW 1 1 1 3
30 4 172187-67950  RETAINER, L.H. 1 1 1 3
31 4 172187-67970  PACKING 2 2 2 3
32 4 172187-67980  PIPE, RUBBER 3 3 3 3
33 4 172187-67990 SPACER 1 1 1

34 4 172176-66580  LOCK ASSY (LOW:RH 1 1 1

35 4 172176-66880 LOCK ASSY (RH) 1 1 1 4
36 4 172176-66930 SCREW 2 2 2 4
37 4 172176-66940  SCREW 1 1 1 4
38 4 172187-67960 RETAINER, R.H. 1 1 1 4
39 4 172187-67970  PACKING 2 2 2 4
40 4 172187-67980  PIPE, RUBBER 3 3 3 4
41 4 172187-67990  SPACER 1 1 1

43 4 172176-66910  CHANNEL ASSY 1 1 1

44 2 172176-67200 RUBBER 1 1 1

-.MARKED PART HAS BEEN CHANGED (ADDED).

Remarks

(1)REFER NO.8 INCLUDE
(2)REFER NO.16 INCLUDE
(3)REFER NO.26 INCLUDE
(4)REFER NO.34 INCLUDE
(5)H1=783MM
(6)H2=484MM

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.66. CABIN(FRONT SASH)(NEW)

P/C NEWS No:YOOK3303—4
PUBLISHED: Ju ly, 2004

S, BRIETAY FHSR
DFSICTHATEN,
OLD TYPE & NEW TYPE 11 ®H)
CAN BE DISTINGUISHEP 21 WL
BY FRONT GLASS
HEIGHT.

¥ EVASSYIZIEE61, 62, 635 BRT &N
CABIN ASSY is shown in Fig. 61,62, 63

17®RH) 18 RH)

27 (LW~ 28 (L)
12 (RH
26 (LH) 2 ELH;
10 (RH)
> 20 (LH)
;” 13 (RH)
14 (RH)

23 (LK)
\ uwy [SED

REFER TO Fig. 61, 62, 63

25 (LH)

-7

32 (LH)
40 (RH)

35 (LH)

43 (RH) »lﬁ
36 (LH) &% /ﬁs
44 RH) j 33 (LK)
\{ 41 R

31 W
% 39 RH)
37
34
O a5 1 45 @)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.66
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

SEASEZEE GARE) LEBRTY.
-.MARKED PART HAS BEEN CHANGED (ADDED).

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 2 172187-67800  SASH 1 1 1

2 3 172187-67920 FRAME ASSY 1 1 1

4 4 172187-67860  GLASS RUN 1 1 1

5 4 172187-67870 GLASS RUN 1 1 1

6 4 172187-67880 STOPPER, RUBBER 2 2 2

7 3 172187-67930 GLASS 1 1 1 5
9 4 172187-67840 LOCKASSY (UP:RH 1 1 1

10 4 172176-66880 LOCKASSY (RH) 1 1 1 1
11 4 172187-67890  SCREW 3 3 3 1
12 4 172187-67900  STOPPER 1 1 1 1
13 4 172187-67910  LOCK,BASE 1 1 1 1
14 4 172187-67960  RETAINER, R.H. 1 1 1 1
15 4 172187-67970  PACKING 1 1 1 1
16 4 172187-67980  PIPE, RUBBER 3 3 3 1
17 4 172187-68030  WASHER 3 3 3 1
18 4 172187-68040  GASKET,INNER 1 1 1 1
19 4 172187-67850 LOCK ASSY (UP:LH 1 1 1

20 4 172176-66870  LOCKASSY (LH) 1 1 1 2
21 4 172187-67890 SCREW 3 3 3 2
22 4 172187-67900 STOPPER 1 1 1 2
23 4  172187-67910 LOCK,BASE 1 1 1 2
24 4 172187-67950  RETAINER, L.H. 1 1 1 2
25 4 172187-67970  PACKING 1 1 1 2
26 4 172187-67980  PIPE, RUBBER 3 3 3 2
27 4 172187-68030  WASHER 3 3 3 2
28 4 172187-68040  GASKET,INNER 1 1 1 2
29 3 172187-67940  GLASS 1 1 1 6
30 4 172176-66570  LOCK ASSY (LOW:LH 1 1 1 3
31 4 172176-66870  LOCKASSY (LH) 1 1 1 3
32 4  172176-66930  SCREW 2 2 2 3
33 4 172176-66940 SCREW 1 1 1 3
34 4  172187-67950 RETAINER, L.H. 1 1 1 3
35 4 172187-67970 PACKING 2 2 2 3
36 4 172187-67980  PIPE, RUBBER 3 3 3 3
37 4 172187-67990  SPACER 1 1 1

38 4  172176-66580  LOCK ASSY (LOW:RH 1 1 1

39 4 172176-66880 LOCKASSY (RH) 1 1 1 4
40 4 172176-66930 SCREW 2 2 2 4
41 4 172176-66940  SCREW 1 1 1 4
42 4 172187-67960  RETAINER, R.H. 1 1 1 4
43 4 172187-67970  PACKING 2 2 2 4
44 4 172187-67980  PIPE, RUBBER 3 3 3 4
45 4 172187-67990  SPACER 1 1 1 4
46 4 172176-66910  CHANNEL ASSY 1 1 1

48 2 172176-67200 RUBBER 1 1 1

Remarks

(1)REFER NO.9 INCLUDE
(2)REFER NO.19 INCLUDE
(3)REFER NO.30 INCLUDE
(4)REFER NO.38 INCLUDE
(5)H1=715MM
(6)H2=553MM

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003 Fig.67

Fig.67. CABIN(FITTING PART)(JP,EX) BvioTounr vioreee
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
¥ EUASSYIRIEEDY, 61, 6258 BT 1 (A) (B) (C) (D) (E) (F)
GCABIN ASSY is shown in Fig. 59. 61, 62 1 2 194145-04810 WASHER 3 3
2 2 172164-62490  SEAT, STEP 1 1
3 2 1A6260-64200  CLIP 4 4
4 2 172176-67070  ACRYL, ROOF 1 1
5 2 172176-67110  TRIM, ROOF 1 1
4 6 2 172176-67141 _ TRIM 1 1
5 7 2 17217667691  TRIM 1 1
8 2 172176-67710  GLASS 1 1
18 9 2 172176-67720  GLASS 1 1
49 10 2 172176-67730  RUBBER 1 1
. 1 2 172187-68200 BRACKET ASSY 1
H—S 4 - o : 11-1 2 172187-68201  BRACKET ASSY 1 1 N
COOLER SPEC. P (A=M/#00819)

12 2 172187-68540  STOPPER, DOOR 1 1
38 - 13 2 17218768810  PLATE 1 1
- 14 2 172187-68871  GRIP ASSY 1 1
15 2 172187-68980  BRACKETA 1 1
16 2 172187-69160  PANEL, FRONT IN 1 1
17 2 172176-69750  SEAL, DAM 1 1
18 2 172176-69770  SEAL, DAM 1 1
19 2 172176-69820  COLLAR, GLASS 4 4
20 2 172176-69820  COLLAR, GLASS 4 4
21 2 172176-69830  GLASS 1 1
22 2 172176-69860  LINKA 1 1
23 2 22137-100000  WASHER, 10 4 4
24 2 22137-100000  WASHER, 10 2 2
25 2 22137-100000  WASHER, 10 4 4
26 2 22137-120000  WASHER, 12 3 3
27 2 22157-080000 WASHER, 8 2 2
28 2 22217-060000  WASHER, SPRING 6 2 2
29 2 26013-080202  BOLT, M8X 20 2 2
30 2 26013-100252  BOLT, M10X 25 4 4
31 2 26013-100252  BOLT, M10X 25 2 2
32 2 26013-100302  BOLT, M10X 30 3 3
33 2 26013-120352  BOLT, M12X 35 3 3
34 2 26579-060202  SCREW, M6X20 4 4
35 2 26579-060202  SCREW, M6X20 4 4
36 2 26589-060162  SCREW, M6 2 2
37 2 26013-100352  BOLT, M10X 35 4 4
38 2 26589-060162  SCREW, M6 2 2
39 2 172176-68200  WASHER, 18X6.3X2.3 2 2
40 2 172187-69170  COVER, HARNESS 1 1
41 1 172176-68200  WASHER, 18X6.3X2.3 9 9
42 1 172187-69150  PANEL, ROOF 1 1
43 1 26589-060162  SCREW, M6 9 9
44 1 172176-67810  RIVET 4 4

7—=5%y MBABIZESETSL 45 1 17217667810  RIVET 4 4 1

COOLER KIT is shown in Fig. 132 46 1 172176-68200  WASHER, 18X6.3X2.3 10 10 1

47 1 26589-060162  SCREW, M6 10 10 1

48 1 172187-69210  COVERASSY 1 M

Remarks 48-1 1 172187-69070  PANEL,ROOF (CL 1 1 1

1)COOLER SPEC. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.67

; (A)=VIO70(IP)C (D)=VIO70(AS)P
Fig.67. CABIN(FITTING PART)(JP,EX) E)=vIoT00PP (BvioT0ENC
(C)=VIOT0(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty
£ ASSYITIHESY, 61, 622 BT & 1 (A (B (€ O (B ©
CABIN ASSY is shown in Fig. 59, 61,62 49 1 172187-69220  COVER, HARNESS 1 1 1
49
5—5 7
COOLER SPEC. T
I—5%y FMIEE1NESBTEL
COOLER KIT is shown in Fig.132
Remarks Yes No Yes No
N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

1)COOLER SPEC.
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.68

Fig.68. CABIN(FITTING PART)(AS) BvioTounr vioreee
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
¥4 EUASSY[XIEE60, 63 BBT Sy A (B) (C) (D) (E) (F)
CABIN ASSY is shown in Fig. 60, 63 1 2 194145-04810 WASHER 3
2 2 172164-62490  SEAT, STEP 1
3 2 1A6260-64200  CLIP 4
4 2 172176-67070  ACRYL, ROOF 1
5 2 172176-67110  TRIM, ROOF 1
6 2 172176-67141 _ TRIM 1
7 2 17217667691  TRIM 1
8 2 172176-67710  GLASS 1
9 2 172176-67720  GLASS 1
10 2 172176-67730  RUBBER 1
1 2 17218768201  BRACKET ASSY 1
H—StH 12 2 172187-68540  STOPPER, DOOR 1
COOLER SPEC. 13 2 17218768810  PLATE 1
14 2 172187-68300  GRIP ASSY 1
14-1 2 172187-68301  GRIP ASSY 1 N
(C=M/#01157)

15 2 172187-68980  BRACKETA 1
16 2 172187-69160  PANEL, FRONT IN 1
17 2 172176-69750  SEAL, DAM 1
18 2 172176-69770  SEAL, DAM 1
19 2 172176-69820  COLLAR, GLASS 4
20 2 172176-69820  COLLAR, GLASS 4
21 2 172176-69830  GLASS 1
22 2 172176-69860  LINKA 1
23 2 22137-100000  WASHER, 10 4
24 2 22137-100000  WASHER, 10 2
25 2 22137-100000  WASHER, 10 4
26 2 22137-120000  WASHER, 12 3
27 2 22157-080000 WASHER, 8 2
28 2 22217-060000  WASHER, SPRING 6 2
29 2 26013-080202  BOLT, M8X 20 2
30 2 26013-100252  BOLT, M10X 25 4
31 2 26013-100252  BOLT, M10X 25 2
B 32 2 26013-100302  BOLT, M10X 30 3
PREVI0US 33 2 26013-120352  BOLT, M12X 35 3
34 2 26579-060202  SCREW, M6X20 4
35 2 26579-060202  SCREW, M6X20 4
36 2 26589-060162  SCREW, M6 2
37 2 26013-100352  BOLT, M10X 35 4
38 2 26589-060162  SCREW, M6 2
39 2 172176-68200  WASHER, 18X6.3X2.3 2
40 2 172187-69170  COVER, HARNESS 1
41 1 172176-68200  WASHER, 18X6.3X2.3 9
42 1 172187-69150  PANEL, ROOF 1
43 1 26589-060162  SCREW, M6 9
44 1 172176-67810  RIVET 4

Y—5%y MIEAIREBEF L 45 1 172176-67810  RIVET 4 1

GOOLER KIT is shown in Fig. 132 46 1 172176-68200  WASHER, 18X6.3X2.3 10 1

47 1 26589-060162  SCREW, M6 10 1

48 1 172187-69070  PANEL,ROOF (CL 1 1

Remarks 49 1 172187-69220  COVER, HARNESS 1 1

1)COOLER SPEC. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.69

Fig.69. CABIN DOOR(BODY) BrvioT00mp OvioToexc
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
K7 ASSY A B () DO () (A
DOOR_ASSY 1 1 772176-68902 DOOR ASSY 1
11 172176-68902-1 1-1 1 772176-68902-1 DOOR ASSY 1 1 1
37 IHENo. 690 K2 LNo. 1-1i%
5 B No. 69D BLH LNo. 2/ 538 & 2 2 172176-67000  COVER, DOOR 1
HENo. 700 R LNo. I 536%2HFT 2-1 2 172176-67000-1 COVER, DOOR 1 1 1
10 Fig. 69 Ref.No. 1-1 3 2 172176-67090  CATCH, DOOR 1 1 1
28 INC F;g: gg gg]:: Ng: %:gg: 4 2 172176-67100  HANDLE ASSY. 1 1 1
= 5 2 17217667121 TRIM 1 1 1
26 1 6 2 17217667131  TRIM 1 1 1
| 4 7 2 172176-67150  RUBBER, STOPPER 2 2 2
8 2 172176-67231 COVER, DOOR 1
81 2 172176-67231-1 COVER, DOOR 1 1 1
9 2 172176-67250  PIPE 2 2 2
10 2 172176-67400 ROD 1 1 1
11 2 172176-67410  BOLT 1 1 1
30 12 2 172176-67800  BOLT 1 1 1
13 2 172176-67891  MOLD, DOOR 1 1 1
14 2 172176-68170  RUBBER, STOPPER 2 2 2
15 2 172176-68240  CORD, RUBBER 1 1 1
B — L 16 2 172176-68900  DOOR ASSY 1
LIQUID SEAL 16-1 2 172176-68900-1 DOOR ASSY 1 1 1
17 2 172162-69460  KEY ASSY, CYLINDER 1 1 1
18 2 17216269480 LOCK ASSY 1 1 1
19 2 172162-69541  HANDLE, OUTER 1 1 1
20 2 172176-69760  SEAL, DAM 1 1 1
21 2 172176-69800  GLASS, DOOR 1 1 1
22 2 172176-69810  SEAL, DOOR GLASS 1 1 1
23 2 172176-69820  COLLAR, GLASS 4 4 4
24 2 172176-69911  PLATE ASSY 1 1 1
25 2 172176-69931  LEVER 1 1 1
26 2 22137-060000 WASHER, 6 1 1 1
27 2 22137-060000 WASHER, 6 3 3 3
28 2 22417-200200  PIN, COTTER 2.0X20 1 1 1
29 2 26013-060302  BOLT, M6X 30 3 3 3
30 2 26022-050102 SCREW, M5X10 8 8 8
31 2 26022-060122  SCREW, M6X12 2 2 2
32 2 26022-060122  SCREW, M6X12 1 1 1
REFER TO Fig. 21 33 2 26022060162  SCREW, M6X16 3 3 3
34 2 26579-060202  SCREW, M6X20 4 4 4
35 2 26716-080002  NUT, M8 4 4 4
36 2 26716-080002  NUT, M8 2 2 2
37 2 26716-080002  NUT, M8 1 1 1
38 2 172164-03210  LABEL, CAB. 1 1 1
Remarks e e
M)MISPRINT N:Old = New, Q:Old*— o New, R:Old <=5 Ed New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.70

Fig.70. CABIN DOOR(FITTING PART) BrvioT00mp OvioToexc
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
F7 ASSY A (B (©) O (B @
DOOR_ASSY 1 2 172176-68390  BOLT 8 8 8
gza' ;g'ggggzﬁjﬂ LNo. 112 2 2 172176-69340  BRACKET, DOOR 2
I8 B No. 69D BLH LNo. 2/ 538 & 2-1 2 172176-69340-1 BRACKET, DOOR 2 2 2
TEBNo. 700 R LNo. 1M 536EBHFET . 3 2 172187-69350  LINK ASSY, DOOR 2
Fig. 69 Ref.No. 1 31 2 172187-69350-1 LINKASSY, DOOR 1 1 1
INC F;g: gg 5:‘;: ug: %:gg: 4 3 172141-41370 _ BUSH 2 2 2
6 2 172176-69390  LINK ASSY, DOOR 1
| 4 6-1 2 172176-69390-1 LINK ASSY, DOOR 1 1 1
31 7 3 172141-41370  BUSH 2 2 2
= 24 9 2 172187-69390  LINK, DOOR (B) 1 1 1
12 10 2 172187-69420  BOLT M16X 90 1 1 1
21 1 2 172176-69450 COVER 2 2 2
3 12 2 172176-69470 BRACKET A 1 1 1
& 13 2 172187-69490  NUT, M16 L 1 1 1
14 2 172176-69560  PIN 1 1 1
15 2 172176-69600  BRACKET 1
151 2 172176-69600-1 BRACKET 1 1 1
16 2 172176-69790  SHAFT 2 2 2
17 2 172176-69980  ARM ASSY, LINK 1
17-1 2 172176-69980-1 ARM ASSY, LINK 1 1 1
19 3 24550-014150  BUSH, 14X15 4 4 4
36—P 20 2 172176-69990  BEARING 2542 2 2 2
14 —B 21 2 22137-100000 WASHER, 10 3 3 3
29 22 2 22137-100000 WASHER, 10 4 4 4
23 2 22137-100000 WASHER, 10 4 4 4
A 24 2 22157-100000 WASHER, 10 2 2 2
L2 9 25 2 22217-100000 WASHER, SPRING 10 4 4 4
?’ 26 2 22217-100000  WASHER, SPRING 10 4 4 4
19 27 2 22252-000420  RING, 42 2 2 2
19 17 28 2 22351-040032  PIN, SPRING 4.0X32 2 2 2
29 2 22351-040032  PIN, SPRING 4.0X32 2 2 2
30 2 24321-000350  O-RING, 1AG35.0 2 2 2
31 2 26013-100202  BOLT, M10X 20 2 2 2
32 2 26013-100252  BOLT, M10X 25 3 3 3
1 33 2 26716-100002  NUT, M10 4 4 4
34 2 26716-100002  NUT, M10 4 4 4
35 2 26716-160002  NUT, M16 1 1 1
36 2 933171-21630  PIN, SWING LINK 1 1 1
REFER TO Fig. 69
REFER TO Fig. 67, 68
Remarks Yes No Yes No
M)MISPRINT N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.71. CANOPY

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.71

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

COUNTRY

APPLI-
cATIoN | ©

9 L—ithk
CRANE SPEC.

7 L=tk
CRANE SPEC.

COUNTRY

APPLI-
caTion| © | | ~

No. Lev. Parts No. Description Qty R
A B () O (E) R
1 1 172162-13200 BOLT 4 4 4
2 1 172165-13220 WASHER 3 3 3
3 1 172165-13220 WASHER 3 3 3
4 1 172137-46040 SEAT, SPRING 5 5 5
5 1 172137-53970 BOLT, M10X40 UNR 1 1 1
6 1 172164-62490 SEAT, STEP 1 1 1
7 1 1A6260-64200 CLIP 1 1 1
8 1 172187-64900 PLUG 1 1 1
9 1 172187-67110 CANOPY ASSY 1 1 1
10 1 172187-67350 BRACKET, CANOPY 1 1 1
11 1 172187-67640 COVER, LEVER 1 1 1
12 1 172187-67650 ACRYL, ROOF 1 1 1
13 1 172187-67660 ACRYL 1 1 1
14 1 172187-67670 ACRYL 1 1 1
15 1 172187-67700 RUBBER 3 3 3
16 1 172187-67711 TRIM 1 1 1
17 1 172187-67721 TRIM 1 1 1
18 1 22217-100000 WASHER, SPRING 10 5 5 5
19 1 26013-120352 BOLT, M12X 35 3 3 3
20 1 26013-120352 BOLT, M12X 35 3 3 3
21 1 172122-17190 CLIP, TREE 1 1 1 1
22 1 172187-67010 CANOPY ASSY, CRANE 1 2
23 1 172187-67050 BRACKET ASSY, CANOPY 1 2

Remarks

(1)NOT APPLIED FOR CRANE SPEC.
(2)CRANE SPEC.

* A PART IS DIFFERENT WITH STANDARD
SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.72.

HYD. OIL PUMP & JOINT

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.72
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172187-73100 PUMP, PISTON 1 1 1 1 1 1
2 2 172187-73110 SHAFT ASSY 1 1 1 1 1 1
6 3 172187-73240 SEAL, OIL 1 1 1 1 1 1
7 3 172187-73250 O-RING 1 1 1 1 1 1
11 2 172187-73120 ROTARY GROUP ASSY 1 1 1 1 1 1
26 4  24315-000080 O-RING, 1BP8.0 2 2 2 2 2 2
29 4 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
30 3 172187-75600 PLATE, CONTROL 1 1 1 1 1 1
32 3 172187-75620 BOLT 2 2 2 2 2 2
33 3 172187-75630 BOLT 2 2 2 2 2 2
34 3 172187-75640 BOLT 1 1 1 1 1 1
38 3 172187-75680 GASKET 1 1 1 1 1 1
39 3 24315-000050 O-RING, 1BP5.0 2 2 2 2 2 2
40 3 24321-001050 O-RING, 1AG105.0 1 1 1 1 1 1
52 3 24311-000440 O-RING, 1AP44.0 1 1 1 1 1 1
62 3 24315-000160 O-RING, 1BP16.0 1 1 1 1 1 1
63 3  24315-000200 O-RING, 1BP20.0 2 2 2 2 2 2
64 3 24315-000290 O-RING, 1BP29.0 2 2 2 2 2 2
66 2 172187-73160 PUMP 1 1 1 1 1 1
70 3 172187-75880 O-RING 1 1 1 1 1 1
75 2 172187-73170 PUMP, GEAR 1 1 1 1 1 1
80 3  24325-000900 O-RING, 1BG90.0 1 1 1 1 1 1
81 2 172187-73180 VALVE 1 1 1 1 1 1

83 3 172989-73150 VALVE, SOLENOID 1 1 1 1 1 1 W

(A=M/#00501)

(B=M/#00501)

(C=M/#00501)

(D=M/#00501)

(E=M/#00501)

(F=M/#00501)

84 3 172989-73160 VALVE, SOLENOID 1 1 1 1 1 1w
(A=M/#00501) (B=M/#00501) (C=M/#00501) (D=M/#00501) (E=M/#00501) (F=M/#00501)
85 3 172162-74860 BOLT 4 4 4 4 4 4
86 3 24311-000160 O-RING, 1AP16.0 4 4 4 4 4 4
87 3 26450-080252 BOLT, M8X 25 2 2 2 2 2 2
91 3 24321-000750 O-RING, 1AG75.0 1 1 1 1 1 1
92 3 26450-080222 BOLT, M8X 22 4 4 4 4 4 4
99 3 172141-74430 O-RING 1 1 1 1 1 1
105 1 172164-73110 VALVE 1 1 1 1 1 1
106 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4 4
107 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4 4 4 4
108 1 172187-71110 BOLT 10X30-65 1 1 1 1 1 1
109 1 172187-71100 COVER, FLYWHEEL 1 1 1 1 1 1
110 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
111 1 26013-100302 BOLT, M10X 30 1 1 1 1 1 1
112 1 172187-71200 COUPLING 1 1 1 1 1 1
113 1 172187-71210 BOLT 3 3 3 3 3 3

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.73. BOOM CYLINDER(PREVIOUS)

TO M/#05095

g L— it
CRANE SPEC.

COUNTRY | JP | AS | EX

APPLI-
et | © | ~ | -

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.73
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

R i LNo. 1012 @nsn
o.
RH LNo. DN EEHET VIEHED FRON @

10 INC. 11~41
10

4

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 172162-61770  GUIDE, SLIDE 2 2 2 2 2 2

2 1 172187-72910 COVER, SLIDE 1 1 1 1 1 1

3 1 172187-72950 GUARD ASSY 1 1 1 1 1 1

4 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1

5 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2

6 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 2

7 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1

8 1 933147-03400 WASHER, BRAKE ARM 1 1 1 1 1 1

9 1 933168-14170  SPRING 2 2 2 2 2 2

10 1 172187-72400 CYLINDER ASSY, BOOM 1 1 1 1 1 1z 2

(A=M/#05096) (B=M/#05096) (C=M/#05096) (D=M/#05096) (E=M/#05096) (F=M/#05096)

11 2 182900-34230  NUT 1 1 1 1 1 1

12 2 172187-72530 TUBE, BOOM 1 1 1 1 1 1

14 3 172187-72490 BUSH 1 1 1 1 1 1

15 3 182900-24790  SEAL 2 2 2 2 2 2

16 2 172187-72540 ROD CMP, BOOM 1 1 1 1 1 1

18 3 172187-72490 BUSH 1 1 1 1 1 1

19 3 182900-24790  SEAL 2 2 2 2 2 2

20 2 172187-72250 SEAL SET, HEAD 1 1 1 1 1 1

29 2 172187-72790 SEAL SET, PISTON 1 1 1 1 1 1

32 2 172187-72590 HEAD CMP 1 1 1 1 1 1

33 3 182900-60960  BUSHING 1 1 1 1 1 1

35 2 172187-72450  PISTON 1 1 1 1 1 1

36 2 172187-72480  PLUNGER 1 1 1 1 1 1

37 2 172187-72500 TUBE 1 1 1 1 1 1

38 2 172187-72510 BOLT 1 1 1 1 1 1

39 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 1

40 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1

41 2 953KM0-00222 WASHER 1 1 1 1 1 1

42 1 172187-77060  BAND, BOOT 1 1 1
43 1 172187-77130 BAND, BOOT 1 1 1
44 1 172187-77340 GUARD, CRANE 1 1 1
45 1 26013-080252 BOLT, M8X 25 2 2 1
46 1 26013-100452 BOLT, M10X 45 2 2 1
47 1 26014-100202 BOLT, M10X 20 1 1 1
48 1 172068-28490  SPRING 4 4 1

Remarks

*TO M/#05095

(1)CRANE SPEC.
(2)INTERCHANGABLE WITE FIG.NO.74
REF.NO.1(172020-10100)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.74. BOOM CYLINDER(NEW)

FROM % &

R LNo. 11 ﬂ 35

B CNo. 205 REABES ag3
T INC. 2~32

1

4

42

49
45
I L=t
CRANE SPEC.

COUNTRY | JP [ AS | EX
wppLI= "

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.74
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

OLEL VY
VIEWED FROM

Remarks

(1)CRANE SPEC.

(2)NOT APPLIED FOR CRANE SPEC.
* FROM M/#05096

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172020-10100 CYLINDER ASSY, BOOM 1 1 1 1 1 1w
(A=M/#05096) (B=M/#05096) (C=M/#05096) (D=M/#05096) (E=M/#05096) (F=M/#05096)
1-1 1 172020-10101  CYLINDER ASSY, BOOM 1 1 1 1 1 1 N
(A=M/#06045) (B=M/#06045) (C=M/#06045) (D=M/#06045) (E=M/#06045) (F=M/#06045)
2 2 194145-04810 WASHER 1 1 1 1 1 1
3 2 172020-10111 TUBE, BOOM 1 1 1 1 1 1
3-1 2 172020-10112 TUBE, BOOM 1 1 1 1 1 1 N
(A=M/#06045) (B=M/#06045) (C=M/#06045) (D=M/#06045) (E=M/#06045) (F=M/#06045)
4 3 172020-10220  BUSH, PIN 1 1 1 1 1 1
5 3 172162-82350  SEAL, DUST 2 2 2 2 2 2
6 2 172020-10141 PIPE, BOOM 1 1 1 1 1 1
7 2 172020-10230  HEAD ASSY, CYLINDER 1 1 1 1 1 1
9 3 172020-10320  BUSH 65 40 1 1 1 1 1 1
9-1 3 24550-065400 BUSH, 65X40 1 1 1 1 1 1 R
(A=M/#06088) (B=M/#06088) (C=M/#06088) (D=M/#06088) (E=M/#06088) (F=M/#06088)
10 2 172020-10250 ROD,BOOM 1 1 1 1 1 1
10-1 2 172020-10251 ROD ASSY, BOOM 1 1 1 1 1 1 N
(A=M/#06045) (B=M/#06045) (C=M/#06045) (D=M/#06045) (E=M/#06045) (F=M/#06045)
11 3  172020-10220 BUSH, PIN 1 1 1 1 1 1
12 3 172162-82350  SEAL, DUST 2 2 2 2 2 2
13 2 172020-10290 PISTON 1 1 1 1 1 1
14 2 172020-10340  PLUNGER 72,CUSHION 1 1 1 1 1 1
14-1 2 172478-72190  PLUNGER, CUSHION 1 1 1 1 1 1 N
(A=M/#06045) (B=M/#06045) (C=M/#06045) (D=M/#06045) (E=M/#06045) (F=M/#06045)
15 2 172020-10350 COLLAR, 42 59 1 1 1 1 1 1
15-1 2 172478-72250  COLLAR, CUSHION 1 1 1 1 1 1 N
(A=M/#06045) (B=M/#06045) (C=M/#06045) (D=M/#06045) (E=M/#06045) (F=M/#06045)
16 2 172020-10370  NUT 1 1 1 1 1 1
17 2 172020-11600 SEAL SET, CYLINDER 1 1 1 1 1 1
18 3 172020-10360  WASHER, LOCK 1 1 1 1 1 1
19 3 172020-10380 RING, SPRING 1 1 1 1 1 1
20 3 172020-11610 SEAL SET, HEAD 1 1 1 1 1 1
27 3 172020-11620 SEAL SET, PISTON 1 1 1 1 1 1
30 2 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1
31 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
32 2 26013-100252 BOLT, M10X 25 1 1 1 1 1 1
33 1 172162-61770  GUIDE, SLIDE 2 2 2 2 2 2
34 1 172187-72910 COVER, SLIDE 1 1 1 1 1 1
35 1 172187-72950 GUARD ASSY 1 1 1 1 1 1 2
36 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
37 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2 2
38 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 2 2
39 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
40 1 933147-03400 WASHER, BRAKE ARM 1 1 1 1 1 1
41 1 933168-14170  SPRING 2 2 2 2 2 2
42 1 172187-77060 BAND, BOOT 1 1 1
43 1 172187-77130 BAND, BOOT 1 1 1
44 1 172187-77340 GUARD, CRANE 1 1 1
45 1 26013-080252 BOLT, M8X 25 2 2 1
46 1 26013-100452 BOLT, M10X 45 2 2 1
47 1 26014-100202 BOLT, M10X 20 1 1 1

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.74

; (A)=VIOTO(IP)C (D)=VIOT0(AS)P
F|g .74. BOOM CYLIND ER(N EW) (B)=VIO70(IJP)P (E)=VIOT0(EX)C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
FROM M/#05096 o A (B () (O () (A
48 1 172068-28490 SPRING 4 4
49 1 22137-080000 WASHER, 8 4 4 w
42 (A=*2000.03) (B=*2000.03)
49
45
36
39? 9 L=t
CRANE SPEC.
COUNTRY | JP | AS | EX
34 APPLI-
hIRIL
B LNo. 1% 35 ®
lﬁﬁcbgo' ;2,,?\ SNERHET 2837 VIEWED FROM

1

4

ig.73 Ref No.10 1

Remarks
(1)CRANE SPEC.
(2)NOT APPLIED FOR CRANE SPEC.

* FROM M/#05096 N:OId%‘TSNeW, Q:01d €25 New, R:0ld €25 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.75. ARM CYLINDER(PREVIOUS)

TO M/#05395

R LNo. 11%
R LNo. 20531 £ EHFT
1 INC.2~31

1

4

I L=t
CRANE SPEC.

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.75
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

COUNTRY

APPLI-
CATION

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-72600 CYLINDER, ARM 1 1 1 1 1 1z
(A=M/#05396) (B=M/#05396) (C=M/#05396) (D=M/#05396) (E=M/#05396) (F=M/#05396)
2 2 182900-33970  BALL 9 9 9 9 9 9
3 2 172187-72720 TUBE, ARM 1 1 1 1 1 1
5 3 172187-72700 BUSH 1 1 1 1 1 1
6 3 182900-53650  SEAL 2 2 2 2 2 2
6-1 3 172187-83130  SEAL, DUST 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
7 2 172187-72730 ROD 1 1 1 1 1 1
9 3 172187-72690 BUSH 1 1 1 1 1 1
10 3 182900-53650  SEAL 2 2 2 2 2 2
10-1 3 172187-83130  SEAL, DUST 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
11 2 172187-72020  SEAL SET, HEAD 1 1 1 1 1 1
20 2 172187-72740  SEAL SET, PISTON 1 1 1 1 1 1
23 2 172187-72750  HEAD CMP 1 1 1 1 1 1
24 3 182900-34250 BUSHING 1 1 1 1 1 1
26 2 172187-72640  PISTON 1 1 1 1 1 1
27 2 172187-72650 NUT 1 1 1 1 1 1
28 2 172187-72660 PLUNGER 1 1 1 1 1 1
29 2 172187-72670 PLUNGER 1 1 1 1 1 1
30 2 172187-72680 CAP 1 1 1 1 1 1
31 2 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
32 1  172187-77311 GUARD, CYLINDER 1 1
33 1 26013-100252 BOLT, M10X 25 4 4

Remarks

(1)CRANE SPEC.
(2)INTERCHANGABLE WITH FIG.NO.76
REF.NO.1(172020-10500).

*TO M/#05395

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.76. ARM CYLINDER(NEW)

FROM M/#05396

R UNo. 11%
RH LNo. 25355 E#HFET
1 INC.2~35

1

4

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.76

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

LAVERMZiR

CRANE SPEC. [COUNTRY] JP | AS
APPLI-
caTion | © | ~
36

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172020-10500 CYLINDER, ARM 1 1 1 1 1 1w
(A=M/#05396) (B=M/#05396) (C=M/#05396) (D=M/#05396) (E=M/#05396) (F=M/#05396)

2 2 172020-10510  TUBE, ARM 1 1 1 1 1 1

3 3 172020-10610 BUSH, PIN 1 1 1 1 1 1

4 3 172020-10620  SEAL, DUST 2 2 2 2 2 2

5 2 172020-10650 ROD,ARM 1 1 1 1 1 1

6 3 172020-10620  SEAL, DUST 2 2 2 2 2 2

7 3 172020-10680  BUSH, PIN 1 1 1 1 1 1

8 2 172020-10700  HEAD 100 60 1 1 1 1 1 1

10 3 172445-72480 BUSH, ROD 1 1 1 1 1 1

11 2 172020-10720  PISTON 1 1 1 1 1 1

12 2 172020-10730  PLUNGER, CUSHION 1 1 1 1 1 1

13 2 172020-10750  PLUNGER, CUSHION 1 1 1 1 1 1

14 2 172020-10760  COLLAR, CUSHION 1 1 1 1 1 1

15 2 172020-10770  SPACER 1 1 1 1 1 1

16 2 172020-10780  COVER, STOPPER 1 1 1 1 1 1

17 2 172020-10790  STOPPER 2 2 2 2 2 2

18 2 172020-10810  NUT 1 1 1 1 1 1

19 2 172020-10860 COLLAR, CUSHION 1 1 1 1 1 1

20 2 172020-11630 SEAL SET, 100X60 1 1 1 1 1 1

21 3 172020-10800 WASHER, LOCK 1 1 1 1 1 1

22 3 172020-11640 SEAL SET, 100X60 1 1 1 1 1 1

29 3 172020-11650 SEAL SET, PISTON 1 1 1 1 1 1

33 3 172445-72450  RING, SPRING 1 1 1 1 1 1

34 2 22242-000340  RING, 34 1 1 1 1 1 1

35 2 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1

36 1  172187-77311 GUARD, CYLINDER 1 1 1
37 1 26013-100252 BOLT, M10X 25 4 4 1
37-1 1 26013-100202 BOLT, M10X 20 4 4 N

(A=M/#05284)

(B=M/#05284)

Fig. 75 Ref No.1

Remarks
(1)CRANE SPEC.
* FROM M/#05396

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.77. BUCKET CYLINDER

R LNo. 11%
R UNo. 2 529% BHET
1 ING.2~29

1

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.77
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

®ns80
VIEWED FROM (&)

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 172187-72801  CYLINDER ASSY 1 1 1 1 1 1z 1
(A=M/#05345) (B=M/#05345) (C=M/#05345) (D=M/#05345) (E=M/#05345) (F=M/#05345)

2 2 172187-72870  TUBE, BUCKET 1 1 1 1 1 1

3 3 182900-24780 BUSHING 1 1 1 1 1 1

4 3 172511-91320 SEAL, DUST 50X60X4 2 2 2 2 2 2

6 2 172187-72880 ROD 1 1 1 1 1 1

7 3 182900-53630 BUSHING 1 1 1 1 1 1

8 3 182900-53650  SEAL 2 2 2 2 2 2

8-1 3 172187-83130  SEAL, DUST 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)

10 2 172187-72770  SEAL SET, HEAD 1 1 1 1 1 1

17 2 172187-72780  SEAL SET, PISTON 1 1 1 1 1 1

20 2 172187-72760  HEAD 1 1 1 1 1 1

21 3 182900-34240 BUSHING 1 1 1 1 1 1

23 2 182900-53730  NUT 1 1 1 1 1 1

24 2 182900-60900  PISTON 1 1 1 1 1 1

25 2 172187-72510 BOLT 1 1 1 1 1 1

26 2 172187-72850 TUBE 1 1 1 1 1 1

27 2 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1

28 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1

29 2 953KM0-00222  WASHER 1 1 1 1 1 1

Remarks
(1)INTERCHANGABLE WITH FIG.NO.78
REF.NO.1(172020-10900).

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.78

; (A)=VIO70(JP)C (D)=VIOTO(AS)P
F|g78 BUCKET CYLINDER (B)=VIO70(IP)P (E)=VIOT0(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P

No. Lev. Parts No. Description Qty I R

AW B (€ O E @

1 1 172020-10900  CYLINDERASSY 11 1 1 1 1 W
(A=M/#05345) (B=M/#05345) (C=M/#05345) (D=M/#05345) (E=M/#05345) (F=M/#05345)
2 2 19414504810 WASHER 1 1 1 1 1 1
3 2 172020-10910  TUBE, BUCKET 11 1 1 1 1
4 3 17215172501  BUSH 11 1 1 1 1
5 3 172165-81760  SEAL, DUST 50X60X4 2 2 2 2 2 2
6 2 172020-10940  PIPE, BUCKET 1 1 1 1 1 1
7 2 172020-11000  ROD, BUCKET 1 1 1 1 1 1
8 3 172020-10620  SEAL, DUST 2 2 2 2 2 2
9 3 172020-11030  BUSH, PIN 1 1 1 1 1 1
10 2 172020-11040  HEAD ASSY 1 1 1 1 1 1
12 3 17215172240  BUSH, ROD 1 1 1 1 1 1
1 13 2 172020-11060  PISTON 11 1 1 1 1
14 2 172020-11660  SEAL SET, CYLINDER 11 1 1 1 1
R LNo. 11& 141 2 172020-11661  SEAL SET, CYLINDER 1 1 1 1 1 1 N
?‘ﬁé’ g?;gg\bsoggﬂgg- (A=MZz2222) (B=MZz2222) (C=MZ222722) (D=MZ22227) (E=MZz2222) (F=MZ22227)
15 3 172020-11070  WASHER, LOCK 1 1 1 1 1 1
1 15-1 3 172A65-72590  WASHER, LOCK 1 1 1 1 1 1 N
' (A=MZ2222) (B=MZz2222) (C=MZ2Z2Z22Z) (D=MZ2222Z) (E=MZ2222) (F=MZ2Z2222)
16 3 172020-11670  SEAL SET, HEAD 11 1 1 1 1
(OLEL T 23 3 172020-11680  SEAL SET, PISTON 1 1 1 1 1 1
VIENED FROM (&) 26 3 933126-00500  RING, SPRING 1 1 1 1 1 1
27 2 17215172270 NUT 1 1 1 1 1 1
28 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 1
29 2 24761-050000  NIPPLE, GREASE C 11 1 1 1 1
30 2 26013-100252  BOLT, M10X 25 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.79. SWING CYLINDER(PREVIOUS)

TO M/#01687

RH UNo. 1{&
RHUNo. 25312 8HFET
1 INC. 2~31

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.79
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Remarks

(1)INTERCHANGABLE WITH FIG.NO.80
REF.NO.1(172020-11150)

*TO M/#01687

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-72301 CYLINDER ASSY, SWING 1 1 1 1 1 1 Zz
(A=M/#01688) (B=M/#01688) (C=M/#01688) (D=M/#01688) (E=M/#01688) (F=M/#01688)
2 2 172187-72260 TUBE, SWING 1 1 1 1 1 1
4 3 172187-72370 BUSH 1 1 1 1 1 1
5 3 182900-53650 SEAL 2 2 2 2 2 2
5-1 3 172187-83130 SEAL, DUST 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
6 2 172187-72270 ROD CMP 1 1 1 1 1 1
8 3 172187-72360 BUSH 1 1 1 1 1 1
9 3 182900-53650 SEAL 2 2 2 2 2 2
9-1 3 172187-83130 SEAL, DUST 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
10 2 172187-72030 SEAL SET, HEAD 1 1 1 1 1 1
19 2 172187-72290 SEAL SET, PISTON 1 1 1 1 1 1
22 2 172187-72280 HEAD 1 1 1 1 1 1
23 3 182900-34250 BUSHING 1 1 1 1 1 1
25 2 172187-72340 PISTON 1 1 1 1 1 1
26 2 172187-72350 PLUNGER 1 1 1 1 1 1
27 2 172187-72380 TUBE 1 1 1 1 1 1
28 2 172187-72510 BOLT 1 1 1 1 1 1
29 2 172187-72650 NUT 1 1 1 1 1 1
30 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
31 2 953KMO0-00222 WASHER 1 1 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.80. SWING CYLINDER(NEW)

R LNo. 11%
RH LNo. 25345 8AHET,
1 INC. 2~34.

FROM M/#01688

0CK10-M33003 Fig.80

(A)=VIO70(JP)C (D)=VIO70(AS)P

(B)=VIO70(IP)P (E)=VIO70(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172020-11150 CYLINDER ASSY, SWING 1 1 1 1 1 1 W
(A=M/#01688) (B=M/#01688) (C=M/#01688) (D=M/#01688) (E=M/#01688) (F=M/#01688)
1-1 1 172020-11151 CYLINDER ASSY, SWING 1 1 1 1 1 1 R
(A=M/#06992) (B=M/#06992) (C=M/#06992) (D=M/#06992) (E=M/#06992) (F=M/#06992)
2 2 172020-10740 COLLAR, 42 55 1 1 1 1 1 1
2-1 2 172020-10860 COLLAR, CUSHION 1 1 1 1 1 1 R
(A=M/#06992) (B=M/#06992) (C=M/#06992) (D=M/#06992) (E=M/#06992) (F=M/#06992)

3 2 172020-10810 NUT 1 1 1 1 1 1
4 2 172020-11160 TUBE ASSY, SWING 1 1 1 1 1 1
4-1 2 172020-11161 TUBE ASSY, SWING 1 1 1 1 1 1 R

(A=MI#06992)

(B=M/#06992)

(C=M/#06992) (D=M/#06992) (E=MI#06992) (F=M/#06992)

5 3 172020-10620 SEAL, DUST 2 2 2 2 2 2
6 3 172020-11230 BUSH, PIN 1 1 1 1 1 1
7 2 172020-11250 ROD, SWING 1 1 1 1 1 1
8 3 172020-10620 SEAL, DUST 2 2 2 2 2 2
9 3 172020-11280 BUSH, PIN 1 1 1 1 1 1
10 2 172020-11300 HEAD ASSY 1 1 1 1 1 1
12 3 172445-72480 BUSH, ROD 1 1 1 1 1 1
13 2 172020-11320 PISTON 1 1 1 1 1 1
14 2 172020-11330 PLUNGER 68B 1 1 1 1 1 1
14-1 2 172020-10730 PLUNGER, CUSHION 1 1 1 1 1 1 R
(A=M/#06992) (B=M/#06992) (C=M/#06992) (D=M/#06992) (E=M/#06992) (F=M/#06992)
15 2 172020-11340 RING, CUSHION 1 1 1 1 1 1
16 2 172020-11690 SEAL SET, CYLINDER 1 1 1 1 1 1
17 3 172020-11350 WASHER, LOCK 1 1 1 1 1 1
18 3 172020-11700 SEAL SET, HEAD 1 1 1 1 1 1
25 3 172020-11710 SEAL SET, PISTON 1 1 1 1 1 1
29 3 172445-72450 RING, SPRING 1 1 1 1 1 1
30 2 172423-72520 COLLAR, CUSHION 1 1 1 1 1 1
31 2 172423-72530 SPACER 1 1 1 1 1 1
32 2 172423-72540 STOPPER 2 2 2 2 2 2
33 2 172423-72550 CIRCLIP 1 1 1 1 1 1
34 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1

Remarks
* FROM M/#01688

Yes Yes

Yes' Yes'

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.81

; (A)=VIO70(JP)C (D)=VIOTO(AS)P
Fig.81. BLADE CYLINDER(PREVIOUS) -vioTapye o-vorose
(C)=VIOTO(AS)C (F)=VIOT0(EX)P

No. Lev. Parts No. Description Qty |

TO M/#05344

AW B (€ O E @

1 1 172187-72891  COVERASSY, BLADE 1 1 1 1 1 1
2 1 22137-100000  WASHER, 10 4 4 4 4 4 4
3 1 22217-100000  WASHER, SPRING 10 4 4 4 4 4 4
4 1  26116-100202  BOLT, M10X 20 PLATED 4 4 4 4 4 4
5 1 172187-72101  CYLINDER ASSY, BLADE 11 1 1 1 1 2
(A=M/#05345) (B=M/#05345) (C=M/#05345) (D=M/#05345) (E=M/#05345) (F=M/#05345)
6 2 172187-72060  TUBE ASSY, BLADE 1 1 1 1 1 1
8 3 172187-72180  BUSH 1 1 1 1 1 1
9 3 182900-53650  SEAL 2 2 2 2 2 2
9-1 3 172187-83130  SEAL, DUST 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
10 2 172187-72070  ROD 11 1 1 1 1
12 3 172187-72170  BUSH 1 1 1 1 1 1
13 3 182900-53650  SEAL 2 2 2 2 2 2
13-1 3 172187-83130  SEAL, DUST 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
14 2 172187-72040  SEAL SET, HEAD 11 1 1 1 1
21 2 172187-72090  SEAL SET, PISTON 11 1 1 1 1
24 2 172187-72080 HEAD CMP 11 1 1 1 1
25 3 182900-60960  BUSHING 11 1 1 1 1
27 2 172187-72140  PISTON 11 1 1 1 1
OLELY" 28 2 172187-72160  NUT 1 1 1 1 1 1
VIEWED FROM (B
B LNo. 5% ~
R LNo 65285 RAFET
5 INC. 6~28
1

Remarks
(1)INTERCHANGABLE WITH FIG.NO.82

REF.NO.1(172020-11400).
* TO M/#05344 N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.82. BLADE CYLINDER(NEW)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.82
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description I R
FROM M/#05345 A B (C) O (B F
1 1 17202011400  CYLINDER ASSY, BLADE 1 1 1 1 1 1 W
(A=M/#05345) (B=M/#05345) (C=M/#05345) (D=M/#05345) (E=M/#05345) (F=M/#05345)
2 2 172020-11410  TUBE, BLADE 101 1 1 1 1
3 3 172020-10620  SEAL, DUST 2 2 2 2 2 2
4 3 172020-11450  BUSH, PIN 101 1 1 1 1
5 2 172020-11470 _ ROD ASSY, BLADE 11 1 1 1 1
6 3 172020-10620  SEAL, DUST 2 2 2 2 2 2
7 3 172020-11450  BUSH, PIN 11 1 1 1 1
8 2 172020-11500  HEAD ASSY 11 1 1 1 1
9 3 172020-10320  BUSH 65 40 11 1 1 1 1
91 3 24550-065400  BUSH, 65X40 11 1 1 1 1 R
(A=M/#06088) (B=M/#06088) (C=M/#06088) (D=M/#06088) (E=M/#06088) (F=M/#06088)
11 2 17202011520  PISTON 1 1 1 1 1 1
12 2 17202011540  NUT 101 1 1 1 1
13 2 172020-11720  SEAL SET, CYLINDER 11 1 1 1 1
14 3 17202010380  RING, SPRING 11 1 1 1 1
15 3 172020-11530  WASHER, LOCK 101 1 1 1 1
16 3 172020-11730  SEAL SET, HEAD 11 1 1 1 1
23 3 172020-11740  SEAL SET, PISTON 11 1 1 1 1
26 1 172187-72891 COVERASSY, BLADE 11 1 1 1 1
B LNo. 11 ®naoan 27 1 22137-100000  WASHER, 10 4 4 4 4 4 4
RiliLho 2 BERHET VIEWED FRON (B) 28 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
] . 29 1 26116100202  BOLT, M10X 20 PLATED 4 4 4 4 4 4
4

A

Remarks
* FROM M/#05345

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.83. TRAVEL MOTOR

0CK10-M33003 Fig.83

(A)=VIO70(JP)C (D)=VIO70(AS)P
(B)=VIO70(JP)P (E)=VIO70(EX)C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 172187-73300 MOTOR, TRAVEL ASSY 2 2 2 2 2 2
1-1 1 172187-73301 MOTOR ASSY, TRAVEL 2 2 2 2 2 2 N 1
(A=M/#06088) (B=M/#06088) (C=M/#06088) (D=M/#06088) (E=M/#06088) (F=M/#06088)
2 2 172187-73460 BEARING 4 4 4 4 4 4
3 2 172187-74010 COVERASSY 2 2 2 2 2 2
8 3 24315-000080  O-RING, 1BP8.0 2 2 2 2 2 2
9 3 24315-000140  O-RING, 1BP14.0 4 4 4 4 4 4
10 2 172187-74020 CARRIER ASSY 2 2 2 2 2 2
19 2 172187-73510  RING 2 2 2 2 2 2
20 2 172187-73540  SEAL 4 4 4 4 4 4
21 2 172187-73550  SNAP RING 2 2 2 2 2 2
22 2 172187-74030  PLATE, BASE CMP 2 2 2 2 2 2
34 3 172187-74040  SEAL SET, BASE PLATE 2 2 2 2 2 2
35 4 24315-000140  O-RING, 1BP14.0 4 4 4 4 4 4
36 4 24315-000250  O-RING, 1BP25.0 4 4 4 4 4 4
37 4 24315-000080  O-RING, 1BP8.0 4 4 4 4 4 4
38 4 172187-73910  O-RING 2 2 2 2 2 2
39 4 24315-000070  O-RING, 1BP7.0 4 4 4 4 4 4
40 4 24311-000125 O-RING, 1AP12.5 4 4 4 4 4 4
41 4 24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
42 2 24101-063020  BEARING, BALL 6302C3 2 2 2 2 2 2
45 2 24315-000080  O-RING, 1BP8.0 2 2 2 2 2 2
46 2 172187-73780  SHAFT 2 2 2 2 2 2
47 2 172187-74050  CYLINDER BLOCK KIT 2 2 2 2 2 2
57 2 172187-73900 BOLT 14 14 14 14 14 14
58 2 172187-74060  KIT, VALVE 2 2 2 2 2 2
61 3 172187-74070  SEAL SET, VALVE 2 2 2 2 2 2
62 4 24315-000120  O-RING, 1BP12.0 4 4 4 4 4 4
63 4 24315-000070  O-RING, 1BP7.0 2 2 2 2 2 2
64 4 24315-000150  O-RING, 1BP15.0 4 4 4 4 4 4
65 4 24315-000280 O-RING, 1BP28.0 4 4 4 4 4 4
66 4 24311-000180 O-RING, 1AP18.0 4 4 4 4 4 4
67 4 24315-000180  O-RING, 1BP18.0 4 4 4 4 4 4
68 2 172187-73930 BOLT 8 8 8 8 8 8
69 2 172187-74080  SEAL SET, PISTON 2 2 2 2 2 2
74 2 24101-062064  BEARING, BALL 6206 2 2 2 2 2 2
75 2 172187-73770  SEAL, OIL 2 2 2 2 2 2
76 2 172187-73600 PLUG 4 4 4 4 4 4
77 2 172187-73560  O-RING 2 2 2 2 2 2
78 1 22217-160000 WASHER, SPRING 16 24 24 24 24 24 24
79 1 26116-160452 BOLT, M16X 45 PLATED 24 24 24 24 24 24

Remarks

(1)THE COLOR OF A PART OF NAME PLATE
OF REFNO.1 1S YELLOR & REF.NO.1-1

IS BLUE.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.84. TURNING MOTOR

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.84
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172187-73310 MOTOR, TURNING 1 1 1 1 1 1
1-1 1 172187-73311 MOTOR ASSY, TURNING 1 1 1 1 1 1 R
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
2 2 172187-73370 GEAR ASSY, REDUCTION 1 1 1 1 1 1
4 3  172162-71490 BEARING, ROLLER 1 1 1 1 1 1
7 3  172162-71520 SEAL, OIL 1 1 1 1 1 1
8 3 172162-71530  BEARING, ROLLER 1 1 1 1 1 1
21 3 172187-73380  SHAFT, PINION 1 1 1 1 1 1
23 3 26450-120952 BOLT, M12X 95 6 6 6 6 6 6
24 2 172187-73410 MOTOR, HYD.OIL 1 1 1 1 1 1
24-1 2 172187-73411 MOTOR ASSY 1 1 1 1 1 1 R
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
25 3 172187-74950 MOTOR 1 1 1 1 1 1
25-1 3 172187-74951 MOTOR 1 1 1 1 1 1 S
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
26 4 172162-71710  BEARING,NEEDLE 1 1 1 1 1 1
26-1 4 172162-71711 BEARING, NEEDLE 1 1 1 1 1 1 R
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
38 4 172187-74960 SEAL SET, MOTOR 1 1 1 1 1 1
38-1 4 172187-74961 SEAL SET, MOTOR 1 1 1 1 1 1 S
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
39 4 172176-73370  RING, TEFLON 2 2 2 2 2 2 1
40 4 172162-71740  O-RING 1 1 1 1 1 1 1
41 4 172162-71890  SEAL, OIL 1 1 1 1 1 1 1
42 4 172162-71760  O-RING 1 1 1 1 1 1 1
43 4 172165-73450  TEFLON RING 4 4 4 4 4 4 1
43-1 4 172165-73451 RING, TEFLON 4 4 4 4 4 4 S
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
44 4 172165-73430 BEARING 1 1 1 1 1 1
49 3 172187-74970  RELEAF BLOCK ASSY 1 1 1 1 1 1
49-1 3  172187-74971 RELEAF BLOCK ASSY 1 1 1 1 1 1 S
(A=M/#01675) (B=M/#01675) (C=M/#01675) (D=M/#01675) (E=M/#01675) (F=M/#01675)
53 4  172187-73440 VALVE ASSY, RELIEF 2 2 2 2 2 2
54 4 172187-74980  SEAL SET, RELIEF 1 1 1 1 1 1
55 4 24315-000140  O-RING, 1BP14.0 2 2 2 2 2 2 2
56 4 172164-73860  O-RING 1 1 1 1 1 1 2
57 4 172162-71930  RING, BUCK UP 2 2 2 2 2 2 2
58 4 24315-000210  O-RING, 1BP21.0 2 2 2 2 2 2 2
59 4 24315-000260  O-RING, 1BP26.0 2 2 2 2 2 2 2
60 4 172162-71950  RING, BUCK UP 2 2 2 2 2 2 2
61 2 26450-120302 BOLT, M12X 30 4 4 4 4 4 4
62 2 172162-71880  GAUGE ASSY, LEVEL 1 1 1 1 1 1
63 1 172187-73340  PIPE, OIL FEED 1 1 1 1 1 1
64 1 22217-160000 WASHER, SPRING 16 8 8 8 8 8 8
65 1 23871-030000  PLUG, RO3 1 1 1 1 1 1
66 1  23871-040000 PLUG, R0O4 1 1 1 1 1 1
67 1 26116-160502 BOLT, M16X 50 PLATED 8 8 8 8 8 8
68 1 172187-73320 CONNECTOR ASSY 1 1 1 1 1 1

Remarks
1)INCLUDE OF REFER NO.38.
2)INCLUDE OF REFER NO.54.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.85. SWIVEL JOINT(Y SPEC.)

0CK10-M33003 Fig.85

(A)=VIO70(JP)C (D)=VIOTO(AS)P
(B)=VIO70(IP)P (E)=VIO70(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172187-73800 JOINT ASSY, SWIVEL 1
1-1 1 172187-73801 JOINT ASSY, SWIVEL 1 1 1 1 1 1 R
(A=M/#01198)
1-2 1 17218773801  JOINT ASSY, SWIVEL 1 1 1 1 1 1 z 1
(A=*2017.01.) (B=*2017.01.) (C=*2017.01.) (D=*2017.01.) (E=*2017.01.) (F=*2017.01.)
2 2 172147-73810 SHAFT, SWIVEL 1 1 1 1 1 1
3 2 26013-100402 BOLT, SPRING M10X 40 4 4 4 4 4 4
4 2  172147-73830 HUB, SWIVEL 1 1 1 1 1 1
5 2 172147-73850 PLATE, SWIVEL 1 1 1 1 1 1
6 2 172122-73860 SPACER, SWIVEL 1 1 1 1 1 1
7 2 172122-73870 WASHER, THRUST 1 1 1 1 1 1
8 2  22242-000700 RING, 70 1 1 1 1 1 1
9 2 23871-030000 PLUG, R0O3 4 4 4 4 4 4
10 2 172187-73820 SEAL SET, SWIVEL 1 1 1 1 1 1
10-1 2 172147-73880 SEAL ASSY 1 1 1 1 1 1 N
(A=*2008.12.) (B=*2008.12.) (C=*2008.12.) (D=*2008.12.) (E=*2008.12.) (F=*2008.12.)
11 3 172187-73810 SEAL, SWIVEL 8
11-1 3 172423-73820 SEAL, SWIVEL 8 8 8 8 8 8 R
(A=M/#01198)
11-2 3 172122-73890 SEAL, SWIVEL 8 8 8 8 8 8 N
(A=*2008.12.) (B=*2008.12.) (C=+2008.12.) (D=+2008.12.) (E=*2008.12.) (F=*2008.12.)
12 3  24311-000800 O-RING, 1AP80.0 1 1 1 1 1 1
13 3  24311-001000 O-RING, 1AP100.0 1 1 1 1 1 1
14 3  24321-000950 O-RING, 1AG95.0 1 1 1 1 1 1
15 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
16 1 26116-120902 BOLT, M12X 90 PLATED 4 4 4 4 4 4

Remarks

(1)A: no label.

Interchangeable by Fig.138(85A) No.1.

The inner parts of swivel joint are not compatible.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.138. (85A)SWIVEL JOINT KIT(N SPEC.)

1

1 INC.2~18.

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.138

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172187-73400  JOINT ASSY, SWIVEL 1 1 1 1 1 1 w1
(A=*2017.01.) (B=*2017.01.) (C=*2017.01.) (D=*2017.01.) (E=*2017.01.) (F=*2017.01.)
2 2 1D4180-22850  ELBOW, 45 PF1/2 6 6 6 6 6 6
3 3 24315-000180  O-RING, 1BP18.0 6 6 6 6 6 6
4 2 172A65-73800 JOINT ASSY, SWIVEL 1 1 1 1 1 1 2
5 2 172730-75141 ADAPTER 4 4 4 4 4 4
6 2 172173-76102 CONNECTOR ASSY 3 3 3 3 3 3
7 3 41851-000110 O-RING 1 1 1 1 1 1
10 2 172644-76161 ELBOW, ADJUST 2 2 2 2 2 2
11 3 24315-000140  O-RING, 1BP14.0 1 1 1 1 1 1
12 2 172A65-76700 CONNECTOR, G3/8 1 1 1 1 1 1
13 3 41851-000140  O-RING 1 1 1 1 1 1
14 2 172141-76900 CONNECTOR ASSY 2 2 2 2 2 2
15 3 24315-000180  O-RING, 1BP18.0 1 1 1 1 1 1
16 2 172A69-78250 HOSE 1 1 1 1 1 1
17 2 23001-016000  CLAMP, HOSE 16 1 1 1 1 1 1
18 2 41851-000140 O-RING 4 4 4 4 4 4

Remarks

(1)A: 'NACHI' label.

Interchangeable from Y specification.

The inner parts of swivel joint are not compatible.
(2)Inner parts are shown in Fig.139(85B).

Yes

N:Old 555 New, Q:0ld

%5 New, R:0ld €25 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.139. (85B)SWIVEL JOINT(N SPEC.)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.139

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172A65-73800 JOINT ASSY, SWIVEL 1 1 1 1 1 1 w1
(A=*2017.01.) (B=*2017.01.) (C=*2017.01.) (D=*2017.01.) (E=*2017.01.) (F=*2017.01.)
2 2 172A65-73810  SHAFT ASSY 1 1 1 1 1 1
3 2 172A65-73840 ROTOR 1 1 1 1 1 1
4 2 172A65-73850 FLANGE 1 1 1 1 1 1
5 2 172A65-73860 SPACER 1 1 1 1 1 1
6 2 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
7 2 22242-000720  RING, 72 1 1 1 1 1 1
8 2 23871-030000  PLUG, RO3 4 4 4 4 4 4
9 2 26076-100402 BOLT, 10.910X 40 4 4 4 4 4 4
10 2 172A65-73880  SEALKIT 1 1 1 1 1 1
11 3 172A65-73870  SEAL 8 8 8 8 8 8
12 3 24315-000800  O-RING, 1BP80.0 1 1 1 1 1 1
13 3 24315-001000 O-RING, 1BP100.0 1 1 1 1 1 1
14 3 24325-000950  O-RING, 1BG95.0 1 1 1 1 1 1
15 1 26013-120402 BOLT, SPRING M12X 40 4 4 4 4 4 4

Remarks
(1)A : 'NACHI' label.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.86

; (A)=VIOT0(JP)C (D)=VIOTO(AS)P
F|g86 CONTROL VALVE(].) (B)=VIO70(IJP)P (E)=VIOT0(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P

No. Lev. Parts No. Description Qty |

32 b a—)Ls3)L TASSY

AW B (€ O E @

CONTROL VALVE ASSY

OO TR ALY 1 1 22217-100000  WASHER, SPRING 10 3 3 3 3 3 3
Fie 86 Rof.No.4 2 1 26116-100302  BOLT, M10X 30 PLATED 3 3 3 3 3 3
inc Fig.86 Ref.No.5~63 3 1 26702-100002 NUT, M10 1 1 1 1 1 1
Fig. 87 Ref.No. 1~63 4 1 172187-74100  VALVE CMP, CONTROL 1 1 1 1 1 1
F:g- gg s:]:- ug }:gg 5 2 172187-74820  P3 PORT ASY 101 1 1 1 1
. e 6 3 172187-74120 PLUG 101 1 1 1 1 W
(A=M/#00501)
7 4 24315000110 O-RING, 1BP11.0
8 3 172187-74150  VALVE, RELIEF 101 1 1 1 1 W
(A=M/#00501)
9 4 172116-74150  O-RING 101 1 1 1 1
13 4 24315000120 O-RING, 1BP12.0 101 1 1 1 1
14 4 24321-000650  O-RING, 1AG65.0 1 1 1 1 1 1
15 2 172187-74490 ROD, TIE 3 3 3 3 3 3
16 2 26716-100002  NUT, M10 6 6 6 6 6 6
17 2 172187-74870  SECTION ASSY, BLADE 1 1 1 1 1 1
18 3 172146-74720  VALVE ASSY, SHUT-OFF 101 1 1 1 1w
(A=M/#00501)
19 4 17211674150  O-RING 1 1 1 1 1 1
20 4 24311240100  O-RING, 1AP10A 101 1 1 1 1
32 3 24321-000650  O-RING, 1AG65.0 1 01 1 1 1 1
33 3 933166-80520 WIPER 2 2 2 2 2 2
34 3 933171-80610 O-RING 2 2 2 2 2 2
35 2 172187-74230  SECTION ASSY, SPOOL 1
351 2 172187-74231  SECTION ASSY, SPOOL 1 N
(A=M/#00748)
352 2 172187-74232  SECTION ASSY, SPOOL 1 1 1 1 1 1 N
(A=M/#00812)
44 3 172187-74300 PLUG 101 1 1 1 1 W

(A=M/#00501)

45 4 24315-000180 O-RING, 1BP18.0

46 3 172187-74550 PLUG ASSY
(A=M/#00501)

(R
(R
(R
(R
(R
(R
=3

47 4 24315-000180 O-RING, 1BP18.0
48 24321-000650 O-RING, 1AG65.0
49 172151-74320 O-RING

averka—iL
<. CONTROL

R RN R e
N
N
N
N
N

51-1 172187-74311 SECTION ASSY, SPOOL
(A=M/#00812)

58
63

172151-74320 O-RING 2 2 2 2 2 2

3
3
51 2 172187-74310 SECTION ASSY, SPOOL
2
3
3 24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1

TURNING

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
CONTROL VALVE(2)

Fig.87.

a2 b a—JLsIL TASSY

CONTROL VALVE ASSY

172187-74100

Fig.86 Ref.No.4

inc Fig.86 Ref.No.5~63
Fig. 87 Ref.No. 1~63
Fig. 88 Ref.No. 1~29
Fig. 89 Ref.No.1~64

P TO#7 ¥av)
P.T.0. (OPTION)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.87
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172187-74880  SECTION ASSY, ARM 1 1 1 1 1 1
2 3 172187-74140  VALVE ASSY, RELIEF 2 2 2 2 2 2 W
(A=M/#00501)
3 4 172116-74150 O-RING 2 2 2 2 2 2
12 4 172151-74320  O-RING 2 2 2 2 2 2
19 3 172187-74540 PLUG ASSY 1 1 1 1 1 1 W
(A=M/#00501)
20 4 24315-000140  O-RING, 1BP14.0 1 1 1 1 1 1
21 3 172187-74550  PLUG ASSY 2 2 2 2 2 2 W
(A=M/#00501)
22 4 24315-000150  O-RING, 1BP15.0 2
22-1 4 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 2
23 3 172187-74530  PLUG ASSY 2 2 2 2 2 2 W
(A=M/#00501)
24 4 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
25 3 24316-000090  O-RING, 4DP9.0 1 z
(A=M/#00812)
26 3 24316-240100  O-RING, 4DP10A 1 1 1 1 1 1
27 2 172187-74890 SECTION ASSY, PTO 1 1 1 1 1 1
38 3 24321-000650  O-RING, 1AG65.0 1 1 1 1 1 1
39 3 933166-80520  WIPER 2 2 2 2 2 2
40 4 933171-80610  O-RING 2 2 2 2 2 2
41 3 172187-74550  PLUG ASSY 2 2 2 2 2 2 W
(A=M/#00501)
42 4 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 2
43 3  172146-74720  VALVE ASSY, SHUT-OFF 2 2 2 2 2 2 W
(A=M/#00501)
44 4 172116-74150 O-RING 2 2 2 2 2 2
45 4 24311-240100 O-RING, 1AP10A 2 2 2 2 2 2
46 2 172187-74900  SECTION ASSY, SWING 1 1 1 1 1 1
47 3 172187-74140 VALVE ASSY, RELIEF 2 2 2 2 2 2 W
(A=M/#00501)
48 4  172116-74150 O-RING 2 2 2 2 2 2
61 3 933166-80520  WIPER 2 2 2 2 2 2
62 3 24321-000650  O-RING, 1AG65.0 1 1 1 1 1 1
63 3 933171-80610  O-RING 2 2 2 2 2 2
64 1 172422-74900  VALVE ASSY, RELIEF 1 1
(A=XXX)

Remarks

(1)OPTIONAL(P.T.O. SPEC.)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.88. CONTROL VALVE(3)

7 (&
DRIVE (L)

a Yy ka—jLs3JL FASSY

CONTROL VALVE ASSY

172187-74100

Fig. 86 Ref.No.4

inc Fig. 86 Ref.No.5~63
Fig. 87 Ref.No.1~63
Fig. 88 Ref.No.1~29
Fig. 89 Ref.No.1~64

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.88
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

ET(H)
DRIVE (R)

No. Lewv. Parts No. Description |

A B (€ O (E) (F)
1 2 172187-74830 P1 PORT ASY 1 1 1 1 1 1

2 3  172187-74160 VALVE, RELIEF 2 2 2 2 2 2 W

(A=M/#00501)

3 4 172116-74150 O-RING 2 2 2 2 2 2
5 4 24321-000650 O-RING, 1AG65.0 2 2 2 2 2 2
6 2 172187-74400 SECTION ASSY, SPOOL 1 1 1 1 1 1
13 3  24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
14 3  933166-80520 WIPER 2 2 2 2 2 2
18 3  933171-80610 O-RING 2 2 2 2 2 2
19 2 172187-74380 SECTION ASSY, SPOOL 1 1 1 1 1 1
24 3 24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
25 3 933166-80520 WIPER 2 2 2 2 2 2
29 3 933171-80610 O-RING 2 2 2 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.89. CONTROL VALVE(4)

a2 ka—JLsSJL TASSY

CONTROL VALVE ASSY

172187-74100

Fig. 86 Ref.No.4

inc Fig. 86 Ref.No.5~63
Fig. 87 Ref.No. 1~63
Fig. 88 Ref.No. 1~29
Fig. 89 Ref.No.1~64

A\

AGAYE S
BUCKET

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.89
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172187-74840 SECTION ASSY, BOOM 1 1 1 1 1 1
2 3  172187-74140 VALVE ASSY, RELIEF 2 2 2 2 2 2 W
(A=M/#00501)
3 4 172116-74150 O-RING 2 2 2 2 2 2
11 4 172151-74320 O-RING 2 2 2 2 2 2
25 4 24311-000200 O-RING, 1AP20.0 2 2 2 2 2 2
26 4  24316-000090 O-RING, 4DP9.0 1 z
(A=M/#00812)
27 4 24316-240100 O-RING, 4DP10A 2
27-1 4 24316-240100 O-RING, 4DP10A 1 1 1 1 1 1 K
(A=M/#00812)
28 4  24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
29 4 172116-74430 O-RING 1 1 1 1 1 1
30 3  172187-74690 PLUG ASSY 1 1 1 1 1 1 W
(A=M/#00501)
31 4 172312-74770 O-RING 1 1 1 1 1 1
32 3 172187-74540 PLUG ASSY 1 1 1 1 1 1 W
(A=M/#00501)
33 4 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
34 3 172187-74550 PLUG ASSY 2 2 2 2 2 2 W
(A=M/#00501)
35 4  24315-000180 O-RING, 1BP18.0 2 2 2 2 2 2
36 2 172187-74850 SECTION ASSY, BUCKET 1 1 1 1 1 1
37 3 172187-74130 VALVE, ANTI-VOIDE 1 1 1 1 1 1 W
(A=M/#00501)
38 4 172116-74150 O-RING 1 1 1 1 1 1
39 3 172187-74140 VALVE ASSY, RELIEF 1 1 1 1 1 1 W
(A=M/#00501)
40 4 172116-74150 O-RING 1 1 1 1 1 1
49 3 172151-74320 O-RING 2 2 2 2 2 2
54 3 24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
55 2 172187-74860 T-PORT 1 1 1 1 1 1
56 3 172187-74550 PLUG ASSY 1 1 1 1 1 1 W
(A=M/#00501)
57 4  24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
58 3 172146-74720 VALVE ASSY, SHUT-OFF 1 1 1 1 1 1 W
(A=M/#00501)
59 4 172116-74150 O-RING 1 1 1 1 1 1
60 4 24311-240100 O-RING, 1AP10A 1 1 1 1 1 1
64 4 24315-000120 O-RING, 1BP12.0 1 1 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.90. REMOTE CONTROL VALVE(JP,EX)

COUNTRY | JP

AS

EX

0CK10-M33003 Fig.90

Fig.No. | 90

91,92

90

REFER TO Fig. 40

(A)=VIOT0(IP)C (D)=VIOTO(AS)P

(B)=VIO70(JP)P (E)=VIOTO(EX)C

(C)=VIO70(AS)C (F)=VIOTO(EX)P

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172187-74600 REMO-CON VALVW ASSY 2 2 2 2
6 2 172164-74620 DISK 2 2 2 2
7 2  172164-74630 NUT 2 2 2 2
9 2 172151-74860 SHIM(COUNT. SET 8 8 8 8
12 2 172151-74890 SP (SYN. 8 8 8 8
14 2 172151-74910 SEAL 8 8 8 8
15 2 172151-74930 BOOT 2 2 2 2
17 2 172151-74950 UNION 2 2 2 2
19 2 24311-000200 O-RING, 1AP20.0 8 8 8 8
20 2 24321-000700 O-RING, 1AG70.0 2 2 2 2
21 2  26116-060202 BOLT, M6X 20 PLATED 8 8 8 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.91. REMOTE CONTROL VALVE(AS : L)

COUNTRY

JP

AS

EX

0CK10-M33003 Fig.91

Fig. No.

90

91

90

16

R LNo. 161%
R LNo. 170 %
No. 6% &HFET .

INC. 17~26

(A)=VIOT0(IP)C (D)=VIOTO(AS)P
(B)=VIO70(JP)P (E)=VIOTO(EX)C
(C)=VIO70(AS)C (F)=VIOTO(EX)P
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172187-74750 VALVE ASSY (L, EP 1 1
16 2 172165-74340 HANDLE, SUB 1 1
17 3 172151-73510 BAR, HANDLE 1 1
18 3  172151-73520 HANDLE 2 2
19 3  172151-73530 HANDLE, CAP 1 1
20 3 172151-73640 CAP 1 1
21 3 172151-73660 SCREW, 4X30 1 1
22 3  22137-040000 WASHER, 4 2 2
23 3 26553-040102 SCREW 4X10 2 2
24 3 26553-050082 SCREW, M5X 8 2 2
25 3 26716-040002 NUT, M4 2 2
26 3 26716-040002 NUT, M4 1 1
27 2 172151-73620 BELLOWS 1 1
28 2 172151-73630 SEAL SET 1 1
29 3 172151-73360 SEAL WASHER 2 2
30 3 172151-73420 SEAL 4 4
31 3 24315-000200 O-RING, 1BP20.0 4 4
32 3 24341-000900 O-RING, 1AS90.0 1 1
33 2 172151-73650 NUT, ADJUST 1 1
34 2 22351-050010 PIN, SPRING 5.0X10 1 1
35 2 26450-080302 BOLT, M8X 30 2 2
36 2 26756-140002 NUT, LOCK M14 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.92. REMOTE CONTROL VALVE(AS : R)

COUNTRY

JP

AS

EX

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.92

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Fig. No.

90

92

90

17

B Hi UNo. 171X
R LNo. A7) v i5

No. 2% E#HE T,
INC. (17) ~32

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172187-74760 VALVE ASSY (R, EP 1 1
16 2 172151-73500 NUT, ADJUST 1 1
17 2  172165-74350 HANDLE, SUB 1 1
18 3  172151-73510 BAR, HANDLE 1 1
19 3  172151-73520 HANDLE 2 2
20 3 172151-73530 HANDLE, CAP 1 1
21 3  172151-73540 ROLLER 1 1
22 3  172151-73550 LEVER, SWITCH 1 1
23 3  172151-73560 SEAT, SWITCH 1 1
24 3 172151-73570 SEAT, SWITCH 1 1
26 3 172151-73600 TUBE 1 1
27 3  172151-73660 SCREW, 4X30 1 1
28 3 22137-040000 WASHER, 4 2 2
29 3 26553-040102 SCREW 4X10 2 2
30 3 26553-050082 SCREW, M5X 8 2 2
31 3  26716-040002 NUT, M4 2 2
32 3 26716-040002 NUT, M4 1 1
33 2 172151-73590 BUSH 1 1
34 2 172151-73610 TERMINAL 2 2
35 2 172151-73620 BELLOWS 1 1
36 2 172151-73630 SEAL SET 1 1
37 3 172151-73360 SEAL WASHER 2 2
38 3  172151-73420 SEAL 4 4
39 3 24315-000200 O-RING, 1BP20.0 4 4
40 3 24341-000900 O-RING, 1AS90.0 1 1
41 2 22351-050010 PIN, SPRING 5.0X10 1 1
42 2 26450-080302 BOLT, M8X 30 2 2
43 2 26756-140002 NUT, LOCK M14 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003 Fig.93

Fig.93. 4-WAY ROTARY VALVE(MULTI CHANGE SPEC.) (viorouPIC O=vioTorP
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty I R
(A (B © O B ©
- ) [93] - | 1 1  172187-74200 BRACKET ASSY, MULTI 1 1
2 1 172151-74600  VALVE CMP,MULTICHNG. 1
2 2-1 1  172151-74601  VALVE 11 N
(A=M/#01030)
3 2 17215174700  LEVER 1
31 2 182900-77250 LEVER 11 s 3
(A=M/#01030)
(?;;IFS/PE)ﬁ 4 2 17215174710 COVER 1
41 2 182900-77220 COVER 1 1 S 4
. (A=M/#01030)
5 2 172151-74720 COVER 1
51 2 182900-16530 COVER 1 1 N
(A=M/#01030)
o LI 6 2 172151-74730  SPRING 1
) Gl 23 6-1 2 182900-22300  SPRING 11 N
CANOPY SPEC. (A=M/#01030)
7 2 172151-74740  PLATE, MARK 1
8 2 172151-74750  PLATE, MARK 1
(A=M/#01030)
9 2 172151-74760 WASHER 2
9-1 2 953KM0-00220 WASHER 2 2
(A=M/#01030)
10 2 172151-74760 WASHER 1
10-1 2 953KM0-00220 WASHER 1 1
(A=M/#01030)
11 2 172151-74770  GASKET, CYL. HEAD 1
11-1 2 182900-77210  DUST SEAL 11
(A=M/#01030)
12 2 23871-010000 PLUG, RO1 1
121 2 953KM0-10894 PLUG 11
(A=M/#01030)
4914 7)|,=F,(;|,j:\-_ PAJES 13 2 24190-100001 BALL, STEEL 5/16 1 1
HE1MESETFEL 14 2 24311-000280  O-RING, 1AP28.0 11
4-WAY MULTI VALVE KIT 15 2 24321-000600 O-RING, 1AG60.0 2 2
is shown in Fig. 134 16 2 26450-060162  BOLT, M6X 16 2
16-1 2 182900-77240  BOLT 2 2
(A=M/#01030)
17 2 26450-060162  BOLT, M6X 16 8
:53 17-1 2 182900-77200  BOLT 8 8
PREVIOUS 11 3 (A=M/#01030)
18 2 26450-060162  BOLT, M6X 16 8 8
181 2 182900-77190  BOLT 8 8
(A=M/#01030)
19 2 26647-060202  BOLT, WING M6X20 1
19-1 2 182900-77230  WING BOLT 11
(A=M/#01030)
20 1 26013-100252  BOLT, M10X 25 3 3
- 21 1 26013-100502  BOLT, M10X 50 3 3
TCABIN SPEC. 22 1 172165-03471  LABEL 1 1 1
2)CANOPY SPEC. 23 1 172151-03550  LABEL,PATTERN B 1 1 2
3)T1=NO.3 6MM, NO.3-1 3.2MM 231 1 17215103551  LABEL 1 1 R 2
4)T2=NO.4 12.7MM, NO.4-1 18.5MM N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.93. 4-WAY ROTARY VALVE(MULTI CHANGE SPEC.)

22

F v £tk
CABIN SPEC.

o LI

v CALE 3
CANOPY SPEC.

AT AINFANLTHY ME 21 @

HEEHIMEBBETSL
4-WAY MULTI VALVE KIT
is shown in Fig. 134

:53
PREVIOUS 11 3

COUNTRY
[Fig.No. | 93 |

[ -]

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.93
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Remarks

1)CABIN SPEC.

2)CANOPY SPEC.

3)T1=NO.3 6MM, NO.3-1 3.2MM
4)T2=NO.4 12.7MM , NO.4-1 18.5MM

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
(A=MI#05645) (B=M/#05645)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.94

; _ (A)=VIO70(IP)C (D)=VIO70(AS)P
Fig.94. 2-WAY ROTARY VALVE(MULTI CHANGE SPEC.) (viorooR)c O=vioroasy
(C)=VIO70(AS)C (F)=VIO7O(EX)P
No. Lewv. Parts No. Description ' |
COUNTRY [ JP T AS | EX| A (B (© O (E) (A
No. [94] - - | 1 1 172173-74490  MOUNT2WAY 1 1
2 1 172173-74600 2-WAY MULTI-VALVE 1 1
3 2  172173-74610 PLATE 1 1
—n 4 2 17217574720  GASKET 101
$‘ 5 2 172175-74730 LEVER 1 1
6 . 6 2 172151-74760 WASHER 7 7
—10 ég ! 29T AINFINTHy FEEBIBEBSET S 7 2 23871-010000 PLUG, RO1 8 8
! \ 2-WAY MULTI VALVE KIT is shown in Fig. 135 8 2 24311-000250 O-RING, 1AP25.0 1 1
L 9 2  24311-000320 O-RING, 1AP32.0 1 1
= 10 2  26116-060162 BOLT, M6X 16 PLATED 6 6
11 2 26647-060202 BOLT, WING M6X20 1 1
12 1 26013-080252 BOLT, M8X 25 2 2
13 1 26013-100502 BOLT, M10X 50 2 2
14 1 172175-03550 LABEL(2-WAY 1 1
15 1 172173-03550 LABEL (2-WAY 1 1 W
(A=M/#01106)
16 1 172173-03560 LABEL (YANMAR 1 1
17 1 172173-03570 LABEL (KOMATSU 1 1
A
CABIN SPEC.
-
15
| I/
III |
¥/ Bt
CANOPY SPEC.
Remarks
1)CABIN SPEC.
2)CANOPY SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.95. SOLENOID VALVE(CRANE)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.95
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Remarks

(1)Ref.No.1-1 H=41mm,

Ref.No.1-2 H=67mm.

Interchangeable by simultaneous
replacement with Ref.No.5-2.

Refer to Fig.137 for spare parts.
Refer.No.1-1 : Interchangeable by
simultaneous replacement with Fig.137
Ref.No.1.

Refer.No.1-2 : Interchangeable by
simultaneous replacement with Fig.137
Ref.No.1 & No.6.

No. Lewv. Parts No. Description |
€ ® B ©
1 1 172187-77110 VALVE,SOLENOID
1-1 1 172187-77111 VALVE, SOLENOID N
(A=MZZZ2Z) (B=MZZz272)
1-2 1 172A46-74700 VALVE ASY,SOL F
(A=MZZZ272) (B=MZzz272)
1-2A 2  172A46-74710 SPRING W
(A=MZZzZ222) (B=MZzZzZ22)
1-2B 2 172A46-74720 VALVE, SOLENOID W
(A=MZZ2222) (B=MZzz2222)
1-2C 2 172A46-74730 PLUG W
(A=MZZZ272) (B=MZz272)
1-2D 2  24311-000160 O-RING, 1AP16.0 W
(A=MZZZ272) (B=Mzz272)
1-2E 2 24315-000110 O-RING, 1BP11.0 W
(A=MZZZ272) (B=Mzz272)
1-2F 2 26450-050122 BOLT, M5X 12 W
(A=MZZ2222) (B=MZzz2222)
2 2 172649-74040 SOLENOID Z
(A=MZZZ272) (B=MZz272)
3 2 26450-040102 BOLT, M4X 10 z
(A=MZZzZ222) (B=MZzZzZ22)
4 2 24311-000220 O-RING, 1AP22.0 z
(A=MZZZ272) (B=MZz272)
5 1 26013-080602 BOLT, M8X 60
5-1 1 26013-080552 BOLT, M8X 55 N
(A=MZZzZ222) (B=MZzZzZ22)
5-2 1 26013-080802 BOLT, M8X 80 S
(A=MZZZ272) (B=Mzz272)
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.137. (95A)SOLENOID VALVE(CRANE SPEC.)

COUNTRY

AS

EX

0CK10-M33003 Fig.137

Fig. No.

137

(A)=VIO70(JP)C (D)=VIOTO(AS)P
(B)=VIO70(IP)P (E)=VIO70(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172187-77112 VALVE ASSY, SOLENOID 1 1

3 2 172A46-74720 VALVE, SOLENOID 3 3

4 2 24311-000160 O-RING, 1AP16.0 3 3

5 2 26450-050102 BOLT, M5X 10 6 6

6 1 26013-080552 BOLT, M8X 55 3 3

Remarks
(1)H=39mm.

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.96. HOLD VALVE(CRANE:BOOM)

COUNTRY

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.96

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Fig. No.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172068-28490 SPRING 8 8
2 1 172187-77001 BAND, BOOT 1 1
3 1 172187-77030 BAND, BOOT 1 1
4 1 172187-77100 VALVE,HOLD(BOOM) 1 1
5 2 172455-77110 PLUG 1 1 W
(A=XXX) (B=XXX)
6 2 172455-77120 PLUG 1 1
(A=XXX) (B=XXX)
7 2 172455-77130 PLUG 1 1
(A=XXX) (B=XXX)
8 2 172455-77140 PLUG 2 2 W
(A=XXX) (B=XXX)
9 2 172455-77150 PLUG 1 1 W
(A=XXX) (B=XXX)
10 2 172455-77160 POPPET 1 1 W
(A=XXX) (B=XXX)
11 2 172455-77170 SPRING 1 1 w
(A=XXX) (B=XXX)
12 2 172455-77180 SPRING 1 1
(A=XXX) (B=XXX)
13 2 172455-77190 PISTON 1 1
(A=XXX) (B=XXX)
14 2 24315-000110 O-RING, 1BP11.0 2 2 W
(A=XXX) (B=XXX)
15 2 24315-000160 O-RING, 1BP16.0 4 4 W
(A=XXX) (B=XXX)
16 2 24315-000200 O-RING, 1BP20.0 1 1 W
(A=XXX) (B=XXX)
17 2 24315-000220 O-RING, 1BP22.0 1 1 W
(A=XXX) (B=XXX)
18 2 24315-350220 O-RING, 1BP22A 1 1 W
(A=XXX) (B=XXX)
19 1 26013-080252 BOLT, M8X 25 4 4
20 1 26013-080752 BOLT, M8X 75 3 3
21 1 22137-080000 WASHER, 8 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.97. HOLD VAKVE(CRANE:ARM)

COUNTRY

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.97

(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Fig. No.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172068-28490 SPRING 8 8
2 1 172187-77090 VALVE,HOLD(ARM) 1 1
3 2 172455-77110 PLUG 1 1
(A=XXX) (B=XXX)
4 2 172455-77120 PLUG 1 1
(A=XXX) (B=XXX)
5 2 172455-77130 PLUG 1 1
(A=XXX) (B=XXX)
6 2 172455-77140 PLUG 2 2
(A=XXX) (B=XXX)
7 2 172455-77150 PLUG 1 1 W
(A=XXX) (B=XXX)
8 2 172455-77160 POPPET 1 1 W
(A=XXX) (B=XXX)
9 2 172455-77170 SPRING 1 1 W
(A=XXX) (B=XXX)
10 2 172455-77180 SPRING 1 1 w
(A=XXX) (B=XXX)
11 2 172455-77190 PISTON 1 1
(A=XXX) (B=XXX)
12 2 24315-000110 O-RING, 1BP11.0 2 2
(A=XXX) (B=XXX)
13 2 24315-000160 O-RING, 1BP16.0 4 4 W
(A=XXX) (B=XXX)
14 2 24315-000200 O-RING, 1BP20.0 1 1 W
(A=XXX) (B=XXX)
15 2 24315-000220 O-RING, 1BP22.0 1 1 W
(A=XXX) (B=XXX)
16 2 24315-350220 O-RING, 1BP22A 1 1 W
(A=XXX) (B=XXX)
17 1 172187-77200 BAND, ARM 1 1
18 1 172187-77230 BAND, ARM 1 1
19 1 26013-080252 BOLT, M8X 25 4 4
20 1 26013-080752 BOLT, M8X 75 3 3
21 1 22137-080000 WASHER, 8 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.98

i (A)=VIOT0(IP)C (D)=VIOTO(AS)P
F|gg8 HYD. OIL TANK (B)=VIO70(IJP)P (E)=VIOT0(EX)C
(C)=VIO70(AS)C (F)=VIOTOEX)P
B UNo. 114 No. Lew Parts No. Description Qty I
0. Nl A B (€ O (E) (F)
Rt Mo 2B 08 BHET 8—Q € 20 1 1 772187-75100  TANKASSY, RESERVOIR 1
T 1 29— o2 11 1 772187-75101  TANKASSY, RESERVOIR 11 1 1 S
‘ (A=M/#00748)
1A 1 772187-73710  TANKASSY, RESERVOIR 11

R UNo. 1AIX. 2 2 172187-73700 FILTER ASSY, RETURN 1 1 1 1
ﬁﬂimlé"g- 5555532%:—‘.-2#&?0 3 3 172187-73730  ELEMENT, FILTER 11 11
POTE 4 3 172112-74971 VALVE, BY-PASS 1 1 1 1
5 2 172162-73700 STRAINER, SUCTION 1 1 1 1 1 1
6 2 172187-73710 ROD ASSY, FILTER 1 1 1 1 1 1
7 2 172112-75770 SPRING, FILTER 1 1 1 1 1 1
o) 8 2 172112-75780 SPRING, FILTER 1 1 1 1 1 1
2 9 2  26716-100002 NUT, M10 1 1 1 1 1 1
30 h 10 2 124766-59050 CLIP, HOSE 12 1 1 1 1 1 1
31 11 2 172187-75270 PIPE 1 1 1 1 1 1
12 2 172187-75280 COVER ASSY 1 1 1 1 1 1
13 2 172187-75340 COVER, TANK 1 1 1 1 1 1
14 2 172187-75350 GAUGE ASSY, OIL 1 1 1 1 1 1
15 2 172165-75450-4 PLATE 1 1 1 1 1 1
16 2 172165-75460 GASKET 1 1 1 1 1 1
COUNTRY 17 2 172165-75481 ELEMENT 1 1 1 1 1 1
APPLI- 18 2 172187-75500  PLUG 11 1 1 1 1
CATION 19 2 172187-75510 HOSE 1 1 1 1 1 1
20 2 172116-75850-4 PLUG, OIL FEED 1 1 1 1 1 1
21 2 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
22 2 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
23 2 24311-000380 O-RING, 1AP38.0 1 1 1 1 1 1
24 2 24321-001350 O-RING, 1AG135.0 1 1 1 1 1 1
25 2 24321-001700 O-RING, 1AG170.0 1 1 1 1 1 1
26 2 24341-000300 O-RING, 1AS30.0 1 1 1 1 1 1
27 2 26022-050102 SCREW, M5X10 3 3 3 3 3 3
28 2  26116-100252 BOLT, M10X 25 PLATED 4 4 4 4 4 4
29 2  26116-100252 BOLT, M10X 25 PLATED 4 4 4 4 4 4

30 2 172187-73050 FILTER ,RETURN (EP 1 1

31 3 172187-73060 ELEMENT, FILTER 1 1

32 3 172112-74971 VALVE, BY-PASS 1 1
33 1 22137-160000 WASHER, 16 4 4 4 4 4 4
34 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4 4
35 1 26116-160402 BOLT, M16X 40 PLATED 4 4 4 4 4 4

Remarks Yes No Yes No
1)L:REF.NO.1 44MM , NO.1-1 54MM N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.99

; (A)=VIO70(JP)C (D)=VIOTO(AS)P
Flggg LUB. OIL COOLER (B)=VIO70(IP)P (E)=VIOTO(EX)C
(C)=VIOTO(AS)C (F)=VIO7O(EX)P
No. Lev. Parts No. Description Qty |
i A B () O (E) R
REFER TO Fi & 16 1 1 172187-74800 COOLER ASSY, OIL 1 1 1 1 1 1
2 1 26013-080162 BOLT, M8X 16 4 4 4 4 4 4

D

A,

)

N

N

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.100

Fig.100. HYD. OIL PIPING(TANK - PUMP - CONTROL VALVE) (W=vioTaeIC DRvioTUASIP
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |

A (B (©) () () (F)

1 1 172187-76100 FLANGE 1 1 1 1 1 1

2 1 172151-76160  ELBOW ASSY 2 2 2 2 2 2

3 2 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 2

4 1 172187-76190  ELBOW, ADJUST 3 3 3 3 3 3

5 2 24315-000240  O-RING, 1BP24.0 3 3 3 3 3 3

6 1 172187-76200  ADAPTER, 1/2-3/4 1 1 1 1 1 1

7 1 24315-000180  O-RING, 1BP18.0 1 1 1 1 1 1

8 1 24325-000650  O-RING, 1BG65.0 1 1 1 1 1 1

9 1 26013-120402  BOLT, M12X 40 4 4 4 4 4 4

10 1 172187-78120 HOSE 1 1 1 1 1 1

1 1 172187-78130  HOSE 1 1 1 1 1 1

12 1 172187-78140  HOSE 1 1 1 1 1 1

'3 Py 13 1 172187-78150 HOSE 1 1 1 1 1 1

HYD. OIL TANK 14 1 23000-090000 CLAMP, 90 4 4 4 4 4 4

MERYT
HYD. OIL PUMP

= =B WA A
CONTROL VALVE

P3

7 L— F (BLADE)
a > ka—JL (CONTROL)

HEE] (TURNING)
7 —1x (ARM)

A7 3> OPTION)
A A 24 (SWING)

;0]

]
O
O

il = 17 ORIVD
- % s P1, 2
= O 38 FEFT ORIVE)

90 ] 7 —. (BOOM)

0 % 1O

J\ 7347 | (BUCKET)
N ﬁ)‘\
Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.101

Fig.101. HYD. OIL PIPING(CONTROL VALVE - TURNING MOTOR,BOOM) (yevioroor)c O:vioroeop
(C)=VIO70(AS)C (F)=VIO7O(EX)P
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)

1 1 172176-76210 JOINT, PF1/2 1 1 1 1 1

18 2 1 172147-76270 CONNECTOR, 1/2X1/2 2 2 2 2 2
2-1 1 172147-76271 CONNECTOR, 1/2X1/2 2 2 2 2 2 N

(A=M/#05256) (B=M/#05256) (C=M/#05256) (D=M/#05256) E=M/#05256) (F=M/#05256)
3 172141-76900 CONNECTOR ASSY 2 2
4 24315-000180 O-RING, 1BP18.0
5 172112-77360 CONNECTOR,PF1/2PF1/2
6 172112-77360 CONNECTOR,PF1/2PF1/2
7 24315-000180 O-RING, 1BP18.0
8 24315-000180 O-RING, 1BP18.0
9 172187-76591 CLAMP, HOSE
11 172187-76650 RUBBER, HOSE SUPPORT
12 172187-76640 PLATE ASSY
13 172187-76700 RUBBER
15 172187-78100 RUBBER
EE—% 16 172187-78250 HOSE
TURNING MOTOR 17 172187-78570 CLAMP
S~ 18 172187-78260 HOSE
T—Loyvd Iy ka—LiLF 19 172187-78570  CLAMP

BOOM_CYL INDER CONTROL VALVE

R NNNONNRPRRRPRPRIPRPRIPRPRERINRPRIRPRNON ®|N
P NNNNONNRPRRRPRRPRPRIPRPRPRPRINRPRRPRNON®W(NN
R NNNONNRPRRRPRPRIPRPRIPRPRERINRPRIRPRNON ®|N

1
2
1
1
1
1
1
2
1
2
1
1
2
1
2
1
2
22 1 172187-78280 HOSE
2
1
2
1
2
1
1
1
1
1
1
2
1
2
1
2
1
1

RPRrRPRrRRRPRRRERRPRLRNMINMNONNPRRRPRPRPRIPRPRIPRPRLRINRPRIPREPNON®INNA[(INNER

PRrRPRrRRRPRRRERRPRLNMINMNONNPRRRPRPRPRIPRPRPRPRINRPRRPRNON®W|MN

20 172187-78270 HOSE
21 172187-78570 CLAMP
23 172187-78570 CLAMP
24 172187-78290 HOSE
25 172187-78570 CLAMP
26 172187-78300 HOSE
27 172187-78570 CLAMP
39 28 172187-78370 HOSE
29 172183-81160 CLIP, TREE
. 30 26013-100202 BOLT, M10X 20
Zh St A "F_ﬂ 31 26013-100602  BOLT, M10X 60
32 172122-79930 CLAMP, HOSE
°_: 36 35 33 172187-76740  CLAMP, HOSE 1
. 34 172187-76650 RUBBER, HOSE SUPPORT 1
gRAIFIE_S/PéiCﬁ 35 172187-76300 TEE, ADJUSTABLE 1
36 24315-000180 O-RING, 1BP18.0 1
37 172187-76310 CONNECTOR 1
38 24315-000110 O-RING, 1BP11.0 1
39 26013-100202 BOLT, M10X 20 1
40 26013-100202 BOLT, M10X 20 1
40-1 1 26013-100252 BOLT, M10X 25 N 1
(A=M/#05679) (B=M/#05679)
Remarks Yes No Yes No
(1)CRANE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.102

Fig.102. HYD. OIL PIPING(CONTROL VALVE - SWIVEL,SWING) gg;zg:g;ggs;g gggzx:g;g((g’;’;g
(C)=VIO70(AS)C (F)=VIOTO(EX)P
No. Lewv. Parts No. Description ' |
A (B () O () A
, 1 1 172110-76020 CONNECTOR 2 2 2 2 2 2
REFER TO Fig 104 2 1 172147-76270  CONNECTOR, 1/2X1/2 1 1 1 1 1 1
2-1 1 172147-76271  CONNECTOR, 1/2X1/2 1 1 1 1 1 1 N
12 (A=M/#05256) (B=M/#05256) (C=M/#05256) (D=M/#05256) (E=M/#05256) (F=M/#05256)
3 1 172157-76300 ELBOW ASSY 101 1 1 1 1
22 \ 4 2 24315-000180  O-RING, 1BP18.0 1 1 1 1 1 1
813 6 1 172112-77360  CONNECTOR,PF1/2PF1/2 3 3 3 3 3 3
P9 ‘ 7 1 23391-030000  JOINT, RGI-3/8 2 2 2 2 2 2
M 8 1 23394-020000  JOINT, 45RGI-1/4 101 1 1 1 1
) 9 1 23394-040000  JOINT, 45RGI-1/2 2 2 2 2 2 2
> 18 10 1 24315000180 O-RING, 1BP18.0 7 7 7 71 71 7
\®\ 7 11 1 933160-01370 CONNECTOR,PF1/2PF3/8 101 1 1 1 1
~. ? 12 1 172187-78310 HOSE 1 1 1 1 1 1
) 13 1 172187-78320 HOSE 1 1 1 1 1 1
’ 14 1 172187-78330 HOSE 1 01 1 1 1 1
‘ 15 1 172187-78340 HOSE 1 1 1 1 1 1
g},ﬂm’ &j ,H)é“Rﬁ e 16 1 172187-78350 HOSE 1 01 1 1 1 1
17 1 172187-78360 HOSE 1 01 1 1 1 1
18 1 172187-78380 HOSE 1 1 1 1 1 1
19 1 172187-78390  HOSE 101 1 1 1 1
20 1 17212279930  CLAMP, HOSE 101 1 1 1 1
RALRLTIL Vb 21 1 17212279930  CLAMP, HOSE 2 2 2 2 2 2
SWIVEL JOINT . 22 1 23393-040000  JOINT, 90RGI-1/2 2 2 2 2 2 2

ay ko—jinJ
CONTROL VALVE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.103. HYD. OIL PIPING(RETURN : 1)

\
~ /\
EBHmE >

HYD. OIL TANK

RARLY A
SWIVEL JOINT

1B

COUNTRY | JP | AS | EX

APPLI-
eATion | © | ~ | -

98 Y L—ith

é CRANE SPEC.
; 29

o

COUNTRY

AS | EX

APPLI-
CATION

PREV10US

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.103
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Remarks
(1)CRANE SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172122-74790 CONNECTOR, PF3/8 90 1 1 1 1 1 1
2 2 24315-000240  O-RING, 1BP24.0 1 1 1 1 1 1
3 1 172187-76130  NIPPLE, HOSE 1
3-1 1 172187-76131 CONNECTOR, PF3/4 1 1 1 1 1 1 S
(A=M/#00748)
4 1 172187-76130 NIPPLE, HOSE 1
4-1 1 172187-76131 CONNECTOR, PF3/4 1 1 1 1 1 1 S
(A=M/#00748)
5 1 172187-76140  CONNECTOR, PF3/4X26 1
5-1 1 172187-76141  CONNECTOR, PF1XPF3/4 1 1 1 1 1 1 S
(A=M/#00748)
6 2 24315-000240  O-RING, 1BP24.0 1 1 1 1 1 1
7 1 172187-76150 CONNECTOR 1 1 1 1 1 1
8 1 172187-76160  JOINT 1 1 1 1 1 1
9 1 172187-76180  NIPPLE, HOSE 1 1 1 1 1 1
10 1 172176-76220 ELBOW 1
10-1 1 172141-76090 CONNECTOR, PF3/4L 1 1 1 1 S
(A=M/#00748)
11 2 24315-000240 O-RING, 1BP24.0 1 1 1 1
12 1 172187-78160 HOSE 1
12-1 1 172187-78161 HOSE 1 1 1 1 S
(A=M/#00748)
13 1 172187-78170 HOSE 1
13-1 1 172187-78171 HOSE 1 1 1 1 1 1 S
(A=M/#00748)
14 1 172187-78180 HOSE 1
14-1 1 172187-78920 HOSE 1 1 1 1 1 1 S
(A=M/#00748)
15 1 172187-78180 HOSE 1 1 1 1 1 1
16 1 172187-78190 HOSE 1 1 1 1 1 1
17 1 172187-78400 HOSE 1 1 1 1 1 1
18 1 172187-78540 HOSE 1 1 1 1 1 1
19 1 23000-013000 CLAMP, 13 3 3 3 3 3 3
20 1 23000-016000 CLAMP, 16 1 1 1 1 1 1
21 1 23000-016000 CLAMP, 16 3 3 3 3 3 3
22 1 23000-035000 CLAMP, 35 2 2 2 2
23 1 23000-041000 CLAMP, 41 2 z
(A=M/#01217)
24 1 23000-041000 CLAMP, 41 3
24-1 1 23000-041000 CLAMP, 41 2 2 2 2 2 2 K
(A=M/#01217)
25 1 23000-041000 CLAMP, 41 3
25-1 1 23000-041000 CLAMP, 41 4 4 4 4 4 4 K
(A=M/#00748)
26 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
27 1 172122-79930 CLAMP, HOSE 1 1 1 1 1 1
28 1 172162-76320 CONNECTOR, 3X1/4 1 1 1
29 1 172187-76350 CONNECTOR 1 1 1
30 1  23393-020000  JOINT, 90RGI-1/4 1 1 1
31 1 172989-76110 TEE, ADJUSTABLE 1 1
32 2 24315-000240  O-RING, 1BP24.0 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.104. HYD. OIL PIPING(RETURN :

RAARLCIL Vb
SWIVEL JOINT

0CK10-M33003 Fig.104
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

COUNTRY

ay kA—LsLT

APPLI-
CATION

®
30
29

I L— Atk

CRANE SPEC.

No. Lewv. Parts No. Description Qty I R
A B (€ O (E) (F)

1 1 172123-76120  ADAPTER, PF1/4 4 4 4 4 4 4

2 1 172123-76120  ADAPTER, PF1/4 2 2 2 2 2 2

3 1 172123-76120  ADAPTER, PF1/4 5 5 5 5 5 5

4 1 172312-76150 NIPPLE, 1/8X1/4 1 1 1 1 1 1

5 1 172187-76170 TEE, ADJUSTABLE 1 1 1 1 1 1

6 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1

7 1 172141-76180 CONNECTOR ASSY 3 3 3 3 3 3

8 2 24315-000110 O-RING, 1BP11.0 3 3 3 3 3 3

9 1 172162-76180  JOINT ASSY, 3-1/4 3 3 3 3 3 3

10 2 24315-000110 O-RING, 1BP11.0 3 3 3 3 3 3

11 1 172164-76330  JOINT, PF1/4-0.7 2 2 2 2 2 2

12 1  24315-000110 O-RING, 1BP11.0 6 6 6 6 6 6

13 1  24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2

14 1 24315-000110 O-RING, 1BP11.0 5 5 5 5 5 5

15 1 172187-78450 HOSE 1 1 1 1 1 1

16 1 172187-78460 HOSE 1 1 1 1 1 1

17 1 172187-78470 HOSE 1 1 1 1 1 1

18 1 172187-78480 HOSE 1 1 1 1 1 1

19 1 172187-78490 HOSE 1 1 1 1 1 1

20 1 172187-78500 HOSE 1 1 1 1 1 1

21 1 172187-78510 HOSE 1 1 1 1 1 1

22 1 172187-78520 HOSE 1 1 1 1 1 1

23 1 172187-78530 HOSE 1 1 1 1 1 1

24 1 172122-79930  CLAMP, HOSE 1 1 1 1 1 1

25 1 172141-76180 CONNECTOR ASSY 1
25-1 1 172187-76210 ELBOW 1 1 1 1 1 1 N

(A=M/#00882)
26 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
(A=M/#00882)

27 1 172162-76180  JOINT ASSY, 3-1/4 1 1 1
28 2 24315-000110 O-RING, 1BP11.0 1 1 1
29 1 172162-76180 JOINT ASSY, 3-1/4 1 1 1
30 2 24315-000110 O-RING, 1BP11.0 1 1 1

COUNTRY

JP

AS

APPL |-
CATION

27‘%

9 L—tk
CRANE SPEC.

Remarks
(1)CRANE SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.105. HYD. OIL PIPING(P.T.O.,FRAME END)

COUNTRY | 0P [ AS [ EX |
[Fig. No. [105[106[105]

PTO
P.T.0.

arka—jsLI
CONTROL VALVE

¥y MIBEE1BES@T S
KIT is shown in Fig. 133

0CK10-M33003 Fig.105
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

Remarks
(M)MISPRINT

(1)L1:REFNO.1=157MM,NO.1-1=147MM.
(2)L2:REF.NO.3=157MM,NO.3-1=147MM.

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172187-61540 COVER 1
1-1 1 172187-61541 COVER, 3RD 1 1 1 1 S
(A=M/#00995)
2 1 172187-76200 ADAPTER, 1/2-3/4 2 2 2 2
3 1 172187-76820 CONNECTOR ASSY 1
3-1 1 172187-76821 CONNECTOR ASSY 1 1 1 1 S
(A=M/#00995)
4 1 172187-79200 HOSE 1 1 1 1
5 1 172187-79210 HOSE 1 1 1 1
6 1  24315-000240 O-RING, 1BP24.0 2
6-1 1 24315-000180 O-RING, 1BP18.0 2 2 2 2
7 1 26013-080162 BOLT, M8X 16 2 2 2 2
8 1 26013-100202 BOLT, M10X 20 3 3 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.106. HYD. OIL PIPING(P.T.O.,FRAME END : AS SPEC.)

COUNTRY

JP

AS

Fig. No.

105

106

105

16

ayba—iisnF
CONTROL VALVE

0CK10-M33003 Fig.106

(A)=VIO70(JP)C (D)=VIO70(AS)P
(B)=VIO70(JP)P (E)=VIOTO(EX)C
(C)=VIO70(AS)C (F)=VIOTO(EX)P
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172187-61541 COVER, 3RD 1 1
2 1 172989-74710 BRACKET ASSY (PTO 1 1
3 1 172989-76120 CONNECTOR 1 1
4 1 172989-76130 CONNECTOR, G R1/2 1 1
5 1 172165-76200 CONNECTOR,PT1/2PF3/4 1 1
6 1 172187-76200 ADAPTER, 1/2-3/4 1 1
7 1 172176-76580 VALVE, STOP 1 1
8 1 172187-76821 CONNECTOR ASSY 1 1
9 1 172989-78410 HOSE 1 1
10 1 172989-78420 HOSE 1 1
11 1 172989-78430 HOSE 1 1
12 1 172187-79200 HOSE 1 1
13 1 23393-060000 JOINT, 90RGI-3/4 1 1
14 1 23394-060000 JOINT, 45RGI-3/4 1 1
15 1 24315-000180 O-RING, 1BP18.0 1 1
16 1 26013-080162 BOLT, M8X 16 2 2
17 1 26013-100202 BOLT, M10X 20 3 3
18 1 26013-100302 BOLT, M10X 30 2 2
19 1 26013-100402 BOLT, M10X 40 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.107

Fig.107. HYD. OIL PIPING(TRACK FRAME) gg;:x:g;ggﬁ;g Egizt,/:gzgfé%)z
(C)=VIO70(AS)C (F)=VIOTOEX)P

No. Lev. Parts No. Description Qty |

A (B (©) O (E ¢

1 1 172123-76120  ADAPTER, PFL/4 2 2 2 2 2 2

2 1 172157-76220 CONNECTOR, 1/4X3/8 2 2 2 2 2 2

3 1 23391-030000  JOINT, RGI-3/8 2 2 2 2 2 2

4 1 23391-030000  JOINT, RGI-3/8 2 2 2 2 2 2

5 1 23394-020000  JOINT, 45RGI-1/4 2 2 2 2 2 2

6 1 23394-030000  JOINT, 45RGI-3/8 2 2 2 2 2 2

7 1 23394-040000  JOINT, 45RGI-1/2 4 4 4 4 4 4

_ _ 8 1 24315-000110  O-RING, 1BP11.0 4 4 4 4 4 4

CV@I;"E;%{(')’M CV?E’V"E;%;(')’M 9 1 24315-000180  O-RING, 1BP18.0 4 4 4 4 4 4

@ ® 10 1 172187-78200 HOSE G604BB155W 2 2 2 2 2 2

3 1 1 172187-78210 HOSE G706BB145W 2 2 2 2 2 2

[?RT\T,EE ,in((ﬁ)(m 12 1 172187-78220 HOSE 2 2 2 2 2 2
12A 2 172455.79750  NUT, LOCK 2 2 2 2 2 2 w

(A=MHEXXXXX) (B=MIHXXXXX) (C=MXXXXX) (D=MHXXXXX) (E=MHEXXXXX) (F=MIXXXXX)

13 1 172187-78230  HOSE H108BB151W 4 4 4 4 4 4

14 1 17218778431 HOSE 1 1 1 1 1 1

15 1 172187-78440 HOSE 101 1 1 1 1

16 1 172112-77360  CONNECTOR,PF1/2PF1/2 4 4 4 4 4 4

ZLRLS 3L T
SHIVEL JOINT

ETE—42 (E)
‘ ’ DRIVING MOTOR (L)

TL—FLyvs
BLADE CYLINDER

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.108. HYD. OIL PIPING(BOOM)

@\‘
~~y—I18

Ny kY
BUCKET CYLINDER

0CK10-M33003 Fig.108
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172183-81170 CLIP, TREE 2 2 2 2 2 2
2 1 172187-76400 TUBE, ARM 2 2 2 2 2 2
3 1 172187-76420 TUBE, BUCKET 1 1 1 1 1 1
4 1 172187-76440 TUBE, BUCKET 1 1 1 1 1 1
5 1 172187-76500 CLAMP, TUBE 2 2 2 2 2 2
6 1 172187-76510 RUBBER 4 4 4 4 4 4
7 1 172187-76520 COLLAR, CLAMP 6 6 6 6 6 6
8 1 172187-76530 CLAMP, TUBE 2 2 2 2 2 2
9 1 172187-76540 RUBBER 4 4 4 4 4 4
10 1 172142-76950-4 CLAMP 2 2 2 2 2 2
11 1 26013-100502 BOLT, M10X 50 6 6 6 6 6 6
12 1 26013-120402 BOLT, M12X 40 2 2 2 2 2 2
13 1 172187-78240 HOSE 2 2 2 2 2 2
14 1 172187-78410 HOSE 1 1 1 1 1 1
15 1 172187-78420 HOSE 1 1 1 1 1 1
16 1 172122-79930 CLAMP, HOSE 2 z
(A=M/#01217)
17 1 22137-100000 WASHER, 10 6 6 6 6 6 6
18 1 172183-81160 CLIP, TREE 4 4 4 4 4 4
19 1 172183-81170 CLIP, TREE 2 2 2 2 2 2
20 1 172187-78580 BAND 2 2 2 2 2 2
21 1 172187-78590 HOSE 2 2
21-1 1 172187-78760 HOSE H108BE105W 2 2 N

(A=M/#05256)

(B=M/#05256)

COUNTRY

APPLI-
cATIoN | ©

AV F7—L¥xy b
LONG ARM KIT
172187-08700

IR BNo. 1250 R Hi LNo. 21{%
EENO. 1080 R Hi LNO. 21&
IHENO. 1250 R Hi LNO. 22/ 527%
BHET

Fig. 125 Ref. No. 21

inc. Fig.108 Ref.No. 21

Fig. 125 Ref. No. 22~27

A9 7— Ltk
LONG ARM SPEC.

Remarks
1)LONG ARM SPEC.

N:Old *ies

Yes

N Yes'

New, Q:0ld €25 New, R:0ld =5

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.109. HYD. OIL PIPING(BOOM : CRANE SPEC.)

COUNTRY

JP

Fig. No.

109

F—LiUd
ARM CYLINDER

T—L) &
BOOM CYLINDER

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.109
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172183-81170 CLIP, TREE 2 2
2 1 172187-76400 TUBE, ARM 2 2
3 1 172187-76420 TUBE, BUCKET 1 1
4 1 172187-76440 TUBE, BUCKET 1 1
5 1 172187-76500 CLAMP, TUBE 2 2
6 1 172187-76510 RUBBER 4 4
7 1 172187-76520 COLLAR, CLAMP 6 6
8 1 172187-76530 CLAMP, TUBE 2 2
9 1 172187-76540 RUBBER 4 4
10 1 172142-76950-4 CLAMP 2 2
11 1 26013-100502 BOLT, M10X 50 6 6
12 1 26013-120402 BOLT, M12X 40 2 2
13 1 172187-78240 HOSE 2 2
14 1 172187-78410 HOSE 1 1
15 1 172187-79700 HOSE H108BB096R 1 1
16 1 22137-100000 WASHER, 10 6 6
17 1 172183-81160 CLIP, TREE 4 4
18 1 172183-81170 CLIP, TREE 2 2
19 1 172187-78580 BAND 2 2
20 1 172142-76950-4 CLAMP 1 1
21 1 172187-77320 TUBE ASSY, CYLINDER 1 1
22 1 24315-000180 O-RING, 1BP18.0 1 1
23 1 172187-77490 TUBE, BOOM 1 1
24 1  172187-77590 TUBE, BOOM 1 1
25 1 172187-77720 SUPPORT, TUBE 1 1
26 1 26013-100502 BOLT, M10X 50 1 1
27 1 26014-100202 BOLT, M10X 20 2 2
28 1 1D4180-22850 ELBOW, 45 PF1/2 1 1
29 2 24315-000180 O-RING, 1BP18.0 1 1
30 1 172141-76180 CONNECTOR ASSY 1 1
31 2 24315-000110 O-RING, 1BP11.0 1 1
32 1 172112-77360 CONNECTOR,PF1/2PF1/2 1 1
33 1  24315-000110 O-RING, 1BP11.0 1 1
34 1 172123-76120 ADAPTER, PF1/4 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.110. HYD. OIL PIPING(P.T.O.,ARM END)

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.110
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A (B () O () A
1 1 172142-76280-4 JOINT, SWIVEL 2 2 2 2 2 2
2 2 17214277050  SEAL SET 2 2 2 2 2 2
3 1 172187-76480  TUBE, 3RD 101 1 1 1 1
4 1 172187-76570  TUBE, 3RD 2 2 2 2 2 2
5 1 172176-76580  VALVE, STOP 2 2 2 2 2 2
6 1 172187-76690  PLATE 2 2 2 2 2 2
PTO®x MIHBAIBEBMF L 7 1 172187-76780  TUBE, 3RD 1 1 1 1 1 1
P.T.0. KIT is shown in Fig. 133
71 1 172187-76781  TUBE, 3RD 1 1 1 1 1 1 N
(A=M/#01597) (B=M/#01597) (C=M/#01597) (D=M/#01597) (E=M/#01597) (F=M/#01597)
8 1 172187-76460  TUBE, 3RD 1 1 1 1 1 1
9 1 172142-76940-4 CLAMP 2 2 2 2 2 2
10 1 172142-76940-4 CLAMP 2 2 2 2 2 2
11 1  26116-120702  BOLT, M12X 70 PLATED 2 2 2 2 2 2
12 1 172187-79220 HOSE 11 1 1 1 1
13 1 172187-79230  HOSE 1 1 1 1 1 1
14 1 172187-79240 HOSE 2 2 2 2 2 2
15 1 172187-79250  HOSE 2 2 2 2 2 2
16 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2 2
17 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2 2
18 1 23871-060000  PLUG, R06 2 2 2 2 2 2
19 1 26013-100252  BOLT, M10X 25 4 4 4 4 4 4
20 1 26013-100252  BOLT, M10X 25 2 2 2 2 2 2
21 1  26116-120552  BOLT, M12X 55 PLATED 2 2 2 2 2 2
22 1 172187-76930  RUBBER 4 4 4 4 4 4
23 1 172187-76940 RUBBER 4 4 4 4 4 4
24 1 172187-76950  TUBE ASSY, 3RD 2 2
25 1 172187-79300 HOSE G112BB098W 2 2

COUNTRY

APPLI-
0 cATion | © | ~ | -
17
é; 11 —24
6 %
4
" —19
s 057 —AtH

LONG ARM SPEC.

Remarks
1)LONG ARM SPEC.

Yes

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.111. CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN)(JP,EX)

LEASRL
VIEWED FROM UPPER

YEAINLT

REMOTE GONTROL VALVE

COUNTRY

JP

EX

Fig. No.

111

111

0CK10-M33003 Fig.111
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

REFER TO Fig. 104

“yravnd
REMOTE CONTROL VALVE

MERY T
HYD. OIL PUMP

%
SPEC.

EEBNo. (Fig.No.)

111

114 | 115 | 116 | 117

5 VYRR (P, EX)
STANDARD SPEC. (JP, EX)

O

5 VbR (AS)
STANDARD SPEC. (AS)

O___

A91{UFHH
4-WAY MULTI SPEC.

_OO_

291{UFHHR
2-WAY MULT! SPEC.

=2, 5" 4V MR UP)
CRANE SPEC. (JP)

Ib-Y, M UFEHR

CRANE 4-WAY MULTI SPEC.

O|0|0|O

0|0

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172151-76030 BOLT, PIPE JOINT 2 2 2 2
2 1 172151-76040 BOLT, PIPE JOINT 2 2 2 2
3 1 172187-78800 HOSE 1 1 1 1
4 1 172187-78810 HOSE 1 1 1 1
5 1 172187-78860 HOSE 1 1 1 1
6 1 172187-78870 HOSE 1 1 1 1
7 1 23010-014000 CLAMP, 14 2 z
(A=MI#01217)
8 1 24315-000180 O-RING, 1BP18.0 8 8 8 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

Fig.112. CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN)(AS)

COUNTRY | JP

AS

EX

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.112
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Fig.No. |111]112

111

VIEWED FROM UPPER

™M i
Al .
RIGHT SIDE FRONT LEFT SIDE REFER TO Fig. 104
=l
LEFT SIDE

=1l
RIGHT SIDE

MER> T
HYD. OIL PUMP

YJEIINLT
REMOTE CONTROL VALVE

UE=0729]h)
REMOTE CONTROL VALVE

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172159-76120 CONNECTOR, PF1/4 4 4
2 1 24315-000110 O-RING, 1BP11.0 4 4
3 1 172187-78940 HOSE 1 1
4 1 172187-78950 HOSE 1 1
5 1 172187-79000 HOSE 1 1
6 1 172187-79010 HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.113

Fig.113. CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT SPEC.:JP,EX) ay-vioroeic i
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | JP | AS | EX A ® (© O B @
Fig.No. [113|114|113 1 1 17212376120  ADAPTER, PFL/4 8 8 8 8
2 1 172187-78820 HOSE 1 1 1 1
= 3 1 172187-78830 HOSE 1 1 1 1
LEFT SIDE 4 1 172187-78840  HOSE 101 1 1
"' 5 1 172187-78850 HOSE 1 1 1 1
O 6 1 172187-78880  HOSE 1 1 1 1
”—5 & 1 irmarreso  HoSE I I
1 _% 9 1 172187-78910 HOSE 1 1 1 1
9 1 10 1 172165-79810 SPONGE, HOSE 1 1 1 1
! 11 1 172122-79930 CLAMP, HOSE 4
6 @ 11-1 1 172122-79930 CLAMP, HOSE 3 3 3 3 K
(A=M/#01217)
\ 12 1 24315-000110 O-RING, 1BP11.0 8 8 8 8
13 1 172126-11510 BAND 2 2 2 2 W
af (A=MI#01217)

RIGHT SIDE YEaVILT

REMOTE CONTROL VALVE

ayvka—nund

CONTROL VALVE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.114

Fig.114. CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT SPEC.:AS) gg;;x:g;ggjs;g %3,/:8;8((2%)2
(C)=VIOT0(AS)C (F)=VIOTO(EX)P
No. Lev. Parts No. Description Qty |
EASRL COUNTRY | JP | AS | EX A (B (€ ® B ©
VIEHED FRON UPPER Fig.No. |113| 114|113 1 1 17212376120  ADAPTER, PF1/4 6 6
A @ 2 1 172187-78960  HOSE 101
3 1 172187-78970  HOSE 11
1® 4 1 172187-78980  HOSE 1 1
@ = 5 1 172187-78990  HOSE 11
6 1 172187-79020  HOSE 11
@ ® 7 1 172187-79030  HOSE 11
a 8 1 172187-79040  HOSE 101
RIGHT SIDE  ppont  LEFT SIDE 9 1 172187-79050  HOSE 11
10 1 172165-79810  SPONGE, HOSE 11
JEIVALT 13 1 1 172122-79930  CLAMP, HOSE 3 3
REMOTE CONTROL VALVE 12 1 24315:000110 O-RING, 1BP11.0 6 6
. 13 1 17296478111  VALVE, CHECK 2 2
RIGHT SIDE 14 2 24315-000110  O-RING, 1BP11.0 2 2
15 1 172126-11510  BAND 2 2

= =B WAV )
CONTROL VALVE

A5 *ss’

- "3
7 %
REFER TO Fig. 104 R

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.115

Fig.115. CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY ROTARY VALVE) ng:gzggsig Egi,’:g;g((éi’))z
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | JP | AS | EX (A (B) (C) (D) (B) (P

Fig.No. |[115] - | - 1 1 172123-76120  ADAPTER, PF1/4 1 1
2 1 17214176180 CONNECTOR ASSY 707
3 2 24315000110  O-RING, 1BP11.0 77
4 1 172187-78680 HOSE 11
5 1 172187-78690  HOSE 101
6 1 172187-78700 HOSE 11
EhSRL @ 7 1 172187-78710  HOSE 101
VIEWED FROM UPPER 8 1 172187-78720  HOSE 101
9 1 172187-78730  HOSE 11
10 1 172187-78740 HOSE 11
1 1 17218778750 HOSE 101
12 1 24315-000110 O-RING, 1BP11.0 11
13 1 172122-79930  CLAMP, HOSE 2 2
14 1 24315000110 O-RING, 1BP11.0 8 8
15 1 17212376120  ADAPTER, PF1/4 8 8
16 1 17216579810 SPONGE, HOSE 11
17 1 172126-11510  BAND 2 2

YEIAVIISLT
REMOTE CONTROL VALVE

a—41y/3L7
RORATY VALVE

A ILFALTHy FMIABIMEBETEW
WAY MULTI VALVE KIT is shown in Fig. 134

b
2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.116

; _ _ (A)=VIO70(IP)C (D)=VIO70(AS)P
Fig.116. CONTROL PIPING(4-WAY ROTARY VALVE - CONTROL VALVE) (yvioToore O:vioroeop
(C)=VIO70(AS)C (F)=VIO7O(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | JP | AS | EX A (B (©) () () (F)
Fig No. [116] - | - 1 1 172123-76120 ADAPTER, PF1/4 2 2
2 1 172141-76180 CONNECTOR ASSY 6 6
3 2  24315-000110 O-RING, 1BP11.0 6 6
4 1 172187-78600 HOSE 1 1
5 1 172187-78610 HOSE 1 1
6 1 172187-78620 HOSE 1 1
7 1 172187-78630 HOSE 1 1
8 1 172187-78640 HOSE 1 1
9 1 172187-78650 HOSE 1 1
10 1 172187-78660 HOSE 1 1
11 1 172187-78670 HOSE 1 1
12 1 24315-000110 O-RING, 1BP11.0 2 2
13 1 172122-79930 CLAMP, HOSE 2 2
o—42Yys\LJ
RORATY VALVE
ay ka—jisiLTd
CONTROL VALVE
AT AINFRLTHY T
HER134EBRBT S
4-WAY MULTI VALVE KIT
is shown in Fig. 134
6
REFER TO Fig. 104
REFER TO Fig. 104 ves ves

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

0CK10-M33003 Fig.117

Fig.117. CONTROL PIPING(REMOTE CONTROL VALVE - 2-WAY ROTARY VALVE - CONTROL VALVE) BVIoTo0Py EvioTEX
(C)=VIO70(AS)C (F)=VIOTO(EX)P
No. Lev. Parts No. Description Qty |
[ COUNTRY | JP | AS | EX | A (B (©) () () (F)
7] -] - | 1 1 172123-76120  ADAPTER, PF1/4 8
e 1-1 1 23391-020000  JOINT, RGI-1/4 8 8
VIEWED FROM UPPER 0 2 1 172187-79100 HOSE F603BB090 1 1
3 1 172187-79110  HOSE F603BB092 11
O ® 4 1 172187-79120  HOSE F603BB092 101
5 1 172187-79130  HOSE F603BB0S8 11
O, 6 1 172187-79140 HOSE 1 1
‘ 7 1 172187-79150 HOSE 1 1
5 M 8 1 172187-79160 HOSE 1 1
RIGHT SIDE FRONT 9 1 172187-79170 HOSE 11
" 10 1  24315-000110  O-RING, 1BP11.0 8 8 z
RIGHT SIDE YEILRNLT (AZMI#00873)
REMOTE CONTROL VALVE 11 1 172123-76120 ADAPTER, PF1/4 8 8
. 12 1 172187-78820 HOSE 1 1
o—18 13 1 172187-78830  HOSE 11
g— 14 1 172187-78840 HOSE 1 1
15 1 172187-78850  HOSE 101
1 16 1  172165-79810 SPONGE, HOSE 11
12 17 1 172122-79930  CLAMP, HOSE 4
% ) 17-1 1 172122-79930  CLAMP, HOSE 3 3 K
© y (A=M/#01217)
. > A 18 1 24315-000110 O-RING, 1BP11.0 8 8
& 19 1 172126-11510  BAND 2 2 W
¢ (A=M/#01217)
3y kA=A T \
CONTROL VALVE \
29T ATIFINLTHyY Hi'
HEIBESETE0
2-WAY WULTI VALVE KIT
is shown in Fig.135
PREVIOUS
REFER TO Fig. 104
Remarks Yes No Yes No
M)MISPRINT N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.118

Fig.118. CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT : CRANE SPEC.) BvioToumP EvioTEX
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
EASREL COUNTRY | JP | AS | EX A B € ©O E ¢
VIEWED FROM UPPER Fig.No. |118] - | - 172123-76120 ADAPTER, PF1/4

172187-78820 HOSE

(
Efl 172187-78830 HOSE

LEFT SIDE

172187-78840 HOSE
172187-78850 HOSE
172187-78880 HOSE

172187-79750 HOSE F603BB112
172187-78900 HOSE
172187-78910 HOSE

—_
© 0O NOOOOMWNE

172165-79810 SPONGE, HOSE
172122-79930 CLAMP, HOSE
24315-000110 O-RING, 1BP11.0

172126-11510 BAND
172187-79760 HOSE G604BB093
172187-79770 HOSE G604BB031

YEa3L
REMOTE GONTROL VALVE

A 172187-79780 HOSE G604BC045
172187-79790 HOSE G604CC182

172123-76120  ADAPTER, PF1/4

19
20
21

172141-76180 CONNECTOR ASSY
24315-000110 O-RING, 1BP11.0
24315-000110 O-RING, 1BP11.0

w0
N M 1
g Il @
R
I =
N P O
RPN RRPRRPRRPRPRRPRPRRERIPREPRPRER(RER

10 22 172123-76120  ADAPTER, PF1/4

P RrRORRORRIPRLNOWRIPRRIRPRR|PREPO®
P RrRORRORRIPRLNOWRIPRRIRPRR|PREPO®

22-1 1 172173-76100 CONNECTOR ASSY N
13 (A=M/#05284) (B=M/#05284)
1 23 2  24315-000110 O-RING, 1BP11.0 1 1 w
(A=M/#05284) (B=M/#05284)
24 1 24315-000110 O-RING, 1BP11.0 1 1 Z
(A=M/#05284) (B=M/#05284)

= =B WAV )
CONTROL VALVE

YL/ A FiRLF

/

SOLENOID VALVE

REFER TO Fig/f&ég%{@@
$ g -~ 8 L~
4 @ ,/'//\

REFER TO Fig. 104

§<
il T o
'\ REFER TO Fig. 104—""
\ \

~
~ . [}
- \ PREVI0US

~ \
“ \

.

%7
22

o—24

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.119

Fig.119. CONTROL PIPING(4-WAY ROTARY VALVE - CONTROL VALVE)(4-WAY MULTI CHANGE SPEC.) BvioToumP Bvioroexe
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | JP | AS | EX A (B (©) () () (F)

Fig.No. |[119] - | - 1 1  172187-79800 HOSE 3 3
2 1 172122-79930  CLAMP, HOSE 1 1
3 1 172187-79760 HOSE G604BB093 11
4 1 172187-79770 HOSE G604BB031 1 1
5 1 172187-79780  HOSE G604BC045 1 1
6 1 172123-76120  ADAPTER, PF1/4 5 5
7 1 172141-76180 CONNECTOR ASSY 1 1
8 2 24315-000110  O-RING, 1BP11.0 1 1
9 1 24315-000110  O-RING, 1BP11.0 5 5
10 2 172123-76120 ADAPTER, PF1/4 2 2
11 2 172141-76180 CONNECTOR ASSY 6 6
12 3 24315-000110  O-RING, 1BP11.0 6 6
13 2  172187-78600 HOSE 1 1
14 2 172187-78620 HOSE 1 1
15 2 172187-78650 HOSE 11
) 16 2 172187-78660 HOSE 1 1
rlz:(')R Aﬁ I<ul\|§\’lléj 17 2 172187-78670  HOSE 1 1
18 2 24315-000110  O-RING, 1BP11.0 2 2
19 1 172123-76120  ADAPTER, PF1/4 1 1
19-1 1 172173-76100 CONNECTOR ASSY 1 1 N
(A=M/#05284) (B=M/#05284)
20 2 24315-000110  O-RING, 1BP11.0 1 1 w
(A=M/#05284) (B=M/#05284)
2 21 1  24315-000110  O-RING, 1BP11.0 1 1 z
(A=M/#05284) (B=M/#05284)

Iy kA—ILNLT
CONTROL VALVE

PLZA QA )
SOLENOID VALVE

REFER TO
Fig. 10

.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.120

Fig.120. CONTROL PIPING(CONTROL VALVE - CYLINDER - TANK)(4-WAY MULTI CHANGE SPEC.) (-vioroue)c O-vioTonsP
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY A B () DO () (A

Fig. No. 1 1 172187-77700  SUPPORT, HOSE 101
2 1 172187-77710  SUPPORT, HOSE 1 1
3 1 172187-77740  PLATE ASSY 1 1

4 1 172156-78500  PLATE, RUBBER (C 101 z

(A=M/#01661) (B=M/#01661)

> 5 1 172156-78520  SUPPORT, HOSE 2 2
@\\?’y’\ _ 6 1 172156-78520  SUPPORT, HOSE 2 2
?‘%@/ 7 1 172156-78540  COLLAR, 9X18 1 1
Yo 8 1 172156-78540  COLLAR, 9X18 11
9 1 172187-79710  HOSE H204CE442 1 1
10 1 172187-79720  HOSE H204CC445 1 1
1 1 172187-79730  HOSE H204BC245 11
12 1 172187-79741  HOSE 1 1
13 1 22217-100000 WASHER, SPRING 10 2 2
14 1 26116-100202  BOLT, M10X 20 PLATED 2 2
15 1 22217-080000 WASHER, SPRING 8 1 1
16 1 26716-080002  NUT, M8 101
17 1 172122-79930  CLAMP, HOSE 3 3

REFER TO Fig. 104

ORISR
W S

S | S K &)
NS

) 2:0‘),
0

SR
SR 7
QL |G

20

&

REFER TO Fig. 104

12 ¢ i
11%/’ /'
,/ ;/,

EFER TO Fig. 109 N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.121

; A)=VIO70(JP)C D)=VIO70(AS)P
Flg 121. GREASING EB;:VIO70§JP;P EE;:VIO70((EX))C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |

FT—Ly¥ 1 3 N\ A B () O (E) R

ARM CYL INDER 1 1 172112-77580 JOINT, 1/8 1 1 1 1 1 1

2 1 172141-77800 JOINT, GREASE 4 4 4 4 4 4

3 1 172187-77800 HOSE 1 1 1 1 1 1

4 1 172187-77810 HOSE 2 2 2 2 2 2

5 1 172312-77820 FITTING, GREASE 1 1 1 1 1 1

6 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2

7 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1

‘EART7Y VY
TURNING BEARING

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.122

; (A)=VIO70(JP)C (D)=VIO70(AS)P
Flg'122' BOOM BRACKET (B)=VIO70(JP)P (E)=VIO70(EX)C
(C)=VIO70(AS)C (F)=VIOTO(EX)P
No. Lev. Parts No. Description Qty |
g _» A B © © 6 @
T 1 1 172187-81470  SHIM 1
22 1-1 1 172176-81710  SHIM 1 1 1 1 1 1 N
0 (A=M/#00921)
2 1 172187-81480  SHIM 1

2-1 1 172176-81700 SHIM
(A=M/#00921)

[N
[N
[N
[N
[N
[N
z

RAGTOYLE

3 1 172187-81800 PIN 1 1 1 1 1 1
SWING CYLINDER 4 1 172147-82230 SHIM, 60X110X1.2 4 4 4 4 4 4
5 1 172147-82250 SHIM, 60X110X0.5 4 4 4 4 4 4
6 1 172187-82300 BRACKET, BOOM 1 1 1 1 1 1
7 2 172162-81680 SEAL, DUST 2 2 2 2 2 2
9 2 172187-82320 BUSH 2 2 2 2 2 2
10 2 24321-001000 O-RING, 1AG100.0 2 2 2 2 2 2
11 1 172187-82330 PIN ASSY 1 1 1 1 1 1
12 1 172187-82340 PIN ASSY 1 1 1 1 1 1
13 1 172187-82370 PIN ASSY 1 1 1 1 1 1
14 1 172187-82390 PIN 1 1 1 1 1 1
15 1 172187-82400 SHIM 1 1 1 1 1 1
16 1 172187-82410 SHIM 1 1 1 1 1 1
17 1 172187-82420 BOLT 1 1 1 1 1 1
18 1 172187-82430  WASHER 1 1 1 1 1 1
19 1 172187-82450 SHIM, 61X110X3.2 1 1 1 1 1 1
20 1 172162-83600 SHIM 1 1 1 1 1 1
21 1 172162-83610 SHIM 1 1 1 1 1 1
22 1 172162-94280 PLATE, LOCK 1 1 1 1 1 1
23 1 22157-140000  WASHER, 14 1 1 1 1 1 1
24 1 22217-140000  WASHER, SPRING 14 3 3 3 3 3 3
25 1 22242-001000 RING, 100 1 1 1 1 1 1
26 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
27 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2
28 1 26116-121402 BOLT, M12X165 PLATED 1 1 1 1 1 1
29 1 26116-140252 BOLT, M14X 25 PLATED 2 2 2 2 2 2
30 1 26716-120002 NUT, M12 2 2 2 2 2 2
31 1 26716-180002 NUT, M18 2 2 2 2 2 2
32 1 26116-140352 BOLT, M14X 35 PLATED 1 1 1 1 1 1
33 1 172187-81970  WASHER 1 1 1 1 1 1
34 1 172155-45790 SPACER 2 2 2 2 2 2 W

(A=MI#01217)

] 6 _© Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)

0CK10-M33003 Fig.123

1 A)=VIO70(JP)C D)=VIO70(AS)P
Flg .123. BOOM EB;:VIO7OEJP;P EE;:VIO70((EX))C
(C)=VIO70(AS)C (F)=VIO70(EX)P
No. Lewv. Parts No. Description ' |
13 A (B) () O (B ¢
1 1 172155-45790 SPACER 2 2 2 2 2 2
12 2 1 172187-81100 BOOM ASSY 1 1 1 1 1 1
3 2 172162-81370 BUSH 2 2 2 2 2 2
FT—LiYos . 10 4 2 172162-81430  SEAL, DUST 2 2 2 2 2 2
ARM GYL INDER 5 1 172183-81170  CLIP, TREE 2 z
(A=M/#01217)
6 1 172176-81700 SHIM 1 1 1 1 1 1
7 1 172176-81710 SHIM 1 1 1 1 1 1
8 1 172187-81750 PIN ASSY 1 1 1 1 1 1
9 1 172187-81810 PIN ASSY 1 1 1 1 1 1
10 1 172187-81840 PIN ASSY 1 1 1 1 1 1
11 1 172147-82140 WASHER 1 1 1 1 1 1
12 1 172147-82230 SHIM, 60X110X1.2 1 1 1 1 1 1
13 1 172147-82250 SHIM, 60X110X0.5 1 1 1 1 1 1
14 1 172162-83560 SHIM 1 1 1 1 1 1
15 1 172162-83570 SHIM 1 1 1 1 1 1
16 1 22157-140000 WASHER, 14 2 2 2 2 2 2
17 1 22217-140000 WASHER, SPRING 14 3 3 3 3 3 3
18 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
19 1 26013-120252 BOLT, M12X 25 1 1 1 1 1 1
20 1 26116-140252 BOLT, M14X 25 PLATED 1 1 1 1 1 1
21 1 26116-140352 BOLT, M14X 35 PLATED 2 2 2 2 2 2
22 1 172187-81970 WASHER 1 1 1 1 1 1
T—L &
BOOM CYLINDER
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.124

Fig.124. BOOM(CRANE SPEC.) BvioToumP EvioTEX
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | 0P | AS | EX @ B © O E @
Fig. No. [124] - | - 1 1 172155-45790 SPACER 2 2
2 1 172187-81050 BOOM ASSY, CRANE 1 1
4 3 172162-81370 BUSH 2 2
13 5 3  172162-81430 SEAL, DUST 2 2
6 1 172176-81700 SHIM 1 1
12 7 1 172176-81710 SHIM 1 1
F—L L& 8 1 172187-81750 PIN ASSY 1 1
ARM CYLINDER 9 1 172187-81810 PIN ASSY 1 1
10 1 172187-81840 PIN ASSY 1 1
11 1 172147-82140 WASHER 1 1
12 1 172147-82230 SHIM, 60X110X1.2 1 1
13 1  172147-82250 SHIM, 60X110X0.5 1 1
14 1 172162-83560 SHIM 1 1
15 1 172162-83570 SHIM 1 1
16 1 22157-140000 WASHER, 14 2 2
17 1 22217-140000 WASHER, SPRING 14 3 3
18 1 24761-040000 NIPPLE, GREASE B 1 1
19 1 26013-120252 BOLT, M12X 25 1 1
20 1 26116-140252 BOLT, M14X 25 PLATED 1 1
21 1 26116-140352 BOLT, M14X 35 PLATED 2 2
22 1 172187-81970 WASHER 1 1
14
T—L Y&
BOOM CYLINDER
Remarks
* APART IS DIFFERENT WITH STANDARD
SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.125. ARM

L -
- ~ T8
A
2

19
J\Jf
6—

12 Y o——5—

0CK10-M33003 Fig.125
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

. 10
5‘%
‘ EFER TO Fig. 108
L 4-3 <<
8-1 —
-
; 8-1 —

sy by g COUNTRY | JP | AS

BUCKET CYLINDER APPLI-

CATION

A G 7—LFy b
LONG ARM KIT
172187-08700

IEHNo. 125 R LNo. 211%
IZENO. 108D i LNO. 21 &
IEENO. 125m R LNO. 2240 527%
BHFET
Fig. 125 Ref.No. 21
inc. Fig.108 Ref.No. 21

Fig. 125 Ref.No.22~27

21

22

057 —hithk
LONG ARM SPEC.

Remarks
(1)L1=REF.NO.4=139.5MM,N0O.4-1=149.5MM
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.11-1
(2)L2=REF.NO.11=144MM,NO.11-1=155MM.
(3)LONG ARM SPEC.

(4)A=REF.NO.4-1 WITHOUT HOLE,
REF.NO.4-2 PT1/8.

INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITE REF.NO.20-1.

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172155-45790 SPACER 1 1 1 1 1 1
2 1 26013-120302 BOLT, M12X 30 1 1 1 1 1 1
3 1  26116-140352 BOLT, M14X 35 PLATED 1 1 1 1 1 1
4 1 172187-81500 ARM ASSY 1
4-1 1 172187-81501 ARM ASSY 1 F
(A=M00556)
4-2 1 172187-81502 ARMASSY 1 1 1 1 1 1 F
(A=M00688)
4-3 1 172187-81503 ARMASSY 1 1 1 1 1 1 R
(A=M/#05469) (B=M/#05469) (C=M/#05469) (D=M/#05469) (E=M/#05469) (F=M/#05469)
5 2 172162-81050  SEAL, DUST 60X75X6 2 2 2 2 2 2
6 2 172147-81400  BUSH 2 2 2 2 2 2
7 2 172187-81700  BUSH 50-60 2 2 2 2 2 2 Z
(A=M/#05469) (B=M/#05469) (C=M/#05469) (D=M/#05469) (E=M/#05469) (F=M/#05469)
8 2 172187-81710  BUSH 2 2 2 2 2 2
8-1 2 172187-81710 BUSH 4 4 4 4 4 4 K
(A=M/#05469) (B=M/#05469) (C=M/#05469) (D=M/#05469) (E=M/#05469) (F=M/#05469)
9 2 172162-82340  SEAL, DUST 50X60X6 4 4 4 4 4 4
10 1 172164-81670 SPACER 1 1 1 1 1 1
11 1 172187-81860 PIN 60X144 1
11-1 1 172187-81861 PIN 1 1 1 1 1 1 S
(A=M/#00556)
12 1 172187-81880  PINASSY 1 1 1 1 1 1
13 1 172147-82230  SHIM, 60X110X1.2 1 1 1 1 1 1
14 1 172147-82250  SHIM, 60X110X0.5 1 1 1 1 1 1
15 1 172165-82520 SHIM 1 1 1 1 1 1
16 1 172165-82530  SHIM 1 1 1 1 1 1
17 1 22157-120000 WASHER, 12 1 1 1 1 1 1
18 1 22157-140000 WASHER, 14 1 1 1 1 1 1
19 1 22217-140000  WASHER, SPRING 14 1 1 1 1 1 1
20 1 24761-020000 NIPPLE, GREASE PT1/8 1
20-1 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2 2 K
(A=M/#00688)
20-2 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1 K
(A=M/#05469) (B=M/#05469) (C=M/#05469) (D=M/#05469) (E=M/#05469) (F=M/#05469)
21 1 172187-08700 ARM KIT, LONG 1 1
22 2 172187-81010 ARMASSY 1 1
23 3 172162-81050  SEAL, DUST 60X75X6 2 2
24 3 172147-81400  BUSH 2 2
25 3 172187-81700  BUSH 50-60 2 2
26 3 172187-81710 BUSH 2 2
27 3 172162-82340  SEAL, DUST 50X60X6 4 4
28 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1w

(A=M/#05469)

(B=M/#05469)

(C=M/#05469) (D=M/#05469) (E=M/#05469) (F=M/#05469)

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.126

Fig.126. ARM(CRANE SPEC.) BvioToumP Bvioroexe
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty |
COUNTRY | JP | AS | EX A B () DO () (A
Fig.No. |[126] - | - 1 1 172155-45790 SPACER 1 1
2 1 172187-81070 ARM ASSY, CRANE 1 1
2-1 1 172187-81071 ARM ASSY, CRANE 1650 1 1 R
(A=M/#05469) (B=M/#05469)
5 3 172162-81050 SEAL, DUST 60X75X6 2 2
6 3 172147-81400 BUSH 2 2
7 3 172187-81700 BUSH 50-60 2 2 z
(A=M/#05469) (B=M/#05469)
8 3  172187-81710 BUSH 2 2
8-1 3 172187-81710 BUSH 4 4 K
(A=M/#05469) (B=M/#05469)
9 3 172162-82340 SEAL, DUST 50X60X6 4 4
15 10 1 172164-81670 SPACER 1 1
11 1 172187-81861 PIN 1 1
12 1 172187-81880 PIN ASSY 1 1
13 1 172147-82230 SHIM, 60X110X1.2 1 1
—2 14 1 172147-82250 SHIM, 60X110X0.5 1 1
15 1 172165-82520 SHIM 1 1
. 16 1 172165-82530 SHIM 1 1
EFER TO Fig. 109 8— 17 1 22157-120000 WASHER, 12 101
X 9 — 18 1 22157-140000 WASHER, 14 1 1
7— 19 1  22217-140000 WASHER, SPRING 14 1 1
\@/ 20 1  24761-020000 NIPPLE, GREASE PT1/8 2 2
\\0/—9— 20-1 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 K
(A=M/#05469) (B=M/#05469)
21 1 26013-120302 BOLT, M12X 30 1 1
22 1 26116-140352 BOLT, M14X 35 PLATED 1 1
23 1 24761-040000 NIPPLE, GREASE B 1 1 w
(A=M/#05469) (B=M/#05469)
Ry rY o
BUCKET CYLINDER
Remarks
* APART IS DIFFERENT WITH STANDARD
SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.127. BUCKET ARM & LINK

$¢47No. 000Y00K3303-1
EHEA : 2003.04
REVISED : Apr., 2003

1B
PREVIOUS

<. ~N/#05451

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.127
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

Bl 26 21
NEW M

33 ?\‘
23

.~ M/#05452~

25

SHASEEELLBERTY.
.".MARKED PART HAS BEEN CHANGED.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 182900-55920-4 LINK, BUCKET 1 1 1 1 1 1z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
2 2 182900-53650  SEAL 2 2 2 2 2 2
2-1 2 172187-83180  SEAL, DUST 60X75X4 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
3 2 182900-55280  BUSHING 1 1 1 1 1 1
4 2 182900-56000 BUSHING 1 1 1 1 1 1
6 2 172511-91320 SEAL, DUST 50X60X4 2 2 2 2 2 2
7 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 1
8 2 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
9 1  182900-55930-4 LINK, BUCKET 1 1 1 1 1 1z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
10 2 182900-53650  SEAL 2 2 2 2 2 2
10-1 2 172187-83180  SEAL, DUST 60X75X4 2 2 2 2 2 2 R
(A=M/#05146) (B=M/#05146) (C=M/#05146) (D=M/#05146) (E=M/#05146) (F=M/#05146)
11 2 182900-55280 BUSHING 1 1 1 1 1 1
12 2 182900-56000 BUSHING 1 1 1 1 1 1
14 2 172511-91320 SEAL, DUST 50X60X4 2 2 2 2 2 2
15 2 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1
16 2 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
17 1 182900-55970-4 ARM, BUCKET 1 1 1 1 1 1 Z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
18 1 182900-55980-4 ARM, BUCKET 1 1 1 1 1 1z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
19 1 172187-81940  PIN 50X272 1 1 1 1 1 1z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
20 1 172187-82220  PIN 60X272 1 1 1 1 1 1 Z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
21 1 172147-82230  SHIM, 60X110X1.2 1 1 1 1 1 1
22 1 172147-82250  SHIM, 60X110X0.5 1 1 1 1 1 1
23 1 172165-82520 SHIM 1 1 1 1 1 1
24 1 172165-82530 SHIM 1 1 1 1 1 1
25 1  24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1
25-1 1 24761-020000 NIPPLE, GREASE PT1/8 3 3 3 3 3 3 K
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
26 1  26116-161202 BOLT, M16X120 PLATED 2 2 2 2 2 2
27 1 26716-160002 NUT, M16 4 4 4 4 4 4
28 1 172455-82300  LINKASSY, BUCKET 1 1 1 1 1 1w
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
28-1 1 172455-82301 LINK ASSY, BUCKET 1 1 1 1 1 1 R
(A=M/#06088) (B=M/#06088) (C=M/#06088) (D=M/#06088) (E=M/#06088) (F=M/#06088)
29 2 172162-82340  SEAL, DUST 50X60X6 2 2 2 2 2 2 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
30 2 172455-82360 BUSH 2 2 2 2 2 2
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
31 2 172455-82410  SEAL, DUST 60X70X4 4 4 4 4 4 4
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
32 2 172187-83040 BUSH 2 2 2 2 2 2 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
33 1 172455-82380 ARM, BUCKET 1 1 1 1 1 1w

(A=M/#05452)

(B=M/#05452) (C=M/#05452)

(D=M/#05452)

(E=M/#05452)

(F=M/#05452)

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.127

; (A)=VIOTOIP)C (D)=VIOT0(AS)P
F|g].27 BUCKET ARM & LINK (B)=VIO70(IJP)P (E)=VIOT0(EX)C
(C)=VIOTO(AS)C (F)=VIOTO(EX)P
No. Lev. Parts No. Description Qty I R
1Tt D00T00K03- | ) (A B (©) DO () (A
RVSED - hor. 2003 -~ W/4#05451 34 1  172455-82391  ARM, BUCKET 1 1 1 1 1 1 w

(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
35 1  172455-83350 PIN ASSY 1 1 1 1 1 1 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
36 1 172455-83360  PINASSY 1 1 1 1 1 1 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
37 1 24761-050000 NIPPLE, GREASE C 2 2 2 2 2 2 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)

6

141210
1
é |
N [
S

1B
PREVIOUS

g 27 M " - /405452~
S
| ©
- 9. 8l _
23,, ~.
2l > d

2?/'

SHASEEELLBERTY.
.".MARKED PART HAS BEEN CHANGED.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.128. BUCKET ARM & LINK(CRANE SPEC.)

#847No. 000Y00K3303-1
EHEA : 2003.04
REVISED :

Apr., 2003

B2
PREVIOUS

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.128
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

COUNTRY | JP | AS | EX

Fig.No. [128| - | -

.. ~MN/#05687

i
NEW

SHRSEEELEERTY .
.".MARKED PART HAS BEEN CHANGED.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 182900-55970 ARM, BUCKET 1 1 z
(A=M/#05688) (B=M/#05688)
2 1 182900-55980 ARM, BUCKET 1 1 Z
(A=M/#05688) (B=M/#05688)
3 1 172187-81940 PIN 50X272 1 1 z
(A=M/#05688) (B=M/#05688)
4 1 172187-82220 PIN 60X272 1 1 z
(A=M/#05688) (B=M/#05688)
5 1  172147-82230 SHIM, 60X110X1.2 1 1
6 1 172147-82250 SHIM, 60X110X0.5 1 1
7 1 172165-82520 SHIM 1 1
8 1 172165-82530 SHIM 1 1
9 1 172187-83010 LINK, BUCKET 1 1 z
(A=M/#05688) (B=M/#05688)
10 2 182900-53650 SEAL 2 2
10-1 2 172187-83180 SEAL, DUST 60X75X4 2 2 R
(A=M/#05146) (B=M/#05146)
12 2 172187-83040 BUSH 1 1
13 2 172187-83050 BUSHING 60X75X50.5 1 1
14 2 172511-91320 SEAL, DUST 50X60X4 2 2
15 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
16 1 172187-83110 LINK, BUCKET 1 1 z
(A=M/#05688) (B=M/#05688)
17 2 182900-53650 SEAL 2 2
17-1 2 172187-83180 SEAL, DUST 60X75X4 2 2 R
(A=M/#05146) (B=M/#05146)
18 2 172187-83040 BUSH 1 1
19 2 172187-83050 BUSHING 60X75X50.5 1 1
21 2 172511-91320 SEAL, DUST 50X60X4 2 2
22 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
23 1 24761-020000 NIPPLE, GREASE PT1/8 1 1
24 1 26116-161202 BOLT, M16X120 PLATED 2 2
25 1 26716-160002 NUT, M16 4 4
26 1 172455-82380 ARM, BUCKET 1 1 W
(A=M/#05688) (B=M/#05688)
27 1  172455-82391 ARM, BUCKET 1 1
(A=M/#05688) (B=M/#05688)
28 1  172455-83350 PIN ASSY 1 1
(A=M/#05688) (B=M/#05688)
29 1  172455-83360 PIN ASSY 1 1
(A=M/#05688) (B=M/#05688)
30 1  172455-84300 LINK, BUCKET 1 1
(A=M/#05688) (B=M/#05688)
30-1 1 172455-84301 LINK, BUCKET 1 1 N
(A=M/#05565) (B=M/#05565)
31 2 172455-82360 BUSH 1 1
32 2 172455-82410 SEAL, DUST 60X70X4 2 2
33 2 172187-83040 BUSH 1 1
35 2 172511-91320 SEAL, DUST 50X60X4 2 2
36 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
37 2 24761-050000 NIPPLE, GREASE C 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.128. BUCKET ARM & LINK(CRANE SPEC.)

#847No. 000Y00K3303-1
EHEA : 2003.04
REVISED : Apr., 2003

B2
PREVIOUS

0CK10-M33003 Fig.128

COUNTRY | JP | AS | EX

Fig.No. [128| - | -

.. ~MN/#05687

(A)=VIO70(JP)C (D)=VIOTO(AS)P
(B)=VIO70(IP)P (E)=VIO70(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty I R
A B () O (E) R
38 1  172455-84351 LINK, BUCKET 1 1 w

(A=M/#05688)

(B=M/#05688)

i
NEW

SHRSEEELEERTY .
.".MARKED PART HAS BEEN CHANGED.

39 2 172455-82360 BUSH 1 1
40 2 172455-82410 SEAL, DUST 60X70X4 2 2
41 2 172187-83040 BUSH 1 1
43 2 172511-91320 SEAL, DUST 50X60X4 2 2
44 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
45 2 24761-050000 NIPPLE, GREASE C 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.129. BUCKET & BUCKET PIN

£247No. 000Y00K3303-1
#4EA . 2003.04
REVISED :

Apr., 2003

‘|1 (H750)

. ~N/#05451

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.129
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

H2 A4 717" yav)
H TYPE (OPTION)
3|2 (H750)

1B
PREVIOUS

B2
PREVIOUS

1

iz 18

®

1|9 (750)

SHBASEEELLBERTY.
-".MARKED PART HAS BEEN CHANGED.

~.M/#05452~

Remarks
(1)OPTIONAL

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 182900-56140  PIN 2 2 2 2 2 2 Z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
2 1 182900-56150  RING 2 2 2 2 2 2 Z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
3 1 172187-81780 PIN 50X296 1
3-1 1 172187-82230 PIN 50X296 1 1 1 1 1 1 S
(A=M/#00688)
3-2 1 172187-82230  PIN 50X296 1 1 1 1 1 1z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
4 1 172187-82200 BUCKET ASSY 1 1 1 1 1z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (E=M/#05452) (F=M/#05452)
5 2 182900-49030 PIN 4 4 4 4 4
6 2 182900-49040 PIN 4 4 4 4 4
7 2 182900-49100 NUT 6 6 6 6 6
8 2 182900-49940 TOOTH 4 4 4 4 4
9 2 182900-53360  BOLT 6 6 6 6 6
10 2 182900-54220 O-RING 2 2 2 2 2
11 2 182900-56080  SIDE CUTTER 1 1 1 1 1
12 2 182900-56090 SIDE CUTTER 1 1 1 1 1
13 3 182900-55270 ADAPTER 4 4 4 4 4
14 1 172187-82230 PIN 50X296 1 1 1 1 1 Z
(A=M/#05452) (B=M/#05452) (C=M/#05452) (E=M/#05452) (F=M/#05452)
15 1 172162-83540  SHIM 2 2 2 2 2 2
16 1 172162-83550  SHIM 2 2 2 2 2 2
17 1 24761-020000 NIPPLE, GREASE PT1/8 1 z
(A=M/#00688)
18 1 172162-82360  O-RING 2 2 2 2 2 2 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
19 1 172455-82490 BUCKET ASSY, 750S 1 1 1 1 1w
(A=M/#05452) (B=M/#05452) (C=M/#05452) (E=M/#05452) (F=M/#05452)
21 3  172455-82671 ADAPTER 4 4 4 4 4
22 2 172455-82650 CUTTER, SIDE 1 1 1 1 1
23 2 172455-82660 CUTTER, SIDE 1 1 1 1 1
24 2 172455-82681  TOOTH, POINT 4 4 4 4 4
25 2 172455-82691 PIN, RUBBER 4 4 4 4 4
26 2 172455-82701 PIN, LOCK 4 4 4 4 4
27 2 172455-82710 BOLT 6 6 6 6 6
28 2 172455-82720  NUT 6 6 6 6 6
29 1 172455-83340 PIN 2 2 2 2 2 2 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
30 1 26116-161302 BOLT, M16X130 PLATED 2 2 2 2 2 2 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
31 1 26716-160002 NUT, M16 4 4 4 4 4 4 W
(A=M/#05452) (B=M/#05452) (C=M/#05452) (D=M/#05452) (E=M/#05452) (F=M/#05452)
32 1 172187-82700  BUCKET ASSY 1 1
34 3 182900-49030  PIN 4 4
35 3 182900-49040  PIN 4 4
36 3 182900-49100  NUT 6 6
37 3 182900-49940 TOOTH 4 4
38 3 182900-53360  BOLT 6 6
39 3 182900-54220  O-RING 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.129

; (A)=VIO70(IP)C (D)=VIO70(AS)P
Fig.129. BUCKET & BUCKET PIN (vioTauR)c O=vioToep
(C)=VIO70(AS)C (F)=VIO7O(EX)P
No. Lev. Parts No. Description Qty |
o W00 | . ~M/505451 (A _(B) ©) (®) (E) (F)
REVISED : Apr.,2003 ‘}(H750> 40 3 182900-56080  SIDE CUTTER 101
T 1 T _I' 41 3 182900-56090 SIDE CUTTER 1 1
YRR ! I 43 3 182900-55270 _ ADAPTER 4 4
H TYPE (OPTION)
3|2 (H750)
1557
182 17
PREVIOUS PREVIOUS
il 18 1|9 (750) .".M/#05452~
NEW é\
18
|
|
‘LSI
SEINSEEELAERTYT.
.".MARKED PART HAS BEEN CHANGED.
Remarks Yes No Yes No . N ).
(1)OPTIONAL N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.130. HOOK(CRANE SPEC.)

P/C NEWS No:YOOK3303-5
PUBL I SHED: 2006/03

187
PREVIOUS 8

~MN/#05687

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.130
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

iz
NEW

W/#05688 ~

23

19-1

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 794130-71410  PINASSY, BALL 1 1
2 1 172187-83150 COLLARASSY 1 1 z
(A=M/#05688) (B=M/#05688)
3 1 172187-83200 BOSS, HOOK 1 1 z
(A=M/#05688) (B=M/#05688)
4 2 172187-83040 BUSH 1 1
6 2 172511-91320 SEAL, DUST 50X60X4 2 2
7 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
8 1 172187-83250 HOOK ASSY 1 1 z
(A=M/#05688) (B=M/#05688)
9 2 172455-84160 RATCH ASSY, CRANE 1 1
10 2 172187-83260  LOCKING SET 1 1
11 1 172187-83260 LOCKING SET 1 1
12 1 172455-84100 HOOKASSY 1 1 W
(A=M/#05688) (B=M/#05688)
13 2 172187-83040 BUSH 1 1
14 2 172455-84110 HOOK ASSY, CRANE 1 1
19 4 172455-84160  RATCH ASSY, CRANE 1 1
19-1 4 172455-84161 RATCH ASSY, CRANE 1 1 S
(A=XXX) (B=XXX)
21 2  172511-91320 SEAL, DUST 50X60X4 2 2
22 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
23 1 172455-84370  PIN, HOOK 1 1 W
(A=M/#05688) (B=M/#05688)
24 1 172425-83270  NIPPLE, GREASE M8 1 1 W

(A=M/#05688) (B=M/#05688)

REFER TO Fig. 12

LIPS EIZEE GBRE) LEBFRTYT .
.".MARKED PART HAS BEEN CHANGED (ADDED) .

Remarks

(1)INTERCHANGABLE WITH REF.NO.12
(2)NOT SOLD EXCEPT REF.NO.19A PARTS.
(3)REPAIR PART.

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes' Yes'



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.131. BLADE

1

15
1
10

Tv—FRoyvs .
BLADE GYLINDER

%\? | 9

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

0CK10-M33003 Fig.131
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172155-45790 SPACER 2 2 2 2 2 2
2 1 172147-82230 SHIM, 60X110X1.2 4 4 4 4 4 4
3 1  172147-82250 SHIM, 60X110X0.5 4 4 4 4 4 4
4 1 172187-94100 BLADE ASSY 1 1 1 1 1 1
4-1 1 172187-94101 BLADE ASSY 1 1 1 1 1 1 R
(A=M/#05345) (B=M/#05345) (C=M/#05345) (D=M/#05345) (E=M/#05345) (F=M/#05345)
5 2 172162-81050 SEAL, DUST 60X75X6 4 4 4 4 4 4
6 2 172162-81060 BUSH 2 2 2 2 2 2
7 1 172162-94270 PIN 2 2 2 2 2 2
8 1 172162-94280 PLATE, LOCK 2 2 2 2 2 2
9 1 172187-94300 PIN ASSY 2 2 2 2 2 2
10 1 22157-140000 WASHER, 14 2 2 2 2 2 2
11 1 22217-140000 WASHER, SPRING 14 2 2 2 2 2 2
12 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
13 1 24761-040000 NIPPLE, GREASE B 2 2 2 2 2 2
14 1 26013-120302 BOLT, M12X 30 4 4 4 4 4 4
15 1 26116-140352 BOLT, M14X 35 PLATED 2 2 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.132. COOLER KIT(OPTIONAL)

5

&

16 FUT— 3
Fig. RADIATOR & MOUNT

P

26 M (-5 )
Fig. £UELECTRIC PART (COOLER)

805 @
Fig. COOLER (ENGIEN RELATED)

T
Fig. COOLER (HYD. OIL PIPING)

2L

—Lhii—
71907 detin e »
FRAME COVER
(TURNING: CABIN)

0CK10-M33003 Fig.132
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

551‘37*"/ (A
Fig.wJ BONNET (1:BODY)

WP, EX

Remarks

(1)COOLER KIT:D(REF.NO.1-3)IS THE SA-
ME AS DELETED PART NO.129951-01740
& PART NO.172187-61370 AND ADD
PART NO.172187-61372

No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 172187-08100 COOLER KIT 1

1-1 1 172187-08110 COOLER KIT 1 Q
(A=M/#00597)

1-2 1 172187-08120 COOLER KIT 1 Q
(A=MI#00924)

1-3 1 172187-08130 COOLERKIT 1 S
(A=M/#00934)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.133. P.T.O.,KIT(OPTIONAL)

47&&&% (PTO)
Fig.”* /CONTROL EQUIP. (P.T.0.)

105 SR (PTO7L-AIVH )
Fig. HYD. OIL PIPING
(P. T.0. FRAME END)

PTOEREDNE > =< 3TV
BEMARICEE, YLIORUEEE
MR SUEEBRTT

PARTS IN ORDER TO ADD PIPING,
LINK & COVER TO STANDARD SPEC.
WITH NO P.T.0. PIPING.

0CK10-M33003 Fig.133

(A)=VIO70(JP)C (D)=VIOTO(AS)P
(B)=VIO70(IP)P (E)=VIO70(EX)C
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172187-08500 PTO KIT 1 1

‘l ‘l OiﬂIJ:T:EE‘E (PTO, 7-ATYb")
Fig. HYD. OIL PIPING
(P.T.0., ARM END)

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.134

Fig.134. 4-WAY MULTI VALVE KIT(OPTIONAL) B viono0me BV oroene
(C)=VIOTO(AS)C (F)=VIOTO(EX)P
No. Lev. Parts No. Description Qty |
] TU—bhri— A (B) () O (B ¢
F'E-EOFRAME(ﬁE'g“'*“ 2 1 1 17218708510  VALVE KIT, 2WAY MULT 11

COVER
(TURNING: CABIN)

934'714 a—&y,307
Fig. YV (WFFcoy 4H4%)
4-WAY ROTARY VALVE
(MULTI GHANGE SPEG.)

1—
EEBERI—DJIS. Yo —rRE4—) % 11 ay FO—LERE (TN
7 U8y F Tl S — IS EEA RS Fig. | 10 ~arqms00)
2L TEEEMT 3 AOBHTT, L Eoeixe v~
CUTOFF VALVE PARTS, ETC. WHICH CAN CHANGE A-WAY ROTARY V.)

FROM STANDARD OPERATION PATTERN
(J1S. YANMAR PATTERN) TO ANOTHER CORPORATION

PATTERN PROMPTLY.

-I 1 6 a v kO—)LEE (4914
Fig. B30V ~ 3% b I-IN)
CONTROL PIPING
(4-WAY CHANGE V.

~CONTROL V.)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M33003 VEHICLE VIO70(JP,AS,EX) 0CK10-M33003  Fig.135

i _ (A)=VIO70(JP)C (D)=VIOTO(AS)P
Fig.135. 2-WAY MULTI VALVE KIT(OPTIONAL) voree orvoTRSR
(C)=VIOTO(AS)C (F)=VIOT0(EX)P
No. Lev. Parts No. Description Qty I R
5 ZL—Lhni— A B () O (E) R
Fig (BEEIER :$4E° ) 1 1 172187-08520 VALVE KIT, 2WAY MULT 1 1
FRAME

COVER
(TURNING: CABIN)

942¢I4n—aum»7
Fig. (INFF1yY HHHE)
2-WAY ROTARY VALVE
(MULTI CHANGE SPEC.)

1

EERERE—UIS. Yov—RE—) %
DAY FTCIMNRRE—VICERTREL ) E
VNIV TEEFEMT 250BRHTT,

REMOTE CONTROL VALVE PARTS, ETC. WHICH CAN
CHANGE FROM STANDARD OPERATION PATTERN
(JIS. YANMAR PATTERN) TO KOMATSU

PATTERN PROMPTLY.

1 1 av ka—ILEE
Fig. (YN ~29140-4)V
~2YpI-JV)

CONTROL PIPING
(REMOTE CONTROL V. ~
2-WAY ROTARY V. ~
CONTROL V.)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M33003 VEHICLE VIO70(JP,AS,EX)
Fig.136. CRANE KIT(OPTIONAL)

1_

*v Bt
CABIN SPEGC.

SERR (RE" v JL-UALHR)
LABEL (CABIN: CRANE SPEC.)

_|Fig_3

SEAR G/ D L-vitR)
LABEL (CANOPY: CRANE SPEC. )

|Fig.6

BER (MY -vER)
ELECTRIC PART (WIRING: CRANE)

{1620

BEROV-VEAN)
ELECTRIC PART (CRANE: 1)

_|Fig. 23

BEROV-VERA:2)
ELECTRIC PART (CRANE:2)

|Fig. 24

TL—4 & BERT7Y T
FRAME & TURNING BEARING

7 L—LhA—(EEE: /L)
FRAME OVER (TURNING: CANOPY)

Fig. 49
I B2 (& 4K) (G-t

Fig. 62
F—bL

_| Fig. 16

SOLENOID VALVE (EXCLUSIVE USE OF THE CRANE SPEC.)
R—IL RSV T Gv-vERA7-L)

Fig. 97
HERE (5-2:2)

Fie. 104 HvD.0IL PIPING RETURN:2)
CONTROL PIPING (REMOTE CONTROL V. ~CONTROL V. ) (DIREGT:CRANE)

S—F & S—hwYUF
Fig. D4 SEAT & SEAT MoNT
Fv/E
TJ—LoyH
Fig. 74 BooM CYLINDER
YL/ A BT G-vER)
Fig. 96 HOLD VALVE(EXCLUSIVE USE OF THE CRANE SPEC. :BOOW)
MERE (5-5:1)
Fig. 103 HD.0IL PIPING(RETURN:1)
a2 bO—JLERE (JEaN ~avba-WV) (5 (Uhh: Su-vEH)
Fig. 118
CONTROL PIPING (4-WAY ROTARY V. ~CONTROL V. ) (4-HAY: CRANE)

_| Fig. 91
CABIN(BODY) (CRANE SPEC.)
|Fig. 71 canopy
ARM CYL INDER
_| Fig 95
— L FILT Gy BR T B
HOLD VALVE (EXCLUSIVE USE OF THE CRANE SPEC. :ARM)
BERE (v 17 ~ TS, 7 -5
Fig. 101 HD_0IL PIPING (VALVE~SHIVEL, SHING)
HERE O -A -y
Fig. 109 HYD 0IL P1PING (BOON: CRANE SPEC.)
a2 bO—))VEE (A940-§YV~2sb-IV) (4914 HL-vLHk)
Fig. 119

a Y ba—JLEE QM-WN~YI9E° ~5h) (4911 Jh-sALH)
Fig. 120 GONTROL PIPING(CONTROL V. ~CYL INDER~TANK) (4-WAY: CRANE. )

T— L V-8
4| Fie. 124 goon crane spec.)

7 — L GU-UAEHR)
_|Fig. 126 irw crane spc,)

Ry bP—L & U2 Gr-sakR)
Fig. 128 BUCKET ARM & LINK(GRANE SPEC.)

799 GU-UiER
_| Fig. 130 Hook CRANE SPEC. )

I\L

*v/ EfHR
CABIN SPEC.

) o

0CK10-M33003 Fig.136
(D)=VIO70(AS)P
(E)=VIOTO(EX)C
(F)=VIO70(EX)P

(A)=VIO70(JP)C
(B)=VIO70(JP)P
(C)=VIOT0(AS)C

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172187-08570 CRANE KIT, CABIN 1
1-1 1 172187-08571 CRANE KIT, CABIN 1 R
(A=MXXXXX)
2 1 172187-08560  CRANE KIT, CANOPY 1
2-1 1 172187-08561 CRANE KIT, CANOPY 1 R

(B=MXXXXX)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101720-55750
102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750
104200-92350
110250-55610
119225-52102
119247-77100

119259-44570
119620-66820
119640-92750
119650-77910
119808-12540
121250-44590
121250-49121
121254-55510
121256-44600
121257-55720
121257-55731
121450-44531
121450-49100
121450-49110
121470-44540

121470-44581
121850-55710
124064-55510
124450-44550
124450-44560
124764-44810

124766-59050

129062-12560
129062-12570
129136-77200
129335-55700
129335-55705
129466-96240
129900-42461
129951-01740
171064-44510
171064-44520

Parts No.

171081-55910
171301-92750
172020-10100
172020-10101
172020-10111
172020-10112
172020-10141
172020-10220

172020-10230
172020-10250
172020-10251
172020-10290
172020-10320

172020-10340
172020-10350
172020-10360
172020-10370
172020-10380

172020-10500
172020-10510
172020-10610
172020-10620

172020-10650
172020-10680
172020-10700
172020-10720
172020-10730

172020-10740
172020-10750
172020-10760
172020-10770
172020-10780
172020-10790
172020-10800
172020-10810

172020-10860

172020-10900
172020-10910

Parts No.

172020-10940
172020-11000
172020-11030
172020-11040
172020-11060
172020-11070
172020-11150
172020-11151
172020-11160
172020-11161
172020-11230
172020-11250
172020-11280
172020-11300
172020-11320
172020-11330
172020-11340
172020-11350
172020-11400
172020-11410
172020-11450

172020-11470
172020-11500
172020-11520
172020-11530
172020-11540
172020-11600
172020-11610
172020-11620
172020-11630
172020-11640
172020-11650
172020-11660
172020-11661
172020-11670
172020-11680
172020-11690
172020-11700
172020-11710
172020-11720
172020-11730
172020-11740
172068-28490

172110-45150

Parts No.

172110-76020
172110-78320
172111-16890

172112-16201
172112-74971

172112-75770
172112-75780
172112-77360

172112-77580
172116-46630
172116-74150

172116-74430

172116-75850-4

172120-17710
172122-05101
172122-13310

172122-16590

172122-16600
172122-17190

172122-37843
172122-37844
172122-46590

172122-73860
172122-73870
172122-73890




Parts No. Index

Parts No.

172122-74790
172122-79890

172122-79920

172122-79930

172123-76120

172124-13500
172124-46200

172124-65480

101
102

103
104
108
113

114
115
116
117

118
119
120
104

107
109
113
114
115

116
117

118

119

w

[EnY

Parts No.
172126-11510

172126-16540
172131-78350

172137-12270

172137-16560

172137-46040

172137-53970
172137-68120

172141-03170

172141-03202

172141-03360

172141-03440

172141-14260
172141-17150
172141-17211
172141-41340
172141-41360

Ref. No.

Parts No.
172141-41360

172141-41370

172141-50890
172141-74430
172141-76090
172141-76180

172141-76900

172141-77800
172142-03302

172142-17830

172142-76280-4
172142-76940-4

172142-76950-4

172142-77050
172146-03140

172146-03320

172146-74720

172147-03210

Fig. No.

44
45

109

119

101

O~NOODWE

30
110
110

108
109

110

OGN P~WE

86
87

Ref. No.

Parts No.
172147-03210

172147-73810
172147-73830
172147-73850
172147-73880
172147-76270
172147-76271

172147-81400

172147-82140

172147-82230

172147-82250

172151-03550
172151-03551
172151-45010
172151-62240

172151-72240
172151-72270
172151-72591
172151-73360

172151-73420

172151-73500

Fig. No.

126

Ref.

el o
WA wwaua

[En
SOBRhONNNNOOBRADN

No.

-1

-1

-1
-1




Parts No. Index

Parts No.
172151-73510

172151-73520
172151-73530

172151-73540
172151-73550
172151-73560
172151-73570
172151-73590
172151-73600
172151-73610
172151-73620

172151-73630

172151-73640
172151-73650
172151-73660

172151-74320

172151-74600
172151-74601
172151-74700
172151-74710
172151-74720
172151-74730
172151-74740
172151-74750
172151-74760

172151-74770
172151-74860
172151-74890
172151-74910
172151-74930
172151-74950
172151-76030
172151-76040
172151-76160
172155-03310

QOWOO~NOUITRWNN

[EnY

[EnY
(ol o))

Parts No.
172155-03790

172155-45790

172156-78500
172156-78520

172156-78540

172157-45840
172157-45990
172157-58830
172157-76220
172157-76300
172158-78250

172159-76120
172162-12480
172162-13170
172162-13180
172162-13200
172162-13780
172162-14200
172162-17320
172162-17400
172162-17410
172162-18030
172162-18040
172162-18070
172162-37171

172162-37770
172162-37800
172162-37810
172162-57650
172162-57660

172162-61500
172162-61770

172162-61850

172162-61870
172162-62540

172162-68370

Fig. No.

2

5
122
123
124
125
126
131
120
120

120

Ref. No.

=N
WNORPRPONOURARRRPRR

e
PR W

[EEY

I
GQWWNO~NOPOERLNE

-1
-1

Parts No.

172162-68370
172162-69071

172162-69460
172162-69480
172162-69541
172162-71490
172162-71520
172162-71530
172162-71710
172162-71711
172162-71740
172162-71760
172162-71880
172162-71890
172162-71930
172162-71950
172162-73700
172162-74860
172162-76180

172162-76320
172162-81050

172162-81060
172162-81370

172162-81430

172162-81680
172162-82340

172162-82350
172162-82360
172162-83540
172162-83550
172162-83560
172162-83570

172162-83600

103
125

126
131
131
123
124
123
124
122
125

126
127

129
129
129
123
124
123
124
122

N

29

Parts No.

172162-83610
172162-94270
172162-94280

172164-03180

172164-03200

172164-03210

172164-03500

172164-03510

172164-03520

172164-03530

172164-03531

172164-03540

172164-03560

Fig. No.

122
131
122
131

1

P WFRPONOPWOPRPNWRPNWRPRONOPMRWPFRPRONOPWRPRONOPWRFROWNRERPWNERPOORWN

Ref. No.

-1
-1
-1




Parts No. Index

Parts No.
172164-03560

172164-03700

172164-03710
172164-16750
172164-16770
172164-17140

172164-17200
172164-17210
172164-17701
172164-18550
172164-18660
172164-18730
172164-18800
172164-18810
172164-18830
172164-18900
172164-18910
172164-18920
172164-18960
172164-19100
172164-19110
172164-19150
172164-19170
172164-45010
172164-45011
172164-45041
172164-45050
172164-45061
172164-45070
172164-45080
172164-45090
172164-45230
172164-45880

172164-45980
172164-62490

172164-65460
172164-65610
172164-65710
172164-66170

172164-68270
172164-73110

Parts No.

172164-73860
172164-74620
172164-74630
172164-76330
172164-81670

172165-03141

172165-03471

172165-03661

172165-12140

172165-13220

172165-18080
172165-45071
172165-45970
172165-46340

172165-47450
172165-47550
172165-47621
172165-47680
172165-47681
172165-47711
172165-47801
172165-47821
172165-47851
172165-47871
172165-47980
172165-47990
172165-62630
172165-62800

172165-66230
172165-73430
172165-73450
172165-73451
172165-74340
172165-74350

172165-75450-4

172165-75460

Fig. No.

84
90
90
104
125
126

O~NOPPWFRWFROUOU A

Ref. No.

56

Parts No.

172165-75481
172165-76200
172165-79810

172165-81760
172165-82520

172165-82530

172168-45880
172171-03400

172171-03700

172171-03710

172171-03720

172171-03750

172171-03760

172171-03770

172171-03780

172171-03790

Fig. No.

98
106
113
114
115
117
118

78
125
126
127
128
125
126
127
128

44

= = = = = = =

[EnY
NOOWUINOOUINOOWUINOOWUINOOWUINOOUINOWWUINOWWON

Parts No.
172171-03790

172171-03800

172171-03810

172171-14610

172171-65780
172173-03250

172173-03550

172173-03560

172173-03570

172173-74490
172173-74600
172173-74610
172173-76100

172173-76102
172175-03550

172175-12370
172175-17120
172175-74720
172175-74730
172176-07330
172176-17150

172176-17160

Fig. No.

5
8
10
2
5
8
10

© ©
AR BAAPRrDdbhoobw

AR OLWWLWWWOUIA

-1
-1




Parts No. Index

Parts No.

172176-17160
172176-17870
172176-61130
172176-66550
172176-66560
172176-66570

172176-66580

172176-66590
172176-66600
172176-66610
172176-66620
172176-66750

172176-66760
172176-66770
172176-66780
172176-66790
172176-66800
172176-66810
172176-66820
172176-66870

172176-66880

172176-66890
172176-66900
172176-66910
172176-66920

172176-66930

172176-66940

172176-66950

172176-66960

172176-66970
172176-66980

66
65
66
65
65

65

Parts No.

172176-66990
172176-67000

172176-67000-1
172176-67040-1

172176-67050
172176-67060
172176-67070

172176-67090
172176-67100
172176-67110

172176-67121
172176-67131
172176-67141

172176-67150
172176-67181

172176-67200

172176-67210
172176-67231

172176-67231-1

172176-67250
172176-67341

172176-67400
172176-67410
172176-67691
172176-67710
172176-67720
172176-67730

172176-67740

Fig. No.

65
69
69

Ref. No.

5

IN
ROOOOONOOOUITIURWRRARRPL,NNNN~NNN

48

-1

Parts No.
172176-67740

172176-67741

172176-67760

172176-67780

172176-67800

172176-67810

172176-67870

172176-67880

172176-67891
172176-68030

172176-68160

172176-68170
172176-68200

-1
-1

Parts No.
172176-68200

172176-68240
172176-68390
172176-68900
172176-68900-1
172176-69320

172176-69340
172176-69340-1
172176-69390
172176-69390-1
172176-69450
172176-69470
172176-69560
172176-69600
172176-69600-1
172176-69750

172176-69760
172176-69770

172176-69780

172176-69790
172176-69800
172176-69810
172176-69820

172176-69830
172176-69860

172176-69890

Fig. No.

63
67

68




Parts No. Index

Parts No.
172176-69890
172176-69911

172176-69931
172176-69980

172176-69980-1

172176-69990
172176-73370
172176-76210
172176-76220
172176-76580

172176-81700

172176-81710

172183-03250

172183-03280

172183-03450
172183-46440
172183-81160

172183-81170

172187-03050

172187-03110
172187-03111

172187-03112
172187-03120

172187-03121

GONOOORWNEO DN

[
cooonn
[CR =Y =]

108

109

[EnY
N
w

PWRROAMAWRR AR

WWWNNNNNN

. No.

Parts No.
172187-03121

172187-03130

172187-03140

172187-03150
172187-03151

172187-03160

172187-03170
172187-03171

172187-03180

172187-03190

172187-03200
172187-03210
172187-03220
172187-03230

172187-03240

172187-03250
172187-03260
172187-03310

Fig. No.

NARODOUOPR,ROPWRPFPPNWONRFRPORRWRORPRWRPFRPOUORAWNFRPORAAWRPOORRWNREFROR_RWNRFROMA_®

Ref. No.

w
>

WO WONNNN~NONOONOR_ARBRMDRMIYIPPWW

Parts No.
172187-03311

172187-03320
172187-03330
172187-03350
172187-03360
172187-03370

172187-03400

172187-03410

172187-03640
172187-03660

172187-03680
172187-03690
172187-03700

172187-03711

172187-03721

172187-03741
172187-03750
172187-03760
172187-03781

172187-08100
172187-08110
172187-08120
172187-08130
172187-08160
172187-08200
172187-08210
172187-08500
172187-08510
172187-08520

Fig. No.

w

w

N N
ODWOWOWOHOWONOOWOWUINOOONONWNREREARANPFRPUONONOONONOONOIN

el ad o
W W w
N RN

RPRRERRRNRE

-1

-3

Parts No.

172187-08530
172187-08560
172187-08561
172187-08570
172187-08571
172187-08600
172187-08610
172187-08700
172187-11100
172187-11110
172187-11120
172187-11121
172187-11310
172187-11350
172187-11400
172187-11500
172187-11510
172187-11520
172187-11530
172187-11550
172187-11640
172187-11650
172187-11660
172187-11670
172187-11680
172187-12100

172187-12101

172187-12110
172187-12120
172187-12200
172187-12260
172187-12280
172187-12320
172187-12340
172187-12350
172187-12360
172187-13250
172187-13260
172187-13261
172187-13300
172187-13310
172187-13320
172187-13360
172187-13370
172187-13390
172187-13420
172187-13480
172187-13501

Fig. No.

30
136
136
136
136

. No.

-1




Parts No. Index

Parts No.
172187-13530

172187-13540

172187-13550
172187-13700
172187-13730
172187-13731
172187-13760
172187-13800
172187-13830
172187-13870
172187-13900
172187-13901
172187-13902
172187-13920
172187-13921
172187-14220
172187-14240
172187-14280
172187-14290
172187-14320
172187-14390
172187-14430
172187-14460
172187-14470
172187-14500
172187-14510
172187-16100
172187-16110
172187-16120
172187-16130
172187-16150
172187-16500
172187-16510
172187-16511
172187-16520
172187-16530
172187-16550
172187-16551
172187-16552
172187-16560

172187-16570
172187-16580
172187-16590
172187-16600
172187-16611
172187-16620

Fig. No.

16

16

. No.

-1
-2

-1
-2

Parts No.

172187-16630
172187-16640
172187-16650
172187-16660

172187-16700
172187-16710
172187-16720
172187-16730
172187-16740
172187-16750
172187-16760
172187-16761
172187-16770
172187-16780
172187-17070
172187-17080
172187-17090
172187-17100
172187-17110
172187-17150
172187-17180
172187-17200
172187-17220
172187-17252
172187-17253

172187-17280
172187-17290
172187-17300
172187-17301
172187-17320
172187-17341
172187-17350
172187-17360
172187-17371
172187-17380

172187-17450
172187-17470

172187-17480

25
25
25
25

22
25

25

P

N
ON~NOUOOOOUINRPPFRPWORONRE S

'
=

'
[

Parts No.
172187-17500

172187-17510
172187-17520

172187-17530
172187-17540

172187-17550
172187-17551
172187-17560
172187-17570
172187-17590

172187-17600
172187-17610
172187-17630
172187-17660
172187-17690
172187-17691

172187-17721
172187-17730
172187-17740
172187-17800
172187-17801
172187-17802
172187-17803
172187-17810
172187-17820
172187-17830
172187-17842
172187-17843
172187-17861
172187-17881
172187-17882
172187-17883
172187-17900
172187-17910
172187-17920
172187-18110
172187-18130
172187-18140
172187-18161
172187-18170
172187-18180
172187-18190
172187-18200
172187-18210

e

COPODUPRARWRONNNOOORMWNRERPRERRERPE

wWwwkE
OO

-1

-3

-1
-2

Parts No.

172187-18220
172187-18260
172187-18300
172187-18340
172187-18360
172187-18400
172187-18401
172187-18410
172187-18420
172187-18451
172187-18500
172187-18510
172187-18530
172187-18560
172187-18570

172187-18590
172187-18600
172187-29100
172187-29101
172187-37110
172187-37191
172187-37192
172187-37301
172187-37302
172187-37320
172187-37331
172187-37332
172187-37341
172187-37342
172187-37500
172187-37501
172187-37502
172187-37503
172187-37520
172187-37521
172187-37522
172187-37530
172187-37540
172187-37550
172187-37700
172187-38100
172187-38130

172187-38140

172187-38150
172187-38160

172187-38200

38

39
39

38




Parts No. Index

Parts No.

172187-38300
172187-38601

172187-45010
172187-45060
172187-45080

172187-45100
172187-45150
172187-45190
172187-45220
172187-45250
172187-45260
172187-45280
172187-45300
172187-45330
172187-45360
172187-45400
172187-45401
172187-45490

172187-45500
172187-45530
172187-45560
172187-45600
172187-45650
172187-45660
172187-45690
172187-45720
172187-45760
172187-45770
172187-45800
172187-45810
172187-45870
172187-45880
172187-45900
172187-45930
172187-45960
172187-45990
172187-46110
172187-46140
172187-46190
172187-46210
172187-46220
172187-46290
172187-46340
172187-46400
172187-46430
172187-46440
172187-46500

Parts No.

172187-46600
172187-46620
172187-46650
172187-46651
172187-46800
172187-46820
172187-46850
172187-46900
172187-46920
172187-46960
172187-46980
172187-47010
172187-47020
172187-47110
172187-47140

172187-50100-2

172187-50101
172187-50102
172187-50103
172187-50800
172187-50801
172187-50810
172187-50811

172187-53300-2

172187-53310
172187-53320
172187-53330
172187-54100
172187-54101
172187-54750

172187-54760
172187-54900
172187-57600
172187-57610
172187-57630
172187-57640
172187-61080
172187-61101
172187-61120
172187-61130
172187-61140

172187-61150

Parts No.
172187-61160

172187-61180
172187-61220
172187-61230
172187-61330
172187-61331
172187-61332
172187-61340
172187-61350

172187-61360

172187-61370
172187-61371
172187-61372
172187-61380

172187-61420
172187-61421
172187-61430

172187-61470
172187-61500
172187-61510
172187-61520
172187-61540
172187-61541

172187-61560
172187-61561
172187-61570
172187-61600
172187-61690
172187-61700
172187-61750
172187-61800
172187-61840
172187-61900

172187-61910
172187-62120
172187-62130
172187-62140
172187-62150
172187-62160
172187-63120

Ref. No.

38 -1
38 -2

5-1
27 1

w
wnN ©

=
~NO OO ~NOOOWORrRFRE D™

Parts No.

172187-63130
172187-63140
172187-63150
172187-63160

172187-63200
172187-63300

172187-63301

172187-63400
172187-63500
172187-63510

172187-64050
172187-64100
172187-64190
172187-64191
172187-64192
172187-64193
172187-64560
172187-64650
172187-64750

172187-64790
172187-64800
172187-64830
172187-64850
172187-64870
172187-64900

172187-64950
172187-65100
172187-65120
172187-65130
172187-65170
172187-65180
172187-65200
172187-65210
172187-65240
172187-65270
172187-65280
172187-65290
172187-65330
172187-65350
172187-65400
172187-65420
172187-65460
172187-65470

[EnY

Ay
O~NFRPOOWORLRNORDMWREPN®

PR

. No.

-1
-1

-2
-3




Parts No. Index

Parts No.

172187-65500
172187-65501
172187-65530
172187-65540
172187-65550
172187-65680
172187-65740
172187-65750
172187-65810
172187-65820
172187-65830
172187-65860
172187-65870
172187-65960
172187-65980
172187-66110
172187-66120
172187-66140
172187-66160
172187-66170
172187-66220
172187-66310
172187-66320
172187-66330
172187-66340
172187-66350
172187-66400
172187-66420
172187-66421
172187-66450
172187-66460
172187-67010
172187-67050
172187-67110
172187-67350
172187-67450
172187-67510
172187-67610
172187-67640
172187-67650
172187-67660
172187-67670
172187-67700
172187-67711
172187-67721
172187-67800
172187-67840
172187-67850
172187-67860
172187-67870

Parts No.

172187-67880
172187-67890

172187-67900
172187-67910
172187-67920
172187-67930

172187-67940
172187-67950

172187-67960

172187-67970

172187-67980

172187-67990

172187-68010
172187-68011
172187-68030
172187-68040

172187-68050

172187-68060

Fig. No.

66
66

66

66

65

66

65

66

65

66

Parts No.

172187-68070-1

172187-68100
172187-68101
172187-68200
172187-68201
172187-68300
172187-68301
172187-68410
172187-68411
172187-68413
172187-68540
172187-68810

172187-68871
172187-68980

172187-69050
172187-69070

172187-69150
172187-69160
172187-69170
172187-69180

172187-69190

172187-69200

172187-69210

172187-69220

172187-69240
172187-69250
172187-69350

172187-69350-1

Ref. No.

21 1
21 1

Parts No.

172187-69390
172187-69420
172187-69490
172187-69540

172187-71100
172187-71110
172187-71200
172187-71210
172187-72020
172187-72030
172187-72040
172187-72060
172187-72070
172187-72080
172187-72090
172187-72101
172187-72140
172187-72160
172187-72170
172187-72180
172187-72250
172187-72260
172187-72270
172187-72280
172187-72290
172187-72301
172187-72340
172187-72350
172187-72360
172187-72370
172187-72380
172187-72400
172187-72450
172187-72480
172187-72490

172187-72500
172187-72510

172187-72530
172187-72540
172187-72590
172187-72600
172187-72640
172187-72650




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
172187-72650 79 29 172187-73560 83 77 172187-74600 90 1 172187-76310 101 37
172187-72660 75 28 172187-73600 83 76 172187-74690 89 30 172187-76350 103 29
172187-72670 75 29 172187-73700 98 2 172187-74750 91 1 172187-76400 108 2
172187-72680 75 30 172187-73710 98 6 172187-74760 92 1 109 2
172187-72690 75 9 172187-73730 98 3 172187-74800 99 1 172187-76420 108 3
172187-72700 75 5 172187-73770 83 75 172187-74820 86 5 109 3
172187-72720 75 3 172187-73780 83 46 172187-74830 88 1 172187-76440 108 4
172187-72730 75 7 172187-73800 85 1 172187-74840 89 1 109 4
172187-72740 75 20 172187-73801 85 1-1 172187-74850 89 36 172187-76460 110 8
172187-72750 75 23 1-2 172187-74860 89 55 172187-76480 110 3
172187-72760 77 20 172187-73810 85 11 172187-74870 86 17 172187-76500 108 5
172187-72770 77 10 172187-73820 85 10 172187-74880 87 1 109 5
172187-72780 77 17 172187-73900 83 57 172187-74890 87 27 172187-76510 108 6
172187-72790 73 29 172187-73910 83 38 172187-74900 87 46 109 6
172187-72801 77 1 172187-73930 83 68 172187-74950 84 25 172187-76520 108 7
172187-72850 77 26 172187-74010 83 3 172187-74951 84 25 -1 109 7
172187-72870 77 2 172187-74020 83 10 172187-74960 84 38 172187-76530 108 8
172187-72880 77 6 172187-74030 83 22 172187-74961 84 38 -1 109 8
172187-72891 81 1 172187-74040 83 34 172187-74970 84 49 172187-76540 108 9

82 26 172187-74050 83 47 172187-74971 84 49 -1 109 9
172187-72910 73 2 172187-74060 83 58 172187-74980 84 54 172187-76570 110 4

74 34 172187-74070 83 61 172187-75270 98 11 172187-76591 101 9
172187-72950 73 3 172187-74080 83 69 172187-75280 98 12 172187-76640 101 12

74 35 172187-74100 86 4 172187-75340 98 13 172187-76650 101 11
172187-73050 98 30 172187-74120 86 6 172187-75350 98 14 34
172187-73060 98 31 172187-74130 89 37 172187-75500 98 18 172187-76690 110 6
172187-73100 72 1 172187-74140 87 2 172187-75510 98 19 172187-76700 101 13
172187-73110 72 2 47 172187-75600 72 30 172187-76740 101 33
172187-73120 72 11 89 2 172187-75620 72 32 172187-76780 110 7
172187-73160 72 66 39 172187-75630 72 33 172187-76781 110 7 -1
172187-73170 72 75 172187-74150 86 8 172187-75640 72 34 172187-76820 105 3
172187-73180 72 81 172187-74160 88 2 172187-75680 72 38 172187-76821 105 3-1
172187-73240 72 6 172187-74200 93 1 172187-75880 72 70 106 8
172187-73250 72 7 172187-74230 86 35 172187-76100 100 1 172187-76930 110 22
172187-73300 83 1 172187-74231 86 35 -1 172187-76130 103 3 172187-76940 110 23
172187-73301 83 1-1 172187-74232 86 35 -2 4 172187-76950 110 24
172187-73310 84 1 172187-74300 86 44 172187-76131 103 3-1 172187-77001 96 2
172187-73311 84 1-1 172187-74310 86 51 4 -1 172187-77030 96 3
172187-73320 84 68 172187-74311 86 51 -1 172187-76140 103 5 172187-77060 73 42
172187-73340 84 63 172187-74380 88 19 172187-76141 103 5-1 74 42
172187-73370 84 2 172187-74400 88 6 172187-76150 103 7 172187-77090 97 2
172187-73380 84 21 172187-74490 86 15 172187-76160 103 8 172187-77100 96 4
172187-73400 138 1 172187-74530 87 23 172187-76170 104 5 172187-77110 95 1
172187-73410 84 24 172187-74540 87 19 172187-76180 103 9 172187-77111 95 1-1
172187-73411 84 24 -1 89 32 172187-76190 100 4 172187-77112 137 1
172187-73440 84 53 172187-74550 86 46 172187-76200 100 6 172187-77130 73 43
172187-73460 83 2 87 21 105 2 74 43
172187-73510 83 19 41 106 6 172187-77200 97 17
172187-73540 83 20 89 34 172187-76210 104 25 -1 172187-77230 97 18
172187-73550 83 21 56 172187-76300 101 35 172187-77311 75 32




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
172187-77311 76 36 172187-78440 107 15 172187-78840 113 4 172187-79760 118 14
172187-77320 109 21 172187-78450 104 15 117 14 119 3
172187-77340 73 44 172187-78460 104 16 118 4 172187-79770 118 15

74 44 172187-78470 104 17 172187-78850 113 5 119 4
172187-77490 109 23 172187-78480 104 18 117 15 172187-79780 118 16
172187-77590 109 24 172187-78490 104 19 118 5 119 5
172187-77700 120 1 172187-78500 104 20 172187-78860 111 5 172187-79790 118 17
172187-77710 120 2 172187-78510 104 21 172187-78870 111 6 172187-79800 119 1
172187-77720 109 25 172187-78520 104 22 172187-78880 113 6 172187-81010 125 22
172187-77740 120 3 172187-78530 104 23 118 6 172187-81050 124 2
172187-77800 121 3 172187-78540 103 18 172187-78890 113 7 172187-81070 126 2
172187-77810 121 4 172187-78570 101 17 172187-78900 113 8 172187-81071 126 2 -1
172187-78100 101 15 19 118 8 172187-81100 123 2
172187-78120 100 10 21 172187-78910 113 9 172187-81470 122 1
172187-78130 100 11 23 118 9 172187-81480 122 2
172187-78140 100 12 25 172187-78920 103 14 -1 172187-81500 125 4
172187-78150 100 13 27 172187-78940 112 3 172187-81501 125 4 -1
172187-78160 103 12 172187-78580 108 20 172187-78950 112 4 172187-81502 125 4 -2
172187-78161 103 12 -1 109 19 172187-78960 114 2 172187-81503 125 4 -3
172187-78170 103 13 172187-78590 108 21 172187-78970 114 3 172187-81700 125 7
172187-78171 103 13 -1 172187-78600 116 4 172187-78980 114 4 25
172187-78180 103 14 119 13 172187-78990 114 5 126 7
15 172187-78610 116 5 172187-79000 112 5 172187-81710 125 8
172187-78190 103 16 172187-78620 116 6 172187-79010 112 6 8 -1
172187-78200 107 10 119 14 172187-79020 114 6 26
172187-78210 107 11 172187-78630 116 7 172187-79030 114 7 126 8
172187-78220 107 12 172187-78640 116 8 172187-79040 114 8 8 -1
172187-78230 107 13 172187-78650 116 9 172187-79050 114 9 172187-81750 123 8
172187-78240 108 13 119 15 172187-79100 117 2 124 8
109 13 172187-78660 116 10 172187-79110 117 3 172187-81780 129 3
172187-78250 101 16 119 16 172187-79120 117 4 172187-81800 122 3
172187-78260 101 18 172187-78670 116 11 172187-79130 117 5 172187-81810 123 9
172187-78270 101 20 119 17 172187-79140 117 6 124 9
172187-78280 101 22 172187-78680 115 4 172187-79150 117 7 172187-81840 123 10
172187-78290 101 24 172187-78690 115 5 172187-79160 117 8 124 10
172187-78300 101 26 172187-78700 115 6 172187-79170 117 9 172187-81860 125 11
172187-78310 102 12 172187-78710 115 7 172187-79200 105 4 172187-81861 125 11 -1
172187-78320 102 13 172187-78720 115 8 106 12 126 11
172187-78330 102 14 172187-78730 115 9 172187-79210 105 5 172187-81880 125 12
172187-78340 102 15 172187-78740 115 10 172187-79220 110 12 126 12
172187-78350 102 16 172187-78750 115 11 172187-79230 110 13 172187-81940 127 19
172187-78360 102 17 172187-78760 108 21 -1 172187-79240 110 14 128 3
172187-78370 101 28 172187-78800 111 3 172187-79250 110 15 172187-81970 122 33
172187-78380 102 18 172187-78810 111 4 172187-79300 110 25 123 22
172187-78390 102 19 172187-78820 113 2 172187-79700 109 15 124 22
172187-78400 103 17 117 12 172187-79710 120 9 172187-82200 129 4
172187-78410 108 14 118 2 172187-79720 120 10 172187-82220 127 20
109 14 172187-78830 113 3 172187-79730 120 11 128 4
172187-78420 108 15 117 13 172187-79741 120 12 172187-82230 129 3-1
172187-78431 107 14 118 3 172187-79750 118 7 3 -2




Parts No. Index

Parts No.

172187-82230
172187-82300
172187-82320
172187-82330
172187-82340
172187-82370
172187-82390
172187-82400
172187-82410
172187-82420
172187-82430
172187-82450
172187-82700
172187-83010
172187-83040

172187-83050

172187-83110
172187-83130

172187-83150
172187-83180

172187-83200
172187-83250
172187-83260

172187-94100
172187-94101
172187-94300
172190-17220
172190-45080

172312-74770
172312-76150
172312-77820
172422-64200

Fig. No.

129
122
122
122
122
122
122
122
122
122
122
122
129
128
127
128

130
128

128
75

77

81

130
127

128

Ref. No.
14

Parts No.

172422-64201
172422-74900
172423-72520
172423-72530
172423-72540
172423-72550
172423-73820
172425-03350

172425-83270
172444-17560
172445-17550
172445-72450
172445-72480
172455-14340
172455-29140
172455-29150
172455-37100
172455-37120
172455-37140
172455-37150
172455-37170
172455-37180
172455-38120

172455-38160

172455-38170

172455-38180
172455-38190

172455-38200

37
39

39

39

39
39

39

Parts No.
172455-38210

172455-38220
172455-38230

172455-38240

172455-38250
172455-38260
172455-38270
172455-38280
172455-38700
172455-38730
172455-38750
172455-64200
172455-77110
172455-77120
172455-77130
172455-77140
172455-77150
172455-77160
172455-77170
172455-77180
172455-77190
172455-79750
172455-82300
172455-82301
172455-82360
172455-82380

172455-82391

Fig. No.

39

39
39

39

39
39

39

Ref. No.

6
27
44

28

O~NOOWUOINROOWO

[y

=
(ol o)

-1
-2

Parts No.

172455-82391
172455-82410

172455-82490
172455-82650
172455-82660
172455-82671
172455-82681
172455-82691
172455-82701
172455-82710
172455-82720
172455-83340
172455-83350

172455-83360

172455-84100
172455-84110
172455-84160

172455-84161
172455-84300
172455-84301
172455-84351
172455-84370
172457-08600

172478-37710
172478-72190
172478-72250
172511-91320

172512-16350
172519-03150

172519-04180

Fig. No.

128
127
128

129
129
129
129
129
129
129
129
129
129
127
128
127
128
130
130
130

130
128
128
128
130

130

~NOoOPR~rWRLROUOUIAMO®




Parts No. Index

Parts No.

172519-04180
172519-04290

172519-04300

172519-63240

172637-76110
172643-11610

172644-76161
172647-16560
172649-74040
172730-75141
172732-16560
172732-64210
172734-41300
172734-65260
172734-65270
172738-17120

172964-03370

172964-03390

Fig. No.

O~NOPWFRONOODWRFR O

~NoOoOPR~rWRO~NOPMWE

-1
-1

Parts No.

172964-03390
172964-03481

172964-03610

172964-12140
172964-78111
172989-03100
172989-03410

172989-62100
172989-73150
172989-73160
172989-74710
172989-76110
172989-76120
172989-76130
172989-78410
172989-78420
172989-78430
172A21-12250
172A46-64200

172A46-64490

172A46-64500

172A46-74700
172A46-74710
172A46-74720

172A46-74730
172A65-72590
172A65-73800

172A65-73810
172A65-73840
172A65-73850
172A65-73860
172A65-73870
172A65-73880
172A65-76700

Fig. No.

N
CNNDBTONORWRONOAWR©

[EnY

Ref. No.

AR WNRPMMNOARPWRERER

e
N OB

OOWW> > L

Parts No.

172A69-78250
172A77-17500

172A78-61800-2
172A78-61840-2

182900-16530
182900-22300
182900-24780
182900-24790
182900-33970
182900-34230
182900-34240
182900-34250
182900-49030
182900-49040
182900-49100
182900-49940
182900-53340
182900-53360

182900-53630
182900-53650

182900-53730
182900-54080

182900-54140
182900-54220
182900-55270
182900-55280

182900-55680

Fig. No.

138
25
24

129
129
38
129
77
77
79
81
127
128

77
38

37
129
129
127

36

Ref.

16
42

No.

-1

-1
-1

Parts No.
182900-55720

182900-55730

182900-55740

182900-55790
182900-55800

182900-55810
182900-55820
182900-55920-4
182900-55930-4
182900-55970
182900-55970-4
182900-55980
182900-55980-4
182900-56000
182900-56080
182900-56090
182900-56140
182900-56150
182900-57380

182900-57510
182900-57550

182900-57560

182900-57570

182900-57580

182900-57590

182900-57600

182900-57610

Fig. No.

37

37

37

36
38

38
38
127
127
128
127
128
127
127
129
129
129
129
38
38
38

38

38

38

38
38

Ref. No.




Parts No. Index

Parts No.
182900-57620

182900-60900
182900-60960

182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
194080-57202
194145-04810

194167-61650
194200-37780
194201-57200
194440-51620

194464-52190
194670-90520
194740-00160
194940-61790

197821-88380
197830-87910
197830-88611
198072-17440
198083-87820
198083-87840
198083-87880

198325-87200
198325-87350
198325-87360
1A1040-43900
1A1040-45890

Fig. No.

38

agaaooNN

. No.

-1
-1

-1
-1
-1
-1

Parts No.
1A1040-56900

1A1380-56661
1A1380-58050
1A1380-62160
1A1680-57850
1A3809-56915
1A6260-64200

1C6281-52310

1D4070-23580

1D4180-22850

1E6300-81050

1E6480-16920
1E6910-82500
1E8080-79430
1E8080-79431
1E8080-79450
1E8080-79470
1E8300-79450
22117-080000
22117-100000

22137-040000

22137-050000
22137-060000

FN

Parts No.
22137-060000

22137-080000

22137-100000

Fig. No.

69

12
23

32

34
40

43
44

47

53

55

56

Ref. No.

26
27

Parts No.
22137-100000

22137-120000

22137-160000

22157-080000

22157-100000

22157-120000

22157-140000

22217-050000

22217-060000

Fig. No.

57
67

68




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No
22217-080000 12 5 22217-100000 50 17 22217-160000 36 26 22857-500120 29 9
16 35 18 49 6 22867-300080 59 32
36 19 25 60 32
37 20 72 106 61 32
38 51 2 83 78 62 32
17 44 12 84 64 63 32
18 6 13 98 34 22869-400160 34 30
19 16 14 22217-200000 36 14 23000-013000 103 19
17 15 22242-000250 40 21 23000-016000 103 20
21 27 16 22242-000300 36 22 21
28 17 22242-000320 36 11 23000-022000 29 10
29 16 18 22242-000340 76 34 23000-035000 103 22
31 6 52 8 22242-000350 48 3 23000-041000 103 23
33 8 53 21 22242-000400 37 12 24
34 28 58 16 24 24 -1
29 59 31 22242-000700 85 8 25
40 42 60 31 22242-000720 139 7 25 -1
44 9 61 31 22242-001000 122 25 23000-080000 12 17
50 12 62 31 22252-000350 32 29 32
13 63 31 22252-000420 70 27 23000-090000 100 14
40 70 25 22252-000621 36 25 23001-016000 138 17
51 40 26 22272-000060 42 17 23010-014000 17 13
53 2 -1 71 18 22272-000070 40 22 111 7
14 72 110 22351-030032 40 23 23010-050000 16 40
15 73 4 22351-035040 40 23 -1 23065-070225 16 26
54 2 5 22351-040025 14 22 23080-013000 17 14
55 25 74 36 22351-040032 70 28 23391-020000 117 1-1
56 15 37 29 23391-030000 102 7
16 81 3 22351-050010 91 34 107 3
58 15 82 28 92 41 4
120 15 86 1 22351-060040 40 24 23393-020000 103 30
22217-100000 12 14 98 21 22417-160160 43 27 23393-040000 102 22
16 22 44 35 23393-060000 106 13
14 21 120 13 45 12 23394-020000 102 8
15 12 139 6 47 27 107 5
16 2 22217-120000 15 13 28 23394-030000 107 6
39 52 9 22417-200200 40 25 23394-040000 102 9
17 45 85 15 55 26 107 7
18 7 110 16 57 31 23394-060000 106 14
19 18 17 32 23418-060000 17 39
19 22217-140000 36 2 33 23871-010000 93 12
23 18 37 32 69 28 94 7
27 9 122 24 22417-250200 44 27 23871-030000 84 65
28 13 123 17 22487-080120 57 34 85 9
14 124 17 22857-300050 2 17 139 8
44 10 125 19 5 17 23871-040000 84 66
50 2 126 19 22857-400100 22 1 23871-060000 110 18
14 131 11 22857-400120 26 17 24101-062064 83 74
15 22217-160000 15 14 22857-500100 20 29 24101-063020 83 42
16 17 17 29 9 -1 24104-062020 32 30 -1




Parts No. Index

Parts No.

24104-062024
24105-062064
24190-100001
24311-000125
24311-000160

24311-000180
24311-000200

24311-000210

24311-000220
24311-000250
24311-000280
24311-000320

24311-000340
24311-000380

24311-000440
24311-000800
24311-001000
24311-240100

24315-000050
24315-000070

24315-000080

24315-000110

-2D

Parts No.
24315-000110

24315-000120

24315-000140

24315-000150

24315-000160

24315-000180

Fig. No.

104

107
109

112
113
114

115

116
117

118

119

Ref. No.

Parts No.
24315-000180

24315-000200

24315-000210
24315-000220

24315-000240

24315-000250
24315-000260
24315-000280
24315-000290
24315-000800
24315-001000
24315-350220

24316-000090

24316-240100

24321-000350
24321-000600

Fig. No.

86
87

89
100

101

102

105
106
107
109

111
138

w
OO0OhOOONPNW

[EnY

NN =
WooONOU

Parts No.
24321-000650

24321-000700
24321-000750
24321-000950
24321-001000
24321-001050
24321-001350
24321-001700
24325-000550
24325-000650
24325-000900
24325-000950
24341-000300
24341-000900

24550-014150
24550-014200

24550-025150
24550-065400

24761-020000

Fig. No.

86

87

88

126

127

-1

-1
-2




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No
24761-020000 127 25 -1 26013-080162 30 15 26013-080252 35 24 26013-100252 43 18
128 15 16 59 34 44 15
22 32 19 60 34 47 34
23 20 61 34 53 16
36 33 9 62 34 55 30
44 10 63 34 57 39
129 17 11 73 45 67 30
130 7 40 28 74 45 31
22 29 94 12 68 30
131 12 35 96 19 31
24761-040000 75 31 41 13 97 19 70 32
76 35 14 26013-080352 32 24 74 32
123 18 44 14 26013-080552 95 5-1 75 33
124 18 46 10 137 6 76 37
125 28 11 26013-080602 95 5 78 30
126 23 47 31 26013-080752 96 20 93 20

127 8 32 97 20 101 40 -1
16 54 29 26013-080802 95 5 -2 110 19
131 13 55 27 26013-100162 13 8 20
24761-050000 47 30 56 18 14 24 26013-100302 32 33
73 40 57 35 47 33 51 43
74 31 36 51 41 55 31
77 28 59 33 26013-100202 12 19 59 35
78 29 60 33 29 15 60 35
79 30 61 33 30 18 61 35
80 34 62 33 40 32 62 35
127 37 63 33 33 63 35
128 37 99 2 45 7 67 32
45 105 7 51 42 68 32
26013-060122 22 8 106 16 54 1E 72 111
23 14 -1 26013-080202 12 18 11 106 18
56 17 21 19 12 26013-100352 67 37
26013-060162 14 29 30 17 13 68 37
17 46 34 31 21 E 26013-100402 55 38
21 29 32 55 29 56 20
23 13 43 57 38 85 3
14 40 30 58 17 106 19
24 10 -1 31 70 31 26013-100452 57 40
34 42 46 12 76 37 -1 73 46
35 22 54 1D 101 30 74 46
26013-060202 23 13 -1 21 D 39 26013-100502 93 21
40 38 55 28 40 94 13
26013-060252 35 23 56 19 103 26 108 11
26013-060302 43 23 57 37 105 8 109 11
69 29 67 29 106 17 26
26013-080122 23 2 68 29 26013-100252 13 9 26013-100602 101 31
26013-080162 21 30 26013-080252 32 21 14 47 26013-120252 12 20
23 5 22 16 41 123 19
9 23 30 19 124 19
24 9 -1 34 33 41 15 26013-120302 122 27




Parts No. Index

Parts No.
26013-120302

26013-120352

26013-120402

26014-100202

26014-100252
26018-080202
26022-040102
26022-050102

26022-050162

26022-050202
26022-060122

26022-060162

26022-060202

26022-060252
26022-080162
26051-080002

26076-100402
26076-120352

Fig. No.

125
126
131

Parts No.

26076-161302
26106-080352
26106-080602
26106-100162

26106-100352

26106-100552
26106-100652
26116-050162
26116-060162
26116-060202
26116-060304
26116-080162

26116-080202
26116-080252
26116-080304

26116-080604
26116-080652
26116-080852
26116-100162

Parts No.

26116-100162
26116-100202

26116-100252

26116-100302
26116-100404
26116-100604
26116-101002

26116-120302
26116-120552
26116-120702
26116-120902
26116-121402
26116-140252

26116-140352

26116-140602

Fig. No.

74
23
44
50

51

Parts No.
26116-160402

26116-160452

26116-160502
26116-160852
26116-161202

26116-161302
26116-200402
26117-060202
26117-100202
26117-100252
26347-100002

26367-060002

26450-040102
26450-050102
26450-050122
26450-060162

26450-080202

26450-080222
26450-080252
26450-080302

26450-080352
26450-080502
26450-120302
26450-120952
26553-040102

26553-050082

26557-030202
26557-050082
26557-050102
26557-050122




Parts No. Index

Parts No.

26557-050122
26557-080252
26559-050162

26579-060202

26587-040062
26587-040122
26589-060162

26647-060202

26658-080002
26668-080002
26702-100002
26706-100002
26716-040002

26716-050002
26716-060002

26716-080002

68

Ref. No.

Parts No.
26716-080002

26716-100002

26716-120002
26716-160002

26716-180002
26717-060002
26756-080002

26756-140002

26757-100002
26776-140002
26776-160002

26776-180002
28110-080100
28110-120140
28110-170190
28110-220240
28110-270300
28110-320360
28150-050000
28150-080000
28227-271400
28230-120250
29220-788200
29420-050000
29420-150000

Fig. No.

a7

Ref. No.

40
41

Parts No.

29420-300000
41851-000110
41851-000140

772176-68902

772176-68902-1

772187-03100

772187-03101
772187-03102
772187-03110

772187-03220

772187-03221
772187-03230
772187-03510
772187-03511
772187-03520
772187-03521
772187-05100
772187-14100
772187-37100
772187-37110
772187-68400
772187-68401
772187-68420
772187-68421
772187-68470

772187-68471-1

772187-73710
772187-75100
772187-75101
772455-37100
772455-37110
794130-71410
933110-00301
933110-05300
933110-05301
933110-09701
933110-09801
933110-54100

933110-58400
933110-90000
933113-05150
933113-05160
933126-00500

Fig. No.

21
138
138

69
69

AR R MR

ODOWWOUINOIN

Ref.

16
7
13

=
= 0

-
ORWRRRRRERRPRPRERRPRRPORRRREPRRPRRERRERRRRERRERRRRE

No.

A-1

-1
-1

-1
-1
-1

Parts No.

933126-50500
933138-12101
933147-03400

933152-09280

933160-01370
933166-17730
933166-24240
933166-80520

933168-14170

933168-55770

933168-56000

933170-01490
933171-00470
933171-13691

933171-15680

26




Parts No. Index

Parts No.

933171-15680
933171-20390
933171-21630
933171-80610

953KM0-00220

953KMO0-00222

953KMO0-02019

953KMO0-10894

. No.

-1
-1

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(CABIN : JP)
	2.LABEL(CABIN : AS,EX)
	3.LABEL(CABIN : CRANE SPEC.)
	4.LABEL(CANOPY : JP)
	5.LABEL(CANOPY : AS,EX)
	6.LABEL(CANOPY : CRANE SPEC.)
	7.SAFETY LABEL(CABIN : JP)
	8.SAFETY LABEL(CABIN : AS,EX)
	9.SAFETY LABEL(CANOPY : JP)
	10.SAFETY LABEL(CANOPY : AS,EX)
	11.ACCESSORY
	12.SUC. PIPE & EXH. PIPE
	13.ACCELERATOR
	14.ACCELERATOR(ONE-TOUCH DECEL SP
	15.ENGINE MOUNT
	16.RADIATOR & MOUNT
	17.FUEL TANK & FUEL LINE
	18.BATTERY
	19.ELECTRIC PART(WIRING)
	20.ELECTRIC PART(WIRING : CRANE)
	21.ELECTRIC PART(EQUIPMENT)
	22.ELECTRIC PART(ROOMLANP,WIPER)
	23.ELECTRIC PART(CRANE : 1)
	24.ELECRTIC PART(CRANE : 2)
	25.ELECTRIC PART(INDICATOR BOX)
	26.ELECTRIC PART(COOLER)
	27.CABINLAMP KIT(OPTIONAL)
	28.CANOPYLAMP KIT(OPTIONAL)
	29.HEATER
	30.DEFROSTER
	31.RADIO
	32.COOLER(ENGIEN RELATED)
	33.COOLER(CONDENSER RELATED)
	34.COOLER(CABIN RELATED)
	35.COOLER(PIPING)
	36.SPROCKET & ROLLER
	37.IDLER & ADJUST
	38.CRAWLER(PREVIOUS)
	39.CRAWLER(NEW)
	40.CONTROL EQUIPMENT(LEVER STAND & LOCK LEVER L)
	41.CONTROL EQUIPMENT(LOCK LEVER R : CANOPY)
	42.CONTROL EQUIPMENT(OPERATION LEVER)
	43.CONTROL EQUIPMENT(TRAVEL)
	44.CONTROL EQUIPMENT(SWING)
	45.CONTROL EQUIPMENT(BLADE)
	46.CONTROL EQUIPMENT(LOW-HIGH PEDAL)
	47.CONTROL EQUIPMENT(P.T.O.)
	48.VALVE PLATE
	49.FRAME & TURNING BEARING
	50.FRAME COVER(TURNING:CABIN)
	51.FRAME COVER(TURNING:CANOPY)
	52.FRAME COVER(TRAVEL)
	53.STEP & INSTRUMENT PANEL
	54.SEAT & SEAT MOUNT
	55.BONNET(1 : BODY)
	56.BONNET(2 : UPPER COVER)
	57.BONNET(3 : SIDE,REAR COVER)
	58.DUCT
	59.CABIN(BODY)(JP,EX:PREVIOUS)
	60.CABIN(BODY)(AS:PREVIOUS)
	61.CABIN;1(BODY)(JP,EX:NEW)
	62.CABIN;1(BODY)(CRANE)
	63.CABIN(BODY)(AS:NEW)
	64.CABIN;2(SIDE SASH)
	65.CABIN(FRONT SASH)(PREVIOUS)
	66.CABIN(FRONT SASH)(NEW)
	67.CABIN(FITTING PART)(JP,EX)
	68.CABIN(FITTING PART)(AS)
	69.CABIN DOOR(BODY)
	70.CABIN DOOR(FITTING PART)
	71.CANOPY
	72.HYD. OIL PUMP & JOINT
	73.BOOM CYLINDER(PREVIOUS)
	74.BOOM CYLINDER(NEW)
	75.ARM CYLINDER(PREVIOUS)
	76.ARM CYLINDER(NEW)
	77.BUCKET CYLINDER
	78.BUCKET CYLINDER
	79.SWING CYLINDER(PREVIOUS)
	80.SWING CYLINDER(NEW)
	81.BLADE CYLINDER(PREVIOUS)
	82.BLADE CYLINDER(NEW)
	83.TRAVEL MOTOR
	84.TURNING MOTOR
	85.SWIVEL JOINT(Y SPEC.)
	138.(85A)SWIVEL JOINT KIT(N SPEC.)
	139.(85B)SWIVEL JOINT(N SPEC.)
	86.CONTROL VALVE(1)
	87.CONTROL VALVE(2)
	88.CONTROL VALVE(3)
	89.CONTROL VALVE(4)
	90.REMOTE CONTROL VALVE(JP,EX)
	91.REMOTE CONTROL VALVE(AS : L)
	92.REMOTE CONTROL VALVE(AS : R)
	93.4-WAY ROTARY VALVE(MULTI CHANGE SPEC.)
	94.2-WAY ROTARY VALVE(MULTI CHANGE SPEC.)
	95.SOLENOID VALVE(CRANE)
	137.(95A)SOLENOID VALVE(CRANE SPEC.)
	96.HOLD VALVE(CRANE:BOOM)
	97.HOLD VAKVE(CRANE:ARM)
	98.HYD. OIL TANK
	99.LUB. OIL COOLER
	100.HYD. OIL PIPING(TANK - PUMP - CONTROL VALVE)
	101.HYD. OIL PIPING(CONTROL VALVE - TURNING MOTOR,BOOM)
	102.HYD. OIL PIPING(CONTROL VALVE - SWIVEL,SWING)
	103.HYD. OIL PIPING(RETURN : 1)
	104.HYD. OIL PIPING(RETURN : 2)
	105.HYD. OIL PIPING(P.T.O.,FRAME END)
	106.HYD. OIL PIPING(P.T.O.,FRAME END : AS SPEC.)
	107.HYD. OIL PIPING(TRACK FRAME)
	108.HYD. OIL PIPING(BOOM)
	109.HYD. OIL PIPING(BOOM : CRANE SPEC.)
	110.HYD. OIL PIPING(P.T.O.,ARM END)
	111.CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN)(JP,EX)
	112.CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN)(AS)
	113.CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT SPEC.:JP,EX)
	114.CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT SPEC.:AS)
	115.CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY ROTARY VALVE)
	116.CONTROL PIPING(4-WAY ROTARY VALVE - CONTROL VALVE)
	117.CONTROL PIPING(REMOTE CONTROL VALVE - 2-WAY ROTARY VALVE - CONTROL VALVE)
	118.CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)(DIRECT : CRANE SPEC.)
	119.CONTROL PIPING(4-WAY ROTARY VALVE - CONTROL VALVE)(4-WAY MULTI CHANGE SPEC.)
	120.CONTROL PIPING(CONTROL VALVE - CYLINDER - TANK)(4-WAY MULTI CHANGE SPEC.)
	121.GREASING
	122.BOOM BRACKET
	123.BOOM
	124.BOOM(CRANE SPEC.)
	125.ARM
	126.ARM(CRANE SPEC.)
	127.BUCKET ARM & LINK
	128.BUCKET ARM & LINK(CRANE SPEC.)
	129.BUCKET & BUCKET PIN
	130.HOOK(CRANE SPEC.)
	131.BLADE
	132.COOLER KIT(OPTIONAL)
	133.P.T.O.,KIT(OPTIONAL)
	134.4-WAY MULTI VALVE KIT(OPTIONAL)
	135.2-WAY MULTI VALVE KIT(OPTIONAL)
	136.CRANE KIT(OPTIONAL)
	Parts No. Index

